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SCOPE

Tests have been performed on Nokia Solutions and Networks product Flexi Multiradio
BTS Model FHFB, pursuant to the relevant requirements of the following standard(s) in
order to obtain device certification against the regulatory requirements of the Federal
Communications Commission and Industry Canada.

Code of Federal Regulations (CFR) Title 47 Part 2

Industry Canada RSS-Gen Issue 4, November 2014

CFR 47 Part 24 Subpart E — Broadband PCS

RSS-133 Issue 6, January 2013 (2GHz Personal Communications Services)

Conducted and radiated emissions data has been collected, reduced, and analyzed within
this report in accordance with measurement guidelines set forth in the following reference
standards:

ANSI C63.4-2009
ANSI TIA-603-C
FCC KDB 971168 D01 v02r02

The intentional radiator above has been tested in a simulated typical installation to
demonstrate compliance with the relevant FCC and Industry Canada performance and
procedural standards.

Every practical effort was made to perform an impartial test using appropriate test
equipment of known calibration. All pertinent factors have been applied to reach the
determination of compliance.

The test results recorded herein are based on a single type test of Nokia Solutions and
Networks product Flexi Multiradio BTS Model FHFB and therefore apply only to the
tested sample. The sample was selected and prepared by Hobert Smith of Nokia
Solutions and Networks.
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OBJECTIVE

The primary objective of the manufacturer is compliance with the regulations outlined in
the previous section.

Prior to marketing in the USA, the device requires certification. Prior to marketing in
Canada, Class I transmitters, receivers and transceivers require certification.

Certification is a procedure where the manufacturer submits test data and technical
information to a certification body and receives a certificate or grant of equipment
authorization upon successful completion of the certification body’s review of the
submitted documents. Once the equipment authorization has been obtained, the label
indicating compliance must be attached to all identical units, which are subsequently
manufactured.

Maintenance of compliance is the responsibility of the manufacturer. Any modification of
the product which may result in increased emissions should be checked to ensure
compliance has been maintained (i.e., printed circuit board layout changes, different line
filter, different power supply, harnessing or I/O cable changes, etc.).

Testing was performed only on Model FHFB. No additional models were described or
supplied for testing.

STATEMENT OF COMPLIANCE

The tested sample of Nokia Solutions and Networks product Flexi Multiradio BTS Model
FHFB complied with the requirements of the standards and frequency bands declared in
the scope of this test report.

Maintenance of compliance is the responsibility of the manufacturer. Any modifications
to the product should be assessed to determine their potential impact on the compliance
status of the device with respect to the standards detailed in this test report.

DEVIATIONS FROM THE STANDARDS

No deviations were made from the published requirements listed in the scope of this
report.
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TEST RESULTS
FCC Part 24 & IC RSS-133 (Base Stations Operating in 1930MHz-1995MHz band)
FCC | Canada | Description | Measured I Limit | Result
Transmitter Modulation, output power and other characteristics
1932.4-1992.6 (SM-WCDMA)
1930.7-1994.3 (1.4M-LTE)
) 1931.5-1993.5 (3M-LTE) )
§24.229 IS{SSt. 1336 . Frequency 1932.5-1992.5 (SM-LTE) 19?\2&995 Pass
ection 6.1 | range(s) 1935-1990 (10M-LTE) z
1937.5-1987.5 (15M-LTE)
1940-1985 (20M-LTE)
WCDMA: QPSK, 16QAM, 64QAM
RSS-133 Modulation (5M only for each) -
321047 1 gection 62 | Type LTE: QPSK, 16QAM, 64QAM Digital Pass
(1.4M, 3M, 5M, 10M, 15M, 20M for each)
Conducted Output Power
(Highest on Port 4) FCC:
Peak: 56.16dBm (WCDMA) 1640W
RSS-133 RMS: 46.04Bm (WCDMA) EIRP
§24.232 | Gection6.a | OutputPower | b k. 56.78dBm (LTE) Pass
RMS: 46.01Bm (LTE) IC: 100W
EIRP will depend on antenna gain Conducted
(unknown)
RSS-133 Peak to . _
§24.232 Section 6.4 | Average Ratio 11.05dB highest <=13dB Pass
4.607MHz (5SM-WCDMA)
1.329MHz (1.4M-LTE)
Emission 2.949MHz (3M-LTE) Remain in
§24.238 | - Bandwidth 4.924MHz (5M-LTE) Block Pass
(26dB) 9.838MHz (10M-LTE)
14.722MHz (15M-LTE)
19.610MHz (20M-LTE)
4.100MHz (5M-WCDMA)
1.127MHz (1.4M-LTE)
Emission 2.718MHz (3M-LTE) o
; 1;:315332 , | Bandwidth | 4.515MHz (SM-LTE) Reé?sg( | pass
' (99%) 9.023MHz (10M-LTE)
13.515MHz (15M-LTE)
18.013MHz (20M-LTE)
Transmitter spurious emissions’
-19.03 dBm
At the antenna
RSS-133 terminals <-19.03dBm (per TX Pass
§24.238 | Section chain)
6.5.1 . 50.6dBuV/m at 3m -13 dBm
Field strength | & "4 44 6dBm EIRP EIRP Pass
Receiver spurious emissions”
Other details
RSS-133 Frequency L 1
§24.235 Section 6.3 stability Stays within block N/A Pass
§2.1093 | RSS-102 RF Exposure N/A Pass’
Notes

Note 1 — The requirement for frequency stability is that the signal remains within the authorized frequency block.
Note 2 — As the frequency of operation is above 960 MHz there are no technical requirements for spurious emissions from
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the receiver.
Note 3 — The measurement at the channel edge is made with a resolution bandwidth of at least 1% of the emission
bandwidth. For measurements more than 1MHz from the edge of the channel, the measurement bandwidth is IMHz.
Note 4 — Applicant’s declaration on a separate exhibit based on hypothetical antenna gains.

Emission Designators

LTE-QPSK LTE-16QAM LTE-64QAM

FCC iC FCC IC FCC IC
1.4M | 1M33FOW | 1M13FOW | 1M30FOW | 1IM12FOW | 1M29FOW | 1M12F9W
3M | 2M95F9W | 2M72FOW | 2M95FOW | 2M71FOW | 2MO4FOW | 2M72F9W
5M | 4AM92F9W | 4M50F9W | 4M9OFOW | 4M49F9W | 4AMO1FOW | 4M52F9W
10M | 9M81FOW [ 9MOOFOW | OM79FOW | OMO2FOW | OMB4FIW | IMO1FIW
15M | 14M7FOW [ 13M5F9W | 14M6FOW | 13M5F9W | 14M7F9W | 13M5FOW
20M | 19MBFOW [ 18MOFOW | 19M5F9W | 18MOFOW | 19MBFOW | 18MOFOW

Emission Designators

WCDMA-QPSK WCDMA-16QAM WCDMA-64QAM

FCC iC FCC IC FCC IC
5M | 4AM61FOW | 4M10FOW | 4M60FOW | 4AM10F9W | 4M59FOW | 4MO9FIW

Note: FCC based on 26dB emissions bandwidth, IC based on 99% emissions bandwidth
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EXTREME CONDITIONS

Frequency stability is determined over extremes of temperature and voltage. The
extremes of voltage were 85 to 115 percent of the nominal value.

The extremes of temperature were -30°C to +50°C as specified in FCC §2.1055(a)(1).

MEASUREMENT UNCERTAINTIES

Measurement uncertainties of the test facility based on a 95% confidence level are as

follows,

Test Uncertainty
Radio frequency + 0.2ppm
RF power conducted +1.2dB
RF power radiated +3.3dB
RF power density conducted +1.2dB
Spurious emissions conducted +1.2 dB
Adjacent channel power +0.4 dB
Spurious emissions radiated +4 dB
Temperature +1°C
Humidity 1.6 %
Voltage (DC) 0.2 %
Voltage (AC) +0.3 %
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EQUIPMENT UNDER TEST (EUT) DETAILS
GENERAL

The equipment under test is a Nokia Solutions and Networks Flexi Multiradio BTS (base
transceiver station) Remote Radio Head (RRH) module, model FHFB, which covers
3GPP frequency bands 2 and 25 (Downlink: 1930 to 1995 MHz). The FHFB has 4 co-
located transmitters with each transmit port supporting 40 watts maximum rated RF
output power. The FHFB hardware is multi-standard capable
(GSM/EDGE/WCDMA/LTE), but for this effort WCDMA and LTE modes are tested.
For LTE, the FHFB supports six channel bandwidths (1.4, 3, 5, 10, 15 and 20 MHz) and
for WCDMA it supports a 5 MHz channel bandwidth. The FHFB supports three
downlink modulation types for LTE and WCDMA (QPSK, 16QAM and 64QAM). The
FHFB supports 4x4 MIMO operations. Multi-carrier operation up to 4 carriers is
supported. The FHFB has external interfaces including DC power, ground, antennas
(TX/RX), RX monitor, EAC (external alarm), optical (OBSAI) and remote electrical tilt
(RET). The RRH with applicable installation kits may be pole or wall mounted.

Following tables show channel numbers and frequencies for LTE and WCDMA modes.
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. Downlink .
Downlink F LTE Channel Bandwidth
requenc
EARFCN | = raueney
(MH2z)
1.4 MHz |3.0 MHz| 5MHz | 10 MHz | 15 MHz | 20 MHz
8040 1930 Bandedge | Bandedge | Bandedge Bandedge Bandedge Bandedge
8047 1930.7 Bottom Ch
8055 19315 Bottom Ch
8065 19325 Bottom Ch
8090 1935 Bottom Ch
8115 19375 Bottom Ch
g -
) 8140 1940 Bottom Ch
N\ ......
-
E 8365 1962.5 Middle Ch | Middle Ch | Middle Ch | Middle Ch Middle Ch Middle Ch
<
n
N 8590 1985 Top Channel
T
c
& |
-]
8615 1987.5 Top Channel
8640 1990 Top Channel
8665 1992.5 Top
) Channel
8675 19935 Top
) Channel
8683 1994.3 Top Channel
8690 1995 Bandedge | Bandedge | Bandedge | Bandedge Bandedge Bandedge
. Downlink
Downlink e WCDMA
uency
UARFCN Channel
(MH?2)
...... 1930 Bandedge
Bottom
— 9662 19324 ch |
-~ annel
~ Bottom
o0 9663 1932.6
o Channel +1
- |
t Middle
< 9812 1962.4
~ Channel
Ln
N
-]
c Top Channel
© 9962 19924
o 1
9963 1992.6 Top Channel
...... 1995 Bandedge
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The sample was received on Nov 17, 2014 and tested on Nov 17 - Dec 8, 2014. The EUT
consisted of the following component(s):

Company Model Description Serial/Part Number FCCID /IC#
Nokia Solutions and| FHFB Flexi Multiradio Part# 473042A.101 FCC ID: VBNFHFB-01
Networks BTS RRH Serial# 1.9144000909 IC: 661 W-FHFB
ENCLOSURE
The EUT enclosure is made of heavy duty aluminum and measures approximately 12(W)
x 7(D) x 24(H) inches.
AUXILLARY EQUIPMENT
Serial/Part
Company Model Description Number FCCID
Nokia FOSH 6GHz SFP Module | Part: 472579A.101 N/A
(Plugs into FHFB Opt| (2 units/RRH)
Ports 1 & 2)
SUPPORT EQUIPMENT
Company Model Description Serial Number FCCID
Nokia FSMF Flexi System Part: 472181A.103 N/A
Module
Nokia FBBA Baseband Extension | Part: 472182A.101 N/A
Module (2 units/FSMF)
HP EliteBook 6930p Laptop PC N/A N/A
EUT INTERFACE PORTS
The 1/0 cabling configuration during testing was as follows:
Cable Type Shield Length | Used in Test | Quantity | Termination
Power Input | Power No ~3m Yes 1 Power Supply
Earth Earth No ~Im Yes 1 Lab Earth
Ground
Antenna RF Yes ~3m Yes 4 50Q Load
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The connector layout for FHFB is provided below:

EUT OPERATION
During testing, the EUT was transmitting continuously with 100% duty-cycle at full
power on all chains.

EUT FIRMWARE/SOFTWARE

The laptop PC connects to the FSMF System Module over the LMP (Ethernet) port. The
system module controls the FHFB RRH via an optical (OBSAI) interface. The laptop PC is used
for changing configuration settings, monitoring tests and controlling the BTS. The following
software versions were used for FHFB testing:

(1) RRH Unit Software: FRM3411R04 FHFB_RFC_DVMOFF
(2) System Module Software: FB_PS REL 2013 09 016

MODIFICATIONS

No modifications were made to the EUT during testing.
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TESTING
GENERAL INFORMATION

Antenna port measurements were taken at NTS Plano branch located at 1701 E Plano
Pkwy #150 Plano, TX 75074.

Radiated spurious emissions measurements were taken at the NTS Plano Anechoic
Chamber listed below. The sites conform to the requirements of ANSI C63.4-2009
American National Standard for Methods of Measurement of Radio-Noise Emissions
from Low-Voltage Electrical and Electronic Equipment in the Range of 9 kHz to 40 GHz
and CISPR 16-1-4:2007 - Specification for radio disturbance and immunity measuring
apparatus and methods Part 1-4: Radio disturbance and immunity measuring apparatus
Ancillary equipment Radiated disturbances. They are on file with the FCC and industry

Canada.
. Registration Numbers .
Site FCC Canada Location
AZLA Accredited 1701 E Plano Pkwy #150
Chamber 1 Designation IC 4319A Plano. TX 75074
Number US1077 ’ '

Considerable engineering effort has been expended to ensure that the facilities conform to
all pertinent requirements.
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MEASUREMENT PROCEDURES

Output power, emission bandwidth, conducted spurious, conducted bandedge and carrier
frequency stability measurements were all performed via a spectrum analyzer connected
to the individual RF chains via a 40dB attenuator and an RF cable. The EUT was
operating in 4x4 MIMO configuration at full power for all tests. While measuring one
transmit chain, others were terminated with termination blocks. All measurements were
corrected for the insertion loss of the attenuator and cable inserted between the RF port of
the EUT and the spectrum analyzer. Simple test diagram is shown below.

Spectrum

EUT Analyzer

Attenuator

Test Configuration for Antenna Port Measurements

26dB emission bandwidth was measured in accordance with Section 4.1 of FCC KDB
971168 DO1 v02r02. 99% occupied bandwidth was measured in accordance with Section
6.6 of RSS-Gen Issue 4. For both measurements an NTS custom software tool was used.
Spectrum analyzer settings are shown on their corresponding plots in test results section.

Emissions at the band-edges were also captured with an NTS custom software tool with
settings described in the corresponding sections of the FCC and IC rules. Spectrum
analyzer settings are shown on their corresponding plots in test results section. Power
reduction on lowest and highest channels were necessary for LTE 3M, 5M, 10M, 15M
and 20M modes.

Peak and average output power measurements were performed in accordance with FCC
KDB 971168 D01 v02r02. An NTS custom software tool was used for power integration
to compensate for resolution bandwidth limitations of the spectrum analyzer and settings
are shown on their corresponding plots in test results section.

Peak to average power ratio was calculated in accordance with Section 5.7.2 of FCC
KDB 971168 D01 v02r02.

Conducted spurious emissions were captured with TILE6 software which corrected the
readings for cable loss and attenuator loss across the 9kHz-20GHz frequency span.
Settings of the spectrum analyzer are described in the corresponding test result section.

For frequency stability, the EUT was placed inside a temperature chamber with all
support and test equipment located outside of the chamber. Temperature was varied
across the specified range in 10 degree increments and EUT was allowed enough time to
stabilize at each temperature step. Bandedge measurements were performed at the lowest
and highest channels to verify that the carrier stayed within the authorized frequency
block.
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Transmitter radiated spurious emissions measurements were made in accordance with
ANSI C63.4-2009 by measuring the field strength of the emissions from the device at 3m
test distance. The eirp limit as specified in the relevant rule part(s) is converted to a field
strength at the test distance and the emissions from the EUT are then compared to that
limit. Only emissions within 20dB of this limit are subjected to a substitution
measurement in accordance with TIA-603-C-2004. Both preliminary and final
measurements were performed at the same FCC listed test chamber. Preliminary scans
were performed with TILE6 software. This software corrected the measurements for
antenna factors, cable losses and pre-amplifier gains. Both polarizations of the receiving
antenna ware scanned from 30MHz to 20GHz with a peak detector (RBW=1MHz,
VBW=3MHz, with trace max hold over multiple sweeps). Based on the preliminary scan
results, frequencies of interest have been maximized via rotating the EUT 360 degrees
and varying the height of the test antenna (1m to 4m). Final measurements were also
taken with the peak detector as described above. A biconilog antenna was used for
30MHz-1GHz range. A double ridged waveguide horn antenna was used for 1-18GHz
range and a smaller double ridged waveguide horn antenna was used for 18-20GHz
range. The antennas used to measure the radiated electric field strength are mounted on a
non-conductive antenna mast equipped with a motor-drive to vary the antenna height.
EUT was placed on a non-conductive RF transparent structure to provide 80cm height
from the ground floor. A motorized turntable allowed it to be rotated during testing to
determine the angle with the highest level of emissions.

Receiver radiated spurious emissions testing was not applicable to the EUT since its
receive frequency was outside the 30MHz-960MHz range for its WCDMA and LTE
functions.
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Test Equipment

NTS Description Manufacturer | Model Calibration | Calibration

Equipment # Duration Due Date

E1529P PSA Agilent E4446A 12 Months 2/14/2015

E1554P PreAmp MITEQ JS32-00104000- 12 Months 5/14/2015
(1GHz-40GHz) 62-5P

E1279P PreAmp (30MHz- | MITEQ AM-1431-N- 12 Months 2/8/2015
1GHz) 1179SC

E1524P Biconilog ETS Lindgren 3142D 12 Months 3/10/2015
Antenna
(30MHz-1GHz)

E1019P Horn Antenna EMCO 3115 12 Months 10/23/2015
(1GHz-18GHz)

E1068P Horn Antenna EMCO 3116 12 Months 5/12/2015
(18GHz-40GHz)

E1447P RMS Multimeter | Fluke 87V 12 Months 5/20/2015

ENV1384P Data Acquisition | Agilent 34970A 12 Months 2/24/2015
Switch Unit

ENV1195P Climatic Chamber | Thermotron SE-300-2-2 N/A No

Calibration
Required
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Appendix A Test Data
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RF Output Power

RF output power has been measured in both Peak and RMS Average terms for each transmit
chain at center channel for all modulations and bandwidth modes.. Peak to average ratio (PAR)
has been calculated as described in Section 5.7.2 of KDB971168 D01 v02r(02 and all results are
presented in tabular form below. Highest PAR found (11.05 dB) is below the 13dB maximum
limit.

LTE Results:
LTE - QPSK LTE - 16QAM LTE - 64QAM

Peak Average PAR Peak Average PAR Peak Average PAR

(dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBm) (dBm) (dB)

1.4M 53.05 45.11 7.94 54.51 45.64 8.87 54.17 45.64 8.53

Port 1 3M 54.76 45.19 9.57 55.23 45.76 9.47 55.28 45.71 9.57
Syt 5M 54.86 44.78 10.08 56.29 45.49 10.8 55.51 45.48 10.03
Channel 10M 55.68 45.39 10.29 56.46 45.63 10.83 55.67 45.48 10.19
15M 55.53 45.66 9.87 56.63 45.74 10.89 55.68 45.73 9.95
20M 55.67 45.47 10.2 56.43 45.63 10.8 55.74 45.63 10.11

1.4M 53.8 45.35 8.45 54.14 45.46 8.68 53.9 45.34 8.56

Port 2 3M 54.84 45.31 9.53 54.98 45.36 9.62 54.96 45.48 9.48
Center 5M 55.11 44,93 10.18 55.95 45.05 10.9 55.16 45.12 10.04
Channel 10M 55.18 44,94 10.24 56.04 45.19 10.85 55.31 45.1 10.21

15mM 55.22 45.21 10.01 56.21 45.35 10.86 55.35 45.35 10
20M 55.37 45.24 10.13 55.84 45.19 10.65 55.38 45.24 10.14

1.4M 53.69 45.16 8.53 54.58 45.83 8.75 54.25 45.8 8.45

Port 3 3M 54.12 44.08 10.04 55.37 45.85 9.52 55.34 45.73 9.61
Center 5M 55.49 45.4 10.09 56.38 45.47 10.91 55.59 45.55 10.04
Channel 10M 55.65 45.36 10.29 56.47 45.67 10.8 55.74 45.55 10.19
15M 55.5 45.57 9.93 56.54 45.79 10.75 55.85 45.8 10.05
20M 55.72 45.74 9.98 56.51 45.68 10.83 55.83 45.76 10.07

1.4M 53.86 45.35 8.51 54.63 45.96 8.67 54.4 45.93 8.47

Port 4 3M 54.38 44,97 9.41 55.53 45.9 9.63 55.53 45.96 9.57
Center 5M 55.57 45.61 9.96 56.55 45.78 10.77 55.72 45.7 10.02
Channel 10m 55.86 45.54 10.32 56.61 45.81 10.8 55.86 45.69 10.17
15m 55.74 45.74 10 56.78 46.01 10.77 55.95 45.91 10.04
20M 55.81 45.83 9.98 56.47 45.75 10.72 55.97 45.93 10.04

1.4M 59.63 51.26 8.37 60.49 51.75 8.74 60.2 51.7 8.5

Combined 3M 60.56 50.93 9.63 61.3 51.74 9.56 61.3 51.74 9.56
Center 5M 61.29 51.21 10.08 62.32 51.48 10.84 61.52 51.49 10.03
Channel 10M 61.62 51.33 10.29 62.42 51.6 10.82 61.67 51.48 10.19
15M 61.52 51.57 9.95 62.57 51.75 10.82 61.73 51.72 10.01
20M 61.67 51.6 10.07 62.34 51.59 10.75 61.76 51.67 10.09

Based on the results above, Port 4 had slightly higher power levels than others and therefore Port
4 was selected for all the remaining LTE mode antenna port tests on the product. Subsequently
output power levels on lowest and highest channels were tested only on Port 4 and results
presented below.
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LTE - QPSK LTE - 16QAM LTE - 64QAM

Peak Average PAR Peak Average PAR Peak Average PAR

(dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBm) (dBm) (dB)

1.4M 53.68 45.14 8.54 53.95 44.96 8.99 53.61 45.12 8.49

Port 4 3M 52.43 42.41 10.02 53.83 44.05 9.78 53.83 44.04 9.79
Bottom 5M 52.71 42.27 10.44 55.01 44.05 10.96 54.11 44.01 10.1
Channel 10M 52.92 42.53 10.39 55.09 44.08 11.01 54.35 44.15 10.2
15M 54.58 44.59 9.99 55.41 44.48 10.93 54.48 44.5 9.98
20M 54.76 44.63 10.13 55.48 44.58 10.9 54.6 44.56 10.04

1.4M N/A N/A N/A N/A N/A N/A N/A N/A N/A

Port 4 3M 54.79 45.39 9.4 54.93 45.39 9.54 54.96 45.34 9.62
Bottom 5M 55.27 45.13 10.14 55.97 45.18 10.79 55.17 45.2 9.97
Channel + 1 10M 55.61 45.39 10.22 56.28 45.39 10.89 55.42 45.32 10.1
15mM 55.64 45.74 9.9 56.57 45.71 10.86 55.64 45.74 9.9
20M 55.85 45.77 10.08 56.61 45.75 10.86 55.79 45.78 10.01

1.4M N/A N/A N/A N/A N/A N/A N/A N/A N/A

Port 4 3M 54.75 45.3 9.45 54.84 45.37 9.47 54.85 45.23 9.62
Top 5M 55.19 45.13 10.06 55.92 45.13 10.79 55.08 45.16 9.92
Channel - 1 10M 55.42 45.25 10.17 56.04 45.33 10.71 55.3 45.33 9.97
15M 55.52 45.59 9.93 56.57 45.67 10.9 55.52 45.5 10.02

20M 55.74 45.65 10.09 56.47 45.68 10.79 55.66 45.68 9.98

1.4M 53.63 45.05 8.58 53.8 45.1 8.7 53.57 45.06 8.51

Port 4 3M 52.53 42.44 10.09 53.87 44,12 9.75 53.8 44.01 9.79
Top 5M 52.58 42.19 10.39 54.93 43.88 11.05 54.07 43.86 10.21
Channel 10M 54.42 43.94 10.48 54.93 44.04 10.89 54.21 44.11 10.1
15mM 54.36 44.3 10.06 55.35 44.45 10.9 54.41 44.37 10.04
20M 54.56 44.38 10.18 55.3 44.41 10.89 54.57 44.5 10.07

In order to meet bandedge requirements power levels at lowest and highest channels had to be
reduced as listed below,

LTE - QPSK LTE-16QAM LTE - 64QAM
Low High Low High Low High

14M  |Note 1 Note 1 Note 1 Note 1 Note 1 Note 1
M Note 3 Note 3 Note 2 Note 2 Note 2 Note 2
5M Note 3 Note 3 Note 2 Note 2 Note 2 Note 2
10M Note 3 Note 2 Note 2 Note 2 Note 2 Note 2
15M Note 2 Note 2 Note 2 Note 2 Note 2 Note 2
20M Note 2 Note 2 Note 2 Note 2 Note 2 Note 2
Note 1: No power reduction
Note 2: 10W power reduction
Note 3: 20W power reduction
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WCDMA Results:
WCDMA - QPSK WCDMA - 16QAM WCDMA - 640AM
Peak | Average PAR Peak | Average PAR Peak | Average PAR
(dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBm) (dBm) (dB)
Port 1
Center 5M 55.91 45.38 10.53 55.64 45.78 9.86 55.72 45.76 9.96
Port 2
Center 5M 55.53 45.05 10.48 55.3 45.32 9.98 55.32 45.41 9.91
Port 3
Center 5M 56.06 45.58 10.48 55.73 45.68 10.05 55.83 45.88 9.95
Port 4
Center 5M 56.16 45.63 10.53 55.8 45.89 9.91 55.94 46.04 9.9
Combined
Center 5M 61.94 51.44 10.5 61.64 51.69 9.95 61.73 51.8 9.93

Based on the results above, Port 4 had slightly higher power levels than others and therefore Port
4 was selected for all the remaining WCDMA mode antenna port tests on the product.
Subsequently output power levels on lowest and highest channels were tested only on Port 4 and
results presented below.

WCDMA - QPSK WCDMA - 16QAM WCDMA - 640AM
Peak | Average PAR Peak | Average PAR Peak | Average PAR
(dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBm) (dBm) (dB)
Port 4
Bottom 5M 55.46 44.97 10.49 55.28 45.4 9.88 55.35 45.5 9.85
Port 4
Top 5M 55.3 44.81 10.49 55.17 45.23 9.94 55.25 45.35 9.9

For WCDMA, power reductions at lowest and highest channels were not needed to meet

bandedge requirements.

All corresponding plots included on the following pages. Total path loss of 40.7dB (Attenuator

Loss: 40dB, RF cable loss: 0.7dB) accounted in via reference level offset to the spectrum

analyzer.
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LTE Plots:

Port 1 — LTE — QPSK — 1.4M — Center Channel — Peak

Port 1 — LTE — QPSK — 1.4M — Center Channel — Average
Spectrum Analyzer Settings Spectrum Analyzer Settings
s2.0 | L b F a0.0-
[E EERLT TR <F: 1962500 MHz
SPAN: 2.100 MHz 0.0 SPAN: 2,100 MHz
RE: 1.000 MHz g RE: 30,0 kHz 20.0-
WE: 3.000 MHz WE: 91.0 kHz
Detector: PK (CISPR) i y
Attn: 20 DB 8.0 ﬁﬁlefg‘jo'b';'\"s
RL Offset: 0.0 DB L Offcel 0.0DE e
Sweep Time: 1.0z 46.0-] i
B MO Sweep Time: 15.6ms
Max hold: 60 sweeps Fef Lul: 10.0 DEM 0.0-
Arnp corrt 40,708 £ 44.0- Pur avg: 60 sweeps E
Bin size: 350 Hz = Amp corr: 40.7dE &
42.0- Bin size: 350 Hz ~ 00—
40.0- -20.0-
953 Bandwidth .04
133 MHz S 39% Bandwidth 30,0+
Powsr Over Span 6.0 ¢ ! ! ! | i 1.09 MHz
BIEECRLE 1961.5 19620 19625 19630 19635 1964.0 Power Cuer Span -an.0- | ! | ! ]
5305 dm Frequency (MHz) SZABEEE o 1961.5 19620 19625 1963.0 1963.5 1964.0
99% Bandwidth, Power Over Span and PSD 4511 dEm

Frequency (MHz)
99% Bandwidth, Power Over Span and PSD

Port 1 — LTE — I6QAM — 1.4M — Center Channel — Peak

Port 1 — LTE — 16QAM — 1.4M — Center Channel — Average

Spactrum Analyzer Settings

CF 1962,500 MHz
SPAN: 2,100 MHz

RE: 1,000 MHz 520+
WE: 3,000 MHz
Detector: PK (CISPR) i
At 20 DB 0.0
RL Offset: 0.0 0B
Sweep Time: 1.0z 48.0-
Ref Lul: 10.0 DEM
Max hold: B0 sweeps
Arnp corrt 40,708 £ 46.0-
Bin size: 350 Hz =
44.0-
42.0-|
99% Bandwidth 0.0~
195 MHz
Pawer Over Span 6.0, ! ! ! ! i
32299830 i 1961.5 1362.0 1962.5 1963.0 1963.5 1964.0
5451 dBm

Frequency (MHz)
99% Bandwidth, Power Over Span and PSD

CF1 1962 500 MHz
SPAM: 2,100 MHz

[Spectrum Analyzer Setl
pectrum fnahyzer Sellings : : m
9% Roints 39% Roints

RE: 300 kHz 300+
VBt 910 kHe
Detectars RMS |
Altni 20 DB o
RL Offset: 0.0 DB
Sweep Time: 15.6ms 10,0+
Fief Lult 10,0 DEM
P avgi 60 sweeps e
Amp cortt 40.7dE £ 0.0
Ein size: 350 Hz -
-10.0-
-20.0-]
99% Bandwidth 200
1.09 MHz
Power Ower Span -ano- ! ! ! ! !
64279 1961.5 1962.0 1962.5 1963.0 1963.5 1964.0
4564 dBrm

Frequency (MHz)
99% Bandwidth, Power Over Span and PSD

Port 1 — LTE — 64QAM — 1.4M — Center Channel — Peak

Spectrum Analyzer Settings

Port 1 — LTE — 64QAM — 1.4M — Center Channel — Average

54.0
F: 1962500 MHz
SPAN: 2,100 MHz
RE: 1,000 MHz sz2.0
WE: 3,000 MHz
Detector: PK (CISPR) i
At 20 DB .0
RL Offset: 0.0 D
Sueep Time: 105 48.0-
Ref Lul: 10.0 DEM
Max halds 60 swesps
Amp corr: 40.7dE & 6.0
Bin size: 350 He =
44.0-
42.0-
93% B
andwidih 0,04
193 MHz
Power Qver Span 380, ! ! ! ! i
058313 mwy 1961.5 1962.0 1962.5 1963.0 1963.5 1964.0
5417 dem

Frequency (MHz)
99% Bandwidth, Pawer Gver Span and PSD

Spectrum Analyzer Seltings

40,0~
CF: 1962500 MHz 9% Boints 39% Rairks
SPAM: 2,100 MHz ¢ :
RE: 30.0 kHz 0.0+ Lgteph (T g
WE: 910 kHe
Detector: RMS
Attn: 20 DB 0.0
RL Offset: 0.0 DB
Sweep Tirme: 15.6ms 10.0-]

Ref Lul: 10.0 DBM

Puer avg: B0 sweeps
Amp corr: 40.7dE £ 0.0
Bin size: 350 Hz =

-10.0-
-20,0-
995 Banchwidth .04
1.09 MHz
Power Ouer Span 40,0} | ! ! | ! d
64384 iy 1961.5 1962.0 1962.5 1963.0 19635 1964.0
4EE4 dBm

Frequency (MHz)
99% Bandwidth, Power Over Span and PSD
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Port 2 — LTE — QPSK — 1.4M — Center Channel — Peak

Port 2 — LTE — QPSK — 1.4M — Center Channel — Average

Spactrum Analyzer Settings

52.0

<Ft 132,500 MHz

SPAN; 2,100 MHz

RE: 1,000 MHz 50.0-

WE: 3,000 MHz

Detector: PK (CISPR) i

At 20 DB 8.0

RL Offset: 0.0 0B

Sweep Time: 1.0z 46.0-]

Ref Lul: 10.0 DEM

Max hold: €0 sweeps

Armp corrt 407dE & 440

Bin size: 350 Hz =

42.0-]
40.0-|
99% Bandwidth .01
133 MHz
Pawer Over Span 3.0, ! ! ! i i
0032881 i 1961.5 1362.0 1962.5 1963.0 1963.5 1964.0
5380 dEm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Spectrum Analyzer Settings

30.0-
1 1962 500 MHz
SPAN: 2,100 MHz 25.07
REt 30,0 kHz 20.0-
VBt 910 kHe
Detectars RMS 15,0+
Altni 20 DB 10.0-
RL Offset: 0.0 DB
Sweep Time: 15.6ms 5.0
Fief Lult 10,0 DEM 0.0-
P avgi 60 sweeps e
Amp cortt 40.7dE £ 5.0
Ein size! 350 Hz = 10,01
-15.0-]
-20.0-]
-25.0-
99% Bandwidth 30,0
1,09 MHz 35,0
Power Gwer Span -an.0-, | I ‘ I i
MRILERZ i 1961.5 1962.0 1962.5 1963.0 1963.5 1964.0
4535 dBm Frequency {MHz)

99%, Bandwidth, Pawer Over Span and PSD

Port 2 — LTE — 16QAM — 1.4M — Center Channel — Peak

Port 2 — LTE — 16QAM — 1.4M — Center Channel — Average

Spactrum Analyzer Settings

.0

<Ft 132,500 MHz

SPAN; 2,100 MHz

RE: 1,000 MHz 52.0

WE: 3,000 MHz

Detector: PK (CISPR) i

At 20 DB 500

RL Offset: 0.0 0B

Sweep Time: 1.0z 48.0-|

Ref Lul: 10.0 DEM

Max hold: €0 sweeps

Armp corrt 407dE & 46.0-

Bin size: 350 Hz =

44.0-
42.0-|
99% Bandwidth 40,01
135 MHz
Pawer Over Span 6.0, ! ! ! | i
S9707.166 iy 19615 1962.0 1962.5 1963.0 1963.5 1964.0
5414 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

CF1 1962 500 MHz
SPa 2100 MHz

[Spectrum Analyzer Setl
pectrum fnahyzer Sellings : : m
9% Roints 39% Roints

RE: 300 kHz 300+ =
B 91,0 kHz
Detector: RMS |
At 20 DB o
RL Gffset: 0.0 DB
Sweep Time: 15.6ms 10.0-
Ref Lul: 10,0 DEM
Pk avg: 6 sweeps -
Amp cort 40.7de £ 0.0
Ein size: 350 Hz -
-10.0-
-20.0-]
99% Bandwidth
anchvei 300-
109 MHz
Fower Over Span 40,0+, ! ! in ! ]
1355 oy 1961.5 1962.0 1962.5 1963.0 1963.5 1964.0
4E4E dBm Frequency {MHz)

99%, Bandwidth, Pawer Over Span and PSD

Port 2 — LTE — 64QAM — 1.4M — Center Channel — Peak

Port 2 — LTE — 64QAM — 1.4M — Center Channel — Average

Spectrum Analyzer Settings
F: 1962500 MHz
SPAN: 2,100 MHz
RE: 1,000 MHz 50,0
WE: 3,000 MHz
Detector: PK (CISPR)
At 20 DB 48.0]
RL Offset: 0.0 D
Sueep Time: 105
Ref Lul: 10.0 DEM 46.0
Max halds 60 swesps
Amp corr: d0.7dE &
Bin size: 350 He = 4404
42.0-
93% Bandwidth an.o- [ h
193 MHz 1 B
Power Over Span 3.0, ! ! ! il ]
EEISTE iy 1961.5 1962.0 1962.5 1963.0 1963.5 1964.0
5390 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Spectrum Analyzer Seltings

30.0
CF: 1962.500 MHz
SPAM: 2,100 MHz 25.0-
RE: 30,0 kHz 20,0
WE: 91.0 kHz
Detector: RMS 15.0-
Attn: 20 DB 10.0-
RL Offset: 0.0 DB
Sweep Time: 15.6ms 5.0
Ref Lul: 10.0 DEM 0.0-
Puer aug: B0 sweeps
Amp corr: 40.7dE £ -5.0-
Bin size: 350 Hz 1.0~
-15.0-
-20.0-
-25.0-
33% Bandwidth 30,0
1.09 MHz 5.0
Poweer Over Span 40,01, ! 1 ! 1 )
419645 e 1961.5 1962.0 1962.5 1963.0 1963.5 1964.0
434 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD
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Port 3 — LTE — QPSK — 1.4M — Center Channel — Peak

Port 3 — LTE — QPSK — 1.4M — Center Channel — Average

Spactrum Analyzer Settings

52.0
<Ft 132,500 MHz
SPAN; 2,100 MHz
RE: 1,000 MHz 50.0+
WE: 3,000 MHz
Detector: PK (CISPR) i
At 20 DB 480
RL Offset: 0.0 0B
Sweep Time: 1.0z 46.0-]

Ref Lul: 10.0 DEM

Max hold: €0 sweeps

Arnp corrt 40,708 & 4.0+
Bin size: 350 Hz =

42.0-|
40.0-|
99% Bandwidth 50-
133 MHz
Pawer Over Span 6.0, ! ! ! " i
34036295 i 1961.5 1362.0 1962.5 1963.0 1963.5 1964.0
5369 dbm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Spectrum Analyzer Settings

30.0-
CF1 1962500 MHz
SPAN: 2,100 MHz 2507
RE: 300 kHz _
VB! 910 kHz 200
Detector: RMS 15.0-
Alin; 20 DB
RL Offset: 0.0 DB 10.0-
Sweeep Time: 15 6ms 5.0-
Ref Lul: 10,0 DEM '
Pur avgi 60swesps 0.0
Amp corrt 407dE & _
Bin size: 350 H ® 50
-10.0-
-15.0-
-20.0-
99% Bancuidth -25.0-]
103 MHz 30,0+
Paer Gver Span 35,01, | ! I ! ]
BOAT i 1961.5 1962.0 1962.5 1963.0 1963.5 1964.0
416 dBm Frequency {MHz)

99%, Bandwidth, Pawer Over Span and PSD

Port 3 — LTE — 16QAM — 1.4M — Center Channel — Peak

Port 3 — LTE — 16QAM — 1.4M — Center Channel — Average

Spactrum Analyzer Settings

.0

<Ft 132,500 MHz

SPAN; 2,100 MHz

RE: 1,000 MHz 52,0

WE: 3,000 MHz

Detector: PK (CISPR) i

At 20 DB 500

RL Offset: 0.0 0B

Sweep Time: 1.0z 48.0-|

Ref Lul: 10.0 DEM

Max hold: €0 sweeps

Armp corrt 407dE & 46.0-

Bin size: 350 Hz =

44.0-
42.0-|
99% Bandwidth 00~
135 MHz
Pawer Over Span 6.0, ! ! ! | i
173206 miiy 19615 1962.0 1962.5 1963.0 1963.5 1964.0
5458 dbm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Spectrum Analyzer Settings

5.0 FI KOS F9% WIS m
1 1962 500 MHz _ L '
SPAN; 2,100 MHz ano by ¢
REt 30,0 kHz 25.0- Y
VBt 910 kHe
Detectars RMS 20.0-
Altni 20 DB 15.0-
RL Offset: 0.0 DB
Sweep Time: 15.6ms 0.0+
Fief Lult 10,0 DEM 5.0-
P avgi 60 sweeps e
Amp cortt 40.7dE £ 0.0
Bin size: 350 Hz ® 50—
-10.0-]
-15.0-]
-20.0-
999 Bandwidth sE0-
109 MHz 30,0
Power Gwer Span 350, ‘ I il I i
HEIAOLE 1961.5 1962.0 1962.5 1963.0 1963.5 1964.0
4583 dbm Frequency {MHz)

99%, Bandwidth, Pawer Over Span and PSD

Port 3 — LTE — 64QAM — 1.4M — Center Channel — Peak

Port 3 — LTE — 64QAM — 1.4M — Center Channel — Average

54.0
CF: 1962,500 MHz
SPAN; 2,100 MHz

Spectrum Analyzer Seltings m

RE: 1,000 MHz 5204
VB! 3,000 MHz

Datector: PK (CISPR) i
Attn: 20 DB .0
RL Cffsels 0.0 CB

Sweep Time: 105 48.0-

Ref Lul: 10.0 DEM
Max hold: 60 sweeps

Amp corr: 40,78 & 6.0~
Bin size: 350 He =

44.0-
42.0-
43% Bandwidth 0.0
192 MHz
Power Qver Span 3.0-, ! ! ! ! i
927,403 iy 1961.5 1962.0 1962.5 1963.0 1963.5 1964.0
5425 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Spectrum Analyzer Seltings

5.0 T RGeS FI OIS
CF: 1962 500 MHz 0.0~ s TR
SPAM: 2,100 MHz ' SEme Py g
RB: 30.0 kHz 25.0-
Bt 91.0 kHz
Detector: RMS 20,0
Altn: 20 DB 15.0-
RL Offset: 0.0 DB
Sweep Time: 15.6ms 10,0
Ref Lul: 10.0 DBM 5.0-

Puer avg: B0 sweeps

Brin
oL
=)

i

Arp core: 90.7d8
Ein size: 350 Hz = 50
-10.0-
-15.0-
-20.0-
9% Bandwidth -25.0-
109 MHz 30.0-
Power Cwer Span -35.0-, | | | ! 0
T8 i 1961.5 1962.0 1962.5 1963.0 1963.5 1964.0
S e Frequency (MHz)

99% Bandwidth, Power Over Span and PSD
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Port 4 — LTE — QPSK — 1.4M — Center Channel — Peak

Port 4 — LTE — QPSK — 1.4M — Center Channel — Average

Spactrum Analyzer Settings

52.0
<Ft 132,500 MHz
SPAN; 2,100 MHz
RE: 1,000 MHz 500+
WE: 3,000 MHz
Detector: PK (CISPR) i
At 20 DB .0
RL Offset: 0.0 0B
Sweep Time: 1.0z 46.0-
Ref Lul: 10.0 DEM
Max hold: €0 sweeps
Arnp corrt 40,708 & 4.0+
Bin size: 350 Hz =
42.0-|
40.0-|
99% Bandwidth
o 38.0-]
192 MHz
Pawer Over Span 3.0, ! ! ! !
B0 i 1961.5 1362.0 1962.5 1963.0 1963.5

5386 dbm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

'
1964.0

[Spectrum Analyzer Settings

30.0-
1 1962 500 MHz
SPAN: 2,100 MHz 25.07
REt 30,0 kHz 20.0-
VBt 910 kHe
Detectars RMS 15,0
Altni 20 DB 10.0-
RL Offset: 0.0 DB
Sweep Time: 15.6ms 5.0
Fief Lult 10,0 DEM 0.0-
P avgi 60 sweeps e
Amp cortt 40.7dE £ 5.0
Ein size! 350 Hz = 10,01
-15.0-]
-20.0-]
-25.0-
99% Bandwidth 30,0
109 MHz 350
Power Gwer Span -40,0- : ‘ Iy ‘
233,584 mi 1961.5 1962.0 1962.5 1963.0 1963.5
4535 dBm Frequency {MHz)

99%, Bandwidth, Pawer Over Span and PSD

'
1964.0

Port 4 — LTE — 16QAM — 1.4M — Center Channel — Peak

Port 4 — LTE — 16QAM — 1.4M — Center Channel — Average

Spactrum Analyzer Settings

.0
<Ft 132,500 MHz
SPAN; 2,100 MHz
RE: 1,000 MHz 5207
WE: 3,000 MHz
Detector: PK (CISPR) i
At 20 DB 0.0
RL Offset: 0.0 0B
Sweep Time: 1.0z 48.0-
Ref Lul: 10.0 DEM
Max hold: €0 sweeps
Arnp corrt 40,708 & 6.0+
Bin size: 350 Hz =
44.0-
42.0-|
99% Bandwidth
o= 40.0-]
195 MHz
Pawer Over Span 6.0, ! ! ! !
N0I0AEE s 1961.5 1962.0 1962.5 1963.0 1963.5

5463 dbm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

'
1964.0

[Spectrum Analyzer Settings

5.0 FI RS T I FOinks
1 1962 500 MHz | H f
SPAM: 2,100 MHz E e :
REt 30,0 kHz 25.0-
VBt 910 kHe
Detector: RMS 20,0
Altni 20 DB 15.0-
RL Offset: 0.0 DB
Sweep Time: 15.6ms 0.0+
Fief Lult 10,0 DEM 5.0-
P avgi 60 sweeps e
Amp cortt 40.7dE £ 0.0
Bin size: 350 Hz ® 50—
-10.0-]
-15.0-]
-20.0-
99% Bandwidth 25,0+
109 MHz 30,0
Power Gwer Span -35.0- ; ‘ Iax: ‘
HAELZ 1961.5 1962.0 1962.5 1963.0 1963.5
4595 dBm Frequency {MHz)

99%, Bandwidth, Pawer Over Span and PSD

'
1964.0

Port 4 — LTE — 64QAM — 1.4M — Center Channel — Peak

Port 4 — LTE — 64QAM — 1.4M — Center Channel — Average

Spectrum Analyzer Settings

54.0
F: 1962500 MHz
SPAN: 2,100 MHz
RE: 1,000 MHz 5204
WE: 3,000 MHz
Detector: PK (CISPR) i
At 20 DB .0
RL Offset: 0.0 D
Sueep Time: 105 48.0-
Ref Lul: 10.0 DEM
Max halds 60 swesps
Amp corr: d0.7dE & 46.0-
Bin size: 350 He =
44.0-
42.0-
93% B
andwidih 0,04
193 MHz
Power Qver Span 380, ! ! ! !
578732 mw 1961.5 1962.0 1962.5 1963.0 1963.5
5440 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

'
1964.0

Spectrum Analyzer Seltings

3.0 EELa L O TS

CF: 1962500 MHz i i
SPAN: 2,100 MHz 30,0+
REB: 30.0 kHz 250
VB: 9.0 kHz
Detector: RMS 20.0-
Altr; 20 DB 15.0-
RL Offset: 0.0 DB

10.0-]

Sweep Time: 15.6ms
Ref Lul: 10.0 DBM 5.0+
Puer avg: B0 sweeps

Brin
oL
=)

i

Arp core: 90.7d8
Bin size: 350 Hz 5.0-
-10.0-
-15.0-
-20.0-
39% Bandwidth -25.0-
1.09 MHz 30,0+
Power Cver Span 35,00, i ! ! !
19140.360 iy 1961.5 1962.0 1962.5 1963.0 1963.5
8T dEm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

'
1964.0
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Port 1 — LTE — QPSK — 3M — Center Channel — Peak

Port 1 — LTE — QPSK — 3M — Center Channel — Average

Spactrum Analyzer Settings

52.5
CFt 1962500 MH:
SPAN: 4500 MHz 50.0
RE: 1000 MHz i
WE 3.000 MHz 475
Dretector: PK [CISPR) 45,0
Abtn: 20 DB
RL Offset: 0.0 0B 42,5
Swesp Tirne: Liks i
Ref Lul: 10.0 DEM 0.0
Mox hold: 60 sweeps 37,5
Arp corrt 40708 &
Bin size: 750 He - 30
32,5+
30,0
27.5+
999 Bandwidth 25.0]
353 MHz 22,5+
Power Over Span 00
W i 19602
5476 dbm

99%

' ' : ] ] ] ] L
19610 1961,5 19620 19625 19630 19635 1964.0 19646
Frequency (MHz)

Bandwidth, Power Over Span and PSD

[Spectrum Analyzer Settings

<1 1962 500 MHz
SPAH; 4,500 MHz
REt 30,0 kHz

VBt 910 kHe
Detectars RMS
Altni 20 DB

RL Offset: 0.0 DB
Sweep Time: 33.6ms
Fief Lult 10,0 DEM
P avgi 60 sweeps
Amp cort 1 40.7dE

99% Bandwidth
270 MHz
Power Gwer Span
026037
4519 dBm

B
Ein size: 750 Hz -

30.0-]

25.0-]

-45.0-

| ' ' ' ' ' i i [
1960.2 1961.0 1961.5 1962.0 1962.5 1963.0 1963.5 1964.0 1964.8
Frequency {MHz)

99%, Bandwidth, Pawer Over Span and PSD

Port 1 — LTE — 16QAM

— 3M — Center Channel — Peak

Port 1 — LTE — 16QAM — 3M — Center Channel — Average

Spactrum Analyzer Settings

55.0
<Ft 132,500 MHz
SPAN; 4500 MHz
RE: 1,000 MHz 50.0
WE: 3,000 MHz
Detector: PK (CISPR) i
At 20 DB 450
RL Offset: 0.0 0B
Sweep Time: 1.0z 40.0-]

Ref Lul: 10.0 DEM

Max hold: €0 sweeps

Armp corrt 40706 &£ 35.0
Bin size: 750 Hz =

30,0
25.0-|
999% Bandwidth 20,01
347 MHz
Power Over Span 150
B0BA20 i 1960.2
5523 dom

: ] : ] ] ] ] L
19610 1961,5 19620 19625 19630 19635 1964.0 19646
Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Spectrum Analyzer Settings

<1 1962 500 MHz

SPAH; 4,500 MHz

REt 30,0 kHz

VBt 910 kHe

Detectars RMS

Altni 20 DB

RL Offset: 0.0 DB

Sweep Time: 33.6ms

Fief Lult 10,0 DEM

P avgi 60 sweeps

Armp corr ! 40.7de g
Ein size: 750 Hz -

99% Bandwidth
263 MHz
Power Gwer Span
THOEE
476 dBm

30.0-]

20,0-]

10,0

0.0+

-10.0-

-20.0-

30,0

-40,0 -

50,0

' ' ' ' ' | | [
1960.2 1961.0 1961.5 1962.0 1962.5 1963.0 1963.5 1964.0 1964.8

Frequency {MHz)

99%, Bandwidth, Pawer Over Span and PSD

Port 1 — LTE — 64QAM — 3M — Center Channel — Peak

Port 1 — LTE — 64QAM — 3M — Center Channel — Average

Spectrum Analyzer Settings

52,5
F: 1962500 MHz
SPAM: 4.500 MHz 5.0 |
RE: 1.000 MHz 47.5- f
W 3.000 MHz 45.0] i
Detector: PK (CISPR] . [
Attn: 20 DB 5] :
RL Offset: 0.0 D 40.0-]
Sueep Time: 105 b
Ref Lul: 10.0 DEM 37,54 ;
Max halds 60 swesps 35,0 b
Amp corr: 40.7dB B s |
Bin sizes 750 He = e 3 Roinks 39%, Poin!
30,0+ 5 !
27,5 : :
25.0-]
22.5- ; 1
43% Bandwidth 20,0 : :
343 MHz 175 : |
Power Qver Span 1o, ! ! ! ! ! L
FIETIZ iy 1960.2 1961.0 1961.5 19620 19625 1963.0 1963.5 1964.0 19648
5528 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Spectrum Analyzer Seltings

CF: 1962 500 MHz
SPAM: 4.500 MHz
RB: 30.0 kHz

Bt 91.0 kHz
Detectar: RMS
Altn: 20 DB

RL Offset: 0.0 DB
Sweep Time: 33.6ms
Ref Lul: 10.0 DBM
Puer avg: B0 sweeps
Amp carr: 40.7d8
Bin size: 750 Hz

dBm

9% Bandwidth
269 MHz
Pawer Over Span
F201.922  my
4571 dBm

30,0

-10,0-

-20.0-

-30.0-

500

| ' ! ' ' ' | | [
1960.2 1961.0 1961.5 1962.0 1962.5 1963.0 1963.5 1964.0 1964.6
Frequency (MHz)

99% Bandwidth, Power Over Span and PSD
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Port 2 — LTE — QPSK — 3M — Center Channel — Peak

Port 2 — LTE — QPSK — 3M — Center Channel — Average

Spactrum Analyzer Settings

55.0
<Ft 132,500 MHz
SPAN; 4500 MHz
RE: 1,000 MHz 500+
WE: 3,000 MHz
Detector: PK (CISPR) i
At 20 DB 5.0
RL Offset: 0.0 0B
Sweep Time: 1.0z 40.0-
Ref Lul: 10.0 DEM
Max hold: B0 sweeps
Arp corrt 40708 £ 350
Bin size: 750 Hz =
30,0
25.0-|
99% Bandwidth 20,01
344 MHz
Pawer Over Span 1504 ! ! ! ! ! ! ! inm
14550305 i 1960.2 19610 19615 19620 19625 1963.0 19635 1964.0 1964.6
5484 dBrm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Spectrum Analyzer Settings

30.0-Fr=eeees :
CF1 1962500 MHz P —
SPAN; 4500 MHz hi
RE: 300 kHz 200+
VB 310 khz
Detector: RMS _
Altn1 20 DB 100

RL Offset: 0.0 DB
Sweep Time: 33.6ms
Fief Lult 10,0 DEM
P avgi 60 sweeps
amp cort: 40.7d8 & -10.0-
Ein size: 750 Hz -

0.0+

-20.0-
-30.0-]
99% Bandwidth
ancd 40.0-
2,69 MHz
Power Chver Span 0.0 ! ! ! ! ! !
IR 1960.2 1961.0 1961.5 1962.0 1962.5 1963.0 1963.5
4531 dbm Frequency {MHz)

99%, Bandwidth, Pawer Over Span and PSD

| [
1964.0 1964.8

Port 2 — LTE — 16QAM — 3M — Center Channel — Peak

Port 2 — LTE — 16QAM — 3M — Center Channel — Average

Spactrum Analyzer Settings

50,0
CFt 1962500 MH:
SPAN; 4500 MHz 47.54
RE: 1000 MHz 45.0-
W 3,000 MHz
Delectar: PK (CISPR) 42,5
Abtn: 20 DB 40.0-
RL Offset: 0.0 0B
Sweep Time: 1.0z 37.54 '
Ref Lul: 10.0 DEM 35,0 :
Max hold: B0 sweeps -
A corr: 40708 £325 s poins
Bin size: 750 Hz 00— .
27.5-] i
25.0-| 0
22,5 3
999 Bandwidth 20,0 :
343 MHz 17.54
Power Over Span wsod L ! ! ! ! ! e
15123274 iy 1960.2 19610 19615 19620 19625 19630 1963.5 1964.0 1964.8

5492 dbm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Spectrum Analyzer Settings

4535 dbm Frequency {MHz)

99%, Bandwidth, Pawer Over Span and PSD

30.0-Fr==— s :
<1 1962 500 MHz | -
SPAN: 4,500 MHz =0 ‘*"‘""'U e
REt 30,0 kHz 20,0~
VBt 910 kHe |
Detectars RMS 150
At 20 DB 0.0
RL Offset: 0.0 DB 5.0-
Sweep Time: 33.6ms
Ref Lul: 10,0 DEM 0.0-
P avgi 60 sweeps £ -5.0-
Amp cort 1 40.7dE & n0-
Ein size: 750 Hz =
-15.0-]
-20.0-]
-25.0-
-30.0-
9995 Bandwidth 35,0+
263 MH: 40.0-
Power Gwer Span 45.0- ! ! ! ! ! ! ! I
1321266 mi 1960.2 1961.0 1961.5 1962.0 1962.5 1963.0 1963.5 1964.0 19645

Port 2 — LTE — 64QAM — 3M — Center Channel — Peak

Port 2 — LTE — 64QAM — 3M — Center Channel — Average

Spectrum Analyzer Settings

50,0
CF: 1962500 MH:
SPAN; 4,500 MHz 47.5
RE1 1000 MHz 45.0- :
W 3.000 MHz
Detector: PK (CISPR) 42,5+ :
Attn: 20 DB 40.0-
RL Cffsels 0.0 CB ’
Sweep Time: 1.05 37.5- :
Ref Lul: 10.0 DEM 5.0 ;
Max hald: 60 swesps c
IR SO £ 3257 % points 29% Poin
Bin size: 750 He i ' g
30,0 : !
27.5- : !
25.0- : !
22,5+ : B
999 Bandwidth 20,0+ : :
343 MHz 1754 ' |
Power Over Span o, | j ! ! ! L
13448202 it 1960.2 1961.0 1961.5 1962.0 19625 19630 19635 1964.0 1964.8
5495 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Spectrum Analyzer Seltings

30,0
CF: 1962 500 MHz
SPAM: 4.500 MHz
RB: 30.0 kHz 20.0-
Bt 91.0 kHz
Detectar: RMS |
Altn: 20 DB 10.0
RL Offset: 0.0 DB
Sweep Time: 33.6ms 0.0-
Ref Lul: 10.0 DBM
Puer avg: B0 sweeps
Arp core: 40.7d8 £ -10.0-
Bin size: 750 Hz =
-20.0+
-30.0-
9%% B.
andwidth 4.0~
269 MHz
Pawer Over Span 0.a- ! ! ! ! ! |
322,052 1960.2 1961.0 1961.5 1962.0 1962.5 1963.0 1963.5

4548 dBm Frequency {MHz)

99% Bandwidth, Power Over Span and PSD

[
1964.6

|
1964.0
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Port 3 — LTE — QPSK — 3M — Center Channel — Peak

Port 3 — LTE — QPSK — 3M — Center Channel — Average

Spactrum Analyzer Settings

5412 dBm

Frequency (MHz)
99% Bandwidth, Power Over Span and PSD

50.0
<Ft 132,500 MHz
SPAN: 4500 MHz !
RE: 1,000 MHz 45.0- :
WE 3.000 MHz |
Detector: PK (CISPR) i
At 20 DB 40.0- i
RL Offset: 0.0 0B
Sweep Time: 1.0z L
Ref Lul: 10.0 DEM 35,0 :
Max hold: B0 sweeps -
Amp corrt 40,78 5 33 Points 9% Foi
Bin size: 750 Hz 0.0 : :
25.0-| ' :
999% Bandwidth 200
342 MHz
Power Over Span 150- ', ' ' ' ' ' I
SFIE0800 s 1960.2 19610 19615 19620 19625 1963.0 19635 1964.0

o
1964.6

[Spectrum Analyzer Settings

<1 1962 500 MHz
SPAH; 4,500 MHz
REt 30,0 kHz

VBt 910 kHe
Detectars RMS
Altni 20 DB

RL Offset: 0.0 DB
Sweep Time: 33.6ms
Fief Lult 10,0 DEM
P avgi 60 sweeps
Arnp cort 40.7de B
Ein size: 750 Hz -

99% Bandwidth
270 MHz
Power Gwer Span
EETEALE
4408 dBm

30.0-]

20,0-]

10,0

0.0+

-10.0-

-20.0-

30,0

-50.0-

o
1960.2

'
1961.0

' ' ' ' | |
1961.5 1962.0 1962.5 1963.0 1963.5 196+.0

Frequency {MHz)

99%, Bandwidth, Pawer Over Span and PSD

[
1964.8

Port 3 — LTE — 16QAM — 3M — Center Channel — Peak

Port 3 — LTE — 16QAM — 3M — Center Channel — Average

Spactrum Analyzer Settings

[Spectrum Analyzer Settings

99% Bandwidth, Power Over Span and PSD

4T3 dBm

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

52.5 30,0~
[E EERLT TR - CFi 1962500 MHz
SPAN: 4500 MHz .0 SPAN: 4500 MHz 25.0-
RE: 1000 MHz 47.5- Eo Fag i 20.0- b
FEREH I 45.0-] VE! 910 kHz :
Detectort Pk (CISPF) 425+ Detector: RMS 15,0+ : i
1 Altni 20 DB - f |
i 8.0 L Sffsat 0.0 0E oo f i
Raf bt 10,0 DEM 7.5 i Sweep Time: 32.6ms 5.0
Max hold: B0 sweeps 35.0] d Ref Lul: 10,0 DEM 0.0- : :
Arp corrt 40708 & g Py 20 B0 Sweeps < : :
Bin size: 750 Hz B 3257 gk Baints 29%. R Amp core: 40.7d8 E 5.0 : !
30,0 i Bin sizet 750 Hz 100 : :
7.5 3 15,0~ g ;
25.0-] : ; :
| -20.0-] ' |
22,5+ ' H '
999 Bandwidth 20.0- : -25.0- : :
348 MHz 175 | 9936 Bandwidth 30,01 2 |
Pasier Ovar Span I ‘ ; ] ] ] L 23] i -35.0- : :
HOTHEA iy 1860,2 19610 19615 19620 19625 19630 19635 19640 19648 Paer Gver Span ano- Nl ! ! ! e [
5537 dbm Frequency (MHz) 38465351 iy 1960.2 1961.0 1961.5 1962.0 1962.5 1963.0 1963.5 1964.0 1964.5
99% Bandwidth, Power Qver Span and PSD 4EEE dBm Frequency (MHz)
99%, Bandwidth, Pawer Over Span and PSD
Port 3 — LTE — 64QAM — 3M — Center Channel — Peak Port 3 — LTE — 64QAM — 3M — Center Channel — Average
Specirum Analyzer Seltings Spectrum Anlyzer Sellings
CF: 1962,500 MHz ' [ CF: 1962 500 MHz IR R &
SPAN: 4500 MHz 5.0 vy ¥ SPAN: 4.500 MHz 25,07
RE1 1000 MHz 47.5- ! Fenene 0o 20.0- !
EEREMD 45.0-] L v 910 kHz : ]
23’:?‘;‘;5? (SI5PR] 42,5 ! Detectar: RMS 15.0- | i
g ' ; Altn; 20 DB 10.0- | H
's{t»izs?r oo 40.0 \ RL Offset: 0.0 DB
Ref Lul: 10.0 DEM 37,5 : Sweeep Time: 33.6ms 5.0 : :
Max hold: 60 swesps 35,0 : Ref Lul: 10.0 DBM 00- : :
Amp corr: 40.7dE g B P 5 B0 Sweeps - : :
Bin size: 750 He ° s 39%, Poin! Amp corr: 40.7dB £ 5.0 : :
30,0+ y Bin size: 750 Hz 10,0 : :
275 : -15.0- g :
25.0- : : f
b -20.0- | !
22,5+ : : H
9% Bandwidth 0.0 b 2507 : :
343 MHz 1751 ; 99% Banduwidth 30,0 ! g
ROG4A5T iy 1960.2 1961.0 1961.5 19620 19625 19630 19635 1964.0  1964.3 Pawer Cver Span 40.0- . ! ! ! e [
5534 dBm Frequency (MHz) IS 1960.2 1961.0 1961.5 1962.0 1962.5 1963.0 1963.5 1964.0 1964.8
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Port 4 — LTE — QPSK — 3M — Center Channel — Peak

Port 4 — LTE — QPSK — 3M — Center Channel — Average

Spactrum Analyzer Settings

5438 dbm

50.0
CFt 1962500 MH:
SPAN: 4500 MHz
RE: 1000 MHz 45.0-
W 3,000 MHz
Detector: PK (CISPR)
Abtn: 20 DB 40.0-
RL Offset: 0.0 0B
Swesp Tirne: Liks
Ref Lul: 10.0 CEM 5.0
Max hold: 60 swesps
Arp corrt 40708 &
Bin size: 750 Hz ® an0-
25.0-|
999 Bandwidth 200
345 MHz
Power Over Span 150, ! ! ! ! ! ! ! i
FIILIEFD i 1960.2 19610 19615 19620 19625 1963.0 19635 1964.0 1964.8

Frequency (MHz)
99% Bandwidth, Power Over Span and PSD

[Spectrum Analyzer Settings

<1 1962 500 MHz
SPAH; 4,500 MHz
REt 30,0 kHz

VBt 910 kHe
Detectars RMS
Altni 20 DB

RL Offset: 0.0 DB
Sweep Time: 33.6ms
Fief Lult 10,0 DEM
P avgi 60 sweeps
Amp cort 1 40.7dE
Bin size: 750 Hz

£
&

99% Bandwidth
263 MHz
Power Gwer Span
3T
4497 dBm

30.0-]

25,0
20,0~
15,0
10,0
5.0+
0.0+
5.0~
-10.0-
-15.0-
-20,0-
-25.0-
-30.0-
-35.0-

40000
1960.2

'
1961,

' ' ' ' |
0 1961.5 1962.0 1962.5 1963.0 1963.5

Frequency {MHz)

99%, Bandwidth, Pawer Over Span and PSD

|
1964.0

[
1964.8

Port 4 — LTE — 16QAM — 3M — Center Channel — Peak

Port 4 — LTE — 16QAM — 3M — Center Channel — Average

Spactrum Analyzer Settings

CFt 1962.500 MHz
SPAN: 4500 MHz
RE: 1,000 MHz

B! 3,000 MHz
Detectar: PK (CISPR)
Attr: 20 DB

RL Offset: 0.0 DB
Suresp Time: 103

Ref Lul: 10.0 DEM
Max hold: 60 sweeps
Arnp corr: 40.7dE
Bin size: 750 Hz

99% Bandwidth
348 MHz
Pawer Over Span
7364250 mw
5553 dbm

£
&

52.5

50.0-
47.5-
45.0-
425+
40,0+
37.5- !
350+ b
32,5+ b
30,0+ B
27.5- ;
250+

3% Points

22,5
20,0+

1754
1960.2

' ' ' ' ' ' ' o
19610 19615 19620 19625 1963.0 19635 1964.0 1964.6

Frequency (MHz)
99% Bandwidth, Power Over Span and PSD

[Spectrum Analyzer Settings

<1 1962 500 MHz
SPAH; 4,500 MHz
REt 30,0 kHz

VBt 910 kHe
Detectars RMS
Altni 20 DB

RL Offset: 0.0 DB
Sweep Time: 33.6ms
Fief Lult 10,0 DEM
P avgi 60 sweeps
Amp cort 1 40.7dE
Bin size: 750 Hz

99% Bandwidth
263 MHz
Power Gwer Span
HILEER
4530 dBm

30.0-]

25,0
20,0~
15,0
10,0
5.0+
0.0+

-400-

'
1960.2 1961,

' ' ' ' |
0 1961.5 1962.0 1962.5 1963.0 1963.5

Frequency {MHz)

99%, Bandwidth, Pawer Over Span and PSD

|
1964.0

[
1964.8

Port 4 — LTE — 64QAM — 3M — Center Channel — Peak

Port 4 — LTE — 64QAM — 3M — Center Channel — Average

Spectrum Analyzer Settings

52,5
F: 1962500 MHz
SPAN; 4500 MHz 5.0
RE: 1,000 MHz 47.5-
WE: 3,000 MHz 45.0-
Detector: PK (CISPR] .
At 20 DB 42,5+
RL Offset: 0.0 D 40.0-
Sueep Time: 105
Ref Lul: 10.0 DEM 37,54
Max hold: 60 swesps £ 35.0-
Amp corr: d0.7dE £ 3254
Bin size: 750 He e
30,0+
27,5
25.0-
22,5+
43% Bandwidth 20,0
343 MHz 175
Power Qver Span 1504, ! ! ! ! ! ! ! ]
BEAT 1960.2 1961.0 1961.5 19620 19625 1963.0 1963.5 1964.0 19648
5553 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Spectrum Analyzer Seltings

CF: 1962 500 MHz
SPAM: 4.500 MHz
RB: 30.0 kHz

Bt 91.0 kHz
Detectar: RMS
Altn: 20 DB

RL Offset: 0.0 DB
Sweep Time: 33.6ms
Ref Lul: 10.0 DBM
Puer avg: B0 sweeps
Amp carr: 40.7d8
Bin size: 750 Hz

dBm

9% Bandwidth
269 MHz
Pawer Over Span
19465.990
453 dBm

30,0

25.0-]
20,0-]
15.0-]
10.0-]

5.0+

400
1960.2

'
1961,

a

W‘nm i

' ' ' ' | |
19615 1962.0 19625 1963.0 1963.5 1964.0

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[
1964.6
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Port 1 — LTE — QPSK — 5M — Center Channel — Peak

Port 1 — LTE — QPSK — 5M — Center Channel — Average

Spactrum Analyzer Settings

5436 dBm

50.0
CFt 1962500 MH:
SPAN: 7500 MHz 45.0-
RE: 1000 MHz
W 3,000 MHz 40,0+
Detector: PK (CISPR) f
Abtn: 20 DB 35.0- e
RL Offset: 0.0 0B 9% Roints
Swesp Tirne: Liks 30,0+ i
Ref Lul: 10.0 CEM '
Mox hold: 60 sweeps  _ 25.0- :
Arp corr: 40708 & |
Bir size: 1,25 kHz 20,0+ :
15.0- .
10,0+ i
999 Bandwidth 507 !
507 MHz 0.0- :
Powsr Over Span 5.0 1‘
BT ey 1958.8 18600

]
1962.5
Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

!
1365.0

'
1966.2

[Spectrum Analyzer Settings

1 1962 500 MHz

SPAN; 7,500 MHz

REt 120 kHe

VBt 360 kHe

Detectars RMS

Altni 20 DB

RL Offset: 0.0 DB

Sweep Time: 4.0ms

Fief Lult 10,0 DEM

P avgi 60 sweeps

Armp corr ! 40.7de g
Ein sizet 1,25 kHz -

99% Bandwidth
450 MHz
Power Gwer Span
W0S2EE2
4478 dBm

30.0

20,0~

10,0

0.0+

-10.0-

-20,0-

-30.0-

-40,0-
1958.3

'
1960.0

'
1962.5
Frequency {MHz)

99%, Bandwidth, Pawer Over Span and PSD

'
1966.2

Port 1 — LTE — 16QAM — 5M — Center Channel — Peak

Port 1 — LTE — 16QAM — 5M — Center Channel — Average

Spactrum Analyzer Settings

CFt 1962.500 MHz
SPAN: 7500 MHz
RE: 1,000 MHz

B! 3,000 MHz
Detectar: PK (CISPR)
Attr: 20 DB

RL Offset: 0.0 DB
Suresp Time: 103
Ref Lul: 10.0 DEM
Max hold: B0 sweeps

Ein size: 1,25 kHz

99% Bandwidth
507 MHz
Pawer Over Span
545,136 m
5629 dbm

Armp corrt 40706 &
]

5.0
0.0-

5.0-

]
1958.5

|
1960.0

]
1962.5
Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

1365.0

'
1966.2

[Spectrum Analyzer Settings

1 1962 500 MHz
SPAN; 7,500 MHz
REt 120 kHe

VBt 360 kHe
Detectars RMS
Altni 20 DB

RL Offset: 0.0 DB
Sweep Time: 4.0ms
Fief Lult 10,0 DEM
P avgi 60 sweeps
Amp cortt 40.7dE
Bin size: 1,25 kHz

dBm

99% Bandwidth
46 MHz
Power Gwer Span
EIERIEN
453 dBm

40.0-]

3% F%'mnts

30,0

20,0-]

10,0~

0.0+

-10.0-

-20,0-

30,0

-40,0-,
1958.3

'
1960.0

it £

'
1962.5
Frequency {MHz)

99%, Bandwidth, Pawer Over Span and PSD

' '
1965.0 1966.2

Port 1 — LTE — 64QAM — 5M — Center Channel — Peak

Port 1 — LTE — 64QAM — 5M — Center Channel — Average

Spectrum Analyzer Settings

5551 dem

50,0
F: 1962500 MHz
SPAM: 7500 MHz 45.0-]
RE: 1,000 MHz
WE: 3,000 MHz i
Detector: PK (CISPR] 0.0
At 20 DB
RL Offset: 0.0 D =0
Sueep Time: 105
Ref Lul: 10.0 DEM 3004
Max halds 60 swesps
Amp corr: d0.7dE &£ 5.0
Bin size: 1,25 kHz =
20,0+
15,0+
10,0+
43% Bandwidth
509 MHz 5.0
Power Qver Span 00— t
577074 mw 1958.5 1960.0

'
1962.5
Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

'
1965.0

'
1966.2

Spectrum Analyzer Seltings

448 dBm

30.0
CF: 1962 500 MHz
SPAM: 7.500 MHz
RE: 120 kHz 20,0
WB: 360 kHz
Detectar: RMS
Altn: 20 DB 10,0
RL Offset: 0.0 DB
Sweep Time: 4.0ms
Ref Lul: 10.0 DBM 0.0-
Puer avg: B0 sweeps -
Amp carr: 40.7d8 I}
Ein size: 1.25 kHz 10,0
-20.0-
39% Bandwidth -30.0-
449 MHz
Pawer Over Span -40.0-|
5308037 m 1958.8

'
1960.0

'
1962.5
Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

1 '
1965.0 1966.2
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Port 2 — LTE — QPSK — 5M — Center Channel — Peak Port 2 — LTE — QPSK — 5M — Center Channel — Average

Spectrum Analyzar Seltings Spectrum Analyzer Settings -
<Ft 1362.500 MHz CF 1962 500 MHz '
SPAN: 7500 MHz SPAN; 7,500 MHz
RE: 1000 MHz REt 120 kHe 20.0-
W 3,000 MHz VB! 360 kHz
Detectort Pk (CISPF) Detector: RMS
RL Offset; 0.1 0B Ein E (= 10,0+
Susesp Time: 105 RL Cffset: 0.0 DB
Ref Lul: 10.0 DEM i Sweep Time: 4.0ms
Max hold: 60 sweeps Ref Lyl 10.0 DEM 0.0+
Arp corr: 40708 : Py 20 B0 Sweeps c
Bin size: 1,25 kHz : Amp corrt 40.7dE &
; Bin size: 1,25 kHz 10,01
: -20.0-
399 Bandwidth |
507 MHz i 999 Bandwidth a0.0-
Power Over Span 5.0 s ! ; i hety MHz
24185252 mus 1958.8 1960.0 19625 1365.0 1966.2 Power Cver Span -40.0- I \ , g
55.11 dBrn Frequency (MHz) 3129431 1958.8 1960.0 1962.5 1965.0 1966.2
99% Bandwidth, Power Qver Span and PSD 4493 dpm Frequency (MHz)
99%, Bandwidth, Pawer Over Span and PSD
Port 2 — LTE — 16QAM — 5M — Center Channel — Peak Port 2 — LTE — 16QAM — 5M — Center Channel — Average
Spectrum Analyzer Settings s0.0 Spectrum Analyzer Settings 35.0- — ’m
ERTSEnE o H 1 1962 500 MHz a0.0- :
: 7. 2 0] : i SPAN; 7,500 MHz ' e i
RE: 1000 MHz ; | i -] e
REt 120 kHe 25.0
W 3,000 MHz 40,0+ VE: 360 kHz 0. !
Detector: PK (CISPR) i | Detectar: RMS . i
Atn: 20 DB 35,0 T J9% Pokit Attn: 20 DB 15.0- |
RL Offset: 0.0 0B ROIMS > Folits n‘ffs : :
Swesp Tirne: Liks 30,0+ ; ; FL Cifset: 0.0 DB 10.0- :
i BEE : : Sweep Time: 4.0ms - :
Max hold: 60 sweeps 25.0-| . ' Ref Lul: 10.0 DBM ! H
Arp corr: 40708 & Py 20 B0 Sweeps £ 0.0- :
Bin tias: 1.25 kHz = 200+ | I ameicon Lt 7B £ 50 :
: : Bin size: 1,25 kHz ' :
15,0+ : ! 10,0~ ]
10,0+ : | 15,0~ :
H | -20.0-1 H
5.0- ! - :
999 Bandwidth ] | 25.0- I
507 MHz 0.0-| L i 99%6 Bardwidth 30.0- n
Pawer Over Span 5,0+ B ! ; i s MHz 350~
B2 iy 19568 1960.0 19625 19650 1986.2 Power Over Span 4004 ! ! ol ]
5595 dBrn Frequency (MHz) 32010464 1958.8 1960.0 1962.5 1965.0 1966.2
99% Bandwidth, Pawer Over Span and PSD 4505 dBrn Frequency (MHz)
99%, Bandwidth, Pawer Over Span and PSD
Port 2 — LTE — 64QAM — 5M — Center Channel — Peak Port 2 — LTE — 64QAM — 5M — Center Channel — Average
Spectrum Analyzer Settings g Spectrum Analyzer Settings 30,0~
CF: 1962500 MH: ' CF: 1962 500 MHz '
SPAM; 7,500 MHz 45.0-] SPAN: 7.500 MHz 25,07
RE1 1000 MHz RE: 120 kHe 20,0~
FER IO 40.0-| WE: 360 kHe
23’:?‘2“‘0’5“‘; (<I5PR) Detector: RMS 15.0-
: 35.0- Aftn: 20 DB 10.0-
gbiz’?r U'.U [fBS RL Offset: 0.0 DB
Ref Lul: 10.0 DEM 30,0 Sweep Time: 4.0ms 5.0
Max hald: 60 sweeps [filalb MDEEL 0.0-
Amp corr: 40,748 250+ Puer 3vg: B0 sweeps E
Bin size: 1,25 kHz - Armp corr: 40.7dB & -5.0-]
20,0+ Bin size: 1.25 kHz -10,0-]
15.0] -15.0]
-20.0-
10,0+
99% Bandwidth -25.0+
509 MHz 5.0 39% Bandwidth 30,0
Power Over Span 0.0-! { ! ! i 2:35] This -35.0-]
FHLFI 1958.3 1960.0 1962.5 1965.0 1956.2 Power Guer Span -40,0-| ! ! | ]
55.06 dBm Freguency (MHz) 32499.060 oy 1958.8 1960.0 1962.5 1965.0 1966.2
99% Bandwidth, Pawer Gver Span and PSD 4512 dBm Frequency (MHz)
99% Bandwidth, Power Over Span and PSD
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Port 3 — LTE — QPSK — 5M — Center Channel — Peak

Port 3 — LTE — QPSK — 5M — Center Channel — Average

Spactrum Analyzer Settings

5549 dBm

50.0
<Ft 132,500 MHz
SPAN; 7.500 MHz 45.0-
RE: 1,000 MHz
WE: 3,000 MHz 400
Detector: PK (CISPR)
At 20 DB 35.0-
RL Offset: 0.0 0B
Sweep Time: 1.0z 30,0+
Ref Lul: 10.0 DEM
Max hold: 60 swesps 25,0~
Armp corrt 40706 &
Bin size: 1.25 kHz 20,0+
15,0+
10,0
999 Bandwidth 507
507 MHz 0.0-
Pawer Over Span 5.0 s ! ;
75020 i 1956.8 1960,0 1962,5 1965.0

Frequency (MHz)
99% Bandwidth, Power Over Span and PSD

'
1966.2

[Spectrum Analyzer Settings

1 1962 500 MHz

SPAN; 7,500 MHz

REt 120 kHe

VBt 360 kHe

Detectars RMS

Altni 20 DB

RL Offset: 0.0 DB

Sweep Time: 4.0ms

Fief Lult 10,0 DEM

P avgi 60 sweeps

Armp corr ! 40.7de g
Ein sizet 1,25 kHz -

999 Bandwidth
443 MHz
Power Gwer Span
MPLLAL
4E40 dBrn

30.0-]
25.0-]
20,0~
15.0-]
10,0

35,0
1958.3

99%, Bandwidth, Pawer Over Span and PSD

'
1960.0

' '
1962.5 1966.2

Frequency {MHz)

Port 3 — LTE — 16QAM — 5M — Center Channel — Peak

Port 3 — LTE — 16QAM — 5M — Center Channel — Average

Spactrum Analyzer Settings

99% Bandwidth, Power Over Span and PSD

50.0

<Ft 132,500 MHz

SPAN; 7.500 MHz 45.0-

RE: 1,000 MHz

WE: 3,000 MHz i

Detector: PK (CISPR) 0.0 1

£t 20 DB 5.0 H

[ EChEh AOER ' 39%. Baints 39% Poifts

Sweep Time: 1.0z | ]

Ref Lul: 10.0 CEM 0.0+ i l

Max hold: B0 sweeps : |

Arnp corrt 40,708 E 250 g 1

Bin size: 1.25 kHz = H !
20,0 H h
15,0+ H |
10,0+

99% Bandwidth | !

508 MHz 5.0+ A T
Pawer Over Span 00 g ! I ;
4720233 i 1958.5 1960.0 19625 1365.0 1966.2
5639 dom Frequency (MHz)

[Spectrum Analyzer Settings

1 1962 500 MHz
SPAN; 7,500 MHz
REt 120 kHe

VBt 360 kHe
Detectars RMS
Altni 20 DB

RL Offset: 0.0 DB
Sweep Time: 4.0ms
Fief Lult 10,0 DEM
P avgi 60 sweeps
Amp cortt 40.7dE &
Bin size: 1,25 kHz

99% Bandwidth
46 MHz
Power Gwer Span
EZIEAB
A dm

35.0-

I Ronts

30,0
25,0
20,0-]
15,0
10.0-]

5.0+

35,0
1958.3

99%, Bandwidth, Pawer Over Span and PSD

'
1960.0

' ' '
1962.5 1965.0 1966.2

Frequency {MHz)

Port 3 — LTE — 64QAM — 5M — Center Channel — Peak

Port 3 — LTE — 64QAM — 5M — Center Channel — Average

Spectrum Analyzer Settings

50,0
F: 1962500 MHz
SPAM: 7500 MHz 45.0-]
RE: 1,000 MHz
WE: 3,000 MHz i
Detector: PK (CISPR] 0.0
At 20 DB
RL Offset: 0.0 D =0
Sueep Time: 105
Ref Lul: 10.0 DEM 3004
Max halds 60 swesps
Amp corr: d0.7dE &£ 5.0
Bin size: 1,25 kHz =
20,0+
15,0+
10,0+
43% Bandwidth
509 MHz 5.0
Power Qver Span 00— t ! !
230635 iy 1958.5 1960.0 1962.5 1985.0
5559 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

'
1966.2

Spectrum Analyzer Seltings

CF: 1962 500 MHz
SPAM: 7.500 MHz
RB: 120 kHz

WB: 360 kHz
Detectar: RMS
Altn: 20 DB

RL Offset: 0.0 DB
Sweep Time: 4.0ms
Ref Lul: 10.0 DBM
Puer avg: B0 sweeps
Amp carr: 40.7d8
Bin size: 1,25 kHz

dBm

9% Bandwidth
449 MHz
Pawer Over Span
I5859.478
4555 dBm

35,0

FI% OS]

30,0

25.0-]
20.0-]
15.0-]
10,0~
5.0+
0.0-
5.0~
-10.0-
-15.0-
-20.0-
-25.0-
30,0

-35.0-1
1958.8

99% Bandwidth, Power Over Span and PSD

'
1960.0

sl i 7 T

' '
1962.5 1966.2

Frequency (MHz)
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Port 4 — LTE — QPSK — 5M — Center Channel — Peak

Port 4 — LTE — QPSK — 5M — Center Channel — Average

Spactrum Analyzer Settings

[Spectrum Analyzer Settings

30.0-
[SRIEEZS00MED CF1 1962 500 MHz
SPAN: 7,500 MHz SPAN; 7500 MHz 25.0-
[ LA D6 REt 120 kHe 20.0-
gzljct?:uru QFE(IEDR) VB! 360 kHe '
Aty 20 DB Detector: RMS 15.0-|
RL Offset: 0.0 0B Aunl20ee -]
Swesp Tirne: Liks ! RL Offsel: 0.0 0B 0o
Ref Lvl: 10.0 DEM 30,0+ g Sweep Time: 4.0ms 5.0~
Max hold: 60 sweeps : Fief Lult 10,0 DEM
Arnp corrt 40,708 E 250 : Py ava: 60 sweeps £ 00-
Bin size: 1.25 kHz = ! Amp corr: 407dE £ oo
20,0+ i Bin size: 1,25 kHz :
: -10.0-
15,0+ y
H -15.0-]
10,0+ : ]
993 Bandwidih : 200
507 MHz 5.0 ! 99% Bardwidth -25.0]
Power Over Span 0o i ! ; d 43 MHz -30.0-
09626 i 1956.8 1960,0 1962.5 1265.0 1966,2 Paer Gver Span -35.0-, ! ! ! 1
5557 dbm Frequency (MHz) I 1988.8 1960.0 1962.5 1965.0 1966.2

99% Bandwidth, Pawer Over Span and PSD 461 dBm Frequency (MHz)

99%, Bandwidth, Pawer Over Span and PSD

Port 4 — LTE — 16QAM — 5M — Center Channel — Peak Port 4 — LTE — 16QAM — 5M — Center Channel — Average

Spactrum Analyzer Settings

o0 [Spectrum Analyzer Settings =0
CFt 1962.500 Mz ' CF1 1962500 MHz ' e o i
SPAN: 7.500 MHz 45.0] ZpaM: 7,500 MHz 30.0- =
RE: 1.000 MHz RE: 120 kHz 25.0-
R SHILIOTE 40,0 VE: 360 kHz : ]
Detector: PK (CISPR) : Detector: RMS 20,0 i ]
pEmER 35,0 ; : Altni 20 DB 15.0- d !
gtaeoj";'l’m“e-n IDUBS 209, Poinks 29% Poilts RL Gffsel: 0.0 DB ' : :
Ei, o 30,0 Sweep Time: 4.0ms 10.0-
Max hold: O sweeps : ' Ref Lul: 10.0 DBM 5.0+ : :
Arnp corrt 40,708 E 250 : : Py ava: 60 sweeps e ' :
Bin size: 1,25 kHz = 1 | Amp corrt 40,.7dE & 0.0 i i
20.0-] : : Bin sizet 1,25 kHz 5.0+ : g
15.0- : : -10.0- : :
H | -15.0-] H v
10,0+ : 1 i |
99% Bandwidth ' | -20.0- f y
507 MHz 5.0+ H ' 99% Bandwidth 25,0+ ! |
Power Over Span 0o g ! I d 446 MHz 30,0+ o u
SISSETET iy 19588 19600 19625 1965.0  1966.2 Power Over Span 3504 I ! 'l :
655 b Frequency (MHz) STOEE.2ET 1958.3 1960.0 1962.5 19€5.0 1966.2
99% Bandwidth, Power Qver Span and PSD 478 dBm Frequency (MHz)

99%, Bandwidth, Pawer Over Span and PSD

Port 4 — LTE — 64QAM — 5M — Center Channel — Peak Port 4 — LTE — 64QAM — 5M — Center Channel — Average

Spectrum Analyzer Settings Spectrum Analyzer Settings

50,0

300
<F: 1362500 MHz <F: 1962,500 MHz
SPAN; 7,500 MHz 45.0-] SPAN: 7.500 MHz 25,0
RE: 1,000 MHz Fa fe b a0.0-
FER IO 40.0- WE: 360 kHe '
i (cIseR) Detector: RMS 15.0-
1 35.0 Attn: 20 DB
'S‘t,ffi o DBS RL Offset: 0.0 DB 0.0
Ref Lul: 10.0 DBM 30,0 Sweep Time: 4.0ms 5o~
Max hold: 60 sweeps Ref Lul: 10.0 DBM
Amp corr: 40,748 250+ Puer 3vg: B0 sweeps e D0
Bin sizet 1,25 kHz = areicon i/ £ 50
20.0-| Bin sise: 1.25 kHz '
-10.0+
15.0-]
-15.0-
10,0 i
99% Bandwidth -20.0
5. MHz 5.0 99% Bandwidth -25.0
Power Cver Span 0.0- { ! i ] 450 MHz -30.0-
2%y 1958.8 1960.0 1962.5 1965.0  1966.2 Pawer Guer Span 35,0 ! ! ‘ i
5572 dem Frequency (MHz) HITE0 19588 1960.0 1962.5 19650 1966.2
99% Bandwidth, Pawer Gver Span and PSD 4570 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD
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Port 1 — LTE — QPSK — 10M — Center Channel — Peak Port 1 — LTE — QPSK — 10M — Center Channel — Average

Spactrum Analyzer Settings

Spectrum Analyzer Setlings
50.0- 30,0 -Froeoremees
CF1 1362500 MHz 45.0- CF1 1962500 MHz o
SPAN: 15.000 MHz . SPAM: 15,000 MHz i
RE: 1,000 MHz 40.0- RE: 120 kHz 20.0-
VB! 3.000 MHz ) ! :
Detoctors PK (CISPR) 5.0+ 39%/Paints 39% Phinks ;Bet'ei‘l’gr'f:fws :
At 20 DB 30.0- \ i Aftn: 20 DB 10,0 |
RL Offset: 0.0 DB B H EL Offset: 0.0 DB n
Sweep Time: 1.0z 25.0- ¢ : et g :
Ref Lul: 10.0 DEM 20.0- : : Saesppimaleon 0.0 :
Max hold: O sweeps i i Ref Lul: 10.0 DBM "
Arnp corrt 40,708 £ 15.0- : : Py ava: 60 sweeps e :
Bin tias: 2,50 kHz ® o.o- : i Arnp corr; 40.7d8 g -1no- !
- : ; Bin sizet 2,50 kHz :
07 : i -20,0- :
0.0- 4 h :
50— 3 : -30,0- :
9% Bardwidth 10,0 : : :
935 MHz 15,0+ 3 ; 99% Bancuidth - :
Power Over Span -20.0-, I ! ! ! i ] 232 MH:
IT025L iy 1955.0 19575 1960,0 19625 19650  1967.5 19700 Paer Gver Span -50,0- it ! ! | | ]
5558 dbm Frequency (MHz) 02,920 1985.0 1957.5 1960.0 1962.5 1965.0 1967.5 1970.0

99% Bandwidth, Pawer Over Span and PSD 433 dBm Frequency (MHz)

99%, Bandwidth, Pawer Over Span and PSD

Port 1 — LTE — 16QAM — 10M — Center Channel — Peak Port 1 — LTE — 16QAM — 10M — Center Channel — Average

Spactrum Analyzer Settings [Spectrum Analyzer Settings

50,0 30.0-]

<Ft 132,500 MHz CF1 1962 500 MHz

SPAMN; 15.000 MHz #5.04 SPAN: 15,000 MHz
RE: 1,000 MHz 40.0- RE: 120 kHz 20,0 i b
WE: 3,000 MHz =04 ! VB! 360 kHz : !
Detector: PK (CISPR) 2 Detector: RMS ' !
At 20 DB 30.0- H i Aftn: 20 DB 10,0 ' !
RL Offset: 0.0 DB H H KL Offseti 0.0 DB [ 1
Sweep Time: 1.0z 25.0- g g e 0.8 : ]
Ref Lul: 10.0 DEM 20.0- d : Saesppimaleon 0.0 ; :
Max hold: B0 sweeps ; H Fef Luls 10.0 DEM ; H
Arap corrt 40,748 £ 15.0- B g Pwr avg: B0 sweeps = | H
Bin size: 2,50 kHz B 10.0- 0 ; Amp corr: 40.7dE £ -10.0-] : :
" ! g Ein sizet 2,50 kHz : :
5.0- : ' -20.0- : ]
0.0-] m h g |
50 : : -30.0- : :
99% Bandwidth 10.0- : : ' !
340 MHz 150~ ; : 999 Bandwidth 40.0- : :
Pawer Cver Span 20,0, i ! ! ! ] i 333 MHz

2864660 mu 1955.0 1957.5 1960.0 1962.5 1985.0 1967.5 1970.0 Power Cver Span -50.0- i : i i . B . g
5646 dBm Frequency (MHz) BEZEE0E  my 1985.0 1957.5 1960.0 1962.5 1965.0 1967.5 1970.0

99% Bandwidth, Pawer Over Span and PSD 4563 dBm Frequency (MHz)

99%, Bandwidth, Pawer Over Span and PSD

Port 1 — LTE — 64QAM — 10M — Center Channel — Peak Port 1 — LTE — 64QAM — 10M — Center Channel — Average

Spectrum Analyzer Settings 0.0 m Spectrum Analyzer Settings 0.0
[Er S s 45.0- CF: 1962 500 MHz T .
SPAN 15,000 MHz - ' R0 SR
5:‘ ;ggg mz 40,0 RE: 120 kHz 20.0-
: 3. 2 d : ]
Detectar: PK (CISPR) 35.0- 0fPints : ;Et'jl’gr'.";;ﬁ
RA:'EFFZSZD';UDB 30.0 X % Attn; 20 DB 10.0- i
Sweep Time: 105 25,0~ : : RL Offset: 0.0 DB :
Ref Lul: 10.0 DEM 20.0- ! g Swweep Time: 8.0ms 0.0 !
Max hold: 60 sweeps ! | Ref Lul: 10.0 DBM :
Amp corr: 40,748 £ 15.0- : : Puer 3vg: B0 sweeps E :
Bin size: 2,50 kHz = 0.0 I : Armp corr: 40.7dB g -10,0- :
) i g Bin size: 2.50 kHz g
=07 i ! 20.0- 7
0.0- ; : :
5.0- : : -30.0- :
43% Bandwidth 10.0- : : :
- 5.0 9% Bandwidth an.0- :
Power Qver Span 20,0 I ! ! ! LB ] 833 MHz
EIA06 iy 1955.0 1957.5 1960.0 1962.5 1965.0 1967.5 1970.0 Power Cer Span -50.0- pai: ! ! ‘ ‘ i
5567 dBm Frequency (MHz) 35280245 iy 1955.0 1957.5 1960.0 1962.5 1965.0 1967.5 1970.0
99% Bandwidth, Pawer Gver Span and PSD 4548 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD
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Port 2 — LTE — QPSK — 10M — Center Channel — Peak Port 2 — LTE — QPSK — 10M — Center Channel — Average

Spactrum Analyzer Settings

[Spectrum Analyzer Settings

99%, Bandwidth, Pawer Over Span and PSD

50.0- 30,0 -Froeomemees
CF1 1362500 MHz CF1 1962500 MHz H
SPAN; 15000 MH: 5.0 SPAN: 15,000 MHz 25,07
RE: 1,000 MHz 40.0- RE: 120 kHz 20.0-
VB! 3.000 MHz b elen :
\ 35.0- B
Detector: PK (CISPR) Detector: RMS 15,0 :
Attr 20 DB 30.0- Altn1 20 DB :
RL Offset: 0.0 0B FL et 0.0 DF 10,0+ i
Sweep Time: 1.0z 25.0- e 0.8 5.0- 0
Ref Lyl: 10.0 DEM 20.0- Saesppimaleon ' H
Max hold: 60 sweeps Ref Lyl 10.0 DEM 0.0- +
Arnp corrt 40,708 £ 15.0- Py ava: 60 sweeps e :
Bin size: 2,50 kHz T Amp corrt 40,.7dE £ -5.0- :
- Bin sizet 2,50 kHz 10.0- :
5.0- ' :
0.0- -15.0-] E
5.0- 20,0~ :
9% Bardwidth 10,0 -25.0-] :
935 MHz 5.0 99%6 Bardwidth 30,01 b
Pawer Over Span -20.0-, ! ! ! ! ! ] 233 MHz 35,0
9610228 iy 1955.0 19575 1960,0 19625 19650  1967.5 19700 Paer Gver Span -40,0-1 I ! ! | | ]
508 dEm Frequency (MHz) L1SZATE 1985.0 1957.5 1960.0 1962.5 1965.0 1967.5 1970.0
99% Bandwidth, Power Qver Span and PSD 4434 dbm Frequency (MHz)
99%, Bandwidth, Pawer Over Span and PSD
Port 2 — LTE — 16QAM — 10M — Center Channel — Peak Port 2 — LTE — 16QAM — 10M — Center Channel — Average
Spectrum Analyzer Settings o0 Spectrumn Analyzer Settings P
CF1 1362500 MHz CF1 1962500 MHz i
SPAN; 15000 MH: 45.0- SPAN: 15,000 MHz 25,07
RE: 1,000 MHz
40.0- RE: 120 kHz 20.0-
FEREH I ! VB 360 kHz : ]
Detector: PK (CI50R) 35.0- 399 iriks Detectar: RMS 15.0- : ]
Attr 20 DB : f Altn1 20 DB : :
RL Offset: 0.0 0B 30.0- . , RLrsﬁ‘s o ooE 10,0 " i
Swieep Time: 103 50— : 1 ol th 5.0- i 1
Ref Lvl: 10.0 DEM : ! : Sweep Timet 2.0ms . : :
Max hold: 60 sweeps 20.0- + i Fef Lul: 10.0 DEM 0.0- ' :
Arp corr: 40.7dE & ; H Rurgayalsilsueens £ ! ;
Bin size: 2,50 kHz o 150 K : Arnp coret 907dE 5 5.0 : :
10.0- ! f Bin sizet 2,50 kHz 10.0- : :
5.0- : ; -15.0- : :
0.0- : : -20.0- : :
999 Bandwidth 5.0+ : : -25.0- : :
933 MHz -10.0- 99% Bandwidth 30,0 o g
Power Over Span 5.0 i ! ! ! i ' 243 MHz -35.0-
RO0TH iy 1955.0 19575 1960,0 19625 19650  1967.5 19700 Paer Gver Span -40,0- I ! ! | v ]
5604 dgm Frequency (MHz) B04LRT 1985.0 1957.5 1960.0 1962.5 1965.0 1967.5 1970.0
99% Bandwidth, Power Qver Span and PSD 419 dBm Frequency (MHz)

Port 2 — LTE — 64QAM — 10M — Center Channel — Peak

Port 2 — LTE — 64QAM — 10M — Center Channel — Average

Spectrum Analyzer Settings

Spectrum Analyzer Seltings

99% Bandwidth, Power Over Span and PSD

50,0 T WO
CF: 1962500 MHz ' CF: 1962 500 MHz .
SPAN; 15,000 MHz 4.0 R SPAN: 15,000 MHz 25,07
RE: 1.000 MHz 40,0 RE: 120 kHz 20,0
VB! 3.000 MHz .0- i VB: 360 kHe !
PR s (CISPR) ) g Detector: RMS 15.0-
RL Offsels 0.0 0B .07 ! Atnleplon 0.0 i i
Suweep Time: 105 25.0- : RL Offset: 0.0 DB : :
Ref Lul: 10.0 DEM 20.0- ; Suseep Time: 8.0ms =0 i H
Max hald: 60 swesps ! RefLul: 10.0 DBM 0.0- ! !
Amp corr: 40,748 £ 15.0- : Puer 3vg: B0 sweeps E : :
Bin size: 2,50 kHz = 0.0 I Armp corr: 40.7dB g -5.0- : :
- : Bir sise: 2,50 kHz 10.0- : :
5.0- L ' i i
0.0- : -15.0-
5.0 : 20,04
33% Bandwidth -10.0- 25,0
935 MHz -15.0-] 99% Bandwidth -30.0-1 H H
Payer Over Span 20,04, IL ! ! ! ! ] 893 MH: -35,0-
92095y 19550 19575  1960.0 19625 19650  1957.5  1970.0 Pawer Cver Span -40,0- I ! ! | v ]
53 dEm Frequency (MHz) EEERTY 1955.0 19575  1960.0 19625 19650  1967.5 19700
99% Bandwidth, Pawer Gver Span and PSD 4510 dBm Frequency (MHz)
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Port 3 — LTE — QPSK — 10M — Center Channel — Peak

Port 3 — LTE — QPSK — 10M — Center Channel — Average

Spactrum Analyzer Settings

[Spectrum Analyzer Settings

99%, Bandwidth, Pawer Over Span and PSD

50.0- 30,0 -Froeomemees
CF1 1362500 MHz CF1 1962500 MHz :
SPAN; 15000 MH: 45.0- SPAN: 15,000 MHz 25,07
RE: 1,000 MHz
40.0- RE: 120 kHz 20.0-
WE: 3,000 MHz ] A WE: 360 kHz " |
Detector: PK (CISPR) 35.0- 29%{Fints Pyints Detectar: RMS 15.0- : ]
Attr 20 DB ] f Altn1 20 DB : :
RL Offset: 0.0 0B 30.0- % , RLrsﬁ‘s o ooE 10,0 B f
Swieep Time: 103 50— I 1 ol th 5.0- i q
Ref Lvl: 10.0 DEM . : : Sweep Timet 2.0ms . ' :
Max hold: 60 sweeps 20.0- + i Fef Lul: 10.0 DEM 0.0- | :
Arp corr: 40.7dE & : H Rurgayalsilsueens £ ! ;
Bin size: 2,50 kHz o 150 ! : Arnp coret 907dE E 50 : :
10.0- : : Bin sizet 2,50 kHz 10.0- : :
5.0- ! ; -15.0- : :
0.0- : : -20.0- : :
999 Bandwidth 5.0+ : : -25.0- : :
935 MHz -10.0- 99% Bandwidth 30,0 o g
Power Over Span 15.0-, IL ! ! ! i ] 243 MHz -35.0-
36933934 iy 19550 19575 1960.0 19825 19650 19875 18700 Paer Gver Span -40,0- I ! ! | v ]
S5E5 b Frequency (MHz) M3ILIE0 1955.0 1957.5 1960.0 1962.5 1965.0 1967.5 1970.0
99% Bandwidth, Power Qver Span and PSD 436 dBm Frequency (MHz)
99%, Bandwidth, Pawer Over Span and PSD
Port 3 — LTE — 16QAM — 10M — Center Channel — Peak Port 3 — LTE — 16QAM — 10M — Center Channel — Average
Spectrum Analyzer Settings o0 Spectrumn Analyzer Settings P
CF1 1362500 MHz CF1 192,500 MHz f
SPAN; 15000 MH: 45.0- SPAN: 15,000 MHz 25,07
RE: 1,000 MHz
40.0- RE: 120 kHz 20.0-
e g::'équm 5.0+ EEnEBLLE 15.0- : ]
Atin: 20 DB ’ i ? 2lelte::l200rijréM5 . : ]
RL Offset: 0.0 0B 30.0- : : RLrsﬁ‘s o ooE 10,0 3 i
Swieep Time: 103 50— : 1 ol th 5.0- i q
Ref Lvl: 10.0 DEM . ; : Sweep Timet 2.0ms . : :
Max hold: 60 sweeps 20.0- + i Fef Lul: 10.0 DEM 0.0- : :
Arp corr: 40.7dE & : H Rurgayalsilsueens £ ! ;
Bin size: 2,50 kHz o 150 K : Arnp coret 907dE 5 5.0 : :
10.0- ; : Bin sizet 2,50 kHz 10.0- : :
5.0- : ; -15.0- : :
0.0- : : -20.0- : :
999 Bandwidth 5.0+ : : -25.0- : :
933 MHz -10.0- 99% Bandwidth 30,0 o g
Power Over Span 15.0-, i ! ! ! i ] 243 MHz -35.0-
BOUIT0E ey 19550 19575 1960.0 19825 19650 19875 18700 Paer Gver Span -40,0- I ! ! | v ]
S dpm Frequency (MHz) HBIZTIL 1955.0 1957.5 1960.0 1962.5 1965.0 1967.5 1970.0
99% Bandwidth, Power Qver Span and PSD 4EE7 dBm Frequency (MHz)

Port 3 — LTE — 64QAM — 10M — Center Channel — Peak

Port 3 — LTE — 64QAM — 10M — Center Channel — Average

Spectrum Analyzer Settings

CF: 1962,500 MHz

WE: 3,000 MHz
Detector: PK (CISPR)
At 20 DB

RL Offset: 0.0 D
Sueep Time: 105

Ref Lul: 10.0 DEM
Max hold: 60 sweeps
Amp corr: d0.7dE
Bin size: 2,50 kHe

£
&
o

43% Bandwidth
936 MHz
Power Qver Span
433314 mw
5574 dem

50,0~

45.0-]
40.0-]

Bl 39%/Paints
30.0- i

25.0-]
20,0+
15.0-
10,0~
5.0-
0.0-
5.0-
-10.0-]

-15.0-,
1955.0

'
1957.5

'
1960.0

'
1962.5
Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

' 1 '
1965.0 1967.5 1970.0

Spectrum Analyzer Seltings

CF: 1962 500 MHz
SPAM: 15,000 MHz
RB: 120 kHz

WB: 360 kHz
Detectar: RMS
Altn: 20 DB

RL Offset: 0.0 DB
Sweep Time: 8.0ms
Ref Lul: 10.0 DBM
Puer avg: B0 sweeps
Amp carr: 40.7d8
Bin size: 2,50 kHz

dBm

9% Bandwidth
893 MHz

Pawer Over Span

5892.291  m
4555 dBm

30,0

25.0-]
20,0-]
15.0-]
10.0-]

-40,0-}
1955.0

'
1957.5

'
1960.0

'
1962.5
Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

1
1965.0

| '
1967.5 1970.0
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Port 4 — LTE — QPSK — 10M — Center Channel — Peak Port 4 — LTE — QPSK — 10M — Center Channel — Average
Spectrum Aralyaar Satings Spectrum fralyzer Sellings
CF1 1962.500 MHz ; CF1 1962 .500 MHz g "
S 15,000 MH: 5.0 SPAN: 15,000 MHz 25,07
RE: 1,000 MHz 40.0- RE: 120 kHz 20.0-
VB! 3.000 MHz ) VB 350 ke d
Detector: PK (CISPR) 3.0~ 39%/Roints 39% Bhinks e 15.0- d
Atin: 20 DB 0.0+ : : etectar: :
RL Offset: 0.0 DB ) i i At 20 BB 10.0- f
Swieep Time: 103 25.0- i g RL Offsel: U‘P DB 5.0- i
Ref Lyl: 10.0 DEM 20.0- ] i Saesppimaleon ' H
Max hold: 60 sweeps : ; Ref Lul: 10,0 DEM 0.0~ '
Arnp corrt 40,708 £ 15.0- : : Py ava: 60 sweeps e :
Bin size: 2,50 kHz B 10.0- p ; Amp corr: 40.7dE £ -5.0- :
- : ; Bin sizet 2,50 kHz 10.0- f
5.0- ; H ' :
0.0- i : -15.0- :
5.0 | ; -20,0- :
999 Bandwidth 00— : : -25.0- :
935 MHz 45.0- 9995 Bandwidth 30,0 U
Pawer Over Span -20.0-, IL ! ! ! LAl i 594 MHz _35.0-]
IEEUT.E0 iy 1955.0 19575 1960,0 1962.5 19650  1967.5 19700 Paer Gver Span -40,0- I ! ! | | ]
S5 dbm Frequency (MHz) EOZISZZ 1985.0 1957.5 1960.0 1962.5 1965.0 1967.5 1970.0
99% Bandwidth, Power Qver Span and PSD 4EE4 dBm Frequency (MHz)
99%, Bandwidth, Pawer Over Span and PSD
Port 4 — LTE — 16QAM — 10M — Center Channel — Peak Port 4 — LTE — 16QAM — 10M — Center Channel — Average
Spectrum Aralyaar Satings Spectrum fralyzer Sellings
CF1 1362500 MHz CF1 1962500 MHz ' i
SEA 1500 e 45.0- SPAN: 15,000 MHz 25,07
1 e 40.0- RE: 120 kHe 20.0- |
R SHILIOTE VE: 360 kHz
Detectort Pk (CISPF) .0 : Detector: RMS 15,0~ ! |
L Ssels 0008 30.0- : : attn ) 20 DB 10.0- : :
i i i RL Offset: 0.0 DB ; H
Sweep Time: 105 25.0-] ! { ] 50- ; i
Ref Lvl: 10.0 DEM : i : Sweep Timet 2.0ms . ! !
Max hold: 60 sweeps 20.0- + i Fef Lul: 10.0 DEM 0.0- : :
Arnp corr 40,708 £ : : Pusr avgt 60 sweeps . | :
Bin tias: 2,50 kHz = 15.0+ R H Arnp corr; 40.7d8 g 5.0 ' :
10.0- ' ' Bin sizet 2,50 kHz 100 : :
5.0- : ; -15.0- 3 :
0.0- : : -20.0- : :
999 Bandwidth 5.0+ : : -25.0- : :
940 MHz -10.0- 99% Bandwidth 30,0 2 0
Power Over Span 15.0-, i ! ! ! i : 243 MHz -35.0-
LTS iy 1955.0 19575 1960,0 1962.5 19650  1967.5 19700 Paer Gver Span -40,0- It ! ! | v ]
SEEL dEm Frequency (MHz) 12131 o 1985.0 1957.5 1960.0 1962.5 1965.0 1967.5 1970.0
99% Bandwidth, Power Qver Span and PSD 451 dBm Frequency (MHz)
99%, Bandwidth, Pawer Over Span and PSD
Port 4 — LTE — 64QAM — 10M — Center Channel — Peak Port 4 — LTE — 64QAM — 10M — Center Channel — Average
Spectrum Analyzer Settings 00— Spectrum Analyzer Settings 30,0~
CF: 1362,500 MHz : Hb CF: 1962.500 MHz [ Sl o
SPAN 15,000 MHz 4.0 SPAN: 15,000 MHz 25,07
RE: 1.000 MHz 40,0 RE: 120 kHz 20,0
[LEE S (R L] WE: 360 kHz |
Detectar: PK (CISPR) .07 By Rans Detector: RMS 15.0- :
Abtn: 20 DB 30.0- ; attn: 2008 :
EL Offsel: 0.0 DB i : 0.0 :
e e 25.0- ; RL Offset: 0.0 DB so- 1
Ref Lul: 10.0 DEM 20.0- 1 S ppline o0 ' H
Max hald: 60 swesps ! RefLul: 10.0 DBM 0.0- !
Amp corr: 40,748 £ 15.0- : Puer 3vg: B0 sweeps E :
Bin size: 2,50 kHz = 0.0 ! Arnp corr: 4078 g 5.0 :
. d Bin size: 2,50 kHz 10,0 H
5.0- : . :
0.0- ) -15.0-]
5.0 : -20.0-]
93% Bandwidth 10.0- : -25.0- :
93 Mz e0 : 99% Bandwidih a0.0- i
Pawer Cer Span 20,04, ! ' ! ! ! ! ] 8.93 MHz 35,0
3613282 1955.0 19575 1960.0 1962.5 19650  1967.5 19700 Pawer Cer Span -40,0-| L ! ! ! ! i
5586 dBm Frequency (MHz) FOS0L iy 1955.0 1957.5 1960.0 1962.5 1965.0 1967.5 1970.0
99% Bandwidth, Pawer Gver Span and PSD 4EET dBm Frequency (MHz)
99% Bandwidth, Power Over Span and PSD
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Port 1 — LTE — QPSK — 15M — Center Channel — Peak

Port 1 — LTE — QPSK — 15M — Center Channel — Average

Spactrum Analyzer Settings

Ft 132,500 MHz
SPAN; 22,500 MH:

RE: 1,000 MHz

WE: 3,000 MHz

Detector: PK (CISPR)

At 20 DB

RL Offset: 0.0 0B

Sweep Time: 1.0z

Ref Lul: 10.0 DEM

Max hold: €0 sweeps
Armp corrt 40706 &
Bin size: 3.75 kHz =

99% Bandwidth
1373 MHz

Pawer Over Span

57552630 mwy
5553 dbm

50.0-

45.0-
40.0-]
35.0- 9% Boints
0.0~ i

9% Rints

25.0- :
20.0- :
15.0- :
10.0- :

5.0- :

0.0- :
-5.0-
-10.0- |
-15.0- :
-20.0- :

|

o ' | ' ' ' ' ' b
1951.2 19550 1957.5 19600 19625 1965.0 1967.5 1970.0 1973.8

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Spectrum Analyzer Settings

<1 1962 500 MHz
SPAN; 22 500 MHz
RE+ 200 kHe

VBt 910 kHe
Detectars RMS
Altni 20 DB

RL Offset: 0.0 DB
Sweep Time: 2.0ms
Fief Lult 10,0 DEM
P avgi 60 sweeps
Amp cortt 40.7dE
Bin size: 3.7 kHz

99% Bandwidth
1340 MHz

Power Gwer Span

EITREAE
4EEE dBm

30.0-]
25,0
20,0~
15,0
10,0

5.0+

0.0+

-40,0-
1951.2

99%, Bandwidth, Pawer Over Span and PSD

' ' ' ' ' |
1955.0 1957.5 1960.0 1962.5 1965.0 1967.5

| [
1970.0 1973.8

Port 1 — LTE — 16QAM — 15M — Center Channel — Peak

Port 1 — LTE — 16QAM — 15M — Center Channel — Average

Spactrum Analyzer Settings

CFt 1962.500 MHz
SPAN: 22,500 MHz
RE: 1,000 MHz

B! 3,000 MHz
Detectar: PK (CISPR)
Attr: 20 DB

RL Offset: 0.0 DB
Suresp Time: 103
Ref Lul: 10.0 DEM
Max hold: 60 sweeps
A corr: 40.7dE
Bin size: 3.75 kHz

dBm

99% Bandwidth
1379 MHz

Pawer Over Span

0162006 m
5663 dbm

50.0-

45.0-
40.0-
35.0- 3% Points
Ui P Y

25.0-
20,0~
15.0-

50—
-10.0-]
15.0-
-20.0-|
5.0,

= 5
o
T

' | ' ' ' ' ' o
1951.2 19550 1957.5 19600 19625 1965.0 1967.5 1970.0 1973.8

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Spectrum Analyzer Settings

<1 1962 500 MHz
SPAN; 22 500 MHz
RE+ 200 kHe

VBt 910 kHe
Detectars RMS
Altni 20 DB

RL Offset: 0.0 DB
Sweep Time: 2.0ms
Fief Lult 10,0 DEM
P avgi 60 sweeps
Amp cortt 40.7dE
Bin size: 3.7 kHz

dBm

99% Bandwidth
1340 MHz

Power Gwer Span

TEIIEE
474 dBm

40.0-]

30,0

20,0-]

10,0~

0.0+

-10.0-

-20,0-

30,0

-40,0-
1951.2

99%, Bandwidth, Pawer Over Span and PSD

3% F%'mnts

' ' ' ' ' |
1955.0 1957.5 1960.0 1962.5 1965.0 1967.5

| [
1970.0 1973.8

Port 1 — LTE — 64QAM — 15M — Center Channel — Peak

Port 1 — LTE — 64QAM — 15M — Center Channel — Average

Spectrum Analyzer Settings

CF: 1962,500 MHz

WE: 3,000 MHz
Detector: PK (CISPR)
At 20 DB

RL Offset: 0.0 D
Sueep Time: 105
Ref Lul: 10.0 DEM
Max hold: 60 sweeps
Amp corr: d0.7dE
Bin size: 3,75 kHe

£
&
o

43% Bandwidth
1377 MHz

Power Qver Span

0115837 mw
5568 dbm

45.0

40,0

35.0- 39%Paints
T

39% Ppinks

25.0-
20.0-|
15.0-
10.0-
5.0+
0.0-]
5.0
-10,0-|
-15.0-
-20.0-

(N ' ' ' ' '
1951.2 1955.0 1957.5 1960.0 1962.5 1965.0

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

L

' | o
1967.5 1970.0 1973.8

Spectrum Analyzer Seltings

CF: 1962 500 MHz
SPAM: 22,500 MHz
RE: 300 kHz

WB: 910 kHz
Detectar: RMS
Altn: 20 DB

RL Offset: 0.0 DB
Sweep Time: 20ms
Ref Lul: 10.0 DBM
Puer avg: B0 sweeps
Amp carr: 40.7d8
Bin size: 3.75 kHz

dBm

99% Banduwidth
13.42 MHz

Power Guer Span

FrEeR I
4T3 dEm

-40,0-}
1951.2

99% Bandwidth, Power Over Span and PSD

' ' ' ' ' |
1955.0 1957.5 1960.0 1962.5 1965.0 1967.5

| [
1970.0 1973.6
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Port 2 — LTE — QPSK — 15M — Center Channel — Peak

Port 2 — LTE — QPSK — 15M — Center Channel — Average

Spactrum Analyzer Settings

CFt 1962.500 MHz
SPAN: 22,500 MHz
RE: 1,000 MHz

B! 3,000 MHz
Detectar: PK (CISPR)
Attr: 20 DB

RL Offset: 0.0 DB
Suresp Time: 103
Ref Lul: 10.0 DEM
Max hold: 60 sweeps
A corr: 40.7dE
Bin size: 3.75 kHz

dBm

99% Bandwidth
1372 MHz

Pawer Over Span

12623930 mwy
5522 dbm

50.0-

45.0-
40,0
35.0-

9% Raints
30.0- *

39% Foinks

25.0-
20,0+
15.0-
10.0-
5.0-
0.0+
5.0-
-10.0-|

1504
19512

' | ' ' ' ' '
19550 1957.5 19600 19625 1965.0 1967.5 1970.0

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

.

o
1973.8

[Spectrum Analyzer Settings

421 dBrm

30.0-
CFi 1962500 MHz
SPAM: 22 500 MHz 2507
RE: 300 kHz -
WE: 910 kHz 200
Detector: RMS 15.0-
Altn1 20 DB
RL Offset: 0.0 DB 10.0-
Sweep Time: 2.0ms 5.0-
Ref Lyl 10,0 DEM '
Pur avgi 60swesps 0.0
Amp corrt 407dE & _
Bin size: .75 kHz ® 50
-10.0-
-15.0-
-20.0-
393 Barwhwidth 25,0~
1341 MHz 30,0~
Power Over Span -35.0-
19058 1951.2

' ' ' ' | |
1955.0 1957.5 1960.0 1962.5 1965.0 1967.5 1970.0

Frequency {MHz)

99%, Bandwidth, Pawer Over Span and PSD

[
1973.8

Port 2 — LTE — 16QAM — 15M — Center Channel — Peak

Port 2 — LTE — 16QAM — 15M — Center Channel — Average

Spactrum Analyzer Settings

CFt 1962.500 MHz
SPAN: 22,500 MHz
RE: 1,000 MHz

B! 3,000 MHz
Detectar: PK (CISPR)
Attr: 20 DB

RL Offset: 0.0 DB
Suresp Time: 103
Ref Lul: 10.0 DEM
Max hold: 60 sweeps
A corr: 40.7dE
Bin size: 3.75 kHz

dBm

99% Bandwidth
1378 MHz

Pawer Over Span

17708929 mwy
5621 dbm

50.0-

45.0-
40,0
35.0-
30.0-]

25.0-
20,0+
15.0-
10.0-
5.0-
0.0+
5.0-
-10.0-

1504,
19512

. . ' ] . : .
1955.0 1957.5 19600 19625 1965.0 1967.5 19700
Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

o
1973.8

[Spectrum Analyzer Settings

FI7 oINS

35.0-
CF1 1962500 MHz
SPAN; 22 500 MHz 30.0-
RE: 300 kHz 250
VB! 910 kHz
Detector: RMS 20,0+
Alin; 20 DB 15.0-
RL Offset: 0.0 DB
Sweep Timet 2.0ms 10.0-
Ref Lul: 10,0 DEM 50-
Pusr avgt 60 sweeps
Amp corrt 407dE £ 0.0+

Ein sizet 3,75 kHz

99%6 Bandwidth
1242 MHz

Power Gwer Span
0L
435 dBm

-35.0-
1951.2

' ' ' ' ' | |
1955.0 1957.5 1960.0 1962.5 1965.0 1967.5 1970.0

Frequency {MHz)

99%, Bandwidth, Pawer Over Span and PSD

[
1973.8

Port 2 — LTE — 64QAM — 15M — Center Channel — Peak

Port 2 — LTE — 64QAM — 15M — Center Channel — Average

Spectrum Analyzer Settings
CF: 1962,500 MHz

WE: 3,000 MHz
Detector: PK (CISPR)
At 20 DB

RL Offset: 0.0 D
Sueep Time: 105

Ref Lul: 10.0 DEM
Max hold: 60 sweeps

Amp corr: 40.7dB &
Bin size: 3.75 kHz =

43% Bandwidth
1377 MHz
Power Qver Span
BO7218 mw
5535 dem

45,0

40.0- ;
.07 392 oints
30.0- i

39% Fhints

25.0-]
20,0+
15.0-
10.0-
5.0+
0.0-
=5.0-
-10.0-

150,
1951.2

' ' ' ' ' ' |
1955.0 1957.5 1960.0 19625 1965.0 1967.5 1970.0

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[
1973.8

Spectrum Analyzer Seltings

30,0
CF: 1962500 MHz
SPAN: 22 500 MHz 25.07
REB: 300 kHe -
WE: 910 kHz 0.0
Detector: RMS 15.0-
Altr; 20 DB
RL Offset: 0.0 DB 10.0-
Sweep Time: 2.0ms 5.0-
Ref Lul: 10.0 DBM
Puer awg: B0 sweeps 0.0-
Amp corr: 4074 £
Bin size: 3.75 kHz = 50

-10.0-
-15.0-
-20,0-
-25.0-
-30.0-

-35.0-
1951.2

9% Bandwidth
13.41 MHz

Pawer Over Span
14309.803
4535 dBm

' ' ' ' ' | |
1955.0 1957.5 1960.0 1962.5 1965.0 1967.5 1970.0

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[
1973.6
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Port 3 — LTE — QPSK — 15M — Center Channel — Peak Port 3 — LTE — QPSK — 15M — Center Channel — Average

Spactrum Analyzer Settings

99% Bandwidth, Power Over Span and PSD

[Spectrum Analyzer Settings

457 dBrm

50.0- T 30.0 = e =
CF: 1362500 MHz : CF1 1962500 MHz
SPAN; 22,500 MH: 5.0 ' : SPAN; 22500 MHz 25.0-
RE: 1,000 MHz 40.0- 3 RE: 300 kHz ] | |
WE: 3.000 MHz WE: 910 kHz w0 1 H
Detector: PK (CISPR) 3.0~ 9% froints 39% Bhints T 150~ : !
:tlgﬁinng vo 30.0- i 4 Altn; 20 DB | :
et: D i i - 10,0- f f
Swesp Time: 105 25.0- : i RL Cffset BOED H H
Ref Lyl: 10.0 DEM 20.0- I 0 Sgtecpimae ome 5.0- H H
Max hold: 60 sweeps ' i Fef Luls 10.0 DEM f f
Arnp corrt 40,708 £ 15.0- : : Py ava: 60 sweeps £ 00- : :
Bin size: 2,75 kHz ® no- g H rpicchbita s 8 50— : :
- : : Bin sizet 3.7 kHz : : :
5.0- | H -10.0- : f
0.0- ! : -15.0- H :
5.0 : : _ i i
99% Bandwidth 00— : : 200
13.74 MHz 45.0- 99% Bardwidth -25.0] o o
Power Over Span 2004 K I I ! I ML il 1341 MHz -30.0-
4915658 iy 19512 19550 1957.5 1960.0 19625 1965.0 1967.5 1970.0 15738 Paer Gver Span a0 NN ! ! ! HEINE e
5550 g Frequency (MHz) BBOES.09L 1951.2 19550 1957.5 1960.0 1962.5 1965.0 1967.5 1970.0 1973.8

Frequency {MHz)

99%, Bandwidth, Pawer Over Span and PSD

Port 3 — LTE — 16QAM — 15M — Center Channel — Peak

Port 3 — LTE — 16QAM — 15M — Center Channel — Average

Spactrum Analyzer Settings

5654 dBm

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Spectrum Analyzer Settings

TIFIL
479 dBm

1951.2

50.0- 35.0-
CF: 1362500 MHz H CF1 1962 500 MHz N
SPAN; 22,500 MH: 45.0- ZPAM: 22 500 MHz 30.0- == =
RE: 1000 MHz | RE: 300 kH |
R LD oo A VB! 310 ke o ]
Detector: PK (CISPR) 35.0- 3% enints Datector: RMS 20.0- ;
Abtn: 20 DB : ] : !
RL Offset: 0.0 0B 300 -eeeee 4 e £l FD(EE 15,0+ :
B ; RL Offset: 0.0 DB f
Swseep Time: 1.0z 25.0- ' ' o Tirne: 201 10.0-] H
Ref Lul: 10.0 DEM D : weep Time: 2.0ms H
Max hold: B0 sweeps 20.0- D D RefLul: 10.0 DEM 5.0- :
Amp corr: 40.7dE g : : Puer avg: 60 sweeps < :
Bin size: 3.75 kHz - 150- " ] Amp core: 40.7d £ 00 !
10.0- Bin size: 3.7 kHz 50
5.0- ! : -10,0- :
0.0 i i -15.0-] v
999 Bandwidth 5.0+ : : -20.0- :
13.79 MHz -10.0- 99% Bardwidth 25,0 i
ans Dvar Span 1500 V! . ' ] . T L Lt L -30.0+
S092ISH iy 19512 1955.0 1957.5 19600 19625 1965.0 1967.5 19700 1973.8 Paer Gver Span a0 !

' ' ' ' |
1955.0 1957.5 1960.0 1962.5 1965.0 1967.5

Frequency {MHz)

99%, Bandwidth, Pawer Over Span and PSD

| [
1970.0 1973.8

Port 3 — LTE — 64QAM — 15M — Center Channel — Peak

Port 3 — LTE — 64QAM — 15M — Center Channel — Average

Spectrum Analyzer Settings

99% Bandwidth, Power Over Span and PSD

Spectrum Analyzer Seltings

&0 dBm

45.0 0.0
CF: 1962,500 MHz CF: 1962.500 MHz
EE T 40.0+ SPAN;: 22 500 MHz 25.0-
| o _ i ! RE: 300 kHz |
u3: 300 g‘l:‘ECISDR) =0 9% foints 39% Ppints WB: 910 kHz 0.0
etectar: | ' : X _
Attn: 20 DB E N == k A eFteereers Datector: RS 15.0
RL Offset: 0.0 08 75.0- : L friling ED(EL 10.0-
=t " I ) RL Offset: 0.0 DB B
weep Time: 1.0s ; i
Feef Lul: 10.0 DEM 20.0- , : Sweep Time: 2.0ms 5.0-
Max hold: 60 sweeps H ! Ref Lyl: 10,0 DEM
Amp corr: 40,748 & 15.0- ; : Puer avg: 60 xw;eps e D0
Bin sizes 375 kHz - | H Arp core: 41.7dB &=
10.0- ; ; Bin size: 3.75 kHz = 5.0
5.0- : I -10.0-
0.0 : | -15.0-
93% Bandwidth 5.0+ -20.0+
1337 MHz 10,0~ : : 93% Bandwidth 25,0
Power Over Span -15.0- | ! ! ! | ! ! L ! o= 13,42 MHz 30,0
2L iy 19512 19550 1957.5 1960.0 1962.5 1965.0 1967.5 1970.0 19738 Pawer Cuer Span Y | | | | | ‘ ‘ s
=] den Frequency (MHz) BOST382 o 19512 19550 19575 19500 1962.5 19650 1967.5 19700 19738

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD
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Port 4 — LTE — QPSK — 15M — Center Channel — Peak

Port 4 — LTE — QPSK — 15M — Center Channel — Average

Spactrum Analyzer Settings

0.0~ T
Ft 132,500 MHz H
SPAN; 22500 MH: 45.0- i
RE: 1,000 MHz 40.0- ¥ 7
WE: 3,000 MHz
Detector: PK (€ISPR) 35.0- 39% fPoints 39% Bhints
At 20 DB 30.0- ;
RL Offset: 0.0 DB B
Sweep Time: 1.0z 25.0- :
Ref Lyl 10.0 DEM 20.0- '
Max hold: B0 sweeps |
Arnp corry 40.7dE £ 15.0- :
Bin size: 3,75 kHz B 10.0- r
5.0- |
0.0-] i
-5.0- 3
99% Bandwidth 10.0- :

1373 MHz e : ;
Pawer Over Span 0, I ! ! ! I ! o il
TEOI0.E03 iy 1951.2 19550 1957.5 19600 19625 19650 19675 1970.0 1973.8

5574 dbm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Spectrum Analyzer Settings

30.0-
CFi 1962500 MHz
SPAM: 22 500 MHz 2507
RE: 300 kHz -
VB 310 kHz 200
Detectar: RMS 15.0-
Altn1 20 DB
RL Offset: 0.0 DB 10.0-
Sweep Time: 2.0ms 5.0-
Ref Lyl 10,0 DEM '
Pur avgi 60swesps 0.0
g corr: 407d8 & _
Bin size: .75 kHz ® 50
-10.0-
-15.0-
-20.0-
393 Barwhwidth 25,0~
134z Mz 30.0-
Power Over Span as0- ! ! ! ! ! | | i
TSI 1951.2 1955.0 19575 1960.0 19625 1965.0 1967.5 1970.0 1573.8

474 dBm Frequency (MHz)

99%, Bandwidth, Pawer Over Span and PSD

Port 4 — LTE — 16QAM — 15M — Center Channel — Peak

Port 4 — LTE — 16QAM — 15M — Center Channel — Average

Spactrum Analyzer Settings

0.0~
<F: 1362500 MHz
SPAN; 22500 MH: 5.0 ;
RE: 1,000 MHz 40.0- \
WE: 3,000 MHz
Delectar: PK (CISPR) 35.0 9%, 39% Fpints
At 20 DB A0 H AL TICET
RL Offset: 0.0 DB | B
Sweep Time: 1.0z 25.0- : |
Ref Lul: 10.0 DEM 20.0- ' '
Max hold: B0 sweeps | |
Arnp corrt 40,708 £ 15.0- : :
Bin size: 3,75 kHz B 10.0- b ;
5.0- | ;
0.0- i :
50 1 1
99% Bandwidth 10,0 : !
1379 MHz e
Pawer Over Span 0, I ! ! ! I ! o NN}
TEE1273T s 1951.2 19550 1957.5 19600 19625 1965.0 1967.5 1970.0 1973.8
5678 dbm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Spectrum Analyzer Settings

5.0 FI Ras
CF1 1962500 MHz _ :
SPAN; 22500 MHz 0.0 Fe el - =i " T
RE: 300 kHz 25.0-
VE: 910 kHz f
Detector: RMS 200+ A !
Afin; 20 DB 15.0- f 0
RL Offset: 0.0 DB f f
Sweep Timet 20ms 10,0 i i
Ref Lul: 10,0 DEM 5.0- ! !
Pusr avgt 60 sweeps . H H
Amp corrt 407dE & oo ) A
Bin sizet 2,75 kHz ® 50— g g
-10.0-] H H
-15.0-] H H
-20.0-
999 Bandwidth 25,0 o o
1240 MHz 30,0
Paer Gver Span a0 Lt ! | ! NN I
I 1851.2 19550 1957.5 1960.0 1962.5 1965.0 1967.5 1970.0 1573.8
4601 dBm Frequency {MHz)

99%, Bandwidth, Pawer Over Span and PSD

Port 4 — LTE — 64QAM — 15M — Center Channel — Peak

Port 4 — LTE — 64QAM — 15M — Center Channel — Average

Spectrum Analyzer Settings

45,0 -
CF: 1962500 MH: ' .
SPAM; 22500 MHe 40.0-
RE: 1000 MH;
e 5.0+ 9% feaints 39% Fpints
Datector: PK (CISPR) L P g B ety
Attn: 20 DB B i
RL Cffsels 0.0 CB 25.0-
Sweep Time: 105 . i ;
Ref Lul: 10.0 DEM 2.0
Max hold: 60 swesps = 15.0 b |
Amp corr: 40.7dB & i : :
Bin sizz: 375 kHe = 100 ' '
5.0- ; ;
02- ; ;
so- 1 1
99% Bandwidth -10,0- i |
1377 MHz 5.0+ : :
Power Qver Span 200, ! ! ! ! ! ! ! ! ! o
FEEEERIECR 1951.2 1955.0 1957.5 1960.0 19625 1965.0 1967.5 1970.0 1973.8
5595 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Spectrum Analyzer Seltings

0.0+
CF: 1962 500 MHz
SPAN: 22,500 MHz 25.0-
RE: 300 kHz ]
WB: 910 kHz 20
Detectar: RMS 150
Altn: 20 DB
RL Offset: 0.0 DB 10.0-
Sweep Time: 20ms 5.0-
Ref Lul: 10,0 DBM '
Puer avg: B0 sweeps 0.0-
Amp carr: 40.7d8 £
Bin size: 3.75 kHz = 80-
-10.0-
-15.0-
-20.0-]
39% Bandwidth -25.0-
13.41 MHz _30.0-]
Pawer Over Span 350 ! ! ! | ! | | o
I/IE0.237 it 1951.2 1955.0 1957.5 1960.0 1962.5 1965.0 1967.5 1970.0 1973.8

4631 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Page 40




NTS Plano - EMC Department NTS Test Report No. PR033297 Rev. 1
Report Date: Feb 10, 2015

Port 1 — LTE — QPSK — 20M — Center Channel — Peak Port 1 — LTE — QPSK — 20M — Center Channel — Average

Spactrum Analyzer Settings [Spectrum Analyzer Settings

45.0- 30,0~
[STRiRL362 SO0INEE) 40.0- ; CF1 1962 500 MHz
SPAN: 30000 - SPAN; 30,000 MHz 25.0-
i 3 E o o RE: 300 kH:
B! 3,000 MHz e 5% Paies 5% ints e kH: 20.0-
Detector: PK (CISPR) 0 T ) i
Al 20 DB ) i 2lelte::lzoon'bréms 15.0
RL Offset: 0.0 0B 25.0- RLrsﬁ‘sel‘ o0 DE 10.0-
Sweep Time: 1.0z _ ' . Y
Ref Lul: 10,0 DEM 0.0 | H Sweep Time: 24ms 5.0-
Max hold: B0 sweeps o 15.0- Ref Lul: 10,0 DEM
Arap corr: 40,748 & | i Pwr avg: B0 sweeps = 0.0+
Bin size: 5.00 kHz = 10.0- 5 5 A corr: 40|de £ oo
! ! Ein sizet 5,00 kHz w2
5.0- i '
H 8 -10.0-
0.07 i i
5.0~ : ! -15.0-
999 Bardwidth -10.0- -20.0-
1813 MHz 5.0+ 99% Bandwidth -25.0-
Power Over Span -20.0-) ! sl ! ! AR I ] 17,34 MHz 30,0
SGEE5A48 s 1947.5 1955.0 1960.0 1985.0 1370.0 1977.5 Power Over Span -35.0-, 0 | | f ' ' '
5567 dbm Frequency (MHz) EELIE i 1947.5 1955.0 1960.0 1965.0 1970.0 1977.5
99% Bandwidth, Power Qver Span and PSD A7 dBm Frequency (MHz)

99%, Bandwidth, Pawer Over Span and PSD

Port 1 — LTE — 16QAM — 20M — Center Channel — Peak Port 1 — LTE — 16QAM — 20M — Center Channel — Average

Spactrum Analyzer Settings [Spectrum Analyzer Settings

50.0- 30.0
CF: 1362.500 Mz CF1 1962500 MHz
SPAN; 30.000 MHz 5.0~ SPAN: 30,000 MHz 25,07
RE: 1,000 MHz 40.0- RE: 300 kHz 20.0- 3 1
R SHILIOTE VEt 910 kHe : ]
Detector: PK (€I5PR) ¥®.0- i : Detectar: RMS 15,0+ : !
pEmER 0.0~ : : Aty 20 DE 10.0- : f
RL Offset: 0.0 DB i i . i f
Sweep Time: 105 25.0- : H RL Offset: 0.0 DB : ;
: : et 5.0-
Ref Lul: 10.0 DEM 20.0- U g Shieepiime 12 4is H H
Max hold: 0 sweeps : : RefLul: 10.0 DEM 0.0- ! !
Arnp corrt 40,708 £ 15.0- : : Py ava: 60 sweeps e : :
Bin size: 5,00 kHz B 10.0- 0 i Amp corr: 40,7dE £ -5.0- : :
" ; : Bin sizet 5,00 kHz 10.0- : :
5.0- | | ' I 1
0.0~ s s w150 : :
5.0 E E -20.0-] E E
399 Bandwidth 10,0 H b -25.0 R i
18.20 MHz 45.0- 99% Banduwicth 30.0- ! :
Pawer Cver Span 20,01 " AR ! ! o ' i 17.89 MHz 35,0
HEHTL iy 1947.5 19550 1960,0 19650 1970,0 1977.5 Paer Gver Span -40,0- ! v | ! Lo ! ]
S48 dEm Frequency (MHz) HIIESE 1947.5 1985.0 1960.0 1965.0 1970.0 1977.5
99% Bandwidth, Power Qver Span and PSD 4EED dBm Frequency (MHz)

99%, Bandwidth, Pawer Over Span and PSD

Port 1 — LTE — 64QAM — 20M — Center Channel — Peak Port 1 — LTE — 64QAM — 20M — Center Channel — Average

Spectrum Analyzer Settings Spectrum Analyzer Settings

30,0~
CF: 1962.500 MH: CF: 1962500 MHz P =R e TS .
2??%}&?—? e SPAM: 30,000 MHz 25,0 ! T b ¥
| e B ] : _
B 3,000 MHz . : RIS 52; ;?E tn: e
23’:‘:3”[,9; (CISPR) Detector: RMS 15.0-
. Attr; 20 DB 10.0-
'S‘t,ﬁfﬁ U'.U [?BS RL Offset: 0.0 DB
Ref Lul: 10.0 DEM Sweep Time: 2.4ms 5.0
Max hald: 50 sweeps Ref Lyl: 10.0 DBM 00-
Amp corr: 41.7dB Pur avg: B sweeps E
Bin size: 5,00 kHz Arnp corr: 40.7dE £ -5.0-
Bin size: 5.00 kHz 10.0-
-15.0-
-20.0-
999 Bandwidth -25.0-
18.12 MHz 99% Bandwicth 30,0}
Power Over Span 20,0, i ! ! ! ! 1 ) 13763 Hhis -35.0-]
EO0IAE 1947.5 1955.0  1960.0 1965.0 1970.0 1977.5 Pawer Guer Span -40.0- I ‘ ‘ ! ! ! ]
S574  dem Frequency (MHz) BETIIT 1947.5 1955.0 19600 19650 1970.0 1977.5
99% Bandwidth, Pawer Gver Span and PSD 4EE3 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD
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Port 2 — LTE — QPSK — 20M — Center Channel — Peak

Port 2 — LTE — QPSK — 20M — Center Channel — Average

Spactrum Analyzer Settings

CFt 1962.500 MHz
SPAN: 30,000 MHz
RE: 1,000 MHz

B! 3,000 MHz
Detector: PK (CISPR)
Attr: 20 DB

RL Offset: 0.0 DB
Suresp Time: 103
Ref Lul: 10.0 DEM
Max hold: 60 sweeps

Ein size: 5,00 kHz

99% Bandwidth
18.13 MHz

Pawer Over Span

#5279
5537 dbm

Armp corr: 40708 &
]

45.0-

40,0 5

35.0-

9% ol

=3
30.0-

9%

Prints

25.0-
20.0-|
15.0-
10,0
5.0-
0.0+
5.0
-10.0-]

-15.0-,

'
1947.5 1955.0

' ' '
1960.0 1985.0 1370.0

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

'
1977.5

15) i{ Anal Seth
pectrumn Analyzer Setings 30.0- m
CF1 1962500 MHz : I A
SPAM: 30,000 MHz 2507 T Y
RE: 300 kHz _
VE: 910 kHz 200
Detector: RMS 15.0-
Afin; 20 DB
RL Offset: 0.0 DB 10.0-
Sweep Timet 24ms 5.0-
Ref Lul: 10,0 DEM '
Pur avgi 60swesps 0.0
Amp cort 407dE & _
Bin size: 5,00 kHz ® 50
-10.0-
-15.0-
-20.0-
99% Bancuidth -25.0-]
1785 MHz 30,0+
Paer Gver Span -35.0- ! | | ! ! ]
IS 147.5 1955.0 1960.0 1965.0 1970.0 1577.5
424 dBm Frequency {MHz)

99%, Bandwidth, Pawer Over Span and PSD

Port 2 — LTE — 16QAM — 20M — Center Channel — Peak

Port 2 — LTE — 16QAM — 20M — Center Channel — Average

Spactrum Analyzer Settings

CFt 1962.500 MHz
SPAN: 30,000 MHz
RE: 1,000 MHz

B! 3,000 MHz
Detector: PK (CISPR)
Attr: 20 DB

RL Offset: 0.0 DB
Suresp Time: 103
Ref Lul: 10.0 DEM
Max hold: 60 sweeps
Arnp corr: 40.7dE
Bin size: 5.00 kHz

99% Bandwidth
18.20 MHz

Pawer Over Span

14145.327
5534 dbm

dBm

50.0-

45.0-
40.0-
.07 3%
30.0-

25.0-
20,0+
15.0-
10.0-
5.0-
0.0+
5.0-
-10.0-]

-15.0-}
19475

'
1955.0

' ' '
1960.0 1985.0 1370.0

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

'
1977.5

[Spectrum Analyzer Settings

30.0-
CF1 1962500 MHz
SPAM: 30,000 MHz 2507
RE: 300 kHz _
VE: 910 kHz 200 :
Detector: RMS 15.0- |
Afin; 20 DB H
RL Offset: 0.0 DB 10.0- i
Sweep Timet 24ms 5.0- i
Ref Lul: 10,0 DEM ' !
Pwir avg: 60 sweeps e 0.0+ v
Amp cort 407dE & | ;
Bin sizet 5,00 kHz 5 50 :
-10.0- :
-15.0-] H
-20.0- :
339 Bandwidth -25.0- :
17,87 MHz 30,0
Paer Gver Span -35.0- ! 1IN | ! ! ]
E00193 oy 1947.5 1955.0 1960.0 1965.0 1970.0 1577.5
419 dBm Frequency {MHz)

99%, Bandwidth, Pawer Over Span and PSD

Port 2 — LTE — 64QAM — 20M — Center Channel — Peak

Port 2 — LTE — 64QAM — 20M — Center Channel — Average

Spectrum Analyzer Settings

CF: 1962,500 MHz

WE: 3,000 MHz
Detector: PK (CISPR)
At 20 DB

RL Offset: 0.0 D
Sueep Time: 105

Ref Lul: 10.0 DEM
Max hold: 60 sweeps

Amp corr: 40.7dB &
Bin size: 5.00 kHz =

43% Bandwidth
18,43 MHz
Power Qver Span
111363 mw
5538 dem

45,0

40.0-
.07 9%
30.0-

39% Fipints

25.0-]
20,0+
15.0-
10.0-
5.0+
0.0-
=5.0-
-10.0-|

-15.0-;

'
1947.5 1955.0

' ' |
1960.0 1965.0 1970.0

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

'
1977.5

Spectrum Analyzer Seltings

0.0+
CF: 1962 500 MHz
SPAN: 30,000 MHz 25.0-
RE: 300 kHz ]
WB: 910 kHz 20
Detectar: RMS 150
Altn: 20 DB
RL Offset: 0.0 DB 10.0-
Sweep Time: 2.4ms 5.0-
Ref Lul: 10,0 DBM '
Puer avg: B0 sweeps 0.0-
Amp carr: 40.7d8 £
Bin size: 5.00 kHz = 80-
-10.0-
15,0+
-20.0-]
39% Bandwidth -25.0-
17.84 MHz a0.0-
Pawer Over Span 35,0 ! | ! ! ! i
EEEEMCTE ST 1947.5 1955.0 1960.0 1965.0 1970.0 1977.5
4524 dBm Frequency {MHz)

99% Bandwidth, Power Over Span and PSD
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Port 3 — LTE — QPSK — 20M — Center Channel — Peak Port 3 — LTE — QPSK — 20M — Center Channel — Average

Spactrum Analyzer Settings [Spectrum Analyzer Settings

45.0- 30,0~
(& D : < 1362 500 MHz
SPAN; 30.000 MH: 40.0- SPAN; 30,000 MHz 25.0-
RE: 1000 MH; _| i
ATl 5.0 39% puirgs 39% Firts REIfE001kHE 20.0-
Detectar: PK (CISPR) 30.0 : ; WE# 310 ki
etector: .0- ; : ; |
At 20 DB &elt:::lzoorbléms 15.0
RL Offset: 0.0 0B 25.0- : : FL et 0.0 DF 10.0-
Swesp Tire: Liks | H 3 10
Ref Lul: 10.0 DEM 0.0 : : Sweep Time: 2.4ms 5.0
Max hold: B0 sweeps o 15.0- : : Ref Lul: 10,0 DEM
Arap corrt 40,708 & 100~ : : Pwr avg: B0 sweeps = 0.0
Bin size: 5.00 kHz h ' | Arnp cor;:onwoolf'ja £ 5o
; g Bin size: 5,00 kHz :
5.0- ; '
i 8 -10.0-
0.07 B i
50— : ; -15.0
399 Bandwidth -10,0- : : -20.0-
1813 MHz 5.0 999 Bandwidth -25.0-
Powsr Over Span -20.0-, ! Bl ! ! AR ! . 17,86 MHz 30,0
2980392 s 1947.5 1955.0 1960.0 1985.0 1970.0 1977.5 Power Cver Span -35.0-, . | | f ' ' '
5572 dbm Frequency (MHz) T 1947.5 1955.0 1960.0 1965.0 1970.0 1977.5
99% Bandwidth, Power Qver Span and PSD 474 dBm Frequency (MHz)

99%, Bandwidth, Pawer Over Span and PSD

Port 3 — LTE — 16QAM — 20M — Center Channel — Peak Port 3 — LTE — 16QAM — 20M — Center Channel — Average

Spactrum Analyzer Settings [Spectrum Analyzer Settings

50.0-] 30.0-
CF: 1362500 MHz CF1 1962500 MHz
SPAN; 30.000 MH: 45.0- SPAN; 30,000 MHz 25.0-
[££8 ALD MR - RE: 300 kHz _ H
K DL e VB 310 kHz 200 g
Detector: PK (CISPR) 35.0- ' - H
Attr: 20 DB 0.0 2ﬁt:f:l2°0'bgms 15.0
Sor Tore o5 s R o Leg o :
Ref Lul: 10.0 DBM : Shieepiime 12 4is 5.0- :
Max hold: 60 sueeps 20.0- Ref Lyl 10.0 DEM :
A corvs 40708 5 Pur avgi 60swesps 0.0 :
Bin size: 5.00 kHz = 15.0+ grplcon K0sd3 8 5.0 :
. Bin sizet 5,00 kHz : H
-10.0- :
5.0- ]
oo -15,0- :
999 Bandwidth 5.0~ 200
1820 MHz -10.0- 9996 Bardwidth -25.0- )
Paower Over Span asg-m ! ! ! I — 17,85 MHz -30,0-
7623504 mur 1947.5 1955.0 1960.0 1965.0 1370.0 1977.5 Power Cver Span -35.0- : , , \ \ i \ g
5651 dBrn Frequency (MHz) IBOT0E02 1947.5 1985.0 1960.0 1965.0 1970.0 1977.5
99% Bandwidth, Pawer Over Span and PSD 4EE8 dBrm Frequency (MHz)

99%, Bandwidth, Pawer Over Span and PSD

Port 3 — LTE — 64QAM — 20M — Center Channel — Peak Port 3 — LTE — 64QAM — 20M — Center Channel — Average

Spectrum Analyzer Settings Spectrum Analyzer Settings

45.0-
©F: 1962.500 MHz CF: 1962500 MHz
igmlw;msg.’&uj MHe 40.0- SPAN: 30,000 MHz
o i -l i RE: 300 kHz
WE: 3,000 MHz =0 BT Ee ) WB: 910 kHz
Datector: PK (CISPR) 30,0 ; y Festactors RS
Attn: 20 DB : 3
25.0- : ; Aftn: 20 DB
's{t»izs?r oo : : RL Offset: 0.0 DB
Ref Lul: 10.0 DEM 2.0 Sweep Time: 2.4ms
Max hald: 50 sweeps 15.0- ! ! Ref Lyl: 10.0 DBM
Amp corr: 41.7dB & i P 5 B0 Sweeps z
Bin size: 5.00 kHz © 10.0 f ; Arp corr: 407dE £
i H | Bin size: 5.00 kHz
5.0 ' '
02- i :
5.0-
99% Bandwidth -10,0- h i
1813 MHz 5.0+ : : 99% Bandwicth
Pawer Qver Span 20,0, ! B ! ! INAE: ! i 17.86 MHz
RIEIH 1947.5 1955.0 19600 1965.0 1970.0 1977.5 Power Guer Span 35,0 1 ! ! | | \ |
53 B Frequency (MHz) HEFZAT o 1947.5 1955.0 19600 19650 L9F00 1977.5
99% Bandwidth, Pawer Gver Span and PSD 4576 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD
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Port 4 — LTE — QPSK — 20M — Center Channel — Peak

Port 4 — LTE — QPSK — 20M — Center Channel — Average

Spactrum Analyzer Settings

45.0-
<Ft 132,500 MHz '
SPAN; 30000 MHz 40.0-
RE: 1,000 MHz | ml 1
B! 3,000 MHz =0 5% aints 5% Foints
Dretector: PK [CISPR) 0= == e
At 20 DB B B
RL Offset: 0.0 0B 25.0-
Sweep Time: 1.0z _| : 3
Ref Lyl: 10.0 DEM 0.0
Max hold: €0 sweeps 15,0~ ; ;
Amp corr: 40.7dB & | |
Bin siz2: 5.00 kHz = 10.0-
5.0- : :
0.0- ; 1
5.0~ : :
99% Bandwidth -10.0- : L
1814 MHz 15.0-] : :
Pawer Over Span 20,0, ! ;

' ' ' ' .
31427 406 s 1947.5 1955.0 1960.0 1985.0 1370.0
5551 dbm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

'
1977.5

[Spectrum Analyzer Settings

30.0-
CF1 1962500 MHz
SPAM: 30,000 MHz 2507
RE: 300 kHz -
VB 310 kHz 200
Detectar: RMS 15.0-
Altn1 20 DB
RL Offset: 0.0 DB 10.0-
Sweep Time: 24ms 5.0-
Ref Lyl 10,0 DEM '
Pur avgi 60swesps 0.0
g cor: 407d8 & _
Bin size: 5,00 kHz ® 50
-10.0-
-15.0-
-20.0-
393 Barwhwidth 25,0~
17,86 MHz 30.0-
Power Over Span 3501 ! | | ! !
AU 147.5 1955.0 1960.0 1965.0 1970.0

4583 dbm Frequency {MHz)

99%, Bandwidth, Pawer Over Span and PSD

'
1977.5

Port 4 — LTE — 16QAM — 20M — Center Channel — Peak

Port 4 — LTE — 16QAM — 20M — Center Channel — Average

Spactrum Analyzer Settings

50.0-
CFt 1962500 MH:
SPAN; 30.000 MH: 5.0
RE: 1000 MHz 40.0-
W 3,000 MHz
Delectar: PK (CISPR) 35.0
Abtn: 20 DB 30.0-
RL Offset: 0.0 0B
Swweep Time: 1.0z 25.0-
Ref Lul: 10.0 DEM Z0.0-
Max hold: 60 sweeps
Arp corrt 40708 £ 15.0-
Bin size: 5.00 kHz T
5.0~
0.0-
5.0
999 Bandwidth 10,04
18.20 MHz 5.0
Power Over Span 200- ! ! ! !
£839728  mur 1947.5 1955.0 1960.0 1965.0 1970.0

56497 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

'
1977.5

[Spectrum Analyzer Settings

30.0-
CF1 1962500 MHz p
SPAM: 30,000 MHz 2507
RE: 300 kHz _ q
VE: 910 kHz 200 :
Detector: RMS 15.0- |
Afin; 20 DB H
RL Offset: 0.0 DB 10.0- i
Sweep Timet 24ms 5.0- i
Ref Lul: 10,0 DEM ' i
Pwir avg: 60 sweeps e 0.0+ v
Amp cort 407dE & _ f
Bin sizet 5,00 kHz B 50 :
-10.0- :
-15.0- h
-20.0- :
339 Bandwidth -25.0- :
1785 MHz 30,0 :
Paer Gver Span 35,0 ! 1IN | ! !
TELTI 147.5 1955.0 1960.0 1965.0 1970.0

4575 dbm Frequency {MHz)

99%, Bandwidth, Pawer Over Span and PSD

'
1977.5

Port 4 — LTE — 64QAM — 20M — Center Channel — Peak

Port 4 — LTE — 64QAM — 20M — Center Channel — Average

Spectrum Analyzer Settings

CF: 1962,500 MHz

WE: 3,000 MHz 39% Fpints
Detector: PK (CISPR)
At 20 DB

RL Offset: 0.0 D
Sueep Time: 105
Ref Lul: 10.0 DEM
Max hold: 60 sweeps
Amp corr: d0.7dE
Bin size: 5,00 kHe

99% Bandwidth

18,42 MHz
Power Qver Span -zn.0-, ! ! ! ! !
HEITI iy 1947.5 1955.0 1980.0 1965.0 1970.0
5597 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

'
1977.5

Spectrum Analyzer Seltings

0.0+
CF: 1962 500 MHz
SPAN: 30,000 MHz 25.0-
RE: 300 kHz ]
WB: 910 kHz 20 1
Detector: RMS 15,0+ :
Attr; 20 DB |
RL Offset: 0.0 DB 10.0- ;
Sweep Time: 2.4ms 5.0- |
Ref Lul: 10,0 DBM ' H
Puer awg: B sweeps 0.0 |
Amp corr: 40.7dE E H
Bin size: 5.00 kHz = -5.0- H
-10.0- [
-15.0- H
-20,0- :
99% Bandwidth 25,0 :
17.84 MHz _30.0-
Pawer Over Span 35,0 ! -1EN ! ! 1
19159298 1947.5 1955.0 1960.0 1965.0 1970.0

4593 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

'
1977.5
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Port 4 — LTE — QPSK — 1.4M — Bottom Channel — Peak

Port 4 — LTE — QPSK — 1.4M — Bottom Channel — Average

Spactrum Analyzer Settings

52.0

[Spectrum Analyzer Settings

30.0-
<Ft 1930.700 MH2 CF1 1930,700 MHz
SPAN; 2,100 MHz SPAN: 2,100 MHz 25,07
RE: 1,000 MHz 500+ RE: 30,0 kHz 20.0-
W 3,000 MHz e '
Dretector: PK [CISPR) 4.0+ Detector: RMS 15,0
R Creat 207 05 AL Bt 1.0
Susesp Time: 105 46.0-] RL Offseti HED 50-
Ref Lul: 50.7 DEM SaiceppIInE ILE Stis '
Max hold: 0 sweeps Ref Lyl 0.7 DEM 0.0+
Arop corrt 0.0dE £ 44.0- Pur ava: 60 sweeps e
Bin size: 256 Hz = Amp corrt 0.0dE £ -5.0-
4204 Bin size: 256 Hz 10,0
-15.0-]
40.0- -20.0-
999 Bandwidth 50 -25.0-
133 MHz ' 99% Bandwidth 30,0
Power Over Span EYE ! ! ! ! nam 103 MHz -35.0-
3212419 mur 1929.7 19300 1930.5 1331.0 1931.5 19322 Power Cver Span -40.0- i , o , i
5365 dbm Frequency (MHz) 2649303 oy 19287 1930.2 1930.7 19312 1931.7 19322
99% Bandwidth, Power Qver Span and PSD 414 dBm Frequency (MHz)

99%, Bandwidth, Pawer Over Span and PSD

Port 4 — LTE — 16QAM — 1.4M — Bottom Channel — Peak

Port 4 — LTE — 16QAM — 1.4M — Bottom Channel — Average

Spactrum Analyzer Settings

[Spectrum Analyzer Settings

5.0- T e NTS |
F: 1930.700 MHz <F! 1930700 MHz 30,0- T r
SPAN; 2,100 MHz SPAM: 2,100 MHz '
[££8 ALD MR RE: 30,0 kHz 25.0-
WE: 3,000 MHz VE: 910 kHz 200~ |
Detector: PK (CISPR) Detector: RMS . i
At 20 DB Atn: 20 DB 15,0 d
RL Offsel: 40.7 DB n ' :
RL Gffset; 40,7 DE: -] :
Susesp Time: 105 o .0 :
i B e Sweep Time: 15.8ms co- '
Max hald: B0 sweeps Ref Lyl 0.7 DEM ' ;
Arp corr: 00dE & Pir avg: 60 sweeps e 0o :
Bin size: 256 Hz = Arnp corrt 0.0dE B - g
Ein sizet 256 Hz ' '
-10,0- ;
-15.0- :
] -20.0- :
999 Bandwidth ' -25.0- .
195 MHz g 99% Bandwidth 30.0- H
Pawer Cver Span 6.0 ! ! ! ! i 103 MHz 35,0
9092929 iy 1929.7  1930.0 1930,5 1931.0 1931.5 193z.2 Fower Over Span -40,0-) ! ! ! ' ! s
5335 dBm Frequency (MHz) 302628 min 19297 1930.0 1930.5 1931.0 1931.5 1932.2
99%, Bandwidth, Pawer Over Span and PSD 4435 dBm Frequency (MHz)

99%, Bandwidth, Pawer Over Span and PSD

Port 4 — LTE — 64QAM — 1.4M — Bottom Channel — Peak

Port 4 — LTE — 64QAM — 1.4M — Bottom Channel — Average

Spectrum Analyzer Settings Spectrum Analyzer Settings
2.0 r L i * 300
CF: 1930.700 MH: CF: 1930700 MHz
SPAM: 2,100 MHz SPAN: 2,100 MHz 25,07
RE: 1.000 MHz 50.0 RE: 30.0 kHz 20.0-
WE: 3,000 MHz WE: 91.0 kHz !
Datector: PK (CISPR) 48,0 Detector: RMS 15.0-
Attn: 20 DB P Top S0 100
ks Chiln <y RL Offset: 407 DB '
weep Time: 105 46.0- ! 5.0-
Ref Lul: 50.7 DEM e s TR '
Max hald: 60 sweeps [Pl T (P 0.0-
Amp corr: 0.0d8 E 44.0- Puer 3vg: B0 sweeps E
Bin size: 256 He - Armp corr: 0.0dB g -5.0-
Bin size: 256 Hz -10,0-]
42,0+ :
-15.0-
40,0 4! | 0.0~
93% Bandwidth 8.0 i | -25.0
143 MHz ' : : 99% Bandwidth 30,0}
Pawer Cver Span 36.0- ! ! ! IR NN 1.03 MHz 35,0
SIS it 1929.7  1930.0 1930.5 1931.0 19315 19322 Power Guer Span -40,0-} ! ! ! ! e
5361 dEm Frequency (MHz) REXESIE i 19297 1930.0 1930.5 1931.0 1931.5 1932.2
99%, Bandwidth, Power Over Span and PSD .12 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD
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Port 4 — LTE — QPSK — 1.4M — Top Channel — Peak

Port 4 — LTE — QPSK — 1.4M — Top Channel — Average

Spactrum Analyzer Settings

52.0

<t 1334300 MHz

SPAN; 2,100 MHz

RE: 1,000 MHz 500+

WE: 3,000 MHz

Detector: PK (CISPR) i

At 20 DB .0

RL Offset: 40.7 DB

Sweep Time: 1.0z 46.0-

Ref Lul: 50.7 DEM

Max hold: B0 sweeps

Arnp corrt 0.0dE £ 44.0-

Bin size: 256 Hz =

42.0-|
40.0-|
99% Bandwidth 50-
193 MHz
Pawer Over Span %0+ ¢, ! ! ! ! i
0446004 i 1993.2 1993.5 1994.0 1994.5 1995.0 1995.,5 1995.6
5363 dbm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Spectrum Analyzer Settings

30.0-
CF1 1994300 MHz
SPAN: 2,100 MHz 2507
REt 30,0 kHz | d
VBt 910 kHe 200 A
Detector: RMS 15.0- |
Altni 20 DB ;
RL Offset: 407 DE 10.0- ;
Sweep Time: 15.8ms 5.0~ H
Fief Lult 50.7 DEM ' ;
Pwir avg: 60 sweeps e 0.0+ v
Amp cort 1 0.0dE & | ;
Bin size: 256 Hz 5 50 :
-10.0- :
-15.0-] H
-20.0- :
999 Bandwidth -25.0- :
1,09 MHz 30,0
Power Gwer Span -35.0-) ! ! ! ! HER
9EIEE 1593.2 1993.5 1994.0 1994.5 1995.0
4505 dBm Frequency {MHz)

99%, Bandwidth, Pawer Over Span and PSD

' '
1995.5 1995.5

Port 4 — LTE — 16QAM — 1.4M — Top Channel — Peak

Port 4 — LTE — 16QAM — 1.4M — Top Channel — Average

Spactrum Analyzer Settings

52.0
<t 1334300 MHz
SPAN; 2,100 MHz
RE: 1,000 MHz s0.0-
WE: 3,000 MHz
Detector: PK (CISPR)
At 20 DB 48.0-
RL Offset: 407 DB
Sweep Time: 1.0z
Ref Lul: 50.7 DEM 46.0-
Max hold: €0 sweeps
Armp corr: 00dE &
Bin size: 256 Hz  ga0-
42,0
99% Bandwidth 40,0
195 MHz
Pawer Over Span /o b ! ! ! I 1
39809087 iy 1993.2 1993.5 1994.0 1994.5 1995.0 1995.5 1995.6
5380 dEm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Spectrum Analyzer Settings

99%, Bandwidth, Pawer Over Span and PSD

SRS 00IN 2 39% Roinks 39% Paints
SPAM: 2,100 MHz : :
RE: 300 kHz 300+
VE! 910 kHz
Detectort RMS _
Altry; 20 DB a0
RL Offset: 407 DB
Sweep Time: 15.8ms 10.0-
Ref Lul: 50,7 DEM
Puir gt 60 sweeps e
amp core ) 0.0dE £ 0.0
Ein sizet 256 Hz -
-10.0-
-20.0-]
99% Bandwidth
andwi 300-
103 MHz
Power Guer Span -40.0-, ! ! ! ! ! ]
R3TIT oy 1993.2 1993.5 1994.0 1994.5 1995.0 1995.5 1995.6
4510 dBm Frequency {MHz)

Port 4 — LTE — 64QAM — 1.4M — Top Channel — Peak

Port 4 — LTE — 64QAM — 1.4M — Top Channel — Average

Spectrum Analyzer Settings

F: 1994300 MHz
SPAM: 2,100 MHz
RE: 1,000 MHz 50,8+
B 3,000 MHz
Detector: PK (CISPR) i
At 20 DB 8.0
RL Offset: 407 DB
Sueep Time: 105 46.0-
Ref Lul: 50.7 DEM
Max hald: 60 swesps
Amp corr: 00dE & 440+
Bin size: 256 He =
42.0-
400§ 1
93% B
andwidth ol :
192 MHz ' :
Power Qver Span 36,0 ! ! ! ! ! H ! i
FIETNE iy 1993.2 1993.5 1994.0 1994.5 1995.0 1995.5 1995.8
5357 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Spectrum Analyzer Seltings

30.0
CF: 1994,300 MHz
SPAN: 2,100 MHz 25.0-
RB: 30.0 kHz ]
WB: 910 kHz 20
Detectar: RMS 150
Altn: 20 DB
RL Offset: 40.7 DB 10.0-
Sweep Time: 15.0ms 5.0-
Ref Lul: 50.7 DBM '
Puer avg: B sweeps 0.0-
Amp core: 0.0dE £
Bin size: 256 Hz S5.0-
-10.0-
-15.0-
-20.0-]
39% Bandwidth -25.0-
109 MHz _30.0-]
Pawser Cwer Span -35,0-| 1 1 | AR
2077934 e 1993,2 1993.5 1994.0 1994.5 1995.0
4506 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

| '
1995.5 1995.8
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Port 4 — LTE — QPSK — 3M — Bottom Channel — Peak

Port 4 — LTE — QPSK — 3M — Bottom Channel — Average

Spactrum Analyzer Settings

50.0

Ft 1331500 MHz H

SPAN; 4500 MHz :

RE: 1,000 MHz 45.0- :

WE: 3,000 MHz :

Detector: PK (CISPR) i '

At 20 DB .0 :

RL Offset: 407 DB

Sweep Time: 1.0z 35,0 ]

Ref Lul: 50.7 DEM :

Max hold: B0 sweeps B

Arp corrt 0.0dB £ 0.0+ : !

Bin size: 543 Hz =
25.0- : ;
20,0 : ;

99% Bandwidth

o= 15.0-] : f
341 MHz : :
Pawer Over Span wed I ! ! ! ! (AR AR
TEOL4TIL i 1929.2 19300 1930.5 1931.0 19315 19320 19325 1933.0 1933.8
5243 dbm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Spectrum Analyzer Settings

30.0-Frmrees
CF1 1931500 MHz '
SPAN: 4,500 MHz ; i
RE: 30.0 kHz 20,0+ v I T
VB! 9.0 kHz
Detectars RMS
At 20 DB 0o
RL Cfsels 407 DB
Sweep Time: 33.3ms 0.0-

Fief Lult 50.7 DEM
P avgi 60 Sweeps

amp core: 008 & -10.0- :
Ein size: 549 Hz - :
-20.0- :
30,0~ :
549 Bandwidth an0-
269 MH: :
Power Gwer Span 0.0 . ! ! ! ! ! s
17428.754 it 1929.2 1930.0 1930.5 1931.0 1931.5 1932.0 19325 1933.0 1933.8
424 dbm Frequency {MHz)

99%, Bandwidth, Pawer Over Span and PSD

Port 4 — LTE — 16QAM — 3M — Bottom Channel — Peak

Port 4 — LTE — 16QAM — 3M — Bottom Channel — Average

Spactrum Analyzer Settings

0.0
CFt 1931500 MHz T
SPAN: 4500 MHz
RE: 1,000 MHz 45.0-|
B! 3,000 MHz
Detector: PK (CISPR)
Attr: 20 DB 40.0]

RL Offset: 407 DB
Swesp Time: 105
Ref Lul: 50.7 DEM 35.0-
Max hold: B0 sweeps

Armp corr: 00dE &
Bin size: 543 Hz ® an0-
25.0-|
99% Bandwidth 20,0
347 MHz
Pawer Over Span 1504 ! ! ! ! ! ! mEEREREl
RUEEZERN T 1929.2 19300 1930.5 1931.0 19315 19320 19325 1933.0 1933.8
5352 dbm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Spectrum Analyzer Settings

30.0- ;

CF1 1931500 MHz |

SN 4,500 MHz =0 i

REt 30,0 kHz 20,0~

VBt 910 kHe | j

Detector: RMS 150 ]

At 20 DB 0.0 : !

FL Offset: 40.7 DB 5.0- : :

Sweep Time: 33.3ms : :

Ref Lul: 50,7 DEM 0.0- : :

Pwr avg: B0 sweeps £ 9.0 g i

Arnp cores 0.0dE & n0- : :

Ein size: 549 Hz = : :
-15,0+) ; ;
-20.0- : :
-25.0- ; n
-30.0- 0 '

99%6 Bardwidth 35,0

263) Bhie -40,0- : !
Power Over Span 450- 1 ! ! ! ! ! A L
E36E50 iy 1929.2 1930.0 1930.5 1931.0 1931.5 1932.0 19325 1933.0 1933.8
4405 dBm Frequency {MHz)

99%, Bandwidth, Pawer Over Span and PSD

Port 4 — LTE — 64QAM — 3M — Bottom Channel — Peak

Port 4 — LTE — 64QAM — 3M — Bottom Channel — Average

Spectrum Analyzer Settings

500
CF: 1931500 MH:
SPAMN; 4500 MHz
RE: 1,000 MHz 450
VB! 3,000 MHz
Datector: PK (CISPR) i
Attn: 20 DB 0.0
RL Cffsels 407 DB
Sweep Time: L 35.0-

Ref Lul: 50.7 DEM
Max hold: 60 sweeps

Amp corr: 0.0d8 & 30.0-
Bin size: 543 He =

25.0-
20,0+
43% Bandwidth 15.0-]
32 MHz
Power Over Span o ! ! ! ! ! ! ! i
HIETHE iy 1929.2 1930.0 1930.5 1931.0 19315 1932.0 1932.5 1933.0 1933.8
5383 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Spectrum Analyzer Seltings

25.0

CF: 1931500 MHz
SPAN: 4.500 MHz 20.0- b
RE: 30,0 kHz 15,01 1 i
WB: 910 kHz 1 H
Detector: RMS 0.0 i f
Attr; 20 DB 5.0 H H
RL Offset: 40.7 DB H H
Sweep Time: 33.3ms 0.0- H i
Ref Lul: 50.7 DBM 5.0 H H
Pwer avg: 60 sweeps H H
Arp core: 0.0d8 £ -10.0- + s
Bin size: 549 Hz 15,0

-20.0- E E

-25.0- E E

-30.0- : :
9% Bandwidth 35,0 o o

269 MHz 40.0- : :
Pawer Over Span 45,0 ! Y ! ! ! | ' ! ]
532271 1929.2 1929.8 1930.2 19306 1931.2 1931.8 1932.2 1932.8 1933.2 19338
4404 dBm Frequency {MHz)

99% Bandwidth, Power Over Span and PSD
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Port 4 — LTE — QPSK — 3M — Bottom Channel(+1) — Average

Spactrum Analyzer Settings

5479 dbm

5.0
<t 1331600 MHz
SPAN; 4500 MHz
RE: 1,000 MHz 500+
WE: 3,000 MHz
Detector: PK (CISPR) i
At 20 DB 5.0
RL Offset: 407 DB
Sweep Time: 1.0z 40.0-
Ref Lul: 50.7 DEM
Max hold: B0 sweeps
Arp corrt 0.0dB £ 350
Bin size: 543 Hz =
30.0-
25.0-|
99% Bandwidth 20,01
344 MHz
Pawer Over Span 150+, ! ! ! ! ! ! ! i
036355 i 1929.3 19300 19305 1931.0 19315 19320 19325 1933.0 1933.8

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Spectrum Analyzer Settings

CF1 1931600 MHz
SPAH; 4,500 MHz
REt 30,0 kHz

VBt 910 kHe
Detectars RMS
Altni 20 DB

FL Offset: 40.7 DB
Sweep Time: 33.3ms
Fief Lult 50.7 DEM
P avgi 60 Sweeps

Bin size: 549 Hz

99% Bandwidth
263 MHz
Power Gwer Span
MEALIT
439 dBm

Amp cort 1 0.0dE &
5

30.0-]

20,0-]

10,0

0.0+

-20.0-

30,0

-40,0 -

0.0,
1929.3

' ' ' | | | '
1930.0 1930.5 1931.0 1931.5 1932.0 1932.5 1933.0

Frequency {MHz)

99%, Bandwidth, Pawer Over Span and PSD

'
1933.8

Port 4 — LTE — 16QAM — 3M — Bottom Channel(+1) — Peak

Port 4 — LTE — 16QAM — 3M — Bottom Channel(+1) — Average

Spactrum Analyzer Settings

5493 dbm

0.0
CFt 1931600 MH:
SPAN: 4500 MHz
RE: 1000 MHz 45.0-
W 3,000 MHz
Detector: PK (CISPR)
Abtn: 20 DB 40.0-
RL Offset: 40.7 DB
Swesp Tirne: Lils
Ref Lul: 50.7 DEM 5.0
Max hold: 60 swesps
Arp corrt 0.0dB &
Bin size: 549 Hz ® an0-
25.0-|

999 Bandwidth 200

348 MHz
Power Over Span 1.0, ! ! ! ! ! ! ! imumy
LISO7 053 iy 1929.3 19300 19305 1931.0 19315 19320 19325 1933.0 1933.8

Frequency (MHz)
99% Bandwidth, Power Over Span and PSD

[Spectrum Analyzer Settings

CF1 1931600 MHz

SPAH; 4,500 MHz

REt 30,0 kHz

VBt 910 kHe

Detectars RMS

Altni 20 DB

FL Offset: 40.7 DB

Sweep Time: 33.3ms

Fief Lult 50.7 DEM

P avgi 60 Sweeps

Armp corr 1 0.0d8 g
Ein size: 549 Hz -

99% Bandwidth
263 MHz
Power Gwer Span
ME1E0EE
439 dBm

30.0-]

25,0
20,0~
15,0
10,0
5.0+
0.0+
5.0~
-10.0-
-15.0-
-20,0-
-25.0-
-30.0-
-35.0-

-40.0-1
1929.3

' ' ' | | | '
1930.0 1930.5 1931.0 1931.5 1932.0 1932.5 1933.0

Frequency {MHz)

99%, Bandwidth, Pawer Over Span and PSD

'
1933.8

Port 4 — LTE — 64QAM — 3M — Bottom Channel(+1) — Peak

Port 4 — LTE — 64QAM — 3M — Bottom Channel(+1) — Average

Spectrum Analyzer Settings

F: 1931600 MHz
SPAN; 4500 MHz
RE: 1,000 MHz

B 3,000 MHz
Detector: PK (CISPR)
At 20 DB

RL Offset: 407 DB
Sueep Time: 105
Ref Lul: 50.7 DEM
Max hold: 60 sweeps
Amp cor: 00dE
Bin size: 549 He

£
&
o

43% Bandwidth
3.4 MHz
Power Over Span
13571778 mwy
5436 dBm

50,0

45,0

40.0-|

35,0

30,0

A% Points 9% Roinl

25.0-|

20.0-|

15.0-

1
1929.5

A -

' ' | ' ' ' ' '
19300 19305 1931.0 19315 1932.0 19325 1933.0 1933.8

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Spectrum Analyzer Seltings

CF: 1931600 MHz
SPAM: 4.500 MHz
RB: 30.0 kHz

Bt 91.0 kHz
Detectar: RMS
Altn: 20 DB

RL Offset; 40.7 DB
Sweep Time: 33.3ms
Ref Lul: 50.7 DBM
Puer avg: B sweeps
Amp core: 0.0dE
Bin size: 549 Hz

dBm

9% Bandwidth
269 MHz
Pawer Over Span
14169.320  myy
4534 dBm

-45.0- |
1929.3

' | | | | | '
1930.0 19305 1931.0 1931.5 19320 19325 19330

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

'
1933.6
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Spactrum Analyzer Settings

5253 dbm

Frequency (MHz)
99% Bandwidth, Power Over Span and PSD

50.0
< 1933.500 MHz ;
SPAN; 4500 MHz :
RE: 1,000 MHz 45.0- :
WE: 3,000 MHz !
Detector: PK (CISPR) i |
At 20 DB .0 '
RL Offset: 407 DB
Sweep Time: 1.0z 35.0-
Ref Lul: 50.7 DEM
Max hold: 60 sweeps e &
Arnp corry 0.0dE £ 30,0 \ \
Bin size: 543 Hz =
25.0- : :
20.0- : :
99% Band
andwidth 1504 : :
340 MHz : :
Powsr Over Span wo- ! ! ! ! ! 1 s
"I158.934 i 1991.2 19920 19925 1993.0 19335 19340 19945 1995.0 1995.8

[Spectrum Analyzer Settings

25.0-
<1 1993 500 MHz
SPAH; 4,500 MHz 20.0-
REt 30,0 kHz 15.0-
VBt 910 kHe
Detectars RMS 10.0-
Altni 20 DB 5.0-
FL Offset: 40.7 DB
Sweep Time: 33.3ms 0.0-
Fief Lult 50.7 DEM 5.0+
P avgi 60 Sweeps .
Amp cort 1 0.0dE & -10.0-
Bin size: 549 Hz T ca-
20,0+
-25.0-]
-30.0-
99% Bandwidth E
263 MHz 400
Power Gwer Span -45.0-
ITSHESE iy
4244 dprn

. | ' ' ' ' | | ' '
1991.2 1991.8 1992.2 1992.6 1993.2 1993.58 1994.2 1994.3 1995.2 19956

Frequency {MHz)

99%, Bandwidth, Pawer Over Span and PSD

Port 4 — LTE — 16QAM — 3M — Top Channel — Peak

Port 4 — LTE — 16QAM — 3M — Top Channel — Average

Spactrum Analyzer Settings

5387 dbm

50.0
F 1393.500 MHz
SPAN: 4500 MHz 47.54 |
RE: 1,000 MHz 45.0- ;
WE: 3,000 MHz !
Detector: PK (CISPR) 42,5 :
At 20 DB 40.0- i
RL Offset: 40.7 DB
Sweep Time: 10z 37.5
Ref Lul: 50.7 DEM 35.0- ;
Max hold: €0 sweeps
Arop corr: 0008 = 32.5 9% Roi
Bin size: 543 Hz 30,0 )
27,5 :
25.0-] :
22,5 3
999 Bandwidth 20,0 i
347 MHz 17,54
Pawsr Over Span 150, ! ! | 5 I . ;!
£EEETE3 1991.2 19920 19925 1993.0 19335 19340 19945 1995.0

Frequency (MHz)
99% Bandwidth, Power Over Span and PSD

-
1995.8

[Spectrum Analyzer Settings

1 1993 500 MHz
SPAH; 4,500 MHz
REt 30,0 kHz

VBt 910 kHe
Detectars RMS
Altni 20 DB

FL Offset: 40.7 DB
Sweep Time: 33.3ms
Fief Lult 50.7 DEM
P avgi 60 Sweeps

Bin size: 549 Hz

99% Bandwidth
263 MHz
Power Gwer Span
EGELAE
4412 dBm

Amp cort 1 0.0dE &

30.0-F==========

25,0
20,0~
15,0
10,0
5.0+
0.0+

-40,0-)
1991.2

Ll e

' ' ' ' ' | |
1992.0 1992.5 1993.0 1993.5 1994.0 19945 1995.0

Frequency {MHz)

99%, Bandwidth, Pawer Over Span and PSD

[
1995.8

Port 4 — LTE — 64QAM — 3M — Top Channel — Peak

Port 4 — LTE — 64QAM — 3M — Top Channel — Average

Spectrum Analyzer Settings

<t 1993.500 MHz
SPAN; 4500 MHz
RE: 1,000 MHz

WE: 3,000 MHz
Detector: PK (CISPR)
Attn: 20 DB

RL Offset: 407 DB
Sueep Time: 105

Ref Lul: 50.7 DEM
Max hold: 60 sweeps

Ein size: 543 He

43% Bandwidth
342 MHz
Power Qver Span
39366986 mwy
5380 dem

Amp corr: 00dE &
5

50,0

45,0

40.0-|

35.0

30,0

25.0-|

20,0

15.0-

10.0-
1991.2

| | ! ! ' '
1992.0 1992.5 1993.0 1993.5 19940 1994.5
Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

1 [
1995.0 1995.8

Spectrum Analyzer Seltings

CF: 1993 500 MHz
SPAM: 4.500 MHz
RB: 30.0 kHz

Bt 91.0 kHz
Detectar: RMS
Altn: 20 DB

RL Offset; 40.7 DB
Sweep Time: 33.3ms
Ref Lul: 50.7 DBM
Puer avg: B sweeps
Amp core: 0.0dE
Bin size: 549 Hz

dBm

9% Bandwidth
269 MHz
Pawer Over Span
5149.052
4401 dBm

25.0

20.0-]
15,0
10,0~
5.0+
0.0-

-400-0
1991.2

! ! ! ! 1 | |
1992.0 1992.5 1993.0 1993.5 19940 19945 1995.0
Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[
1995.6
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Spactrum Analyzer Settings

99% Bandwidth, Power Over Span and PSD

[Spectrum Analyzer Settings

430 dBrn

Frequency {MHz)

99%, Bandwidth, Pawer Over Span and PSD

55.0 30,0 -Froreomemees
CFt 1993.400 MHz ‘ 1 1993400 MHz H
SRAN; 4500 MHz w04 SR 4500 MHz 2207
RE: 1.000 MHz . RE: 30,0 kHz 20.0- ]
B 3,000 MHz B 41,0 kHz 4
Detector: PK (CISPR) 45.0- Detector: RMS 15,0 b
FE AMtn1 20 DB 10.0- :

el: 40.7 DB RL Offset; 407 OB ' :

Swesp Tirne: Lils - o ] H
P n 40.0 Sweep Time: 33.3ms 5.0 :
Max hold: 0 sweeps Ref Lyl: 50.7 DEM 0.0- 0
Arop corrt 0.0dE £ 350 Pur ava: 60 sweeps e :
Bir size: 549 Hz = Amp cort ) 0.0d8 g 50~ :
.04 i Bin size: 549 Ha 0.0

H H -15.0-] E

25,0 H : -20.0- :

99% Bandwidth .04 : : -25.0-| :
344 MHz ' H ' 99% Bardwidth 30,0 H

Power Over Span N A ! ! ! ! ! I mi 263 Mz -35.0-
712363 iy 19912 19920 19925 1993.0 19935 19940 19945 19950  1995.7 Power Over Span ano-l * | ! ! ! ! ! -

5475 dbm Frequency (MHz) B9ZLOIL 1991.2 19920 19925 1993.0 19935 1994.0 1994.5 1995.0  1995.7

Port 4 — LTE — 16QAM — 3M — Top Channel(-1) — Peak

Port 4 — LTE — 16QAM — 3M — Top Channel(-1) — Average

99%, Bandwidth, Pawer Over Span and PSD

Spectrum Anslyzer Selings Spectrum fralyzer Sellings m
CF: 1393,400 MH2 CF1 1993,400 MHz B g
SPAN: 4500 MHz 47.54 SPAN: 4500 MHz 25.0- ;
RE: 1,000 MHz 45.0-] ! Eo Fag i 20.0- :
VB! 3.000 MHz ! VB A10 hHa ' |
Detector: PK (CISPR) 42,5+ ' s 15.0- | i
R Detector: RMS . : !
Atin: 20 DB 40,0 : i !
RL Offsel: 40.7 DB Afin; 20 DB 10.0- : y
Sweep Time: 1.0 37,54 ] i RL Offset: 40.7 OB . g g
B B B =04 : : Sweeep Time: 33.3ms . : :
Max hold: 60 swesps ; ; geF Lul: 506-; DEM 0.0- : :
Arnp corry 0.0dE & 32,57 oy T wir avgi B0 sweeps : :
Bin size: 549 He S 004 2 Roints S Amp coret 0.0de E 50+ : :
' : k Bin size: 549 Hz 10.0- : :
27,5 ' ' ! ' '
25.0-| : ; 150 : :
22,5 b | -20,0- : ;
999 Bandwidth 200 -25.0-
348 MHz 17.54 99% Bandwidth 30,0
Powsr Over Spin T Lo L ke ettt ittt e st | 23] i 350+ : :
14967 523 i 1991.2 1992.0 19925 1993.0 19935 1994.0 19945 1995.0 1995.7 Power Cver Span -40.0- , , 2 ! ! ! ! ! H ! -
5454 dBrn Frequency (MHz) 34400,494 1991.2 1992.0 1992.5 1993.0 1993.5 1994.0 1994.5 1995.0 1995.7
99% Bandwidth, Pawer Over Span and PSD 437 dBm Frequency (MHz)

Port 4 — LTE — 64QAM — 3M — Top Channel(-1) — Peak

Port 4 — LTE — 64QAM — 3M — Top Channel(-1) — Average

Spectrum Analyzer Settings

99% Bandwidth, Power Over Span and PSD

Spectrum Analyzer Seltings

423 dEm

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

50,0 0.0
<F: 1993.400 MHz ©F: 1993400 MHz H
SPAN; 4,500 MHz 47.5 SPAN: 4500 MHz 25.0-
RE: 1.000 MHz 45,0 RE: 30.0 kHz 20,0
WE: 3,000 MHz . Bt 91.0 kHz : |
PR s (CISPR) ' Detector: RMS 15.0-
RL Offsels 407 DB 4007 Atnleoee 0.0 H f
Sweep Time: 105 37,54 RL Offset: 40.7 DB 5.0- T i
Ref Lul: 50.7 DEM 5.0 [ Ul EELEITS ' B g
Max hald: 60 swesps Ref Lul: 50.7 DBM 0.0- ! !
Amp corr: 0.0d8 £ 325+ Puer 3vg: B0 sweeps E : :
Bin size: 549 He = 304 Arp corr: 0.0dB g -5.0- : :
' Bin size: 549 Hz 10,0+ : :
27,5 ' g H
25.0- -15.04 H H
22,5+ 20,04 H H
43% Bandwidth 20,0+ -25.0 : :
343 MHz 17,51 39% Bandwidth 30,0 H H
15543267 vy 1991.2 1992.0 1992.5 1993.0 19935 1994.0 1994.5 19950 19957 Pawer Over Span 40,0+ | I* ! ! ! ! IRRRN i
5485 dBm Frequency (MHz) B3LHSE3 i 1991.2 1992.0 19925 1993,0 19935 1994.0 19945 19950 19957
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Port 4 — LTE — QPSK — 5M — Bottom Channel — Average

Spactrum Analyzer Settings

<Ft 1332.500 MHz

SPAN; 7.500 MHz

RE: 1,000 MHz

WE: 3,000 MHz

Detector: PK (CISPR)

At 20 DB

RL Offset: 407 DB

Sweep Time: 1.0z

Ref Lul: 50.7 DEM

Max hold: €0 sweeps
Armp corry 00dE &
Bin size: 916 Hz =

99% Bandwidth
505 MHz
Pawer Over Span
516110 muy
5271 dbm

50.0-

45,0
40.0-]

-20.0-,
1928.8

'ninks

'
19300

' '
19325 1335.0

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

9% Bgints

'
1936.2

[Spectrum Analyzer Settings

F1 1932 500 MHz

SPAN; 7,500 MHz

REt 120 kHe

VBt 360 kHe

Detectars RMS

Altni 20 DB

FL Offset: 40.7 DB

Sweep Time: 4adms

Fief Lult 50.7 DEM

P avgi 60 Sweeps

Armp corr 1 0.0d8 g
Ein size: 916 Hz -

99% Bandwidth
4z MHz
Power Gwer Span
LEGT20Z0 iy
4227 dBm

30.0-fz==========

20,0-]

10,0

0.0+

-10.0-

-20.0-

30,0

50,0
19283

'
1930.0

!
1932.5
Frequency {MHz)

99%, Bandwidth, Pawer Over Span and PSD

TS|

| '
1935.0 1936.2

Port 4 — LTE — 16QAM — 5M — Bottom Channel — Peak

Port 4 — LTE — 16QAM — 5M — Bottom Channel — Average

Spactrum Analyzer Settings

<Ft 1332.500 MHz
SPAN; 7.500 MHz
RE: 1,000 MHz

WE: 3,000 MHz
Detector: PK (CISPR)
At 20 DB

RL Offset: 407 DB
Sweep Time: 1.0z

Ref Lul: 50.7 DEM
Max hold: B0 sweeps
Armp corry 00dE &
Bin size: 916 Hz =

99% Bandwidth
507 MHz
Pawer Over Span
17052524 mwy
5501 dm

50.0-
45.0-
40,0

-15.0-,
1928.8

'
19300

' '
19325 1335.0

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

'
1936.2

[Spectrum Analyzer Settings

1 1932 500 MHz
SPAN; 7,500 MHz
REt 120 kHe

VEt 360 kHe
Detectars RMS
Altni 20 DB

FL Offset: 40.7 DB
Sweep Time: 4edms
Fief Lult 50.7 DEM
P avgi 60 Sweeps
Amp cort 1 0.0dE
Bin size: 916 Hz

dBm

99% Bandwidth
4z MHz
Power Gwer Span
EAIEEAL
4405 dBm

30.0-]

20,0~

10,0

0.0+

-10.0-

-20,0-

-30.0-

-40,0-
19283

'
1930.0

!
1932.5
Frequency {MHz)

99%, Bandwidth, Pawer Over Span and PSD

| '
1935.0 1936.2

Port 4 — LTE — 64QAM — 5M — Bottom Channel — Peak

Port 4 — LTE — 64QAM — 5M — Bottom Channel — Average

Spectrum Analyzer Settings

F: 1932500 MHz
SPAM: 7500 MHz
RE: 1,000 MHz

WE: 3,000 MHz
Detector: PK (CISPR)
Attn: 20 DB

RL Offset: 407 DB
Sueep Time: 105
Ref Lul: 50.7 DEM
Max hold: 60 sweeps
Amp cor: 00dE
Bin size: 916 He

43% Bandwidth
507 MHz
Power Qver Span
57399020 mwy
Sadl dem

50,0~
45.0-]
40,0

-10.0-,
19283

'
1930.0

! |
1932.5 1935.0
Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

'
1936.2

Spectrum Analyzer Seltings

01 dEm

30,0
CF: 1932 500 MHz
SPAN: 7.500 MHz 25.0-
RE: 120 kHz 20,0
WB: 360 kHz
Detector: RMS 15.0-
Altn: 20 DB 10.0-]
RL Offset; 40.7 DB
Sweep Time: 4.4ms 5.0
Ref Lul: 50.7 DBM 0.0+
Puer avg: B sweeps
Arp core: 0.0d8 £ -5.0-
Bin size: 916 Hz 10,0
-15.0-
-20.0-
-25.0-
9% Bandwidth -30.0-
449 MHz 35,01
Pawer Over Span -40,0-} !
J1E0.869 1928.8 1930.0

!
1932.5
Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

| '
1935.0 1936.2
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Port 4 — LTE — QPSK — 5M — Bottom Channel(+1) — Peak

Port 4 — LTE — QPSK — 5M — Bottom Channel(+1) — Averag

Spactrum Analyzer Settings

50.0
CFt 1932.600 MH:
SPAN: 7500 MHz 45.0-
RE: 1000 MHz
W 3,000 MHz 40,0+
Dretector: PK [CISPR) ]
Abtn: 20 DB 35.0- A
RL Offset: 40.7 DB 39 foints ks
Swesp Tirne: Lils 30,0+ i
Ref Lul: 50.7 DEM '
Mox hold: 80 sweeps  _ 25.0- :
Arp corrt 0.0dB & |
Bin size: 916 Hz 0 20.0-| :
15.0- :
10,0+ '
999 Bandwidth 507 B
507 MHz 0.0- :
Powsr Over Span 5.0 II ! I i
36699347 i 19288 1930.0 1932.5 1935.0 1936.3

5527 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Spectrum Analyzer Settings

1 1932 600 MHz
SPAN; 7,500 MHz
REt 120 kHe

VBt 360 kHe
Detectars RMS
Altni 20 DB

FL Offset: 40.7 DB
Sweep Time: 4adms
Fief Lult 50.7 DEM
P avgi 60 Sweeps
Amp cort 1 0.0dE
Bin size: 916 Hz

99% Bandwidth
443 MHz
Power Gwer Span
REELAOE
.12 dBm

-40,0- ,
19283 19325

Frequency {MHz)

'
1930.0

99%, Bandwidth, Pawer Over Span and PSD

' '
1935.0 1936.3

Port 4 — LTE — 16QAM — 5M — Bottom Channel(+1) — Peak

Port 4 — LTE — 16QAM — 5M — Bottom Channel(+1) — Average

Spactrum Analyzer Settings

50.0
Ft 1332600 MHz
SPAN; 7.500 MHz 45.0-
RE: 1,000 MHz
WE: 3,000 MHz 400
Detector: PK (CISPR)
At 20 DB 35.0-
RL Offset: 407 DB
Sweep Time: 1.0z 30,0+
Ref Lul: 50.7 DEM
Max hold: 60 swesps 25,0~
Armp corry 00dE &
Bin size: 916 Hz 20,0+
15,0+
10,0
999 Bandwidth 507
507 MHz 0.0-
Pawer Over Span 5.0 ! ! I .
5105500 iy 1928, 1930.0 1932,5 1935.0 1936,3

5597 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Spectrum Analyzer Settings

1 1932 600 MHz

SPAN; 7,500 MHz

REt 120 kHe

VBt 360 kHe

Detectars RMS

Altni 20 DB

FL Offset: 40.7 DB

Sweep Time: 4adms

Fief Lult 50.7 DEM

P avgi 60 Sweeps

Armp corr 1 0.0d8 g
Ein size: 916 Hz -

99% Bandwidth
46 MHz
Power Gwer Span
RIEZAEZ
4518 dBm

5.0~ & RO

30,0

-40,0- ,
19283 19325

Frequency {MHz)

'
1930.0

99%, Bandwidth, Pawer Over Span and PSD

' '
1935.0 1936.3

Port 4 — LTE — 64QAM — 5M — Bottom Channel(+1) — Peak

Port 4 — LTE — 64QAM — 5M — Bottom Channel(+1) — Average

Spectrum Analyzer Settings

50,0
F: 1932600 MHz
SPAM; 7500 MHz 45.0-
RE: 1,000 MHz
WE: 3,000 MHz 40,0+
Detector: PK (CISPR)
Attn: 20 DB 35.0-
RL Offset: 407 DB
Suveep Time: 105 30,0+

Ref Lul: 50.7 DEM
Mot hald: 60 swesps 25,0
Amp cor: 00dE &

Bin size: 916 He 20,0
15.0-
10,0+
9% Bandwidth 50
509 MHz 0.0
Power Over Span 5.0+ | | ! ;
8474327 mw 1928.8 19300 1932.5 1935.0 1936.3

5507 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Spectrum Analyzer Seltings

CF: 1932 600 MHz
SPAM: 7.500 MHz
RB: 120 kHz

WB: 360 kHz
Detectar: RMS
Altn: 20 DB

RL Offset; 40.7 DB
Sweep Time: 4.4ms
Ref Lul: 50.7 DBM
Puer avg: B sweeps
Amp core: 0.0dE £
Bin size: 916 Hz

9% Bandwidth
449 MHz
Pawer Over Span
3118.854  muy
4520 dBm

5.0-
-10.0-
-15.0-
-20.0-
-25.0+
-30.0-
-35.0-
-40,0-}
1928.8

|
1932.5
Frequency (MHz)

|
1930.0

99% Bandwidth, Power Over Span and PSD

' '
1935.0 1936.3
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Port 4 — LTE — QPSK — 5M — Top Channel — Peak Port 4 — LTE — QPSK — 5M — Top Channel — Average

Spactrum Analyzer Settings

5258 dbm

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Spectrum Analyzer Settings

50.0-] 30.0-
CF1 1392500 MHz CF1 1932500 MHz
SPAN; 7500 MHz 5.0 SPAN: 7,500 MHz 25,07
RE: 1,000 MHz 40.0- RE: 120 kHz 20.0-
VB! 3.000 MHz VE: 360 kHe
Detector: PK (CISPR) 35.0 Detector: RMS 15,0+
£l 23 30.0- AMtn1 20 DB 10,0+
RL Offsel: 40.7 DB .
Susesp Time: 105 25.0- FL Ofset; 407 0B
0 5.0-
Ref Lul: 50.7 DEM 20.0- Sweep Time: 4:4ms
Max hold: 60 sweeps Ref Lyl 0.7 DEM 0.0-
Arop corrt 0.0dE £ 15.0- Pur ava: 60 sweeps e
Bir size: 916 Hz ® no- Amp cort 1 0,08 g 5.0
- Bin size: 916 Hz 10,0
5.0- '
20- -15,0-
s0- 20,0~
9% Bardwidth 10,0 -25.0-]
S5 MHz 50 99% Bancuidth a0.0-
Power Over Span -20.0-, j ! i i 449 MHz -35.0-
30925707 s 198568 1990.0 1992.5 1395.0 1996.2 Power Cver Span -40,0-"

LESA0E07 iy
4219 dBm

|
1983.8

' !
1990.0 1992.5
Frequency {MHz)

99%, Bandwidth, Pawer Over Span and PSD

| '
1995.0 1996.2

Port 4 — LTE — 16QAM — 5M — Top Channel — Peak

Port 4 — LTE — 16QAM — 5M — Top Channel — Average

Spactrum Analyzer Settings

CF 1992,500 MHz
SPAN: 7.500 MHz
RE: 1,000 MHz

Sweep Time: 1.0z
Ref Lul: 50.7 DEM

Max hold: €0 sweeps
Armp corry 00dE £

50.0-

45.0-

[Spectrum Analyzer Settings

CF1 1992 500 MHz
SPAM: 7.500 MHz

.0- RE! 120 kHz i
WE: 3.000 MHz 0.0 VB! 360 kHz e
Detector: PK (€ISPR) 35.0- Detectar: RMS 15,0+
Attny 20 DE
RL Offsel: 40.7 DB 30.0- T 10.0-

FL Offset: 40.7 DB
Sweep Time: 4adms
Fief Lult 50.7 DEM
P avgi 60 Sweeps

30.0-]

25,0

5.0+
0.0+

Bir size: 916 Hz 15,0+ Armp carm 0008 § -5.0-

10.0- 3 Bin sieet 916 Hz 0.0 :

5.0- 3 15,0

0.0- -20.0- :

999% Bandwidth 5.0- : -25.0- :

507 MHz 10.0- 99% Bandwidth 30,0

Powsr Over Span -15.0-, ! ! ‘ ] g MHz e
LISL7 835 mur 19888 1990.0 19925 1995.0 19962 Fower Crver Span -a0.0- ! ! o i

43 dem Frequency (MHz) 0154 i 19888  1940.0 1992.5 19950 19962
99% Bandwidth, Power Qver Span and PSD 4338 dBm Frequency (MHz)

99%, Bandwidth, Pawer Over Span and PSD

Port 4 — LTE — 64QAM — 5M — Top Channel — Peak

Port 4 — LTE — 64QAM — 5M — Top Channel — Average

Spectrum Analyzer Settings

Spectrum Analyzer Seltings

<F: 1992.500 MHz - CF: 1932.500 MHz
SPAN: 7500 MHz 45.0- ; ; SPAN: 7.500 MHz 25.0-
RE: 1.000 MHz i |
| RE: 120 kH; -
WE: 3,000 MHz 0.0 ; \ VB 360 ke e
Detactor: PK (CISPR) | 4 h y ) 15.0-]
aMr; 20 DB =0 399/ points 9%, B Pk =
EL Offsli 407 DB N —F=F=F - % o RL Offset; 40.7 DB '
weep Time: 105 " ¥ ! 5.0-
Ref Lul: 50.7 DEM 25.0- : : Sweep Time: 4.4ms .
Max hold: 60 sweeps : : Ref Lul: 50.7 DBM 0.0-
Amp corr: 0.0d8 & =0.0- : : Puer 3vg: B0 sweeps E
Bin size: 916 He - b : Arp corr: 0.0dB & -5.0-]
15.0- : : Bin size: 916 Hz 10,0+
10,0- : : 50
5.0- ; : -20.0-
93% Bandwidth 0.0 : : -25.0-
507 MHz -5.0-] i | 99% Bandwidth 30,0
Power Over Span 10,04, 1 ! i i 2:35] This -35,0-
35233986 mw 1988.8 1990.0 1992.5 1995.0 1996.2 Pawer Over Span -40,0-} ! ! ! i
5407 dprm Freguency (MHz) 24320876y 1988.8 1990.0 1992.5 1995.0 1996.2
99% Bandwidth, Pawer Gver Span and PSD 4385 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD
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Port 4 — LTE — QPSK — 5M — Top Channel(-1) — Peak Port 4 — LTE — QPSK — 5M — Top Channel(-1) — Average

Spactrum Analyzer Settings

[Spectrum Analyzer Settings

0.0 30.0-
(& SEERTD I CF1 1932,400 MHz
SPAN: 7,500 MHz 45.0- SPAN; 7500 MHz 25.0-
RE: 1,000 MHz b5 fentio
W 3,000 MHz 40,0+ B 350 kH: 20.0-
Detector: PK (CISPR) ! § |
Atin: 20 DB 5.0 ! Detector: RMS 15.0
RL Offset: 40.7 DB d B :ilgﬁzsotl?go — 10.0-
Sweep Time: 105 30.0-] ; } el
Ref Lul: 50.7 DEM : ' Sweeep Time: 4.4ms 5,0-
Max hold: 60 sweeps 25.0-] ' : Ref Lul: 50.7 DEM
Amp corrt 0.0dE g : ! Pur 231 B0 sweeps e D0
Bin size: 916 Hz 20,0+ : : Amp corrt 0.0dE £ oo
! : Bin size: 916 Hz :

15.0] : : -10.0-

100 : : 5.0~
953 Bandwidth 507 : } 20,07

507 MHz 0.0 B ! 99% Bandwidth -25.0-
Power Over Span 5.0 !‘ ! 1| i 43 MHz -30.0-
040 iy 1858,7 1590,0 1892,5 1995.0 19962 Paer Gver Span 35,0 | ! ! ]
503 dpm Frequency (MHz) AL 19887 1990.0 1992.5 1995.0  1996.2
99% Bandwidth, Power Qver Span and PSD 413 dBm Frequency (MHz)

99%, Bandwidth, Pawer Over Span and PSD

Port 4 — LTE — 16QAM — 5M — Top Channel(-1)

— Peak

Port 4 — LTE — 16QAM — 5M — Top Channel(-1) — Average

Spactrum Analyzer Settings

[Spectrum Analyzer Settings

Spectrum Analyzer Settings

Spectrum Analyzer Seltings

500 0.0
CF: 1992.400 Mz CF: 192,400 MHz
SPAM; 7,500 MHz 45.0- SPAN: 7.500 MHz 25.0-
RE: 1,000 MHz RE: 120 kHz 20.0-
VB 3,000 MHz 40.0- bEp E :
PatactplEe (CISPR) .04 Detector: RMS 15,0+
: . Attr; 20 DB
,s{teizs?r" «07 08 30,0+ RL Offset: 40.7 DB 10.0-
Ref Lul: 50.7 DEM Speepiine Kidms 5.0
Max hold: 60 swesps 25,0 [filalb B9 B
Amp cor: 0.0dE & Pur avg: B0 swesps g 00-
Bin size: 916 Hz = 20,0+ CIEA U g =0-
Bir size: 316 Hz :
15.0- -10.0+
10,0+ -15.0-
939 Bandwidth 50 20,07
508 MHz 0.0+ 9% Bandwidth -25.0+
Pawer Qver Span 5.0, ! ! ! ] 449 MHz -30.0-
HB4BI0E 1988.7 1990.0 1992.5 19950 1996.2 Power Ouer Span 35,0 | ! ! .
5508 dEm Freguency (MHz) 32822007 oy 1988.7 1990.0 1992.5 1995.0 1996.2
99%, Bandwidth, Power Over Span and PSD 45,16 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

50.0 35,0
CF: 1952.400 bz : CF 1932.400 Mk R o
SPAN: 7,500 MHz 45.0-] ! ; SPAM: 7,500 MHz 30.0- ——
RE: 1,000 MHz ; : ES e 25.0- e
VB! 3.000 MHz 40.0-] b ey
Detector: PK (CISPR) o } i 20,0
Abtr: 20 DB 35.0- : | st tonRMS
B e 9 5 39% Boints 39% Rolyts Afin; 20 DB 15.0-
i 4 7 T RL Offset: 40.7 DB
Sweep Time: 105 30.0 i ; 3 100
Ref Lul: 50.7 DEM : ' (SaicepylIne Ik 4me '
Max hold: £0 sweeps 25,0 : : Ref Lul: 50.7 DEM 5.0-
Arop corrt 0.0dE g H ' P avQ: B0 sweeps <
Bin size: 916 Hz = 20,0 H i Amp corrt 0.0dE & 0.0
3 : Bin size: 916 Hz ® 50—
15.0-] ! : :
: : -10.0-
10,0 : :
H | -15.0-
959 Bandwidth 507 g i 20,0+
57 Mz 0.0 ; : 99% Bancuidth s5.0-
Pawer Over Span 5,0+ !‘ ! ! i 447 MHz 30,0
TN iy 1858,7 1590,0 1892,5 19950 19962 Paer Gver Span 35,0 | ! ! ]
S92 dpm Frequency (MHz) RETEEL 19887 1990.0 1992.5 1995.0  1996.2
99% Bandwidth, Power Qver Span and PSD 413 dBm Frequency (MHz)
99% Bandwidth, Power Over Span and PSD
Port 4 — LTE — 64QAM — 5M — Top Channel(-1) — Peak Port 4 — LTE — 64QAM — 5M — Top Channel(-1) — Average
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Port 4 — LTE — QPSK — 10M — Bottom Channel — Peak Port 4 — LTE — QPSK — 10M — Bottom Channel — Average
Spactrum Aralyzsr Setings Spectrum Analyzer Settings
CFt 1935.000 MH: 1 1935,000 MHz ' ;
SPAM; 15.000 MHz 40.0- SPAN: 15,000 MHz 20.0- h
RE: 1,000 MHz 35.0- A RE: 120 kHz 15.0- | f
W 3,000 MHz ] : VE: 360 kHz ' !
. 30.0- i ; B - ] ]
posolas (CISPR) d g Detectar: RMS 10,0 ' !
RL Offset: 407 DB =0 atin: 20 DB 5.0- : ?
Sweep Time: 1.0z 20,0~ : g RL Cffset 4°|'7 B3 0.0- ! 1
Ref Lyl: 50.7 DEM 15.0- ] i Saecpimelsany ' : H
Max hold: 60 sweeps | i Fef Luls 50,7 DEM 5.0~ ! i
Arop corrt 0.0dE £ 10.0- : : Pur ava: 60 sweeps e | :
Bin size: 183 kHz B .- p ; Amp corrt 00dE £ -10.0-] : :
- : s Bin size: 1,83 kHz _15.0- : :
0.0- ' H ' ! :
5.0- : y -20,0- ! 5
-10.0-] 3 E -25.0-] 3 E
399 Bandwidth 150 : i -30.0+ 3 i
934 MHz 00— 99% Bardwidth 35,0 . 0
Power Over Span 25,04, IL ! ! ! i ] a4z MH: 400~
0 i 1927.5 1930.0 19325 1935.0 1937.5 1240,0 1342,5 Paer Gver Span -45,0- [ ! ! ! n 1
5292 dbm Frequency (MHz) 17898.565 it 1927.5 1930.0 1932.5 1935.0 1937.5 1940.0 1942.5
99% Bandwidth, Power Qver Span and PSD 4253 dBrm Frequency (MHz)
99%, Bandwidth, Pawer Over Span and PSD
Port 4 — LTE — 16QAM — 10M — Bottom Channel — Peak Port 4 — LTE — 16QAM — 10M — Bottom Channel — Average
Spectrurn Analyzer Settings o0 Spectrumn Analyzer Settings 0.0 m
<Ft 1935,000 MHz CF1 1935000 MHz ' T
SPAN; 15.000 MH: 5.0 SPAN; 15,000 MHz 25,07
sgl ;ggg mz 40.0- RE: 120 kHz 20.0- |
1 3 iz 1 1 i
Detector: PK (15PR) 35.0- 39%fp 39% Plinks EEDELGE 15.0- : ]
Abtn: 20 DB 30.0- H ; Atn: 20 DB 10,0+ ; :
RL Offset: 40.7 DB f : FL et 407 DB : :
Swieep Time: 103 25.0- 4 : el 40 5.0 : !
Ref Lyl: 50.7 DEM 20.0- 0 i Saecpimelsany 0.0- : H
Max hold: 60 sweeps H i Fef Luls 50,7 DEM ' ] f
Arnp corr: 0.0d8 £ 15.0- B ' [Frp £ G0 Ees s 50 H H
Bin size: 1,83 kHz ® o.o- H g Amp cort | 0,08 £ 1540 . g
- ; s Bin size: 1,83 kHz ' : :
5.0+ H h -15.0-] : |
0.0- 0 i -20.0- : :
5.0~ i i -25.0- ; i
999 Bandwidth 10.0- : : 30,0 : :
940 MHz 45.0- 99%6 Bandwidth 350~ 3 H
Power Over Span -20.0-, i ! ! ! i ] a4z MH: 40,01
RIEIEY i 1927.5 1930.0 19325 1935.0 1937.5 1240,0 1342,5 Paer Gver Span -45,0- [ ! ! ! n 1
5509 dm Frequency (MHz) 588,360 1927.5 1930.0 1932.5 1935.0 1937.5 1940.0 1942.5
99% Bandwidth, Pawer Over Span and PSD 4408 dprn Frequency (MHz)
99%, Bandwidth, Pawer Over Span and PSD
Port 4 — LTE — 64QAM — 10M — Bottom Channel — Peak Port 4 — LTE — 64QAM — 10M — Bottom Channel — Average
Spectrum Analyzer Settings w50 Spectrum Analyzer Settings 30,0~
(e SEESID s F: 1935.000 MHz B ¥
HEN EITE 0.0 SPAN: 15,000 MHz 2587 ;
e 35.0- 9% Points 39% Pints e t:: 20,0+
q | . . : 15.0-] n i
Datector: PK (CISPR) 30,0 . 2 Detector: RMS b i
RAE"C‘;FFZSU‘DEU . 50— ! ! Altr; 20 DB 10.0- 1 !
el 40, - ' ' A {
Sweep Time: 1.05 20.0- : I RL Offset: 40.7 DB 5.0- : :
Ref Lul: 50.7 DEM : ; ; Spceppline {82y 0.0- H H
Max hald: 50 sweeps 15.0- ] ! Ref Lyl: 50.7 DBM . ' :
Amp corr: 0.0dE £ H H Puer avg: B0 sueeps z 50 : :
Bin sizet 1,83 kHz T 10.0- i i Arnp corr: 0.0d8 = 00- i 0
5.0- | | Bin size: 1.83 kHz ' ' H
' 1 1 150- s s
ol 1 | 200- ; ;
5.0~ ] ! -25.0- : :
93% Bandwidth -10,0- ' : -30.0 i |
335 MHz 45.0- : : 995 Banchwidth 350+ ; H
Power Over Span -20.0-, V | ! ! n ] 8.93 MHz 40.0-
72033381 1927.5 1930.0 19325 1935.0 1937.5 1940.0 1942.5 Power Guer Span 45,0~ L ! ! ! n ]
5435 dBm Frequency (MHz) 011866 iy 1927.5 1930.0 1932.5 1935.0 1937.5 1940.0 1942.5
99% Bandwidth, Pawer Gver Span and PSD 15 dBm Frequency (MHz)
99% Bandwidth, Power Over Span and PSD
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Port 4 — LTE — QPSK — 10M — Bottom Channel(+1) — Average

Spactrum Analyzer Settings

[Spectrum Analyzer Settings

99%, Bandwidth, Pawer Over Span and PSD

50.0- 30,0 -Froreremoes
CF: 1935.100 MH2 CF1 1935,100 MHz T
SEA 1500 e 45.0- SPAN: 15,000 MHz 25,07
1 2 40.0- RE: 120 kHe 20,0+
FEREH I ; VB 360 kHz : !
Detector: PK (CI50R) 35.0- 29%/Baints 39% Bints Detectar: RMS 15.0- : ]
Attr 20 DB ] : Altni 20 DB : :
RL Offset: 40.7 DB 30.0- % , RLrsﬁ‘sel‘ A 10,0 g !
5 Tirne: 1.0: i 0 H o i H H
Raf Lut 50.7 DB w0 i i Sweep Time: 8215 s : :
Max hold: £0 sweeps 20.0- + h Fef Lul: 50.7 DEM 0.0- | :
Amp corrt 0.0dE g : : Pur 231 B0 sweeps . : '
Bin size: 1.83 kHz o 150 ; : Arnp corrt 0.0dE E 50 : :
10.0- f : Bin sizet 1,82 kHz 0.0 : '
5.0- : : -15.0- : :
0.0- : : -20.0- : :
999 Bandwidth 5.0- : : -25.0- : :
934 MHz -10.0- 99% Bandwidth 30,0 0 o
Power Over Span 15.0- it ! I I gl i 243 MHz -35.0-
235523 iy 19276 19300 19325 19350 1935 19400 19426 Power Over Span 4004 e ! ! | b X
561 dBm Frequency (MHz) MEEEAEE i 19276 1930.0 19325 19350 1937.5 1940.0 1942.6
99% Bandwidth, Power Qver Span and PSD 433 dBrm Frequency (MHz)
99%, Bandwidth, Pawer Over Span and PSD
Port 4 — LTE — 16QAM — 10M — Bottom Channel(+1) — Peak Port 4 — LTE — 16QAM — 10M — Bottom Channel(+1) — Average
Spectrum Aralyaar Satings Spectrum fralyzer Sellings
CF: 1935100 MHz CF1 1935,100 MHz ' ;
SEA 1500 e 45.0- SPAN: 15,000 MHz 25,07
1 2 40.0- RE: 120 kHe 20,0+ |
FEREH I d VB 360 kHz !
Dretector: PK [CISPR) 35.0-| 39%/Paints Detectart RMS 15.0- i b
Attr 20 DB : Aty 20 DE : :
RL Offset: 40.7 DB 30.0- . 4 RLrsﬁ‘sel‘ A 10,0 = i
5 Tirne: 1.0: i A H o i : H
Raf Lut 50.7 DB w0 i i Sweep Time: 8215 s : :
Max hold: £0 sweeps 20.0- + h Fef Lul: 50.7 DEM 0.0- : :
Ao e (008 5 i ; Pur aval B0 swesps i i
Bin size: 1.83 kHz o 150 e : Arnp corrt 0.0dE 5 5.0 : :
10.0- f : Bin sizet 1,82 kHz 0.0 : '
5.0- : : -15.0- 3 :
0.0- : : -20.0- : :
999 Bandwidth 5.0- : : -25.0- : :
933 MHz -10.0- 99% Bandwidth 30,0 i g
Power Over Span 15.0- i ! I I gl ” 243 MHz -35.0-
%01 iy 19276 19300 19325 19350 1935 19400 19426 Power Over Span 4004 lAN: ! ! | b X
56.28 dBm Frequency (MHz) METTOR i 19276 1930.0 19325 19350 1937.5 1940.0 1942.6
99% Bandwidth, Pawer Over Span and PSD 433 dBrm Frequency (MHz)

Port 4 — LTE — 64QAM — 10M — Bottom Channel(+1) — Peak

Port 4 — LTE — 64QAM — 10M — Bottom Channel(+1) — Average

Spectrum Analyzer Settings

99% Bandwidth, Power Over Span and PSD

< 1935,100 MHz
SPAN: 15000 MHz 45.0- = '
RE: 1,000 MHz | H
W 3.000 MHz 0.0
Detector: PK (CISPR) 35.0- 39% Phints
Attn: 20 DB :
RL Offset: 407 DB 30.0- i
Suweep Time: 1.0s n H
Ref Lul: 50.7 DEM .0 |
Max hold: 60 sweeps o 200+ :
Amp corr: 0.0dE & _ i
Bin sizet 183 kHz =150 ]
10,0~ ]
5.0- i
0.0- ;
53% Banchwidth 5.0- |
334 MHz 10,0~
Power Qver Span -15.0-] ! ! ! ! 1| N
8390636 mw 19276 1930.0 1932.5 1935.0 1937.5 1940.0 1942.6
5542 dEm Frequency (MHz)

Spectrum Analyzer Seltings

CF: 1935,100 MHz
SPAM: 15,000 MHz
RB: 120 kHz

WB: 360 kHz
Detectar: RMS
Altn: 20 DB

RL Offset; 40.7 DB
Sweep Time: 8.2ms
Ref Lul: 50.7 DBM
Puer avg: B sweeps
Amp core: 0.0dE
Bin size: 1.83 kHz

£
&

9% Bandwidth
893 MHz

Pawer Over Span

038,89  my
4532 dBm

30.0-F==

25.0-]
20,0-]
15.0-]
10.0-]

-40,0-}
1927.6

'
1930.0

|
1932.5

1
1935.0
Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

|
1937.5

| n
1940.0 1942.6
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Port 4 — LTE — QPSK — 10M — Top Channel — Peak

Port 4 — LTE — QPSK — 10M — Top Channel — Average

Spactrum Analyzer Settings

Ref Lul: 50.7 DEM

Max hold: €0 sweeps

Armp corr: 00dE & 10.0-
Bin size: 1.83 kHz =

0.0~
-10.0-
99% Bandwidth 20,0+
934 MHz
Pawer Over Span -30.0-, ! ! ! !
TE8Z3B92 s 1982.5 1985.0 1987.5 19300 19925

5442 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

50.0-
CFt 1990000 MH:
SPAN; 15.000 MHz
RE: 1,000 MHz 40.0-
WE: 3,000 MHz 39%, 39% Byints
Detector: PK (CISPR) i
Abtn: 20 DB 0.0
RL Offset: 40.7 DB
Swesp Tirne: Lils 20.0-

' '
1395.0 1997.5

CF1 1990000 MHz
SPAN; 15,000 MHz
REt 120 kHe

VBt 360 kHe
Detectars RMS
Altni 20 DB

FL Offset: 40.7 DB
Sweep Time: #2ms
Fief Lult 50.7 DEM
P avgi 60 Sweeps
Amp cort 1 0.0dE
Bin size: 1,83 kHz

99% Bandwidth
393 MHz

Power Gwer Span

HTEEEED iy
43594 dpm

[Spectrum Analyzer Settings

£
&
5

30.0-]

20,0-]

10,0

0.0+

-10.0-

-20.0-

30,0

-40,0 -

50,0

' | | '
1952.5 1990.0 1992.5 1995.0 1997.5

Frequency {MHz)

' '
1985.0 1987.5

99%, Bandwidth, Pawer Over Span and PSD

Port 4 — LTE — 16QAM — 10M — Top Channel — Peak

Port 4 — LTE — 16QAM — 10M — Top Channel — Average

Spactrum Analyzer Settings

5493 dbm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

0.0~ T
CF: 1390000 MHz _ 3
SPAM: 15.000 MHz .0 H '
RE: 1,000 MHz 40.0- f H
WE: 3,000 MHz | oy - o
Delectar: PK (CISPR) =0 e oincs EE 3
At 20 DB e e i
RL Offset: 40.7 DB 25.0- v h
Sweep Time: 1.0z o H
Ref Lyl: 50.7 DEM 20.0- " 4
Max hold: £0 sweeps 15.0- g H
Arap corrt 0.0dE & 10.0-] v q
Bin size: 153 kHz = A g H
5.0- ; '
0.0- : ;
50— : :
-10.0-
99% Bandwidth 5.0
939 MHz 0.0+
Pawer Over Span -25.0-, I ! \ ! g
L1307 704 s 1982.5 1985.0 1987.5 19300 19925

' '
1395.0 1997.5

CF1 1990000 MHz
SPAN; 15,000 MHz
REt 120 kHe

VBt 360 kHe
Detectars RMS
Altni 20 DB

FL Offset: 40.7 DB
Sweep Time: #2ms
Fief Lult 50.7 DEM
P avgi 60 Sweeps
Amp cort 1 0.0dE
Bin size: 1,83 kHz

99% Bandwidth
393 MHz

Power Gwer Span

EITAT
4404 dBm

[Spectrum Analyzer Settings

£
&
5

30.0-]

20,0-]

10,0

0.0+

-10.0-

-20.0-

30,0

-40,0 -

50,0

' | | '
1952.5 1990.0 1992.5 1995.0 1997.5

Frequency {MHz)

' '
1985.0 1987.5

99%, Bandwidth, Pawer Over Span and PSD

Port 4 — LTE — 64QAM — 10M — Top Channel — Peak

Port 4 — LTE — 64QAM — 10M — Top Channel — Average

Spectrum Analyzer Settings

99% Bandwidth, Power Over Span and PSD

CF: 1990.000 MHz H
SPAM: 15,000 MHz 5.0 f H
RE: 1.000 MHz 40.0- ¥ :
WE: 3,000 MHz | o, oo "
Detactar: PE (CI5PR) 350 9%, :DII’YtS 9% ; inks
Attn: 20 DB 30.8- i %
RL Cffset: 40,7 DB 25,0 T '
Sweep Time: 1.05 i H
Ref Lul: 50.7 DEM 20,0 : i
Max hold: 60 sweeps £ 15.0- i H
Amp corr: 0.0dE E 0.0 5 H
Bin size: 1,83 kHe = B H
5.0- ; i
0.0~ A '
50- 1 5
-10.0- ; :
43% Bandwidth 1501 : g
935 MHz 20,0 ; i
Power Qver Span 750 L ! ! ! :l d
3604813 iy 1982.5 1985.0 1987.5 1990.0 1992.5 1995.0 1997.5
5421 dBm Frequency (MHz)

Spectrum Analyzer Seltings

CF: 1990,000 MHz
SPAM: 15,000 MHz
RB: 120 kHz

WB: 360 kHz
Detectar: RMS
Altn: 20 DB

RL Offset; 40.7 DB
Sweep Time: 8.2ms
Ref Lul: 50.7 DBM
Puer avg: B sweeps
Arp core: 0.0dE
Bin size: 1.83 kHz

9% Bandwidth
893 MHz
Pawer Over Span
5774191
4411 dBm

£
&
Rl

30,0

-10,0-

-20.0-

-30.0-

500

| | '
1952.5 1992.5 1995.0 1997.5

1
1990.0
Frequency (MHz)

' '
1985.0 1987.5

99% Bandwidth, Power Over Span and PSD
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Port 4 — LTE — QPSK — 10M — Top Channel(-1) — Peak

Port 4 — LTE — QPSK — 10M — Top Channel(-1) — Average

Spactrum Analyzer Settings

[Spectrum Analyzer Settings

99%, Bandwidth, Pawer Over Span and PSD

T— pr— s |
CF: 1959900 H: 1 1989,300 MHz :
SPAMN; 15.000 MHz 45.0- ZPaN: 15.000 MHz 25.0- WS pAr
sg: ;ggg mz 40.0- REt 120 kHz 20,0
3 iz + 1
Detector: PK (CISPR) 35.0- 39%fPoints 39% Bpints git'eifgr'f:;ﬂs 15.0- :
Abtn: 20 DB 30.0- ; ; At 200 10,0+ :
RL Offset: 407 DB : 3 i Lop ED(E ' i
| ! ! FL Offset: 40.7 DB - H
Sweep Time: 10z 25.0 i g N 5.0 i
Ref Lyl: 50.7 DEM 20.0- I 0 Saecpimelsany 0.0- i
Max hold: B0 sweeps i b Ref Lyl: 50.7 DEM ' :
Arap corrt 0.0dE £ 15.0- i i Pwir avg: 60 sweeps £ 9.0 g
Bin size: 183 kHz ® no- ! H gplcchil0 ot £ -10.0- :
" ! ! Bin size: 1,83 kHz ' :
5.0- i H ~15.0- '
0.0- I n -20.0- :
-5.0- f H -25.0+ H
999 Bandwidth 10.0-] : : 300 :
93¢ MHz 45.0- 9995 Bandwidth 35,01
Power Over Span -20.0-, I ! ! ! ol i 232 MH: 40.0-
623691 s 19824 1985.0 1987.5 1990.0 19925 19350 1997 .4 Power Cver Span -45.0-, , H ! ! ! , i
5542 dbm Frequency (MHz) BAT2I22 1982.4 1985.0 1987.5 1990.0 1992.5 1995.0 19974
99% Bandwidth, Power Qver Span and PSD 45 dBm Frequency (MHz)
99%, Bandwidth, Pawer Over Span and PSD
Port 4 — LTE — 16QAM — 10M — Top Channel(-1) — Peak Port 4 — LTE — 16QAM — 10M — Top Channel(-1) — Average
Spactrum Aralyzsr Setings Spectrum Analyzer Settings -
CF: 1959900 H: 45.0-] H 1 1989,300 MHz NI
SPAN; 15.000 MHz - : : ZPaN: 15.000 MHz
e 40.0- RE: 120 kHz 20.0-
: 3, 2 : d ]
Detoctors PK (CISPR) 5.0+ 39%loints 39% Phinks ;B' EBLGH : ]
: ! etector: RMS | d !
Abtn: 20 DB 0.0 H : i 10,0 : :
RL Offset: 407 DB 4 i nt H H
| ! ! FL Offset: 40.7 DB H f
Sweeep Time: 1.0z 5.0 3 g ! i 0
Ref Lul: 50.7 DEM 20.0- : d Saecpimelsany 0.0 : :
Max hold: 60 sueeps : : B Ref Luls 50.7 DEM : !
Arop corrt 0.0dE £ 15.0- : : Pur ava: 60 sweeps e : :
Bin size: 183 kHz B 10.0- 3 4 Amp corrt 00dE £ -10.0-] : :
" s ! Bin size: 1,83 kHz : :
07 H i -20,0- : :
0.0-] : 0 ' '
5.0 ] i -30.0- i :
999 Bandwidth 10,01 : : : :
938 MHz 15,0+ ; ; 999 Bandwidth 0.0
Power Over Span -20.0-, i ! I I o ) 393 MHz : :
MEZZEFY s 19824 1985.0 1987.5 1990.0 19925 19350 1997 .4 Power Cver Span -50.0-, , H i i i H . g
5604 dBrn Frequency (MHz) 087,551 1982.4 1985.0 1987.5 1990.0 1992.5 1995.0 19974
99% Bandwidth, Power Qver Span and PSD 433 dBm Frequency (MHz)

Port 4 — LTE — 64QAM — 10M — Top Channel(-1) — Peak

Port 4 — LTE — 64QAM — 10M — Top Channel(-1) — Average

Spectrum Analyzer Settings

50,0 -
<t 1999,900 MHz | L
SPAN 15,000 MHz 50 :
RE: 1,000 MHz 40,0~
WE: 3,000 MHz X
Datector: PK (CISPR) 35.0- F9%fRoints
Attn: 20 DB 30.0- ;
RL Cffseti 40.7 DB |
Sweeep Time: 105 25.0- i
Ref Lul: 50.7 DBM 20,0 |
Max hold: 60 sweeps c !
&mp corr: 0.0dE & 15.0- i
Bin sice: 183 kHz 10,0 |
5.0- '
0.0- '
5.0 '
43% Bandwidth -10.0- :
934 MHz 5.0+
Power Qver Span -70.0-), ! I ! ! ! 9 3
IEHEET iy 1982.4 1985.0 1987.5 1990.0 1992.5 19950  1997.4
5530 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Spectrum Analyzer Seltings

CF: 1989,900 MHz
SPAM: 15,000 MHz
RB: 120 kHz

WB: 360 kHz
Detectar: RMS
Altn: 20 DB

RL Offset; 40.7 DB
Sweep Time: 8.2ms
Ref Lul: 50.7 DBM
Puer avg: B sweeps
Arp core: 0.0dE
Bin size: 1.83 kHz

£
&
Rl

9% Bandwidth
893 MHz

Pawer Over Span

MHMISE18  my
4533 dBm

-10,0-

-20.0-

-30.0-

-40.0-

50,0,

|
1952.4 1985.0

99% Bandwidth, Power Over Span and PSD

'
1987.5

| | | '
1990.0 1992.5 1995.0 1997.4

Frequency (MHz)
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Port 4 — LTE — QPSK — 15M — Bottom Channel — Peak

Port 4 — LTE — QPSK — 15M — Bottom Channel — Average

Spactrum Analyzer Settings

[Spectrum Analyzer Settings

45.0- 30.0+
CF1 1337.500 MHz CF1 1937500 MHz
SPAN; 22500 MH: 40.0- SPAN: 22500 MHz 25,07
RE: 1,000 MHz _ RE: 200 kH _
WE: 3.000 MHz s VE: 910 kH: 200
Detector: PK (€ISPR) 30.0- Detectar: RMS 15,0+
Attr: 20 DB Atn: 20 DB
RL Offsel: 4.7 DB 25.0- RL Offcet: 407 DB 10.0-
Sweep Time: 1.0z i L |
B L\ﬂ: o z0.0 Sweep Time: 2.2ms 5.0
Max hold: £0 sweeps 18.0- Ref Lult 50,7 DEM 0.0-
oo cores 000E & Pusr avgt 60 sweeps .
Bir size: 2,75 kHz = 10.0- Amp cort | 0,08 g 50~
5.0 Bin sizet 2,75 kHz 10.0-
0.0- -15.0-
5.0 20,0~
9% Bardwidth -10.0- -25.0-]
1371 MHz im0 99% Bancuidth a0.0-
Power Over Span Y ! ! ! ! ! ! ! Ny 13,40 MHz -35.0-
F2BRIET s 1926.2 19300 1932,5 1935.0 19375 1940.0 1942.5 1945.0 1945.8 Power Cver Span -40.0- , \ \ \ \ . 0 0 -
5458 dBm Frequency (MHz) HIEATM 1926.2 1930.0 1932.5 1935.0 1937.5 1940.0 1942.5 1945.0 1943.8
99% Bandwidth, Pawer Over Span and PSD HES dBm Frequency (MHz)

99%, Bandwidth, Pawer Over Span and PSD

Port 4 — LTE — 16QAM — 15M — Bottom Channel — Peak

Port 4 — LTE — 16QAM — 15M — Bottom Channel — Average

Spactrum Analyzer Settings

99% Bandwidth, Power Over Span and PSD

[Spectrum Analyzer Settings

4443 dBrn

50.0- T 30.0-
CFt 1937.500 MH: : 1 1937 500 MHz ;
SR 22,500 MH: 5.0 : | SPAN: 22500 MHz 25,07
RE: 1,000 MHz 40,0 4 RE: 300 kHz 20,0}
WE: 3.000 MHz WE: 910 kHz ' b
Detector: PK (C15PR) ¥®.0- 39% fhoints Detectar: RMS 15,0 H
£t 20 DB 30,0 B i Aln: 20 bE b
RL Offset: 40.7 DB i B EL Offsel; 40.7 DB 1.0+ H
Swesp Tirne: Lils 25.0- i ] el 5.0- :
Ref Lyl: 50.7 DEM 20.0- I L Saespimenz 2y ' H
Max hold: 60 sweeps | ] Fef Luls 50,7 DEM 0.0- ;
Arap corrt 0.0dE £ 15.0- B E Pwr avg: B0 sweeps = I
Bin size: 2,75 kHz 10.0- g ; Amp cort 0.0d8 g =0 !
- : ! Bin size: 2,75 kHz 10,01 :
5.0- i i ' :
0.0- : : 150 i
5.0 ! : -20.07 4
999 Bandwidth 00— : : -25.0- :
1375 MHz 45.0- 99% Bandwidth -30.0- H
Power Over Span - I ! ! | ! IIRRER L 13.43 MHz -35.0-
F7ELU1E  mur 19z8.2 19300 1932,5 1935.0 1937.5 1940.0 1942.5 1945.0 1945.68 Power Cver Span -40.0- \ B \ \ \ \ , 0 -
5541 dBm Frequency (MHz) 2B07hEEL 1926.2 1930.0 1932.5 1935.0 1937.5 1940.0 1942.5 1945.0 1943.8

Frequency {MHz)

99%, Bandwidth, Pawer Over Span and PSD

Port 4 — LTE — 64QAM — 15M — Bottom Channel — Peak

Port 4 — LTE — 64QAM — 15M — Bottom Channel — Average

Spectrum Analyzer Settings

5448 dBm

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Spectrum Analyzer Seltings

CF: 1937.500 MHz ' : CF: 1937.500 MHz
LG 40.0- y SPAN: 22,500 MHz 25,07
Yol 35.0- 20%, foints 0% Foints RB: 300 kHz 20,0+
B! 3.000 MHz | f WB: 910 kHz
Detector: PK (CISPR) L P g e et (TS 15.0-
Atin: 20 DB 2504 : L Altr; 20 DB 10.0-
RL Cffset: 407 DB " ! : RL Offset: 40.7 OB '
Sweep Time: 1.5 20.0- : ' Sweep Time: 2.2ms 5.0
Ref Lul: 50.7 DEM : ; P
Max hald: 60 swesps 15,0~ : : Ref Lul: 50.7 DBM 00-
amp corr 0,008 £ i : : Puer awg: B0 sweeps E
Bin size: 2,75 kHz © 10.0 : ; Arp corrt 0.0dB g 50-
5.0 ; ; Bin sise: 2.75 kHz 10,0+
0.0- : : -15.0-
5.0+ : : -20.0-
99% Bandwidth -10,0-] i | -25.0
13.74 MHz 5.0+ : : 99% Bandwidih 30,0}
Power Over Span ET B I ! ! ! ! ! o i 1333 ki -35.0-]
BB12569 1926.2 19300 1932.5 1935.0 1937.5 1940.0 19425 1945.0 19488 Power Crver Span

BRI
45D dBm

-40,0-}

1926.2

! ! 1 ! ! |
1930.0 1932.5 1935.0 1937.5 1940.0 19425
Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

|
1945.0

[
1948.6
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Port 4 — LTE — QPSK — 15M — Bottom Channel(+1) — Peak

Port 4 — LTE — QPSK — 15M — Bottom Channel(+1) — Average

Spactrum Analyzer Settings

CFt 1937600 MHz
SPAN: 22,500 MHz
RE: 1,000 MHz

B! 3,000 MHz
Detectar: PK (CISPR)
Attr: 20 DB

RL Offset: 40.7 DB
Suresp Time: 105
Ref Lul: 50.7 DEM
Max hold: 60 sweeps
Arnp corry 0.0dE

Bin size: 2,75 kHz

99% Bandwidth
1372 MHz

Pawer Over Span

6635817 mwy
5564 dBm

£
&
8

50.0-

45,0
40.0-]
35.0-
30.0-

39% Rpinks

25.0-
20,0+
15.0-
10.0-
5.0+
0.0-]
5.0-
-10.0-|
-15.0-]

-20.0-,
192

'
6.3

' ' ' ' ' | '
19300 1932,5 1935.0 1937.5 19400 1%42.5 1945.0

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

\_

.
1945.8

[Spectrum Analyzer Settings

30.0-
CF1 1937 600 MHz
SPAM: 22 500 MH2 2507
RE: 300 kHz -
VB! 910 kHz 200
Detector: RMS 15.0-
Afin; 20 DB
RL Offset: 407 DE 10.0-
Sweep Timet 2.2ms 5.0-
Ref Lul: 50,7 DEM '
Pusr avgt 60 sweeps e D0
Amp corr 1 0.0dE & _
Bin size: 2,75 kHz ® 50
-10.0-
-15.0-
-20.0-
99% Bancuidth -25.0-]
131 MHz -30,0-
Paer Gver Span 30, ! ! | | ! ! ! MR
TAE0ET 1926.3  1930.0 1932.5 1935.0 1937.5 1940.0 19425 19450 1948.5
474 dBm Frequency (MHz)

99%, Bandwidth, Pawer Over Span and PSD

Port 4 — LTE — 16QAM — 15M — Bottom Channel(+1) — Peak

Port 4 — LTE — 16QAM — 15M — Bottom Channel(+1) — Average

Spactrum Analyzer Settings

CFt 1937600 MHz
SPAN: 22,500 MHz
RE: 1,000 MHz

B! 3,000 MHz
Detectar: PK (CISPR)
Attr: 20 DB

RL Offset: 40.7 DB
Suresp Time: 105
Ref Lul: 50.7 DEM
Max hold: 60 sweeps
Arnp corry 0.0dE

Bin size: 2,75 kHz

99% Bandwidth
1377 MHz

Pawer Over Span

4066667 iy
5657 dbm

£

&
8

50.0-

45.0-
40.0-]
.0-
0.0~
25.0-
20.0-
15.0-
10.0-

5.0-
0.0-
50—

-10.0-

-15.0-

-20.0-,

1926.3

9% Hoints

' ' ' ' ' | '
19300 1932,5 1935.0 1937.5 19400 1%42.5 1945.0

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

.
1945.8

[Spectrum Analyzer Settings
35.0- FITa FOints T
CF1 1937 600 MHz _ '
SPAN; 225500 MHz ano
RE: 300 kHz 25.0-
VB! 910 kHz 1
Detector: RMS 200+ i
Afin; 20 DB 15.0- I
RL Offset: 407 DE i
Sweep Time! 2.2ms 10,0 i
Ref Lul: 50,7 DEM 5.0- !
Pusr avgt 60 sweeps . :
Amp corr 1 0.0dE & oo :
Bin sizet 2,75 kHz 5.0+ i
-10.0- i
-15,0- L
-20.0-
999 Bandwidth 25,0 g
1241 MHz 0.0
Paer Gver Span -35,0-%7) nansl | ! ! ! ! n
TR 19263 1930.0 19325 1935.0 1937.5 1940.0 19425 1945.0 1948.5

4571 dbm Frequency {MHz)

99%, Bandwidth, Pawer Over Span and PSD

Port 4 — LTE — 64QAM — 15M — Bottom Channel(+1) — Peak

Port 4 — LTE — 64QAM — 15M — Bottom Channel(+1) — Average

Spectrum Analyzer Settings

Tt 1937.600 MHz
SPAN; 22500 MHe
RE: 1,000 MHz

WE: 3,000 MHz
Detector: PK (CISPR)
Attn: 20 DB

RL Offset: 407 DB
Sueep Time: 105
Ref Lul: 50.7 DEM
Max hold: 60 sweeps

Bin size: 2,75 kHz

43% Bandwidth
1374 MHz

Power Qver Span

6335052 mw
5564 dBm

Amp corr: 00dE &

45.0

40,0
35.0-
30,0+
25.0-
20.0-|
15.0-
10.0-
5.0+
0.0-]
5.0
-10,0-|
-15.0-]
-20.0-

[
1926.3

39% Ppinks

| ' 1 ' '
1930.0 1932.5 1935.0 19375 1940.0

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

.

| ' (.
1942.5 1945.0 1945.8

Spectrum Analyzer Seltings

0.0+
CF: 1937 600 MHz
SPAN: 22,500 MHz 25.0-
RE: 300 kHz ]
WB: 910 kHz 20
Detectar: RMS 150
Altn: 20 DB
RL Offset: 40.7 DB 10.0-
Sweep Time: 2.2ms 5.0-
Ref Lul: 50.7 DBM '
Puer avg: B sweeps 0.0-
Amp corr: 0.0dE £
Bin size: 2.75 kHz = 80-
-10.0-
-15.0-
-20.0-]
39% Bandwidth -25.0-
13.41 MHz _30.0-]
Pawer Over Span 3500 ! ! | | ! | ! I
WH2.923 it 1926.3 1930.0 1932.5 1935.0 1937.5 1940.0 1942.5 1945.0 1948.6

4574 dBm Frequency {MHz)

99% Bandwidth, Power Over Span and PSD
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Port 4 — LTE — QPSK — 15M — Top Channel — Average

Spactrum Analyzer Settings

CFt 1987500 MHz
SPAN: 22,500 MHz
RE: 1,000 MHz

B! 3,000 MHz
Detectar: PK (CISPR)
Attr: 20 DB

RL Offset: 40.7 DB
Suresp Time: 105

Ref Lul: 50.7 DEM
Max hold: 60 sweeps
Arnp corry 0.0dE

Bin size: 2,75 kHz

99% Bandwidth
1371 MHz

Pawer Over Span

319,156 muy
5436 dBm

50.0-

40.0-]

9% foints

30.0-

39% Roints

20,0+

-10.0-]

-20,0-|

a0-,
1976.2
Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

' ' ' ' ' ' '
19800 1952,5 1965.0 1987.5 1990.0 1992.5 1995.0

o
1995.8

[Spectrum Analyzer Settings

30.0-]
CF1 1987 500 MHz
SPAM: 22 500 MHz

RE! 300 kHz 20,0+
VBt 910 kHe

Detectars RMS |
Attn; 20 DB 0o
FL Offset: 40.7 DB

Sweep Time: 22ms 0.0

Fief Lult 50.7 DEM

P avgi 60 Sweeps

amp core: 008 & -10.0-
Ein sizet 2,75 kHz -

-20.0-

30,0

99%6 Bandwidth

-40,0 -
12,40 MHz

Power Gwer Span
HBITIE iy
4430 dBm

'SU‘UW I 1 1 1 1 1 I
1976.2 1980.0 19825 1985.0 1987.5 1990.0 1992.5

Frequency {MHz)

99%, Bandwidth, Pawer Over Span and PSD

[
1993.8

|
1995.0

Port 4 — LTE — 16QAM — 15M — Top Channel — Peak

Port 4 — LTE — 16QAM — 15M — Top Channel — Average

Spactrum Analyzer Settings

5535 dbm

Frequency (MHz)
99% Bandwidth, Power Over Span and PSD

0.0~ 7
<Ft 1387.500 MHz i
SPAN; 22,500 MH: ' :
RE: 1,000 MHz 40.0-
WE: 3.000 MHz 3% fFoints 395 Bpinks
Detector: PK (CISPR) i : :
At 20 DB 0.0 ¥ i
RL Offset: 407 DB : :
Sweep Time: 1.0z 20.0- ; H
Ref Lul: 50.7 DEM : H
Max hold: B0 sweeps : '
Arp corrt 0.0d8 £ 10.0- : H
Bin size: 2,75 kHz = : :
0.0~ ' :
-10.0- ; :
99% Bandwidth 200 | :
1377 MHz H H
Powsr Over Span 300, b ! ! ! ! ! v
LIF107 s 1976.2 19800 1952,5 1965.0 1987.5 1990.0 1992.5 1995.0

o
1995.8

[Spectrum Analyzer Settings

30.0-]

1 1987 500 MHz
SPAN; 22 500 MHz
RE+ 200 kHe

VBt 910 kHe
Detectars RMS
Altni 20 DB

FL Offset: 40.7 DB
Sweep Time: 22ms
Fief Lult 50.7 DEM 0.0-
P avgi 60 Sweeps

Amp cort 1 0.0dE
Bin size: 2,75 kHz

20,0~

10,0

dBm

-10.0-

-20,0-

99%6 Bandwidth
12,39 MHz

-30.0-

Power Gwer Span
TEAZED
4445 dBrn

-400-
1976.2

' ' ' ! ' |
1980.0 1982.5 1985.0 1987.5 1990.0 1992.5
Frequency {MHz)

99%, Bandwidth, Pawer Over Span and PSD

| [
1995.0 1993.8

Port 4 — LTE — 64QAM — 15M — Top Channel — Peak

Port 4 — LTE — 64QAM — 15M — Top Channel — Average

Spectrum Analyzer Settings

CF: 1987.500 MHz

WE: 3,000 MHz
Detector: PK (CISPR)
Attn: 20 DB

RL Offset: 407 DB
Sueep Time: 105

Ref Lul: 50.7 DEM
Max hold: 60 sweeps
Amp corr: 00dE
Bin size: 2,75 kHe

43% Bandwidth
1375 MHz

Power Qver Span

54755 mwy
544l dem

50,0~

40,0 |
9% Paints
30.0- *

39% Rpinks

-10.0-]

-20.0-|

=
o
T

30.0-,
1976.2
Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

' | 1 ' | ' 1
1950.00 1982.5 1985.0 1987.5 1990.0 1992.5 1995.0

[
1995.8

Spectrum Analyzer Seltings

00—
CF: 1987 500 MHz
SPAN: 22,500 MHz
REB: 300 kHz 20,0~
WE: 910 kHz
Detector: RMS
Attn: 20 DB 10.0-

RL Offset; 40.7 DB
Sweep Time: 2.2ms
Ref Lul: 50.7 DBM 0.0+
Puer avg: B sweeps

Amp core: 0.0dE
Bin size: 2.75 kHz

dBm

-10.0-]
-20.0-
99% Banduwicth -30.0-
13.40 MHz
Power Qver Span -40.0- | | 1 ! 1 |
TIEFA iy 1976.2 1980.0 1982.5 1985.0 1967.5 1990.0 1992.5

4437 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

| [
1995.0 1998.6
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Port 4 — LTE — QPSK — 15M — Top Channel(-1) — Average

Spactrum Analyzer Settings

CFt 1987400 MHz
SPAN: 22,500 MHz
RE: 1,000 MHz

B! 3,000 MHz
Detector: PK (CISPR)
Attr: 20 DB

RL Offset: 40.7 DB
Suresp Time: 105

Ref Lul: 50.7 DEM
Max hold: 60 sweeps
Arnp corr: 0.0dE

Bin size: 2,75 kHz

99% Bandwidth
1372 MHz

Pawer Over Span

6400492 iy
5552 dbm

50.0-

40.0-]

30.0-

aints

20,0+

-10.0-

-20,0-|

0.0,
1976.2

' ' ' ' ' ' '
1960,0 1962,5 19850 19875 1990.0 19925 1995.0

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

o
19957

[Spectrum Analyzer Settings

30.0-]
CF1 1387 400 MHz
SPAM: 22 500 MHz
RE: 200 kHz 20,0~
WE: 910 kHz
Detector: RMS
Altn; 20 DB 10.0-

FL Offset: 40.7 DB

Sweep Time: 22ms

Fief Lult 50.7 DEM 0.0-
P avgi 60 Sweeps

Armp corr 1 0.0d8 g
Bin size: 2.75 kHz 100
-20.0-]
999 Bandwidth 30,0
1341 MHz
Power Gwer Span 00—, ! ! ! ! ! ! ! it
536,034 m 1976.2 1980.0 1982.5 1985.0 1987.5 1990.0 1992.5 1995.0 1998.7

4559 dBm Frequency {MHz)

99%, Bandwidth, Pawer Over Span and PSD

Port 4 — LTE — 16QAM — 15M — Top Channel(-1) — Peak

Port 4 — LTE — 16QAM — 15M — Top Channel(-1) — Average

Spactrum Analyzer Settings

9% Roints

9% Fpints

50,0~
<t 1387400 MHz
SPAN; 22,500 MH:
RE: 1,000 MHz 40.0-
WE: 3,000 MHz
Detector: PK (CISPR) _
At 20 DB 0.0
RL Offset: 40.7 DB
Sweep Time: 1.0z 20.0-
Ref Lul: 50.7 DEM
Max hold: €0 sweeps
Armp corry 0.0dE & 10.0-
Bin size: 2,75 kHz =
0.0~
-10.0-
99% Bandwidth
-20,0-|
1277 MHz
Pawer Over Span a0.0-,
4213349 1976.2
5657 dbm

' ' ' ' ' ' '
1960,0 1962,5 19850 19875 1990.0 19925 1995.0

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

\

o
19957

[Spectrum Analyzer Settings

40.0- T

F1 1987 400 MHz 29% Points
SPAN; 22 500 MHz :

RE! 300 kHz 30,0+

VBt 910 kHe

Detectars RMS |

Attn; 20 DB 0.0

FL Offset: 40.7 DB
Sweep Time: 22ms
Fief Lult 50.7 DEM
P avgi 60 Sweeps
Amp cortt 0.0dE
Bin size: 2,75 kHz

10,0~

0.0+

dBm

-10.0-

-20,0-

99% Bandwidth
12,40 MHz

Power Gwer Span
BATEEZD
4EEF dBm

-400-

[
1976.2 1993.7

' | | ' ' ! '
1980.0 1982.5 1935.0 1987.5 1990.0 1992.5 1995.0
Frequency {MHz)

99%, Bandwidth, Pawer Over Span and PSD

Port 4 — LTE — 64QAM — 15M — Top Channel(-1) — Peak

Port 4 — LTE — 64QAM — 15M — Top Channel(-1) — Average

Spectrum Analyzer Settings

CF: 1987,400 MHz

WE: 3,000 MHz
Detector: PK (CISPR)
Attn: 20 DB

RL Offset: 407 DB
Sueep Time: 105

Ref Lul: 50.7 DEM
Max hold: 60 sweeps
Amp corr: 00dE
Bin size: 2,75 kHe

43% Bandwidth
1376 MHz

Power Qver Span

606,319
5552 dem

50,0~

40,0

9% foints

-10.0-

-20.0-|

-300-,
1976.2

| | ' ' ' ' 1
1980.0 1982.5 1985.0 1987.5 1990.0 19925 1995.0

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[
19958.7

Spectrum Analyzer Seltings

30,0
CF: 1987 400 MHz
SPAM: 22,500 MHz
RE: 300 kHz
WB: 910 kHz
Detectar: RMS
Altn: 20 DB
RL Offset; 40.7 DB
Sweep Time: 2.2ms
Ref Lul: 50.7 DBM 0.0+
Puer avg: B sweeps
Arp corr: 0.0dE
Bin size: 2.75 kHz

20,0-]

10.0-]

dBm

-10,0-

-20.0-

9% Bandwidth
13.40 MHz

Pawer Over Span
5509.892  m
4550 dBm

400

[
1976.2 1998.7

1 | | ! ! ! 1
1980.0 1982.5 1985.0 19875 1990.0 1992.5 1995.0
Frequency (MHz)

99% Bandwidth, Power Over Span and PSD
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Port 4 — LTE — QPSK — 20M — Bottom Channel — Peak Port 4 — LTE — QPSK — 20M — Bottom Channel — Average
Spectrum Aralyzar Satings Spectrum fralyzer Sellings
CF1 1340000 MHz ; CF1 1340000 MHz ' p A
SPAN: 30,000 MHz 40.0- ; ] SPAN: 20,000 MHz 25.0- e 4
RE: 1,000 MHz 35.0- 29% Puirts 39% Boinks RE: 200 kHz 20,0 i
WE: 3.000 MH:z .0- j ’ VB 310 kHz :
Detectort Pk (CISPF) : i H Detector: RMS 15,0~
RL Offset; 4017 DB =0 En E (= 10,0+ ;
Swasp Time: 105 20.0- : : L Offset: 407 DB ca- !
Ref Lyl: 50.7 DEM 15.0- ! g Saespimelz Iy ' :
Max hold: 60 sweeps : : Ref Lul: 50,7 DEM 0.0~ :
Arop corrt 0.0dE £ 10.0- : : Pur ava: 60 sweeps e |
Bin tias: 366 kHz ® go- 7 i Arnp corr: 0.0dE g 50~ '
- : : Bin sizet 3,66 kHz 10.0- :
0.0- ' : ' :
50- : g -15.0- :
10,0 I ; -20,0- ;
999 Bandwidth 50— : : -25.0- :
12,10 MHz 00— 9995 Bandwidth 30,0 3
Pawsr Over Span 5.0 it ! ! ! gl ] 17,85 MHz 35.0- :
013438 iy 1925.0 1930.0  1935.0 1940,0 19450  1960.0 19550 Paer Gver Span -40,0-1 It ! ! | | ]
5475 dbm Frequency (MHz) HO09.299 o 1925.0 1930.0 1535.0 1940.0 1945.0 1950.0 1955.0
99% Bandwidth, Power Qver Span and PSD 4453 dBm Frequency (MHz)
99%, Bandwidth, Pawer Over Span and PSD
Port 4 — LTE — 16QAM — 20M — Bottom Channel — Peak Port 4 — LTE — 16QAM — 20M — Bottom Channel — Average
Spectrurn Analyzer Settings o0 Spectrumn Analyzer Settings 0.0 m
Ft 1540,000 MHz i CF1 1940,000 MHz ' i
SRAN; 30000 MHe 5.0 : SPaH: 30,000 MHz 2207
D AL 40.0- RE: 300 kHz 20.0- ] k
. 2 35.0- 3% foinks 39% Rainks WE: 910 kHz ] H
Detectort Pk (CISPF) 0.0 ; } Detectors RMS 15.0-
200 : : Afin; 20 DB 10.0- : ;
RL Offsel: 40.7 DB 25.0- : : - . ; i
Sweep Time: 10z ' ' RL Offset: 40.7 OB 5.0- 1 3
Ref Lul: 50.7 DEM 20.0- 4 : Sweep Time: 27ms . | '
Max hold: B0 sweeps 15.0- : : Ref Lyl: 50.7 DEM 0.0+ . :
Amp corrt 0.0dE g : : Puwr 231 B0 sweeps . : '
Bin size: 3.66 kHz © 1004 : ; Armp corr 1 0.0d8 £ 5.0 ! :
5.0- H : Ein sizet 3,66 kHz 100 ' o
g'g' : : -15.0- : :
o : : -20,0- : :
-10.0 ; : : f
999 Bandwidth 45.0- : : -25.0- : H
13.18 MHz 0.0 H H 99% Bandwidth 30,0 3 !
Power Over Span 5.0 I ! ! ! IS ] 1778 MHz -35.0-
066716 iy 1925.0 1930.0  1935.0 1940,0 19450  1960.0 19550 Paer Gver Span -40,0- It ! ! | v 1
5548 dbm Frequency (MHz) BI0BEZL 1925.0 1930.0 1535.0 1940.0 1945.0 1950.0 1955.0
99% Bandwidth, Power Qver Span and PSD 4458 dBm Frequency (MHz)
99%, Bandwidth, Pawer Over Span and PSD
Port 4 — LTE — 64QAM — 20M — Bottom Channel — Peak Port 4 — LTE — 64QAM — 20M — Bottom Channel — Average
Spectrum Analyzer Settings 45.0- Spectrum Analyzer Settings 30,0~
CF: 1940000 MHz CF: 1940000 MHz ' :
SPAN; 30000 MHz 40.0 SPAN: 30,000 MH: 25,07
RE: 1.000 MHz 35.0- 9% Points 29%, Roinks RE: 300 kHz 20.0- f
VB! 3.000 MHz ] i B Lo :
Detector: PK (CISPR) 30.0- ] # b 15.0- :
; : Detector: RMS . ;
(R EE] 25.0- 3 § Attn; 20 DB 10.0- 3
gt‘iz’?r“ 40.'7 BSE' 20.0- RL Offset: 40.7 DB 5‘07
Ref Lul: 50.7 DEM 15.0-] ; : Sweep Time: 27ms . :
Max hold: 60 swesps i : Ref Lul: 50.7 DBM 00- :
Amp corr: 0.0d8 £ 10.0- : : Puer 3vg: B0 sweeps E :
Bin size: 366 kHe F oso- ! 0 Arnp corr: 0.0d8 g 50 '
. g i Bin size: .66 kHz 10,0 |
0.0- : : .
5.0+ : ' -15.0-] :
-10.0- ' H 20,04 ;
9% Bandwidth 15,0+ : : -25.0- :
18,05 MHz 20.0- : ' 99% Bandwidih a0.0- d
Power Over Span 25,04, ! ' ! ! ! ' ! i 13765 ki -35,0-
WBITLERL 1925.0 19300 1935.0 1940.0 19450 19500 19550 Pawer Cver Span -40,0-] b 1 | ; \ |
5460 dBm Freguency (MHz) W/EEIFIT i 1925.0 1930.0 1935.0 1940.0 1945.0 1950.0 1955.0
99% Bandwidth, Pawer Gver Span and PSD HMEE dBm Frequency (MHz)
99% Bandwidth, Power Over Span and PSD
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Port 4 — LTE — QPSK — 20M — Bottom Channel(+1) — Average

Spactrum Analyzer Settings

[Spectrum Analyzer Settings

45.0- 30.0-
[ar SELTTD CF1 1940,100 MHz
SR e 0.0 SPAN: 30,000 MHz 25,07 !
ATl 5.0+ 39% froints 39% Bpints LD EDLGH 20.0- h b
Detectort PK [CISPR) 30,0- i EETErILGR 15.0- : !
Atin: 20 DB ’ A 2ﬁtej:'2°0'fijgms ' : H
RL Offset: 40.7 DB 25.0- RLrsﬁ‘sel‘ A 10,0 & i
= Tirne: 1.0 | ; B | ) g
R e 200 : Sweep Time: 2.7ms 5.0 ! :
Max hold: £0 sweeps 18.0- : Fef Lul: 50.7 DEM 0.0- : :
Amp corrt 0.0dE g ; Pur 231 B0 sweeps . : i
Bin size: 266 kHz o 10.0- ; Arp corrt 0.0dE & 50- | '
5.0- i Bin sizet 3,66 kHz 10.0- : :
0.0- ; -15.0-
5.0 : -20,0- | i
339 Bandwidth -10.0- ' -25.0- ; i
18,11 MHz 5.0+ : 99% Bandwidth _30.0-] ! :
Pawer Over Span -20.0-! o ! ! ! gl I 17,85 MHz 35,0
2431 iy 19251 19300 19350 19400 19450 18500 19551 Power Over Span 4004 N | ! ! ' !
S5 dpm Frequency (MHz) TS 19251 1930.0 1935.0 1940.0 1945.0 1950.0 19551
99% Bandwidth, Power Qver Span and PSD 477 dBm Frequency (MHz)
99%, Bandwidth, Pawer Over Span and PSD
Port 4 — LTE — 16QAM — 20M — Bottom Channel(+1) — Peak Port 4 — LTE — 16QAM — 20M — Bottom Channel(+1) — Average
sz:ct:::n?::\:::r Setings Spectrum Aralyzer Selings ‘
: 1340. 2 - CF1 1940,100 MHz
SPAN: 30,000 MHz 450 SPAM: 20,000 MHz 29.0- [ ;
e 0.0 RE! 300 kHz 20,0~ | |
. 2 350 9% 29% Boints B! 910 kHz ] H
Detectort Pk (CISPF) 30.0- : Detectars RMS 15.0-
o Afin; 20 DB 10.0- : :
2;&?‘;‘,;;‘3"135 2.0 RL Offset: 40.7 DB i : '
Ref Lul: 50.7 DEM 20.0- Sweep Time: 27ms 5.0 : :
Max hold: B0 sweeps 15.0- Ref Lult 50,7 DEM 0.0- : :
Amp corrt 0.0dE g i Pur 231 B0 sweeps . : '
Bin size: 3.66 kHz = 100 Armp corr 1 0.0d8 £ 5.0 ! :
50- Bin sizet 3,66 kHz 10.0- : :
gg i -15.0-] 3 E
o 20,0~ ; .
-10.0- ; |
9% Bardwidth 45.0- -25.0] ; H
1313 MHz 20,0 99% Bandwidth -30.0-] : :
Pawer Cver Span 250, ! ! ! ! ! ! 17.80 MHz 35,0
TER20E iy 19251 19300 19350 19400 19450 18500 19551 Power Over Span 4004 N | ! ! o !
SEEL dEm Frequency (MHz) TELEATL 19251 1930.0 1935.0 1940.0 1945.0 1950.0 19551
99% Bandwidth, Power Qver Span and PSD 475 dBm Frequency (MHz)

99%, Bandwidth, Pawer Over Span and PSD

Port 4 — LTE — 64QAM — 20M — Bottom Channel(+1) — Peak

Port 4 — LTE — 64QAM — 20M — Bottom Channel(+1) — Average

Spectrum Analyzer Settings

99% Bandwidth, Power Over Span and PSD

45,0
F: 1940.100 MH:
SPAM; 30,000 MHe 40.0-
RE1 1000 MHz -
W 3.000 MHz .0
Datector: PK (CISPR) 30,0+
Attn: 20 DB
RL Cffsels 407 DB 25.0-
Sweep Time: L |
Ref Lul: 50.7 DEM 2.0
Max hold: 60 swesps 15,0
Amp corr: 01.0dE & i
Bin sizz: 3,66 kHz = 100
5.0~
0.0-
5.0-
99% Bandwidth -10.0-|
18.10 MHz 50—
Power Over Span -20,0-} ! ! ! ! !
9322450 it 19251 1930.0 1935.0 1940.0  1945.0 1950.0
5579 dBm Frequency (MHz)

'
1955.1

Spectrum Analyzer Seltings

CF: 1940,100 MHz
SPAM: 30,000 MHz
RE: 300 kHz

WB: 910 kHz
Detectar: RMS
Altn: 20 DB

RL Offset; 40.7 DB
Sweep Time: 2.7ms
Ref Lul: 50.7 DBM
Puer avg: B sweeps
Amp corr: 0.0dE
Bin size: 3.66 kHz

£
&

9% Bandwidth
17.86 MHz

Pawer Over Span

FEFLI
4578 dBm

-40,0-}

| | ' '
1940.0 1945.0 1950.0 1955.1

Frequency (MHz)

|
1935.0

|
1930.0

1925.1

99% Bandwidth, Power Over Span and PSD
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Port 4 — LTE — QPSK — 20M — Top Channel — Peak

Port 4 — LTE — QPSK — 20M — Top Channel — Average

Spectrurn Analyzer Settings 5.0 Spectrumn Analyzer Settings 0.0 m
F: 1335,000 MHz T CF1 1955,000 MHz i T :
SPAN; 30.000 MH: 40.0- ; SPAN; 30,000 MHz 25,07
sgl ;ggg mz 35.0 39% pairlts 39% Huinks RE: 300 kHz 20.0-
3 iz i 1 4 b 1
Detector: PK (CISPR) 30.0- 4 0 ;Bt 9l10 k::\lls 150 : |
Abtn: 20 DB 5.0+ : 3 etector: i : ]
RL Offset: 40.7 DB ! : : Aunl2oee 100 H H
Sueap Tirme: 105 20.0- | | RL Gffseti 407 DB 5.0- : :
Ref Lyl: 50.7 DEM 15.0- 0 ! Saespimelz Iy 0.0- H H
Max hold: 60 sweeps H B Ref Luk 50.7 DEM ' i f
Arnp corr: 0.0d8 E 10.0- i | Pwr avg: 60 sweeps s 50 V H
Bin size: 366 kHz ® go- g : Amp cort | 0,08 £ 1540 o g
- ; g Bin size: 3.66 kHz ' : :
0.0+ H i -15.0-] : |
£.0- n N -20.0- : :
-10.0-| h f -25.0- h h
999 Bandwidth 5.0+ : : 30,0 : :
18,12 MHz 00— 9935 Bandwidth 350~
Pawer Cver Span 250, ol ! ! ! il i 17.86 MHz 40.0-
35827597 s 1970.0 1975.0 1980.0 19850 19300 1395.0 2000.0 Power Cver Span -45.0- ! H ! ! , H , d
5456 dBrn Frequency (MHz) 7411972 1970.0 1975.0 1980.0 1985.0 1990.0 1995.0 2000.0
99% Bandwidth, Power Qver Span and PSD 4438 dBrm Frequency (MHz)

99%, Bandwidth, Pawer Over Span and PSD

Port 4 — LTE — 16QAM — 20M — Top Channel — Peak

Port 4 — LTE — 16QAM — 20M — Top Channel — Average

Spectrurn Analyzer Settings S0 Spectrumn Analyzer Settings 0.0 m
CF 1995.000 tibe ' i CF1 195,000 MH: ‘
SPAM: 30000 MHz 40.0- . | SPaM: 30,000 MHz
RE: 1,000 MHz - RE: 200 kHz 20,0 i H
WB: 3000 M 39% foints 3% Rints WE: 910 kHz
2tgllg‘ctzunrbgk (CISPR) 30.0- ; k Detectar: RMS 10.0- i h
L Offats 407 DB 2["352;0.930 7 DB ‘ i :
Sweep Time: 1.0z 20.0- H 3 et 40 : :
Ref Lul: 50.7 DEM : : Shieepiime 12 7ms 0.0 ; H
Max hold: B0 sweeps Ref Lyl 0.7 DEM : ;
Arnp corr: 0.0dE £ 10.0- + g Pur ava: 60 sweeps e : :
Bin size: 3,66 kHz ° : : Amp corrt 0.0d8 & -10.0- : :
0.0- H : Ein sizet 3,66 kHz : :
. ; ! 20.0- : ;
10,0~ : ; | :
: : -30,0- : :
= Bandww;:r 200 99% Bandwidth
z | H
13.13 : ' -40.0 - u H
Powsr Over Span -30.0-, b ! ! ! i i 17,81 MHz : ]
H4EEEST s 19700 1975.0 1980.0 19850 19300 1395.0 2000.0 Power Cver Span -50.0- i ! i i , B . g
5530 dBm Frequency (MHz) 612,184 muy 1970.0 1975.0 1980.0 1985.0 1990.0 1995.0 2000.0
99% Bandwidth, Pawer Over Span and PSD 44 dprm Frequency (MHz)

99%, Bandwidth, Pawer Over Span and PSD

Port 4 — LTE — 64QAM — 20M — Top Channel — Peak

Port 4 — LTE — 64QAM — 20M — Top Channel — Average

Spectrum Analyzer Settings

Spectrum Analyzer Seltings

45,0 30,0~
<t 1995,000 MHz N CF: 1985000 MHz h = A
SPANI 30,000 MHz 0.0 SPAN: 30,000 MHz ¥ W e
[ (ATI0TE ety 3% Points 3% Roints RE: 300 kHz 20.0-
FER IO a0.0- : ! WE: 910 kHe
Detector: PK (CISPR) - % ; B BT
Akt 20 DB 25,0 1 : Adtn: 20 'DE 10,0~
EL Oﬁ’?r" 0708 20.0- 0 ! RL Offset: 40.7 DB
weep Time: 105 . ; i
Ref Lul: 50.7 DEM 15.0- gy ! Speepime:leTns 0.0-]
Max hold: 60 sweeps ] g Ref Lul: 50.7 DBM
Amp corr: 0.0d8 £ 10.0- : : Puer 3vg: B0 sweeps E
Bin size: 3,66 kHz T ogad f ! Armp corr: 0.0d8 g 10,0~
" : g Bin size: 3.66 kHz
0.0- 1 : -20.0-
5.0 H i
-10.0- H i 30,0
43% Bandwidth 15.0- : :
1811 MHz 30.0- 9% Bandwidth a0
Pawer Qver Span 25,0 ok ! ! ! 21 a 17.85 MHz
B145.529  mwy 1970.0 1975.0 1980.0 1985.0 1990.0 1995.0 2000.0 Pawer Over Span 50,0 1 | i ; | |
5457 dBm Frequency (MHz) 8157021 iy 1970.0 1975.0 1980.0 1985.0 1990.0 1995.0 2000.0
99% Bandwidth, Pawer Gver Span and PSD HMED dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD
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Port 4 — LTE — QPSK — 20M — Top Channel(-1) — Peak

Port 4 — LTE — QPSK — 20M — Top Channel(-1) — Average

Spactrum Analyzer Settings

CF1 1984.900 MHz
SPAN: 30,000 MHz
RE: 1,000 MHz

B! 3,000 MHz
Detector: PK (CISPR)
Attr: 20 DB

RL Offset: 40.7 DB
Suresp Time: 105

Ref Lul: 50.7 DEM
Max hold: 60 sweeps
Arnp corry 0.0dE

Bin size: 3.66 kHz

99% Bandwidth
18.13 MHz

Pawer Over Span

5352960 mwy
5574 dbm

50.0-

40.0-]
9% Foink
30.0-

5

9% Roints

20,0+

-10.0-

-20,0-|

=
o
T

-30.0-,

' '
19659 1975.0

|
1985.0
Frequency (MHz)

'
1960.0

99% Bandwidth, Power Over Span and PSD

x

' ' '
1990.0 1395.0 1999.9

[Spectrum Analyzer Settings

4EE5 dBrn

30.0-
CF1 194,300 MHz
SPAN; 30,000 MHz
RE: 300 kHz 200+
VEt 910 kHe
Detectars RMS |
Altni 20 DB 100
FL Offset: 40.7 DB
Sweep Time: 27ms 0.0
Fief Lult 50.7 DEM
P avgi 60 Sweeps e
Amp cort 1 0.0dE & -10.0-
Ein sizet 3,66 kHz -
-20.0-
-30.0-]
99% Bandwidth
i 40.0-
1785 MHz
Power Gwer Span 50,0+,
EFIE0L 1969.9

'
1975.0

|
1985.0
Frequency {MHz)

|
1980.0

99%, Bandwidth, Pawer Over Span and PSD

' ' '
1990.0 1995.0 1999.9

Port 4 — LTE — 16QAM — 20M — Top Channel(-1) — Peak

Port 4 — LTE — 16QAM — 20M — Top Channel(-1) — Average

Spactrum Analyzer Settings

CF1 1984.900 MHz
SPAN: 30,000 MHz
RE: 1,000 MHz

B! 3,000 MHz
Detectar: PK (CISPR)
Attr: 20 DB

RL Offset: 40.7 DB
Suresp Time: 105
Ref Lul: 50.7 DEM
Max hold: B0 sweeps

Ein size: 3,66 kHz

99% Bandwidth
18,19 MHz

Pawer Over Span

BEATT iy
5647 dBm

Armp corry 00dE &
]

50.0-

40.0-]

30.0-

9% Ripints

20,0+

-10.0-

-20,0-|

-30.0-,

' '
19659 1975.0

|
1985.0
Frequency (MHz)

'
1960.0

99% Bandwidth, Power Over Span and PSD

' ' '
1990.0 1395.0 1999.9

[Spectrum Analyzer Settings

CF1 1984300 MHz
SPAN; 30,000 MHz
REt 200 kHe

VBt 910 kHe
Detectars RMS
Altni 20 DB

FL Offset: 40.7 DB
Sweep Time: 27ms
Fief Lult 50.7 DEM
P avgi 60 Sweeps

Ein sizet 3.66 kHz

99% Bandwidth
1781 MHz

Power Gwer Span

BIEELL
4EEE dBm

Armp corr 1 0.0d8 g
g

30.0

20,0-]

10,0

0.0+

-10.0-

-20.0-

30,0

-40,0 -

-50.0-,
19699

'
1975.0

|
1985.0
Frequency {MHz)

|
1980.0

99%, Bandwidth, Pawer Over Span and PSD

' ' '
1990.0 1995.0 1999.9

Port 4 — LTE — 64QAM — 20M — Top Channel(-1) — Peak

Port 4 — LTE — 64QAM — 20M — Top Channel(-1) — Average

Spectrum Analyzer Settings

99% Bandwidth, Power Over Span and PSD

50,0~ T
<t 1984900 MHz i
SPAN: 30,000 MHe G -
RE: 1,000 MHz 40.0- j
WE: 3.000 MHz 39% froints 39% Rpints
Detector: PK (CISPR) 30.0- ! !
Attn: 20 DB : g ?
RL Offset: 407 DB : :
Sueep Time: 105 20.0- : :
Ref Lul: 50.7 DEM : :
Max hald: 60 swesps : :
Amp corr: 00dE 10,0~ : ;
Bin size: 366 kHe : :
o- | :
-10.0- a !
99% Bandwidth a0.0-
18,42 MHz g :
Power Over Span -30.0-, I ! ! ! i ;
014332 iy 1969.9 1975.0 1980.0 1985.0 1990.0 1995.0 1999.9
55.66  dBm Frequency (MHz)

Spectrum Analyzer Seltings

CF: 1984,900 MHz
SPAM: 30,000 MHz
RE: 300 kHz

WB: 910 kHz
Detectar: RMS
Altn: 20 DB

RL Offset; 40.7 DB
Sweep Time: 2.7ms
Ref Lul: 50.7 DBM
Puer avg: B sweeps
Amp corr: 0.0dE
Bin size: 3.66 kHz

£
&
Rl

9% Bandwidth
17.84 MHz

Pawer Over Span

007,530
4558 dBm

-40.0-

50.0-,
1969.9

|
1975.0

|
1985.0
Frequency (MHz)

|
1950.0

99% Bandwidth, Power Over Span and PSD

' | '
1990.0 1995.0 1999.9
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WCDMA Plots:

Port 1 - WCDMA — QPSK — 5M — Center Channel — Peak

Port | - WCDMA — QPSK — 5M — Center Channel — Average

Spactrum Analyzer Settings

S0.0 Spectrum Analyzer Settings 40.0- Em
[SRIEEZS00MED : CF: 1962 500 MHz . P bl
SPAN; 7.500 MHz 45.0-] : SPAN: 7,500 MHz e ESEO
RE: 1,000 MHz i RE: 120 kHz 30.0-
WE: 3.000 MHz . VE: 360 kHz
Detector: PK (CISPR) d 3 )
s e Detector: RMS 20.0-
RL Offset: 0.0 DB Altn: 20 DB
RL Offset: 0.0 DB
Swieep Time: 103 0.
Ref Lyl 10,0 DEM Swieep Time: 4.0ms 10.0-]
Max hold: 60 sweeps : Reef Lul: 10.0 DEM
Amp corr: 40.7dE g : Puar avg: 60 sweeps E
Ein size: 125 kHz = h Amp corr: 40.7dE & 0.0-
H Ein size: 1,25 kHz =
: -10.0-
: -20.0-
93% Bandwidth H
Mk A 99% Bandwidth
458 iz : archwi S30.0-
Power Over Span 5.0 i | iy ] 410 MHe
ELECT e 1956.8 1960,0 1962,5 1965.0 1986,2 Poweer Cer Span -40.0-) ! ! ! i
5531 dBm Frequency (MHz) MERI0Z  rin 1955.8 19600 1962.5 1965.0 1966.2
99% Bandwidth, Pawer Over Span and PSD 4538 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Port 1 - WCDMA — 16QAM — 5SM — Center Channel — Peak

Port | - WCDMA — 16QAM — 5M — Center Channel — Average

Spactrum Analyzer Settings

[Spectrum Analyzer Settings

[STRiRL362 SO0INED) : CF: 1362 500 MHz % Poi o1, b

SPAM: 7.500 MHz 45,0 : SPAN: 7.500 MHz 39% Paoints 9% R

RE: 1,000 MHz i RE: 120 kHz 30,0 D e o :

WE: 3.000 MHz 40,0+ WE 260 kHz -

Detector: PK (CISPR) 3 ¥ ]

Alttry 20 DB 35.0- s Detectar: RMS 20,0~ i

RL Offset: 0.0 0B 9% Roints Altni 20 DB :

4 : RL Offset: 0.0 DB H

Sweep Time: 1.0z 30,0 ; O :

Ref Lul: 10.0 DEM ' Sweep Time: 4.0ms 10.0- :

Max hold: 60 sweeps 25.0- : Fief Lult 10,0 DEM :

Arnp corrt 40,708 g 3 Py ava: 60 sweeps e !

Bin size: 1,25 kHz D 20,0 H Armp corrt 40.7dE & 0.0 o

H Bin size: 1,25 kHz - H

15.0- : ;

: -10.0- :

10,0+ ; :

- : -20,0- :

99% Eandwidth 50 H

MH 0.0- : 99% Banduwidth :

451 iz : andwi S30.0- :

Power Over Span 5.0 I ! o i .09 MHe :
36053052 i 1956.8 1960,0 1962.5 1965.0 1986,2 Poweer Cer Span 40,0 ! ! : ‘ /

5564 dBm Frequency (MHz) FEZIEZD i 1958.8 19600 1962.5 1965.0 1966.2
99% Bandwidth, Pawer Over Span and PSD 4578 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Port 1 - WCDMA — 64QAM — 5M — Center Channel — Peak

Port 1 - WCDMA — 64QAM — 5M — Center Channel — Average

Spectrum Analyzer Settings

50,0

Spectrum Analyzer Seltings

40,0+
il dbea00iniz CF: 1962,500 MHz 29% Puoints 399 ﬁom
SPAN: 7.500 MHz 45,0 SPAM: 7.500 MHz £ 't
RE1 1000 MHz RB: 120 kHz 300+ Fpretebe g A PR,
B 3,000 Mz 40,0+ WE: 360 kHe
Datector: PK (CISPR) ) Festaetors RS
Attn: 20 DB R ¢ 20.0-
B e S0ED 35.0+ 1 } Aftn: 20 DB
: 39%: Rainks 39% Rolhks RL Offset: 0.0 DB
Sweep Time: 105
Ref Lul: 10.0 DEM e e Sweep Time: 4.0ms 10.0-
Max hald: 50 sweeps Ref Lul: 10.0 DBM
Amp corr: 40,748 250+ Puer 3vg: B0 sweeps E
Bin size: 1,25 kHz - Armp corr: 40.7dB & 0.0-
20.0-| Bin size: 1.25 kHz =
15.0- -10.0-
10.0- -20.0-
999 Bandwidth
453 MHz 5.0 99% Bandwidth 0.0
Pawer Cver Span 00-} ! ! ! ] 410 MHz
EFETEECR 1958.3 1960.0 1962.5 1965.0 1956.2 Power Quer Span 400 ! ! ‘ ]
5572 dem Frequency (HHz) HEMAAL 19588 1960.0 1962.5 19650 1966.2
99% Bandwidth, Pawer Gver Span and PSD 4576 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD
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Port 2 — WCDMA — QPSK — 5M — Center Channel — Peak

Port 2 — WCDMA — QPSK — 5M — Center Channel — Average

CFt 1962.500 MHz
SPAN: 7500 MHz
RE: 1,000 MHz

B! 3,000 MHz
Detectar: PK (CISPR)
Attr: 20 DB

RL Offset: 0.0 DB
Suresp Time: 103

Ref Lul: 10.0 DEM
Max hold: 60 sweeps
Arnp corr: 40.7dE
Bin size: 1.25 kHz

99% Bandwidth
458 MHz
Pawer Over Span
57257386 mw
5553 dbm

Spactrum Analyzer Settings

dBm

45,0

40,0
35.0-|

300 ____

5.0,
19588

o

'
1966.2

'
1365.0

'
13960, 19625

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

<1 1962 500 MHz
SPAN; 7,500 MHz
REt 120 kHe

VBt 360 kHe
Detectars RMS
Altni 20 DB

RL Offset: 0.0 DB
Sweep Time: 4.0ms
Fief Lult 10,0 DEM
P avgi 60 sweeps
Amp cortt 40.7dE
Bin size: 1,25 kHz

99% Bandwidth
411 MHz
Power Gwer Span
JITERE
4505 dBm

[Spectrum Analyzer Settings

dBm

40.0-]

3% F%'mnts

30,0

20,0-]

10,0~

0.0+

-10.0-

-20,0-

30,0

-40,0-

'
1955.8 1960.0

'
1962.5
Frequency {MHz)

99%, Bandwidth, Pawer Over Span and PSD

' '
1965.0 1966.2

Port 2 — WCDMA — 16QAM — 5M — Center Channel — Peak

Port 2 — WCDMA — 16QAM — 5M — Center Channel — Average

Spactrum Analyzer Settings

CFt 1962.500 MHz
SPAN: 7500 MHz
RE: 1,000 MHz

B! 3,000 MHz
Detectar: PK (CISPR)
Attr: 20 DB

RL Offset: 0.0 DB
Suresp Time: 103

Ref Lul: 10.0 DEM
Max hold: 60 sweeps
Arnp corr: 40.7dE
Bin size: 1.25 kHz

99% Bandwidth
460 MHz
Pawer Over Span
B457.901
5530 dbm

dBm

50.0

45,0
40,0

35.0-|

30,0

25.0-|
20.0-|
15.0-

10,0+

5.0

0.0

5.0-

] ' ' '
1958.5 19625 1365.0 1966.2

Frequency (MHz)

'
13960,

99% Bandwidth, Power Over Span and PSD

<1 1962 500 MHz
SPAN; 7,500 MHz
REt 120 kHe

VBt 360 kHe
Detectars RMS
Altni 20 DB

RL Offset: 0.0 DB
Sweep Time: 4.0ms
Fief Lult 10,0 DEM
P avgi 60 sweeps
Amp cortt 40.7dE
Bin size: 1,25 kHz

99% Bandwidth
410 MHz
Power Gwer Span
M0BZE0
432 dBm

[Spectrum Analyzer Settings

dBm

35.0-

& PO

30.0

-40,0-

'
1955.8 1960.0

T A

'
1962.5
Frequency {MHz)

99%, Bandwidth, Pawer Over Span and PSD

' '
1965.0 1966.2

Port 2 — WCDMA — 64QAM — 5SM — Center Channel — Peak

Port 2 — WCDMA — 64QAM — 5M — Center Channel — Average

Spectrum Analyzer Settings

F: 1962500 MHz
SPAM: 7500 MHz
RE: 1,000 MHz

WE: 3,000 MHz
Detector: PK (CISPR)
At 20 DB

RL Offset: 0.0 D
Sueep Time: 105
Ref Lul: 10.0 DEM
Max hold: 60 sweeps
Amp corr: d0.7dE
Bin size: 1,25 kHe

43% Bandwidth
458 MHz
Power Qver Span
W575.738 mw
5532 dem

dBm

50,0

45.0-| f

40.0-|

'
1965.0

5.0+
1958.3

i

'
1966.2

'
1962.5
Frequency (MHz)

'
1960.

99% Bandwidth, Power Over Span and PSD

Spectrum Analyzer Seltings

CF: 1962 500 MHz
SPAM: 7.500 MHz
RB: 120 kHz

WB: 360 kHz
Detectar: RMS
Altn: 20 DB

RL Offset: 0.0 DB
Sweep Time: 4.0ms
Ref Lul: 10.0 DBM
Puer avg: B0 sweeps
Amp carr: 40.7d8
Bin size: 1,25 kHz

9% Bandwidth
411 MHz
Pawer Over Span
4732321
45 dBm

dBm

40.0- T
39% Foints

30.0-] =

20.0-]

10,0

0.0-

-10.0-

-20.0-

-30.0-

-40,0-}
1958.8

'
1960.0

'
1962.5
Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

'
1966.2

1
1965.0

Page 68




NTS Plano - EMC Department

NTS Test Report No. PR033297 Rev. 1
Report Date: Feb 10, 2015

Port 3 — WCDMA — QPSK — 5M — Center Channel — Peak

Port 3 — WCDMA — QPSK — 5M — Center Channel — Average

CFt 1962.500 MHz
SPAN: 7500 MHz
RE: 1,000 MHz

B! 3,000 MHz
Detectar: PK (CISPR)
Attr: 20 DB

RL Offset: 0.0 DB
Suresp Time: 103
Ref Lul: 10.0 DEM
Max hold: 60 sweeps
Arnp corr: 40.7dE
Bin size: 1.25 kHz

99% Bandwidth
458 MHz
Pawer Over Span
13450603 iy
5606 dBm

Spactrum Analyzer Settings

dBm

50,0

45,0

40,0

.07 39% Raints

300 ____

5.0
19588

'
1365.0

o

' '
13960, 19625 1966.2

Frequency (MHz)
99% Bandwidth, Power Over Span and PSD

<1 1962 500 MHz
SPAN; 7,500 MHz
REt 120 kHe

VBt 360 kHe
Detectars RMS
Altni 20 DB

RL Offset: 0.0 DB
Sweep Time: 4.0ms
Fief Lult 10,0 DEM
P avgi 60 sweeps
Amp cortt 40.7dE
Bin size: 1,25 kHz

99% Bandwidth
403 MHz
Power Gwer Span
EATLEDE
4558 dBm

[Spectrum Analyzer Settings

dBm

35.0-

9% Fonts

30,0 k

25,0
20,0-]
15,0
10.0-]

5.0+

0.0+
5.0~

35,0

'
1955.8 1960.0

P R [ 1
ey

'
1962.5
Frequency {MHz)

99%, Bandwidth, Pawer Over Span and PSD

' '
1965.0 1966.2

Port 3 — WCDMA — 16QAM — 5M — Center Channel — Peak

Port 3 — WCDMA — 16QAM — 5M — Center Channel — Average

CFt 1962.500 MHz
SPAN: 7500 MHz
RE: 1,000 MHz

B! 3,000 MHz
Detectar: PK (CISPR)
Attr: 20 DB

RL Offset: 0.0 DB
Suresp Time: 103
Ref Lul: 10.0 DEM
Max hold: 60 sweeps
Arnp corr: 40.7dE
Bin size: 1.25 kHz

99% Bandwidth
461 MHz
Pawer Over Span
FH4LEST iy
5573 dbm

Spactrum Analyzer Settings

dBm

50.0

45,0
40,0

35.0-|

30,0

25.0-|
20.0-|
15.0-

10,0+

5.0

0.0-

5.0,
19588

' ' '
19625 1365.0 1966.2

Frequency (MHz)

'
13960,

99% Bandwidth, Power Over Span and PSD

<1 1962 500 MHz
SPAN; 7,500 MHz
REt 120 kHe

VBt 360 kHe
Detectars RMS
Altni 20 DB

RL Offset: 0.0 DB
Sweep Time: 4.0ms
Fief Lult 10,0 DEM
P avgi 60 sweeps
Amp cortt 40.7dE
Bin size: 1,25 kHz

99% Bandwidth
410 MHz
Power Gwer Span
BIELIED
4EEE dBm

[Spectrum Analyzer Settings

dBm

35.0-

9% Fonts

30,0

25,0
20,0-]
15,0
10.0-]

5.0+

0.0+
5.0~

35,0
1958.3

'
1960.0

'
1962.5
Frequency {MHz)

99%, Bandwidth, Pawer Over Span and PSD

' '
1965.0 1966.2

Port 3 — WCDMA — 64QAM — 5SM — Center Channel — Peak

Port 3 - WCDMA — 64QAM — 5M — Center Channel — Average

Spectrum Analyzer Settings

F: 1962500 MHz
SPAM: 7500 MHz
RE: 1,000 MHz

WE: 3,000 MHz
Detector: PK (CISPR)
At 20 DB

RL Offset: 0.0 D
Sueep Time: 105
Ref Lul: 10.0 DEM
Max hold: 60 sweeps
Amp corr: d0.7dE
Bin size: 1,25 kHe

43% Bandwidth
458 MHz
Power Qver Span
32398832 mw
5583 dem

dBm

50,0

45.0-|

40.0-|

35.0

25.0-|

20.0-|

15.0-

10,0+

5.0

0.0

| ' ' '
1958.8 1962.5 1965.0 1966.2

Frequency (MHz)

'
1960.0

99% Bandwidth, Power Over Span and PSD

Spectrum Analyzer Seltings

CF: 1962 500 MHz
SPAM: 7.500 MHz
RB: 120 kHz

WB: 360 kHz
Detectar: RMS
Altn: 20 DB

RL Offset: 0.0 DB
Sweep Time: 4.0ms
Ref Lul: 10.0 DBM
Puer avg: B0 sweeps
Amp carr: 40.7d8
Bin size: 1,25 kHz

9% Bandwidth
411 MHz
Pawer Over Span
8706319 my
4588 dBm

dBm

35.0 BRI

r

30,0

X yre

25.0-]
20.0-]
15.0-]

-35.0-
1958.8

'
1960.0

99% Bandwidth, Pou

'
1962.5
Frequency (MHz)

et Over Span and PSD

'
1966.2

1
1965.0

Page 69




NTS Plano - EMC Department

NTS Test Report No. PR033297 Rev. 1

Report Date: Feb 10, 2015

Port 4 — WCDMA — QPSK — 5M — Center Channel — Peak

Port 4 - WCDMA — QPSK — 5M — Center Channel — Average

Spactrum Analyzer Settings

500+
Ft 1362.500 MHz
SPAN; 7.500 MHz 45.0-
RE: 1,000 MHz
WE: 3,000 MHz 400
Detector: PK (CISPR) i
At 20 DB 35.0- : =
B Gl B9ER 39 Fuints 39% Raijks
Sweep Time: 1.0z 30,0+ ; :
Ref Lul: 10.0 DEM ' H
Max hold: 60 sweeps _ 25.0-] ! :
Armp corrt 40706 & : '
Bin size: 1.25 kHz 20,0+ : :
15,0+ . :
10,0 : ;
99% Bardwidth 507 ! !
458 MHz 0.0 : |
Powsr Over Span 5.0 I i :
L3415.743 iy 1958.5 1960.0 19625 1365.0 1966.2

S6.16  dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Spectrum Analyzer Settings

<1 1962 500 MHz
SPAN; 7,500 MHz
REt 120 kHe

VBt 360 kHe
Detectars RMS
Altni 20 DB

RL Offset: 0.0 DB
Sweep Time: 4.0ms
Fief Lult 10,0 DEM
P avgi 60 sweeps
Amp cortt 40.7dE
Bin size: 1,25 kHz

dBm

99% Bandwidth
411 MHz
Power Gwer Span
BEEE
4EE2 dBm

40.0-]

3% I%—‘nints

30,0

20,0-]

10,0~

0.0+

-10.0-

-20,0-

30,0

-40,0-
1958.3

'
1962.5
Frequency {MHz)

'
1960.0

99%, Bandwidth, Pawer Over Span and PSD

' '
1965.0 1966.2

Port 4 — WCDMA — 16QAM — 5M — Center Channel — Peak

Port 4 — WCDMA — 16QAM — 5M — Center Channel — Average

Spactrum Analyzer Settings

50.0
Ft 1362.500 MHz
SPAN; 7.500 MHz 45.0-
RE: 1,000 MHz
WE: 3,000 MHz 400
Dretector: PK [CISPR)
At 20 DB 35.0-
RL Offset: 0.0 0B i
Sweep Time: 1.0z 30,0+ ;
Ref Lul: 10.0 DEM :
Max hold: 60 sweeps _ 25.0-] '
Armp corrt 40706 & :
Bir size: 1,25 kHz 20,0+ :
15,0+ 0
10,0+ h
999 Bandwidth 507 i
461 MHz 0.0 :
Power Over Span 5.0 ! . ! n i
070363 i 1958.5 1960.0 19625 1365.0 1966.2

5580 dbm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Spectrum Analyzer Settings

<1 1962 500 MHz
SPAN; 7,500 MHz
REt 120 kHe

VBt 360 kHe
Detectars RMS
Altni 20 DB

RL Offset: 0.0 DB
Sweep Time: 4.0ms
Fief Lult 10,0 DEM
P avgi 60 sweeps
Amp cortt 40.7dE
Bin size: 1,25 kHz

dBm

99% Bandwidth
403 MHz
Power Gwer Span
EPELASE
459 dBm

35.0-

= I

i OPW

30,0

25,0
20,0-]
15,0
10.0-]

5.0+

0.0+
5.0~

-35.0-
1958.3

'
1962.5
Frequency {MHz)

'
1960.0

99%, Bandwidth, Pawer Over Span and PSD

' '
1965.0 1966.2

Port 4 — WCDMA — 64QAM — 5SM — Center Channel — Peak

Port 4 - WCDMA — 64QAM — 5M — Center Channel — Average

Spectrum Analyzer Settings

50,0
F: 1962500 MHz
SPAM: 7500 MHz 45.0-
RE: 1,000 MHz
WE: 3,000 MHz 40,0+
Detector: PK (CISPR) i
At 20 DB 35.0- i
RL Offset: 0.0 D
Suveep Time: 1.0s 30,0+
Ref Lul: 10.0 DEM
Max hald: 60 swesps _ 25.0-) :
Amp corr: d0.7dE & ;
Bin sizes 1,25 kHz ™ 20.0 :
15.0- h
10,0+ :
93% Bandwidth 50 ]
458 MHz 0.0 2
Power Over Span 5.0 ! H | b i
RFEESM iy 1958.5 1960.0 1962.5 1965.0 1966.2
5594 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Spectrum Analyzer Seltings

CF: 1962 500 MHz
SPAM: 7.500 MHz
RB: 120 kHz

WB: 360 kHz
Detectar: RMS
Altn: 20 DB

RL Offset: 0.0 DB
Sweep Time: 4.0ms
Ref Lul: 10.0 DBM
Puer avg: B0 sweeps
Amp carr: 40.7d8
Bin size: 1,25 kHz

dBm

99% Bandwicth
410 MHz

Power Guer Span

0140580 oy
404 dEm

35,0

FI% BOIES

25.0-]
20.0-]
15.0-]

-35.0-

|
1958.8

'
1962.5
Frequency (MHz)

'
1960.0

99% Bandwidth, Power Over Span and PSD

'
1966.2

1
1965.0

Page 70




NTS Plano - EMC Department

NTS Test Report No. PR033297 Rev. 1

Report Date: Feb 10, 2015

Port 4 — WCDMA — QPSK — 5M — Bottom Channel — Peak

Port 4 - WCDMA — QPSK — 5M — Bottom Channel — Average

Spactrum Analyzer Settings

[Spectrum Analyzer Settings

5546 dBm

0.0~
Ft 1332,400 MHz -
SPAM: 7.500 MHz 45,0 i
RE: 1,000 MHz |
VB! 3.000 MHz 40.0
Detector: PK (CISPR) E.0- i i
Al 20 DB . [ 9% P
RL Offset: 40.7 DB 30.0- : .
Sweep Time: 1.0z H g
Ref Lul: 50.7 DEM 25.0- h i
Max hold: B0 sweeps g !
Arp corr: 0.0dE _é 20.0- | :
Bin size: 916 H 0 i
in size: 2 15.0- : !
10.0- : ;
s0- : |
999 Bandwidth 0.0- : '
457 MHz -5.0-] : :
Pawer Over Span -10.0-, I | o i
SELIF0 s 19287 1330.0 1932.5 1935.0 1936.2

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

99%, Bandwidth, Pawer Over Span and PSD

35,0~ & R
CF1 1932400 MHz a0.0- !
SPAM: 7,500 MHz ' i T Y iR
RE: 120 kHz 25.0-
VE: 360 kHz _ )
Detectort RMS 0.0 '
At 20 DB 15.0- '
RL Offset: 407 DB 10,0+ '
Sweep Timer 4dms '
Ref Lul: 50,7 DEM 5.0 :
Puir gt 60 sweeps & 00- '
Amp core ) 0.0dE . :
Ein size: 916 Hz s '
-10,0- ;
-15.0- :
-20.0- :
-25.0- ;
9935 Bandwidth 30,0+
10] Bh -35.0- :
Foweer Over Span -40,0- L ! ! i
LRI0E oy 1928.7 1930.0 1932.5 1935.0 19362
4497 dBm Frequency {MHz)

Port 4 - WCDMA — 16QAM — 5M — Bottom Channel — Peak

Port 4 — WCDMA — 16QAM — 5M — Bottom Channel — Average

Spactrum Analyzer Settings

50.0-
CFr 1932400 MHz
SPAN; 7500 MHz 45.0-
RE: 1000 MHz
VB! 3.000 MHz 40.0
Detector: PK (CISPR) |
Attr 20 DB =0
RL Offset: 0.7 DB 0.0
Swesp Tims: 103
Ref Lyl: 50.7 DEM 5.0~
Mox hold: 60 sweeps
Arp corrt 0,008 £ 0-
Eir size: 416 H
iry siaz: 916 Hz 15.0-
10.0-
5.0-,
99% Bandwidth 0.0
450 MHz 5.0+
Fawsr Gvar Span 100+, I ! ! ]
612443 mus 19287 1330.0 1932.5 1935.0 1936.2
5528 dom Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Spectrum Analyzer Settings

35.0- & R
1 1932 400 MHz a0.0- : =
SPAN; 7,500 MHz ' 7 ety ety
REt 120 kHe 25,0+ :
VBt 360 kHe | f
Detectars RMS 200 '
Altni 20 DB 15.0- :
FL Offset: 40.7 DB 10,0+ :
Sweep Time: 4adms :
Fief Lult 50.7 DEM 5.0 :
P avgi 60 Sweeps & 00- :
Amp cort 1 0.0dE . :
Ein size: 916 Hz = :
-10,0- ;
-15.0- :
-20.0-
-25.0- n
99% Bandwidth 30,0
410 MHz m.0- ;
Power Gwer Span -40.0-) I ! I
706,155 iy 1928.7 1930.0 1932.5 1935.0
440 dBm Frequency {MHz)

99%, Bandwidth, Pawer Over Span and PSD

'
1936.2

Port 4 — WCDMA — 64QAM — 5M — Bottom Channel — Peak

Port 4 - WCDMA — 64QAM — 5M — Bottom Channel — Average

Spectrum Analyzer Settings

500
CF: 1932400 MH:
SPAM; 7,500 MHz 45.0-|
RE1 1000 MHz
VB! 3,000 MHz 40,0+
Datector: PK (CISPR) :
Attn: 20 DB 35.0- ==
FL Offsel: 40.7 DB 39% oints
Sweep Time: L 30,0+ y
Ref Lul: 50.7 DEM '
Miak hold: 60 swesps 250 ;
Amp corr: 1.0dE & :
Bin sizet 916 He = 20,0 :
15.0- i
10,0 :
999 Bandwidth 507 .
457 MHz 0.0 :
Power Over Span 5.0 ! | | [ i
BOS6.298 s 1978.7 1930.0 1932.5 1935.0 19362
5535 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Spectrum Analyzer Seltings

35,0 & O

CF: 1932,400 MHz 30.0- . = .
SPAM: 7.500 MHz ? ey Sy
RB: 120 kHz 25.0- ;
WB: 360 kHz ]
Detector: RMS 200 :
Altn: 20 DB 150 :
RL Offset; 40.7 DB 10.0- :
Sweep Time: 4.4ms :
Ref Lyl: 50.7 DBM 5.0+ :
Puer avg: B sweeps 0.0- :
Amp core: 0.0dE i c0- :
Bin size: 916 Hz = '

-10.0- q

-15.0- :

-20.0-] 3

-25.0-] :
9% Bandwidth a0.0-

410 MHz . ;
Pawer Over Span -40,0-} [ ! !
480222 1928.7 1930.0 1932.5 1935.0
4550 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

'
1936.2
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Port 4 — WCDMA —

QPSK — 5M — Top Channel — Peak

Port 4 — WCDMA — QPSK — 5M — Top Channel — Average

Spactrum Analyzer Settings

5530 dbm

50,0~
<t 1932,600 MHz
SPAN; 7.500 MHz 45.0-
RE: 1,000 MHz
B! 3.000 MHz 0.0
Detector: PK (CISPR) 5.0+ i
&tr: 20 DB . 33% Points
RL Offset: 40.7 DB 30.0- :
Sweep Time: 1.0z b
Ref Lul: 50.7 DEM 25.0- i
Max hold: B0 sweeps - i
Armp corry 00dE g 0 :
Bin size: 916 H :
in size: 2 15.0- :
10.0- i
5.0- :
599 Bandwidth 0.0+ :
457 MHz 5.0- :
Pawer Over Span -10.0-, [ 0 . '
93ZEE0 i 19868 19300 1992.5 1995.0 1996.3

Frequency (MHz)
99% Bandwidth, Power Over Span and PSD

1 1992 600 MHz
SPAN; 7,500 MHz
REt 120 kHe

VBt 360 kHe
Detectars RMS
Altni 20 DB

FL Offset: 40.7 DB
Sweep Time: 4adms
Fief Lult 50.7 DEM
P avgi 60 Sweeps
Amp cort 1 0.0dE
Bin size: 916 Hz

99% Bandwidth
410 MHz
Power Gwer Span
WZHOTE iy
4481 dBm

[Spectrum Analyzer Settings

dBm

35.0-

& RO

-40.0-
1983.8

| ' '
1992.5 1995.0 1996.3

Frequency {MHz)

'
1990.0

99%, Bandwidth, Pawer Over Span and PSD

Port 4 — WCDMA —

16QAM — 5M — Top Channel — Peak

Port 4 — WCDMA — 16QAM — 5M — Top Channel — Average

Spactrum Analyzer Settings

0.0-
CFt 1992600 MH:
SPAN: 7500 MHz 45.0
RE: 1000 MHz |
WE 3.000 MHz 0.0
Dretector: PK [CISPR) 35.0-
Abtn: 20 DB

RL Offset: 407 DB
Sweep Time: 1.0z

39 Paints

Ref Lyl 50.7 DEM 07

Max hold: B0 sweeps 20,0~ i

Arnp corry 0.0dE E |

Bin size: 916 Hz = 15.0+ ;

10.0-

5.0+,

0.0+ i

999 Bandwidth 5.0-

460 MHz -10.0-

Pawer Over Span -15.0-, ! i ! ! i
2510489 mus 19868 19300 1992.5 1995.0 1996.3
5507 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

1 1992 600 MHz
SPAN; 7,500 MHz
REt 120 kHe

VEt 360 kHe
Detectars RMS
Altni 20 DB

FL Offset: 40.7 DB
Sweep Time: 4edms
Fief Lult 50.7 DEM
P avgi 60 Sweeps
Amp cort 1 0.0dE
Bin size: 916 Hz

99% Bandwidth
411 MHz
Power Gwer Span
BRI
423 dBm

[Spectrum Analyzer Settings

dBm

35.0-
30,0

-40.0-
1983.8

& T
bl b v
| ' | ' '
1990.0 1992.5 1995.0 1996.3
Frequency {MHz)

99%, Bandwidth, Pawer Over Span and PSD

Port 4 - WCDMA — 64QAM — 5M — Top Channel — Peak

Port 4 - WCDMA — 64QAM — 5M — Top Channel — Average

Spectrum Analyzer Settings

50,0
Tt 1992,600 MHz
SPAM: 7500 MHz 45.0-
RE: 1,000 MHz
B 3,000 MHz 40,0+
Detector: PK (CISPR)
At 20 DB 35.0-
RL Offset: 407 DB
Suveep Time: 105 30,0+
Ref Lul: 50.7 DEM
Max hald: 60 swesps _ 25.0-)
Amp corr: 00dE &
Bin size: 916 Hz ™ 20.0
15.0-
10,0+
939 Bandwidth 50
457 MHz 0.0
Power Qver Span 5.0, ! ! ‘ :
27161 iy 19885 1990.0 1992.5 1995.0 1996.3
5525 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

CF: 1992 600 MHz
SPAM: 7.500 MHz
RB: 120 kHz

WB: 360 kHz
Detectar: RMS
Altn: 20 DB

RL Offset; 40.7 DB
Sweep Time: 4.4ms
Ref Lul: 50.7 DBM
Puer avg: B sweeps
Amp core: 0.0dE
Bin size: 916 Hz

9% Bandwidth
410 MHz
Pawer Over Span
293,620
4535 dBm

Spectrum Analyzer Seltings

dBm

-35.0-
-40,0-
1958.8

& RO

| '
1996.3

'
1995.0

|
1992.5
Frequency (MHz)

|
1990.0

99% Bandwidth, Power Over Span and PSD

Page 72



NTS Plano - EMC Department

NTS Test Report No. PR033297 Rev. 1
Report Date: Feb 10, 2015

Emission Bandwidths (26dB and 99%)

Emissions bandwidths were measured on bottom and top channels for all modulations and
bandwidth modes on Port 4 and results presented below. Highest emission bandwidths for each
channel bandwidth mode are marked in bold.

LTE - QPSK LTE - 16QAM LTE - 64QAM
Low High Low High Low High
26dB (MHz), 99% (MHz) |26dB (MHz)| 99% (MHz) |26dB (MHz)| 99% (MHz) |26dB (MHz)| 99% (MHz) [26dB (MHz)| 99% (MHz) |26dB (MHz)| 99% (MHz)
1.4M (1.329 1127 1.322 1.124 1.296 1.115 1.296 1.114 1.286 1.115 1.287 1.115
M [2.944 2,717 2,949 2.716 2.948 2.714 2.947 2.714 2.939 2.718 2.943 2.717
5M  [4.921 4.5 4.924 4.498 4.899 4.493 4.899 4.492 4.912 4.515 4.912 4512
10M  [9.798 9.003 9.805 8.997 9.785 9.017 9.782 9.023 9.825 9.007 9.838 9.007
15M  [14.677 13.495 14.652 13.495 14.622 13.51 14.572 13.515 14.677 13.505 14.722 13.515
20M  [19.61 17.967 19.55 17.96 19.503 18.013 19.53 18.013 19.577 17.96 19.577 17.967
WCDMA - QPSK WCDMA - 16QAM WCDMA - 64QAM
Low High Low High Low High
26dB (MHz), 99% (MHz) |26dB (MHz)| 99% (MHz) |26dB (MHz)| 99% (MHz) |26dB (MHz)| 99% (MHz) [26dB (MHz)| 99% (MHz) |26dB (MHz)| 99% (MHz)
5M 4.607 41 4.6 4.098 4.603 41 4.594 4.099 4.593 4.093 4.586 4.093

Corresponding plots included on the following pages.
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LTE — 1.4M — QPSK Low Channel — 26dB

LTE — 1.4M — QPSK — Low Channel — 99%

40, Analyzer Settings
Agilent Technologies, E44468
30.0- CF: 1930.700 MHz
SPAN: 2,500 MHz
20.0-
Detector POS
g 0.0 Attn: 20 0B
= RL Offset:
£ o.o- Sweep Time: 1.
Ref Lvl: 50.7 DEM
-10.0-
00 Comments
- 26dB BW: 1,329 MHz
Trace max hold for 60 sec
-30.0-,

I . | | | L
19233 19300 19305 19310 19315 19321
Frequency (MHz)

Cursor 1 1gan3eer 3m.97 gl Bl

cusarz 1mnaas 1297 loHE] | pars Amplitude 26,00

Delta Freq. 1.329

LTE — 1.4M — 16QAM — Low Channel — 26dB

40,0 == Analyzer Settings
H g \ Agilent Techno\uglesJ Ed446a
30.0-| CF: 1930.700 M

SPAM: 2,300 MHZ

4 RE: 30.0 kHz
20.0
VB! 91.0kHz
© 0.0 Detectar: POS
E] Attn: 20 DB
£ RL Offset: 40,7 DE
E 0.0 Sweep Time: 1.0s
Ref Lvl: 50,7 DEM
-10.0-]
Comments
-20.0-|
99% power BW: 1,127 MHz
Trace max hold for 60 sec
30.0- i ! i ! 1
1929 3 1930.0 1930.5 1931.0 19315 1932.1

Frequency {MHz)
cusorl 1930.1333 3307 4|— ]

cusarz 1edtzets 1zar bloHee] Delta amplitude 25,00

Delta Freq. 1.127

LTE — 1.4M — 16QAM — Low Channel — 99%

50,0 Analyzer Settings
Agient TEEhnDIUg\Es, E44454
40.0- CF: 1930.700 M)

SPAN: 2,800 MHZ
30,0+

Detector: POS
Attn: 20 DB

RL Offset: 40.7 DB
Sweep Time: 1.0

Ref Ll: 50.7 DBM

Amplitude
.
e B2 2
o & o
T 1

-10.0-
Carnrments
20.0 2648 B 1.296 MHZ
Trace max hold for 60 sec
SE00- | | ' | "
1929.3 1930.0 1930.5 1931.0 1931.5 1932.1

Frequency (MHz)
Cursor 1 1a31.3481 4t |- & Delta Freq. 1.296
cusarz 10519 1540 @l B | pats Amplitude 26,00

LTE — 1.4M — 64QAM — Low Channel — 26dB

50.0 Analyzer Settings
Agilent TE(hnu\DglesJ Ea4464

40.0 CF: 1930.700 M
SPAN; 2,800 MHz

308+ RB: 30.0 kHz
YB: 91.0 kHz

200+ Detector: POS
Attn: 20 DB

10.0- RL Offset: 40,7 DE
Swesp Time: 1.0

Amplitude

0.0 Ref Lvl: 50,7 DBM
-10.0-|
Comrments
-20.0+ 99% power BW: 1,115 MHz
Trace max hold for 60 sec
E00- | | | ' "
1979.3 1830.0 1930.5 1931.0 19315 1932.1

Frequency (MHz)
Cursori 1930.1335 4140 (| B

Cusorz 1931s4e 1540 gl e Delta Armplitude 26.00

Delta Freq. 1.115

LTE — 1.4M — 64QAM — Low Channel — 99%

50,0 Analyzer Settings
Agient TEEhnDIUg\Es, E44454
40.0- CF: 1930.700 M)

SPAN: 2,800 MHZ
30,0+

Detector: POS
Abtn: 20 DB
0

Amplitude
.
e B2 2
o & o
T

Ref Lvl: 50.7 DBM

-10.0-
Carnrments
20.0- 2648 B 1.286 MHZ
Trace max hold for 60 sec
SE00- | | ' | "
1929.3 1930.0 1930.5 1931.0 1931.5 1932.1

Frequency (MHz)
Cursor 1 1m31.3445 40,34 |- &

Cusarz 1mmgsas 1434 o Ed | pats Amplitude 26,00

Delta Freq. 1.286

50.0 Analyzer Settings
Agilent TE(hnu\DglesJ Ea4464

40.0 CF: 1930.700 M
SPAN; 2,800 MHz

308+ RB: 30.0 kHz
YB: 91.0 kHz

200+ Detector: POS
Attn: 20 DB

10.0- RL Offset: 40,7 DE
Swesp Time: 1.0

Amplitude

0.0 Ref Lvl: 50,7 DBM
-10.0-|
Comrments
-20.0+] 99% power BW: 1,115 MHz
Trace max hold for 60 sec
-30.0- ' | | | ' "
1529.3 1830.0 1930.5 1931.0 19315 1932.1

Frequency (MHz)

Cursor1 1930,1456  40.34 5| =i B Delta Freg. 1.115

Cusorz 19312605 1434 del-iee] Delta Armplitude 26.00
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LTE — 1.4M — QPSK — High Channel — 26dB

LTE — 1.4M — QPSK — High Channel — 99%

40, Analyzer Settings
Agilent Technologies, E44468
30.0- CF: 1994.300 MHz
SPAN: 2,500 MHz
20.0-
Detector POS
g 0.0 Attn: 20 0B
= RL Offset:
£ o.o- Sweep Time: 1.
Ref Lvl: 50.7 DEM
-10.0-
00 Comments
- 26dB BW: 1.322 MHz
Trace max hold for 60 sec
-30.0-, |

| | | . |
1992.9 19935 1994.0 19945 1995.0 1995.7
Frequency (MHz)

Cursor 1 19949635 38,98 &i‘_’:"iﬂ

Cusarz 1wmedlz 129 CloH & Delta Amplitude 26,00

Delta Freq. 1.322

LTE — 1.4M — 16QAM — High Channel — 26dB

Analyzer Settings

40,0
30.0-| CF: 1994300 M

Agilent Techno\uglesJ Ed446a
SPAM: 2,300 MHZ

4 RE: 30.0 kHz
20.0
VB! 91.0kHz
© 0.0 Detectar: POS
E] Attn: 20 DB
£ RL Offset: 40,7 DE
E 0.0 Sweep Time: 1.0s
Ref Lvl: 50,7 DEM
-10.0-]
Comments
-20.0 )
99% power BW: 1,124 MHz
Trace max hold for 60 sec
-30.0- ! ' ' | [
1992 9 1993.5 1934.0 19945 1995.0 1995.7

Frequency (MHz)
Cusorl 19937353 3808 ||

cusarz tastemes 1zan bl ee] Delta amplitude 25,00

Delta Freq. 1.124

LTE — 1.4M — 16QAM — High Channel — 9%

50,0 Analyzer Settings
Agient TEEhnDIUg\Es, E44454
40.0- CF: 1994.300 M}

SPAN: 2,800 MHZ
30,0+ B

Detector: POS
Attn: 20 DB

RL Offset: 40.7 DB
Sweep Time: 1.0

Ref Ll: 50.7 DBM

Amplitude
.
e B2 2
o & o
T 1

-10.0-
Carnrments
20.0+] 2648 B 1.296 MHZ
Trace max hold for 60 sec
-30.0- | | | | o
1982.9 1993.5 1994.0 1994.5 1995.0 1995.7

Frequency (MHz)
Cursor 1 19949476 4t.ze |- & Delta Freq. 1.296
Cusarz 19936515 15.26 @l & | pats Amplitude 26,00

LTE — 1.4M — 64QAM — High Channel — 26dB

50.0 Analyzer Settings
Agilent TE(hnn\DglesJ E4446
40.0 CF: 1994.300 M
SPAM: 2,800 MHz
308+ RB: 30.0 kHz
YB: 91.0 kHz
5 20,0 Detector: POS
] Attn: 20 DB
£ 10.0- RL Offset: 40,7 DE
£ Swesp Time: 1.0
0.0~ Ref Lvl: 50.7 DEM
-10.0-]
Comrments
-20.0+ 99% power BW: 1,114 MHz
Trace max hold For 60 sec
-30.0- . . \ | G
1992.8 19935 1994.0 19945 1995.0 1995.7

Frequency (MHz)
Cursori 19937386 41,26 || B

Cusorz  1omgszs 1ses del-iHee] Delta Armplitude 26.00

Delta Freq. 1.114

LTE — 1.4M — 64QAM — High Channel - 99%

50,0 Analyzer Settings
Agient TEEhnDIUg\Es, E44454
0. CF: 1994.300 M}

SPAN: 2,800 MHZ
30,0+ B

Detector: POS
Abtn: 20 DB
0

Amplitude
.
e B2 2
o & o
T 1

Ref Lvl: 50.7 DBM

-10.0-
Carnrments
20.0 2648 B 1.287 MHZ
Trace max hold for 60 sec
-30.0- | | | | o
1982.9 1993.5 1994.0 1994.5 1995.0 1995.7

Frequency (MHz)
Cursor 1 1994420 40,09 bl-H &

Cusarz 1o9sessz 1409 o B | pats Amplitude 26,00

Delta Freq. 1.267

50.0 Analyzer Settings
Agilent TE(hnn\DglesJ E4446
40.0 CF: 1994.300 M
Y ¥ \ SPAM: 2,800 MHz
308+ RB: 30.0 kHz
YB: 91.0 kHz
5 20,0 Detector: POS
] Attn: 20 DB
£ 10.0- RL Offset: 40,7 DE
£ Swesp Time: 1.0
0.0~ Ref Lvl: 50.7 DEM
-10.0-]
Comrments
-20.0+ 99% power BW: 1,115 MHz
Trace max hold For 60 sec
300 . . \ | C
1992.8 19935 1994.0 19945 1995.0 1995.7

Frequency (MHz)

Cursor1 19937442 4008 || B Delta Freg. 1.115

Cusorz  1omgses 140 gl e Delta Armplitude 26.00
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LTE — 3M — QPSK — Low Channel —26dB

LTE — 3M — QPSK — Low Channel — 99%

40, Analyzer Settings
Agilent Technulog\es EdH464
30.0- CF: 1931.500 M
SPAN: 6,000 MHZ
20.0-
Detector: POS
g 0.0 Attn: 20 DB
= RL Offset:
£ o.o- Sweep Time: 1.
Ref Lvl: 50.7 DEM
-10.0-
00 Comments
- 26dB BW: 2,944 MHz
Trare max hold For 60 sec
'ED'D7I I J I [ I J
19285 1930.0 1931.0 1932.0 1933.0 1934.5

Frequency {MHz)
Cursar 1 1mszavsr  sa.zz Sl Ee] Delta Freq. 2.944
cusorz 1sa0.0313 1323 Bl-HB | pelts ampitude 26,00

LTE —3M — 16QAM — Low Channel — 26dB

40,0 = i+ Analyzer Settings
L 1 Agilent Techno\uglesJ Ed446a
30.0-| CF: 1931500 M
SPAM: £.000 MHZ
4 RE! 2.0 kHz
20.0
VE: 200 kHz
Detectar: POS
g 10,0+ Attn: 20 DB
£ RL Offset: 40,7 DE
E 0.0 Sweep Time: 1.0s
Ref Lvl: 50,7 DEM
-10.0-]
Comments
-20.0-|
99% power BW: 2.717 MHz
Trace max hold for 60 sec
-30.0- ' i ! ! i ' |
1928 S 1930.0 19310 1932.0 1933.0 1934.5

Frequency {MHz)
Cusor: 1e3o.430 sees del-iee] Delta Freq. 2,717

cusarz 1adzesnn 123 blHEe] Delta amplitude 25,00

LTE — 3M — 16QAM — Low Channel — 99%

50,0 Analyzer Settings
I Agient TEEhnDIUg\Es, E44454
B R =y —ww v e i — CF: 1931.500 M)

SPAN: 6.000 MHZ
30,0+

Detector: POS
Attn: 20 DB

RL Offset: 40.7 DB
Sweep Time: 1.05

Ref Ll: 50.7 DBM

Amplitude
.
e B2 2
o & o
T 1

-10.0-
Carnrments
20.0- 2648 B 2,948 MHZ
Trace max hold for 60 sec
-30.0- I v | ' | I '
1928.5 1930.0 19310 19320 1933.0 1934.5

Frequency (MHz)
cursor 1 1sz.avrr 4014 CbloH & Delta Freq. 2,948
Cusarz 1m0.0238 1414 @l B | pats Amplitude 26,00

LTE —3M - 64QAM — Low Channel—26dB

50.0 Analyzer Settings
l Agilent TE(hnn\DglesJ E4446A
40.0 CF: 1931.500 M
SPAN: 6,000 MHz
308+ g RB: 62.0 kHz
1 VB: 200 kHz
o 2007 ! Detector: POS
B : Attn: 20 DB
£ 10.0- 1 RL Offset: 40,7 0B
£ ! Swesp Time: 1,05
0.0~ : Ref Lvl: 50.7 DEM
-10.0-| i
1 Comments
-20.0+ i 99% pawer BW: 2,714 MHz
! Trace max hold For 60 sec
-30.0- : | \ \ | v
1528.5 18300 1931.0 1932.0 1933.0 19345

Frequency (MHz)
Cursort 1930.1500 40,14 | B

Cusarz 19gzeedn 1414 gl e Delta Armplitude 25.00

Delta Freq. 2.714

LTE — 3M — 64QAM — Low Channel — 99%

50,0 Analyzer Settings
Aglent Tethnnlugwes, E44460
0. ¥ CF: 1931.500 M)
SPAN: £.000 MHz
30.0- RB: 62.0 kHz
YB: 200 kHz
5 200 Detector: POS
k] Attn: 20 DB
£ 10.0- 0 7 DB
E
0.0- Ref Lvl: 50.7 DBM
-10.0-
Cormments
20.0- 2648 B 2,939 MHZ
Trace max hold for 60 sec
0.0, ! | | . \ ! \
19285 19300 19310 1932.0 1333.0 19345

Frequency (MHz)
cursor 1 1sz.av17 4005 bloH &

cusarz 100323 1405 - Ed | pats Amplitude 26,00

Delta Freq. 2.933

50.0 Analyzer Settings
Agilent TE(hnu\DglesJ Ea4464

0.0 N L CF: 1931500 M
SPAM: 6,000 MHZ

30,0 RB: 62.0 kHz
VB: 200 kHz
o 200 Detector: POS
0 Attn: 20 DB
£ 100~ RL Offset: 40.7 DB
g Sweep Time: 1,05
0.0+ Ref Lvl; 50,7 DBM
-10.0-
Comrments
-20.0 99% power BW: 2,718 MHz
Trace max hold For 60 sec
-30.0- ' | ' ' | ' |
1528.5 1930.0 1931.0 1932.0 1933.0 1934.5

Frequency (MHz)

Cursor1 1930.1450  40.05 5| —ic] B Delta Freq. 2,716

Cusorz 1oszessn 1405 drl-iHee] Delta Armplitude 25.00

Page 76




NTS Plano - EMC Department

NTS Test Report No. PR033297 Rev. 1
Report Date: Feb 10, 2015

LTE — 3M — QPSK — High Channel—26dB

LTE - 3M — QPSK High Channel — 99%

40, Toser——coo—ooozoo me==========  Analyeer Settings
Agilent Technologies, E44468
30.0- CF: 1993500 MHz
SPAN: 6,000 MHz
20.0-
Detector: POS
g 0.0 Attn: 20 DB
= RL Offset:
£ o.o- Sweep Time: 1.
Ref Lvl: 50.7 DEM
-10.0-
00 Comments
- 26dB BW: 2,943 MHz
Trace max hold for 60 sec
-30.0, ' | ' ' | '
1990.5 199z.0 1993.0 1934.0 1995.0 1998.5

Frequency {MHz)
Cursar 1 1m94.gvar 3mes el & Delta Freq. 2.949
cusorz 1wz0zs3 123 RI-HBY | pelts ampitude 26,00

LTE — 3M — 16QAM — High Channel — 26dB

40,0 -Ee=sm=scm===T Analyzer Settings
Agilent Techno\uglesJ Ed446a
30.0-| CF: 1993.500 M
SPAM: £.000 MHZ
4 RE! 2.0 kHz
20.0
VE: 200 kHz
Detectar: POS
g 0.0+ Attn: 20 DB
£ RL Offset: 40,7 DE
E 0.0 Sweep Time: 1.0s
Ref Lvl: 50,7 DEM
-10.0-]
Comments
-20.0 -
99% power BW: 2.716 MHz
Trace max hold for 60 sec
-30.0- ' | ! ' | ' |
1990.5 1992.0 19930 1994.0 1995.0 1996.5

Frequency {MHz)
cusor1 199z.1400 303 el=i &

cusarz 19otese0 120 Bl BY | pelta amplitude 2600

Delta Freq. 2,718

LTE - 3M—16QAM High Channel — 9 9%

50,0 Analyzer Settings
Aglent Tethnnlugwes, E44460
0. CF: 1993.500 M)
SPAN: £.000 MHz
30.0-
5 200 Detector: POS
k] Attn: 20 DB
£ 10.0- RL Offset: 40.7 DB
g Sweep Time: 1.05
0.0- Ref Ll: 50.7 DBM
-10.0-
Carnrments
20.0+ 2648 B 2.947 MHZ
Trace max hold for 60 sec
-30.0-, ,

) | . \ o
19905 1992.0 1993.0 1994.0 19950 1996.5
Frequency (MHz)

Cursor 1 1as4.9vs7 4n.te |- & Delta Freg, 2,947
Cusarz 1m9z.0zas 14t - Ed | pats Amplitude 26,00

LTE — 3M - 64QAM — High Channel—26dB

50.0 Analyzer Settings
Agilent TE(hnn\DglesJ E4446
40.0 CF: 1993.500 M
SPAN: 6,000 MHz
308+ RB: 62.0 kHz
VB: 200 kHz
5 20,0 Detector: POS
] Attn: 20 DB
£ 10.0- RL Offset: 40,7 DE
£ Swesp Time: 1,05
0.0~ Ref Lvl: 50.7 DEM
-10.0-]
Comrments
-20.0+ 99% power BW: 2,714 MHz
Trace max hold For 60 sec
-30.0- : | . \ | : .
1990.5 1992.0 1993.0 1994.0 1995.0 1996.5

Frequency (MHz)
Cursori 19921470 40,16 | B

Cusorz  1omtgein 1ae1s gl e Delta Armplitude 25.00

Delta Freq. 2.714

LTE -3M — 64QAM High Channel — 99%

40.! Analyzer Settings
Agient Tethnnlugwes, E44454
30.0- CF: 1993.500 M)
SPAN: 6.000 MHz
20.0- RB: 62.0 kHz
VB 200 kHz
Detector; POS
o |
| 10.0 Attn: 20 DB
£ 0 7 DB
£ 00—
Ref Lvl: 50.7 DBM
-10.0-
Cormments
-20.0-)
26dE BW: 2,943 MHz
Trace max hold for 60 sec
0.0, I v | ' ' I '
1930.5 1992.0 1993.0 1934.0 1995.0 1996.5

Frequency (MHz)
cursor 1 1as4.a717 ez |- &

Cusarz 1mz.0zas 1.ez loHEd | pets Amplitude 26,00

Delta Freq. 2.943

40.0 = Analyzer Settings
iL-al Agilent TE(hnn\DglesJ E4446
30.0- CF: 1993.500 M
SPAM: 6,000 MHz
20,0 RB: 62.0 kHz
VB: 200 kHz
Detector: POS
o i
g 100 Attn: 20 DB
£ RL Offset: 40.7 DB
£ 0.0 Sweep Time: 1,05
Ref Lvl; 50,7 DBM
-10.0-
Comments
-20.0-)
99% power BW: 2.717 MHz
Trace max hold For 60 sec
-30.0- ' | ' ' | ' .
1990.5 1992.0 1993.0 1994.0 1995.0 1996.5

Frequency (MHz)

Cursor1 1992.1420  39.82 8| =i B Delta Freq. 2,717

Cusorz  1omtgsan 1mee del-iee] Delta Armplitude 25.00
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LTE — 5M — QPSK — Low Channel —26dB

LTE — 5M — QPSK — Low Channel — 99%

40, Analyzer Settings
Agilent Technologies, E44468
30.0- CF: 1932.500 MHz
SPAN: 10,000 MHz
20.0-
Detector: POS
g 0.0 Attn: 20 DB
= RL Offset:
£ o.o- Sweep Time: 1.
Ref Lvl: 50.7 DEM
-10.0-
00 Comments
- 26dB BW: 4.921 MHz
Trace max hold for 60 sec
=300 ' | | | '
19275 1930.0 1932.0 1934.0 1936.0 1937.5

Frequency {MHz)
Cusor 1 1930629 305z Al Ee]

cusarz 1mngezt 1352 CloH & Delta Amplitude 26,00

Delta Freq. 4.921

LTE — 5M — 16QAM — Low Channel — 26dB

40,0 Analyzer Settings
Agilent Technalogies, E44464
30.0-| CF: 1932.500 MHz
SPAM: 10,000 MHz
4 RE: 100 kHz
20.0
VE: 300 kHz
Detectar: POS
g 10,0+ Attn: 20 DB
£ RL Offset: 40,7 DE
E 0.0 Sweep Time: 1.0s
Ref Lvl: 50,7 DEM
-10.0-]
Comments
-20.0-
99% power BW: 4,500 MHz
Trace max hold for 60 sec
30.0- i ! ' ! |
1927.5 1930.0 193z.0 1934.0 1938.0 1937.5

Frequency {MHz)
cusor1 19302550 sa.52 ||

cusarz 1es7ssa 1mge bl Ee] Delta amplitude 25,00

Delta Freq.  4.500

LTE — 5M — 16QAM — Low Channel — 99%

50,0 Analyzer Settings
= H Aglent Technologies, E44464
40.0- R i e’ CF: 1932,500 MHz
SPAN: 10,000 MHz
30.0- RB: 100 kHz
YB: 300 kHz
5 200 Detector: POS
k] Attn: 20 DB
£ 10.0- RL Offset: 40.7 DB
g Sweep Time: 1.05
0.0- Ref Ll: 50.7 DBM
-10.0-
Carnrments
20.0+ 2648 B 4.899 MHZ
Trace max hold for 60 sec
00, | | | | .
19275 19300 1932.0 1934.0 19360 1937.5

Frequency (MHz)
Cursor 1 15349452 40,5 l-H & Delta Freg, 4,899
cusarz 1m0t 1485 @l Ed | pats Amplitude 26,00

50.0 Analyzer Settings
IEEEmEmEEmEs s Emama Agilent Technologies, E44464
40.0 PR RRNAR AN Ry CF: 1932,500 MHz
SPAM: 10,000 MHz
30,0 RB: 100 kHz
VB: 300 kHz
o 200 Detector: POS
h=] Attn: 20 DB
£ 100~ RL Offset: 40.7 DB
g Sweep Time: 1,05
0.0+ Ref Lvl; 50,7 DBM
-10.0-
Comrments
-20.0] 99% power BW: 4,993 MHz
Trace max hold For 60 sec
0.0, | ' ' ' .
1927.5 1930.0 193z2.0 1934.0 1936.0 18375

Frequency (MHz)

cusort 1ao0.24e3 40.05 bl &+ Delta Freg. 4483
Cusarz 1e7417 1ass gl e Delta Armplitude 25.00

LTE — 5M — 64QAM — Low Channel — 99%

50,0 Analyzer Settings
Aglent Technologies, E44464
40.0- CF: 1932.500 MHz
SPAN: 10,000 MHz
30.0- RB: 100 kHz
YB: 300 kHz
5 200 Detector: POS
k] Attn: 20 DB
£ 10.0- 0.7 DB
£ 0
0.0- Ref Ll: 50.7 DBM
-10.0-
Carnrments
20.07 2648 B 4.912 MHz
Trace max hold for 60 sec
00, | | | | .
19275 19300 1932.0 1934.0 19360 1937.5

Frequency (MHz)
Cursor 1 1349596 4061 |- & Delta Freg, 4.912

Cusarz 1mm.0arl 146 el @] Delta Amplitude  26.00

50.0 Analyzer Settings
Agilent Technologies, E4446A
40.0 MM CF: 1932.500 MHz
SPAM; 10,000 MHz
308+ RB: 100 kHz
VB: 300 kHz
5 20,0 Detector: POS
] Attn: 20 DB
£ 10.0- RL Offset: 40,7 DE
£ Swesp Time: 1,05
0.0~ Ref Lvl: 50.7 DEM
-10.0-]
Comrments
-20.0- 99% power BW: 4,515 MHz
Trace max hold For 60 sec
300 | . \ . .
1827.5 18300 19320 1934.0 19380 19375

Frequency (MHz)

EI Delta Freq. 4515
Cusarz 1947600 14ce drl-iee] Delta Armplitude 25.00

Cursori 1930.2450 40,62 |4
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LTE — 5M — QPSK High Channel — 26dB

LTE — 5M — QPSK — High Channel — 99%

40, = Analyzer Settings
Agilent Technologies, E44468
0.0+ CF: 1992.500 MHz
SPAN: 10,000 MHz
20.0-
o 1007 Detector: POS
3 Attn: 20 DB
= 0.0 RL Offset:
g Sweep Time: 1.
-10.0- Ref Lvl: 50.7 DEM
-20.0-)
Comments
-30.0 26dB BW: 4.924 MHz
Trace max hold for 60 sec
-40.0-, ' | | | '
1987, 5 1930.0 1992.0 1994.0 1996.0 1997.5

Frequency {MHz)
Cusor 1 1990578 3033 Al Ee]

cusorz 1so0.0338 1333 BI-HB | pelts ampitude 26,00

Delta Freq. 4.924

LTE — 5M — 16QAM — High Channel — 26dB

40,0 Analyzer Settings
Agilent Techno\uglesJ Ed446a
3.0 CF: 1992,500 M)
SPAM: 10.000 MHZ
20.0 RE: 100 kHz
VE: 300 kHz
» 10:0 Detectar: POS
E] Attn: 20 DB
R RL Offset: 40,7 DE
g Sweep Time: 1.0s
-10.0+ Ref Lvl: 50,7 DEM
-20.0-)
Comments
-30.0 9% power BWW: 4,498 MHz
Trace max hold for 60 sec
-40.0- | ' ' ' |
1957, 5 1990.0 19%z.0 1994.0 19950 1997.5

Frequency {MHz)
Cusor1 19on.z4ez 3m.3 =i &

cusarz 199474er 1334 Bl BY | pelta amplitude 2600

Delta Freq. 4.498

LTE — 5M — 16QAM — High Channel — 9 9%

50,0 Analyzer Settings
+ e EEEmE s mm EE mm - Aglent Tethnnlugwes, E44460
40.0- CF: 1992.500 M)
SPAN: 10,000 MHz
30.0- RB: 100 kHz
YB: 300 kHz
5 200 Detector: POS
k] Attn: 20 DB
£ 10.0- RL Offset: 40.7 DB
g Sweep Time: 1.05
0.0- Ref Ll: 50.7 DBM
-10.0-
Carnrments
20.0+] 2648 B 4.899 MHZ
Trace max hold for 60 sec
0.0, | | | | |
1967.5' 1990.0 1992.0 1994.0 19960 1997.5

Frequency (MHz)
Cursor 1 19949412 40,96 |- & Delta Freg, 4,899
Cusarz 1m0.0421 1496 l-H B | pats Amplitude 26,00

LTE — 5M - 64QAM — High Channel—26dB

50.0 1 Analyzer Settings
) Agilent TE(hnu\DglesJ Ea4464
40.0 CF: 1992.500 M
SPAM: 10,000 MHz
308+ H RB: 100 kHz
| VB: 300 kHz
200 | Detectar: POS
0 1 Attn: 20 DB
£ 100+ i RL Offset: 40.7 DB
£ ¥ Sweep Time: 1,05
0.0+ ! Ref Lvl; 50,7 DBM
-10.0- i
i Comrments
-20.0 i 99%, power BW: 4,492 MHz
1 Trace max hold For 60 sec
-30.0- C ' ' ' |
19875 1990.0 1992.0 1994.0 1996.0 18975

Frequency (MHz)
Cursori 1990.2417 40,96 || B

Cusorz 1eme73zE 1eos del-iee] Delta Armplitude 25.00

Delta Freq. 4.492

LTE — 5M — 64QAM — High Channel — 99%

50,0 Analyzer Settings
a0 = Aglent Tethnnlngwes, E44460
" CF: 1992.500 M)
30.0- SPAN: 10,000 MHz
RE: 100 kHz
20.0- YB: 300 kHz
» Detector: POS
T 10.0- Attn: 20 DB
] 140 7 DB
2 oo-
= R RNt e
-10.0-
2001 Comments
-30.0- 26dB BW: 4.912 MHz
Trace max hold for 60 sec
-40.0- | | | | |
1967.5' 1990.0 1992.0 1994.0 19960 1997.5

Frequency (MHz)
cursor 1 1a34.9512 4000 Cl-H &

Cusarz 1mon.0zss 1400 - Ed | pats Amplitude 26,00

Delta Freq. 4.312

50.0 Analyzer Settings
Agilent TE(hnu\DglesJ Ea4464
RB: 100 kHz

10,0+ Attn: 20 DB

0.0 e s v CF! 1992.500 M)
YB: 300 kHz
RL Offset: 40,7 DB

0.0 SPAN: 10,000 MHz
20.0-
Detector: POS

Amplitude

0.0 Sweep Time: 1.0
10,04 Ref Lvl: 50,7 DBM
2004 Camments
-30.0-| 99% pawer BW: 4.512 MHz
Trace max hold For 60 sec
-40.0- | | ' ' |
19875 1990.0 1992.0 1994.0 1996.0  1997.5

Frequency (MHz)

Cursor1 1990.2417 4000 8| =i B Delta Freq. 4.512

Cusorz 1om7saz 1400 del-iHee] Delta Armplitude 25.00
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LTE — 10M — QPSK — Low Channel — 26dB

LTE — 10M — QPSK — Low Channel — 99%

50,0 Analyzer Settings
e e e e e e |t e e e Agilent Technologies, E44464
40.0 CF: 1935.000 MHz

SPAN: 20,000 MHz

30.0-]

20.0- Detector: POS
Attn: 20 DB
RL Offset:

Amplitude
o 5
= o
T

Sweep Time: 1.

Ref Lvl: 50.7 DEM
-10.0-

Comments
-20.0 26dB BW: 9.798 MHz

Trace ma hold for 60 ssc
-30.0-,

. ) | . | | | |
19950 19275 19300 19925 19950 19375 19400 19425 1945.0
Frequency (MHz)

Cursor 1 1939.8958  40.%6 &i‘_’:"iﬂ

cursarz 10095 1456 @l E] | pers Amplitude 26,00

Delta Freq. 9.798

LTE — 10M — 16QAM — Low Channel — 26dB

50,0 Analyzer Settings
= Agilent Techno\uglesJ Ed446a
4.0 el SR | CF! 1935,000 M
SPAN: 20.000 MHZ
30.04 RE: 200 kHz
VB! 620 kHz
20.0- Detector: POS
Attn: 20 DB

RL Offset: 40.7 DB
Sweep Time: 1,05

Amplitude
=
o
1

0.0+ Ref Lvl: 50,7 DEM
-10.0-|
Comments
-20.0-] 99% power BW: 9,003 MHz
a0 Trace max hold for 60 sec

Sl I I I I I I I I
19250 1827.5 1930.0 19325 1935.0 18375 1940.0 19425 19450
Frequency (MHz)

Cursor 1 19305033 40.56 ililil

cwsarz 19amsner 1456 @loHlBY | pelta amplitude 2600

Delta Freq. 9.003

LTE — 10M — 16QAM — Low Channel — 9%

50,0 Analyzer Settings
S Aglent Tethnnlugwes, E44454
40.0- CF: 1935,000 M)
SPAN: 20,000 MHz
30.0- RB: 200 kHz
VB! 620 kHz
o 200 Detector: POS
= Atr: 20 DB
£ 10.0- RL Offset: 40.7 DB
g Sweep Time: 1.0s
0.0- Ref Lvi: 50.7 DBM
-10.0-
Cormments
=20.0- 26dB BW: 9.785 MHz
Trace max hold for 60 sec
-30.0-,

. | . . . \ \ \
19250 19275 1930.0 19325 19350 19375 1340.0 19425 1945.0
Frequency (MHz)

Cursor 1 1939.8691 42,35 E;’:"‘ﬂ

Cusarz 1mmgsiz 1635 o B | pets Amplitude 26,00

Delta Freq. 9.785

26dB

LTE — 10M — 64QAM — Low Channel —

50.0 Analyzer Settings
Agilent TE(hnn\DglesJ E4446
40.0+ e A R CF: 1935,000 M
SPAN; 20,000 MHz
308+ RB: 200 kHz
VB: 620 kHz
5 20,0 Detector: POS
] Attn: 20 DB
£ 10.0- RL Offset: 40,7 DE
£ Swesp Time: 1,05
0.0~ Ref Lvl: 50.7 DEM
-10.0-]
Comrments
-20.0+| 99% power BW: 9,017 MHz
w0 Trace max hold For 60 sec

| . | | | . | | |
1925.0 19275 1930.0 19325 1935.0 19375 1940.0 19425 1945.0
Frequency (MHz)

cursor1 19an.4ae7 42,35 |- Bl

Cusorz 1esmsgaz 1635 gl e Delta Armplitude 25.00

Delta Freq. 9.017

LTE — 10M — 64QAM — Low Channel — 99%

50,0 Analyzer Settings
Aglent Tethnnlugwes, E44460
40.0- CF: 1935.000 M}
SPAN: 20,000 MHz
30.0- RB: 200 kHz
YB: 620 kHz
5 200 Detector: POS
k] Attn: 20 DB
£ 10.0- 0 7 DB
H
0.0- Ref Lvl: 50.7 DBM
-10.0-
Carnrments
20.0- 2648 B 9,525 MHz
Trace max hold for 60 sec
-30.0-;

. | . . . | \ \
19250 19275 1930.0 19325 19350 19375 1340.0 19425 1945.0
Frequency (MHz)

Cursor 1 1939.9258  40.45 E;’:"‘ﬂ

Cusarz 1mnaoe 1445 el @] Delta Amplitude  26.00

Delta Freq. 9.825

50.0 Analyzer Settings
l Agilent TE(hnn\DglesJ E4446
40.0 o CF: 1935.000 M
SPAN; 20,000 MHz
308+ ! RB: 200 kHz
i VB: 620 kHz
5 20,0 Y Detector: POS
] t Attn: 20 DB
5 10.04 1 RL Offset: 40,7 OB
£ t Swesp Time: 1,05
0.0~ 1 Ref Lvl: 50.7 DEM
-10.0-] i
: Cormments
-20.0+| 1 99% power BW: 9,007 MHz
00 : Trace max hold for 60 sec

| . | | | . | | |
1925.0 19275 1930.0 19325 1935.0 19375 1940.0 19425 1945.0
Frequency (MHz)

Cursor1 1930.5000 40,45 5| —ic] B Delta Freq.  9.007

Cusorz  19gasgsr 1445 gl e Delta Armplitude 25.00
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LTE — 10M — QPSK — High Channel — 26dB

LTE — 10M — QPSK High Channel — 99%

50,0 Analyzer Settings
40.0- ==- == Agilent Technologies, E44468
. CF: 1990.000 MHz

30.0- SPAN: 20,000 MHz
20.0-|

o Detector: POS

B 10.0- Attn: 20 DB

= RL Offset:

g 0o+ Sweep Time: 1.
10,0 Ref Lvl: 50.7 DEM
200 Comments
-30.0- 26dE By 9,805 MHz
4004 Trace max hold for B0 sac

| | | . | | | |
19800 19825 19850 19875 1900 19825 1995.0 19975 20000
Frequency (MHz)

Cursor 1 19948825 40.45 &i__*_iﬂ

cursarz 150775 1445 o & | pers Amplitude 26,00

Delta Freq. 9.805

LTE — 10M — 16QAM — High Channel — 26dB

50,0 Analyzer Settings
Agilent Techno\uglesJ Ed446a

40,0 CF: 1990.000 M
SPAN: 20.000 MHZ
30,0+ RE: 200 kHz
VE: 620 kHz
» 200 Detectar: POS
= Attn: 20 DB
= 10.0+ RL Offset: 40.7 DB
E Sweep Time: 1,05
0.0+ Ref Lvl: 50,7 DEM
-10.0-|
Comments
-20.0 99% power BWW: 8,997 MHz
- Trace max hold for 60 sec

Sel] I I I I I I I I
1980.0 19825 1985.0 1987.5 1990.0 18925 1995.0 1997.5 20000
Frequency (MHz)

Cursor 1 19854900 40,45 ililil

cusarz 19944ns7 1445 Bl BY | pelta amplitude 26,00

Delta Freq. 8,997

LTE — 10M — 16QAM — High Channel — 9%

50,0 Analyzer Settings
Aglent Tethnnlugwes, E44460
40.0- CF: 1990.000 M
SPAN: 20,000 MHz
30.0- RB: 200 kHz
YB: 620 kHz
o 200 Detector: POS
k] Attn: 20 DB
£ 10.0- RL Offset: 40.7 DB
g Sweep Time: 1.05
0.0- Ref Ll: 50.7 DBM
-10.0-
Carnrments
20.0- 2648 B 9.782 MHZ
Trace max hold for 60 sec
-30.0-,

. | . . . \ . |
19800 19625 1985.0 1987.5 1990.0 19925 1995.0 1997.5 2000.0
Frequency (MHz)

cursor 1 19940558 4221l @]

Cusarz 1ms.gvaz 121 el @] Delta Amplitude  26.00

Delta Freq. 9.782

LTE — 10M — 64QAM — High Channel — 26dB

50.0 Analyzer Settings
Agilent TE(hnn\DglesJ E4446
40.0+ TS A CF: 1990,000 M
SPAN; 20,000 MHz
308+ RB: 200 kHz
VB: 620 kHz
5 20,0 Detector: POS
] Attn: 20 DB
£ 10.0- RL Offset: 40,7 DE
£ Swesp Time: 1,05
0.0~ Ref Lvl: 50.7 DEM
-10.0-]
Comrments
-20.0+ 99% power BW: 9,023 MHz
w0 Trace max hold For 60 sec

g | | . | | | . |
1980,0 19825 1985.0 1987.5 1990.0 19925 1995.0 1957.5 20000
Frequency (MHz)

cursor1 19854700 4221 |- 8]

Cusorz 1omamaz 1ean drl-iee] Delta Armplitude 25.00

Delta Freq. 9.023

LTE — 10M — 64QAM — High Channel — 99%

50,0 Analyzer Settings
40.0- i = Agient TEEhnDIUg\Es, E44454
. CF: 1990,000 M)
0.0- SPAN: 20,000 MHz
RB: 200 kHz
20.0- VB! 620 kHz
o Detector; POS
T 10.0- Atr: 20 DB
= 1 40, 7 DB
2 oo-
£
e Ref Lvl: 50.7 DBM
2001 Comments
-30.0- 26dE BW: 9,538 MHz
100- Trace max hald For 60 sec

. | . . . | . .
19800 19625 1985.0 1987.5 1990.0 19925 1995.0 1997.5 2000.0
Frequency (MHz)

Cursor 1 1994.9158 40,41 E;’:"‘ﬂ

Cusarz 1ms.0vrs 1441 - Ee] Delta Amplitude  26.00

Delta Freq. 9.838

50.0 Analyzer Settings
l Agilent TE(hnn\DglesJ E4446
40.0 CF: 1990.000 M
SPAN; 20,000 MHz
308+ RB: 200 kHz
i VB: 620 kHz
5 20,0 L Detector: POS
] t Attn: 20 DB
5 10.04 1 RL Offset: 40,7 OB
£ L Swesp Time: 1,05
0.0~ 1 Ref Lvl: 50.7 DEM
-10.0-] i
: Cormments
-20.0- 1 99% power BW: 9,007 MHz
00 : Trace max hold for 60 sec

g | | . | | | . |
1980,0 19825 1985.0 1987.5 1990.0 19925 1995.0 1957.5 20000
Frequency (MHz)

Cursor1 19854867 4041 5| =i B Delta Freq.  9.007

Cusorz 1omdmaz a4 del-iee] Delta Armplitude 25.00
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LTE — 15M — QPSK — Low Channel — 26dB

LTE — 15M — QPSK — Low Channel — 99%

50,0 Analyzer Settings
Agilent Technologies, E44468

40,0+ CF: 1937.500 MHz
SPAR: 30,000 MHz

30.0-

20.0- Detector: POS

Attn: 20 DB
RL Offset:

Amplitude
o 5
= o
T

Sweep Time: 1.
Ref Lvl: 50.7 DEM
-10.0-
Comments
-20.0 26dB BW: 14.677 MHz
Trace ma hold for 60 ssc
'ED'D7I I I 1 1 I ]
1922.5 1930.0 1935.0 1940.0 1945.0 1952.5

Frequency {MHz)
Cusor 1 19948287 4n4s ol B

Cursarz 104513 1545 CloH & Delta Amplitude 26,00

Delta Freq. 14.677

LTE — I5M — 16QAM — Low Channel — 26dB

50,0 Analyzer Settings
Agilent Techno\uglesJ Ed446a
40,0 CF: 1937500 M)
SPAN: 30.000 MHZ
30.04 RE: 300 kHz
VE: 910 kHz
20.0- Detector: POS
Attn: 20 DB

RL Offset: 40.7 DB
Sweep Time: 1,05

Amplitude
=
o
1

0.0~ Ref Lvl: 50.7 DEM
-10.0-]
Comments
-20.0 99% power B 13,435 MHz
Trace max hold For 60 sec
-30.0 - 1 I 1 1 I 1 I
1522.5 1930.0 1935.0 1940.0 1945.0 19525

Frequency {MHz)
cursort 19a07sE0 4145 =i &

cusarz 19atzsn0 1545 BloHlBY | pelta amplitude 2600

Delta Freq. 13,495

LTE — 15M — 16QAM — Low Channel — 9%

50,0 Analyzer Settings
- Aglent TEEhnDIUg\Es, E44460
40.0- CF: 1937.500 M)
SPAN: 30,000 MHz
30.0- RB: 300 kHz
YB: 910 kHz
o 200 Detector: POS
k] Attn: 20 DB
£ 10.0- RL Offset: 40.7 DB
g Sweep Time: 1.05
0.0- Ref Ll: 50.7 DBM
-10.0-
Carnrments
20.0- 2648 B 14.622 MHz
Trace max hold for 60 sec
0.0 ! | | \ \ ! .
19225 19300 1935.0 1940.0 1345.0 19525

Frequency (MHz)
cursor 1 1aad.00ar 4313 Cl-H &

Cusorz 1mmases 1713 @l @] Delta Amplitude  26.00

Delta Freq. 14.622

26dB

LTE — 15M — 64QAM — Low Channel —

50.0 Analyzer Settings
- Agilent TE(hnn\DglesJ E4446
0.0+ M‘w\q CF: 1937.500 M
SPAN; 30,000 MHz
308+ RB: 300 kHz
YB: 910 kHz
5 20,0 Detector: POS
] Attn: 20 DB
£ 10.0- RL Offset: 40,7 DE
£ Swesp Time: 1,05
0.0~ Ref Lvl: 50.7 DEM
-10.0-]
Comrments
-20.0+| 99% power BW: 13,510 MHz
Trace max hold For 60 sec
-30.0- : | . \ | : '
1522.5 18300 1935.0 13400 1945.0 19525

Frequency (MHz)
Cursort 19307550 43,13 (| B

Cusarz  1ozesa 17z gl e Delta Armplitude 25.00

Delta Freq. 13510

LTE — 15M — 64QAM — Low Channel — 99%

50,0 Analyzer Settings
- Aglent TEEhnDIUg\Es, E44460
40.0- CF: 1937.500 M)
SPAN: 30,000 MHz
30.0- RB: 300 kHz
YB: 910 kHz
5 200 Detector: POS
k] Attn: 20 DB
£ 10.0- 0 7 DB
H
0.0- Ref Lvl: 50.7 DBM
-10.0-
Carnrments
20.0- 2648 B: 14.677 MHz
Trace max hold for 60 sec
0.0 ! | | \ | ! .
19225 19300 1935.0 1940.0 1345.0 19525

Frequency (MHz)
Cursor 1 1a44.843r ator |- &

Cursorz 1663 1501 el @] Delta Amplitude  26.00

Delta Freq. 14.677

50.0 1 Analyzer Settings
1 Agilent TE(hnn\DglesJ E4446
40.0 e CF: 1937.500 M
SPAN; 30,000 MHz
308+ RB: 300 kHz
YB: 910 kHz
5 20,0 Detector: POS
] Attn: 20 DB
£ 10.0- RL Offset: 40,7 DE
£ Swesp Time: 1,05
0.0~ Ref Lvl: 50.7 DEM
-10.0-]
Comrments
-20.0+] 99% power BW: 13,505 MHz
Trace max hold For 60 sec
300+ : C . \ | : '
18225 18300 1935.0 13400 1945.0 19525

Frequency (MHz)

Cursor1 1930.7450 4101 8| =i B Delta Freq. 13,505

Cusorz 1ezson 1m0 gl ee] Delta Armplitude 25.00
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LTE — 15M — QPSK — High Channel — 26dB

LTE — 15M — QPSK — High Channel — 99%

50,0 Analyzer Settings
Agilent Technologies, E44468
40.0 CF: 1967.500 MHz

SPAN: 30,000 MHz

30.0-
o 2007 Detector: POS
3 Attn: 20 DB
= 10.0- RL Offset:
g Sweep Time: 1.
0.0+ Ref Lvl: 50.7 DEM
-10.0-]
Comments
-20.0 26dB BW: 14,652 MHz
Trace max hold For 60 sac
-30.0, ' | ' ' | '
19725 1930.0 1955.0 1990.0 1995.0 200z.5

Frequency {MHz)
Cusor 1 19948037 ana1 Al B

Cursarz 10513 1541 CloH & Delta Amplitude 26,00

Delta Freq. 14.652

LTE — 15M — 16QAM — High Channel — 26dB

50,0 T Analyzer Settings
! Agilent Technalogies, E44464
40,0 CF: 1987500 MHz
SPAM: 30.000 MHz
30.04 RE: 300 kHz
VE: 910 kHz
20.0- Detector: POS
Attn: 20 DB

RL Offset: 40.7 DB
Sweep Time: 1,05

Amplitude
=
o
1

0.0~ Ref Lvl: 50.7 DEM
-10.0-]
Comments
-20.0 99% power B 13,435 MHz
Trace max hold For 60 sec
'SD'D7\ 1 N 1 1 I
19725 13300 1985.0 1990.0 1995.0

Frequency {MHz)
cursort 19m07a00 4n4r =i &e]

cusarz taezzsa 1541 bl Ee] Delta amplitude 25,00

Delta Freq. 13,495

LTE — 15M — 16QAM — High Channel — 99%

50,0 Analyzer Settings
Aglent Technologies, E44464
40.0- CF: 1957.500 MHz
SPAN: 30,000 MHz
30.0- RB: 300 kHz
YB: 910 kHz
5 200 Detector: POS
k] Attn: 20 DB
£ 10.0- RL Offset: 40.7 DB
g Sweep Time: 1.05
0.0- Ref Ll: 50.7 DBM
-10.0-
Carnrments
20.0- 2648 B: 14.572 MHz
Trace max hold for 60 sec
0.0 ! | | . ] ] \
19725 1980.0 1985.0 19900 19950 2002.5

Frequency (MHz)
cursor 1 19947637 45,67 42l i Bl Delts Fren, 14,572
cusarz 1mnaes 17.67 loHEd | pets Amplitude 26,00

LTE — 15M — 64QAM — High Channel — 26dB

50.0 Analyzer Settings
Agilent Technologies, E4446A
0.0 M\l CF: 1987500 MHz
SPAM; 30,000 MHz
308+ RB: 300 kHz
YB: 910 kHz
5 20,0 Detector: POS
] Attn: 20 DB
£ 10.0- RL Offset: 40,7 DE
£ Swesp Time: 1,05
0.0~ Ref Lvl: 50.7 DEM
-10.0-]
Comrments
-20.0+| 99% power BW: 13,515 MHz
Trace max hold For 60 sec
300+ : | . \ |
19725 18800 1985.0 19900 1995.0

Frequency (MHz)

Cursor1 19807250 4367 | B Delta Freq. 13515
Cusorz 19942400 17.67 9= & | petts Amplitude 2500

LTE — 15M — 64QAM — High Channel — 99%

50,0 Analyzer Settings
o Aglent Technologies, E44464
40.0- CF: 1957.500 MHz
SPAN: 30,000 MHz
30.0- RB: 300 kHz
YB: 910 kHz
5 200 Detector: POS
k] Attn: 20 DB
£ 10.0- 0.7 DB
£ 0
0.0- Ref Ll: 50.7 DBM
-10.0-
Carnrments
20.0- 2648 B: 14.722 MHz
Trace max hold for 60 sec
0.0 ! | | . \ ] .
19725 1980.0 1985.0 19900 19950 2002.5

Frequency (MHz)
cursor 1 19943557 4063 el i Bl Delts Fren, 14,722
Cusarz 100313 1463 o Ed | pats Amplitude 26,00

50.0 Analyzer Settings
Agilent Technologies, E4446A
40.0 SRS CF: 1987.500 MHz
SPAM; 30,000 MHz
308+ RB: 300 kHz
YB: 910 kHz
5 20,0 Detector: POS
] Attn: 20 DB
£ 10.0- RL Offset: 40,7 DE
£ Swesp Time: 1,05
0.0~ Ref Lvl: 50.7 DEM
-10.0-]
Comrments
-20.0+| 99% power BW: 13,515 MHz
Trace max hold For 60 sec
300+ : | . \ | \ .
19725 18800 1985.0 19900 1995.0 2002.5

Frequency (MHz)

EI Delta Freq. 13515
Cusorz  1omtzzon 14es gl e Delta Armplitude 25.00

Cursori 19607050 40,63 |4
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LTE —20M — QPSK — Low Channel — 26dB

LTE — 20M — QPSK — Low Channel — 99%

50,0 Analyzer Settings
== Agilent Technologies, E44464
40.0 CF: 1540000 MHz
SPAN: 40,000 MHz
30.04 RE: 430 kHz
WE! 1,300 MHz
o 2007 Detector: POS
3 Attn: 20 DB
= 10.0- RL Offset:
g Sweep Time: 1.
0.0+ Ref Lvl: 50.7 DEM
-10.0-]
Comments
-20.0 26dB BW: 19.610 MHz
00 Trare max hold For 60 sec

| | | | | | | | |
1920 1925 1930 1935 1940 1945 1950 1955 1060
Frequency (MHz)

Cursor 1 1949.8316 4166 &i__*_iﬂ

Cursarz 1m0.zz17 15.ee CloH & Delta Amplitude 26,00

Delta Freq.  19.610

LTE —20M — 16QAM — Low Channel — 26dB

50,0 Analyzer Settings
Agilent Technalogies, E44464
0.8 Lran CF: 1940.000 MHz
SPAM: 40,000 MHz
30,0+ RE:! 430 kHz
VB! 1,300 MHz
» 200 Detectar: POS
= Attn: 20 DB
= 10.0+ RL Offset: 40.7 DB
E Sweep Time: 1,05
0.0+ Ref Lvl: 50,7 DEM
-10.0-|
Comments
-20.0-] 99% power BW: 17,967 MHz
- Trace max hold for 60 sec

.0 n I I I I I I I I
1920 1825 1930 1935 1940 1945 1950 1955 1960
Frequency (MHz)

Cusar1 1ssiozer arzo (=il Delta Freg. 17967
cusarz 1messas 1570 bloHEe] Delta amplitude 25,00

LTE — 20M — 16QAM — Low Channel — 99%

50,0 Analyzer Settings
aglent Technologies, E44464
40.0- CF: 1940.000 MHz
SPAN: 40,000 MHz
30.0- RB: 430 kHz
YB: 1,300 MHz
o 200 Detector: POS
k] Attn: 20 DB
£ 10.0- RL Offset: 40.7 DB
g Sweep Time: 1.05
0.0- Ref Ll: 50.7 DBM
-10.0-
Carnrments
20.0- 2648 Bi: 19,503 MHz
Trace max hold for 60 sec

0.0, \ \ \ \ \ | , \
1920 1925 1930 1935 1940 1945 1950 1955 1960
Frequency (MHz)

cursor 1 19497765 4d.76 42l i Bl Delts Fren, 18,503
cusarz 1mmzvs0 1876 @l & | pats Amplitude 26,00

LTE — 20M — 64QAM — Low Channel — 26dB

50.0 Analyzer Settings
S a1 ~= 2 Agilent Technolngies, E44464
0.0+ b b CF: 1940.000 MHz
SPAR: 40,000 MHz
30,0 RB: 430 kHz
VB: 1,300 MHz
o 200 Detector: POS
h=] Attn: 20 DB
£ 100~ RL Offset: 40.7 DB
g Sweep Time: 1,05
0.0+ Ref Lvl; 50,7 DBM
-10.0-
Comments
-20.0 99% power BW: 18,013 MHz
0.0 Trace max hold For 60 sec

i I I I I I I I 1
1920 1925 1930 1935 1940 1945 1950 1955 1960
Frequency (MHz)

Cursor1 19310000 4476 | B Delta Freq. 18013
Cusorz  1m9.0133 1876 9= B | petts Amplitude 2500

LTE — 20M — 64QAM — Low Channel — 99%

50,0 Analyzer Settings
aglent Technologies, E44464
40.0- CF: 1940.000 MHz
SPAN: 40,000 MHz
30.0- RB: 430 kHz
YB: 1,300 MHz
5 200 Detector: POS
k] Attn: 20 DB
£ 10.0- 0.7 DB
£ 05
0.0- Ref Ll: 50.7 DBM
-10.0-
Cormments
20.0- 2648 Bi: 19.577 MHz
Trace max hold for 60 sec
-30.0-,

\ \ | \ \ \ | , \
1920 1925 1930 1935 1940 1945 1950 1955 1960
Frequency (MHz)

cursor 1 1949.7916 4154 4] - Bl Delts Fren, 18,577
Cusarz 1mnziso 155+ el @] Delta Amplitude  26.00

50.0 Analyzer Settings
Agilent Technologies, E4446A
40.0 CF: 1940.000 MHz
SPAM; 40,000 MHz
308+ RB: 430 kHz
YB: 1.300 MHz
5 20,0 Detector: POS
] Attn: 20 DB
£ 10.0- RL Offset: 40,7 DE
£ Swesp Time: 1,05
0.0~ Ref Lvl: 50.7 DEM
-10.0-]
Comrments
-20.0+| 99% power BW: 17,960 MHz
w0 Trace max hold For 60 sec

i I I I I I I I 1
1920 1925 1930 1935 1940 1945 1950 1955 1960
Frequency (MHz)

Cursor1  1931.0333 41,54 || B Delta Freq.  17.960

Cusorz 1wmossz 155 del-iHee] Delta Armplitude 25.00
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LTE — 20M — QPSK — High Channel — 26dB

LTE — 20M — QPSK — High Channel — 99%

50,0 Analyzer Settings
Agilent Technologies, E44468
40.0 CF: 1965.000 MHz
SPAN: 40,000 MHz
30.04 RE: 430 kHz
WE! 1,300 MHz
o 2007 Detector: POS
3 Attn: 20 DB
= 10.0- RL Offset:
g Sweep Time: 1.
0.0+ Ref Lvl: 50.7 DEM
-10.0-
Comments
-20.0 26dB BW: 19,550 MHz
00 Trare max hold For 60 sec

| | | | | \ \ \ |
1965 1970 1975 1980 1985 1990 1995 2000 2005
Frequency (MHz)

Cursor 1 19947650 42,57 &i__*_iﬂ

Cusarz 1a7s.2is0 1e57 CloH & Delta Amplitude 26,00

Delta Freq.  19.550

LTE — 20M — 16QAM — High Channel — 26dB

50,0 Analyzer Settings
o Agilent Technalogies, E44464
40,0 CF: 1935000 MHz
SPAM: 40,000 MHz
30,0+ RE: 430 kHz
VB! 1,300 MHz
» 20:07 Detectar: POS
= Attn: 20 DB
= 10.0+ RL Offset: 40.7 DB
E Sweep Time: 1,05
0.0+ Ref Lvl: 50,7 DEM
-10.0-|
Comments
-20.0-| 99% power B 17,960 MHz
0.0 Trace max hold for 60 sec

d | | | | | | | |
1965 1970 1975 1980 1985 1990 1985 2000 2005
Frequency (MHz)

Cusar1 1a7sseas azsr (=il Delta Freg. 17,960
cusarz 1esagsaz 1657 bloHEe] Delta amplitude 25,00

LTE — 20M — 16QAM — High Channel — 99%

50,0 Analyzer Settings
Agient Technalogies, E44464,
40.0- CF: 1985,000 MHz
SPAN: 40,000 MHz
30.0- RB: 430 kHz
VB! 1,300 MHz
, 2007 Detector; POS
he] Atr: 20 DB
£ 10.0- RL Offset: 40.7 DB
g Sweep Time: 1.0s
0.0- Ref Lvi: 50.7 DBM
-10.0-
Cormments
-20.0- 26dB Bw: 19,530 MHz
Trace max hold for 60 sec

0.0 \ | \ \ \ \ \ \
1965 1970 1975 1980 1985 1990 1995 2000 2005
Frequency (MHz)

Cursor 1 19947583 44.33 E;’:"‘ﬂ

Cusarz 1o75.zze4 18,33 loH & | pets Amplitude 26,00

Delta Freq. 19.530

LTE — 20M — 64QAM — High Channel — 26dB

50.0 Analyzer Settings
4004 oE= e i ma Aglent Technoiogies, E44464
. CF: 1985,000 MHz
SPAR: 40,000 MHz
30,0 RB: 430 kHz
VB: 1,300 MHz
o 200 Detector: POS
h=] Attn: 20 DB
£ 100~ RL Offset: 40.7 DB
g Sweep Time: 1,05
0.0+ Ref Lvl; 50,7 DBM
-10.0-
Comments
-20.0 99% power BW: 18,013 MHz
0.0 Trace max hold For 60 sec

d ! ! | | | | | |
1965 1970 1975 1980 1985 1990 1985 2000 2005
Frequency (MHz)

Cursor1 19759600 44,33 | B Delta Freq. 18013
Cusorz 19930733 18,33 9= B | pelts Amplitude 2500

LTE — 20M — 64QAM — High Channel — 99%

50,0 Analyzer Settings
o IS Aglent Technologies, E44464
40.0- CF: 1985.000 MHz
SPAN: 40,000 MHz
30.0- RB: 430 kHz
YB: 1,300 MHz
5 200 Detector: POS
k] Attn: 20 DB
£ 10.0- 0.7 DB
£ 05
0.0- Ref Ll: 50.7 DBM
-10.0-
Cormments
20.0- 2648 Bi: 19.577 MHz
Trace max hold for 60 sec
-30.0-,

\ \ | \ \ \ \ \ \
1965 1970 1975 1980 1985 1990 1995 2000 2005
Frequency (MHz)

cursor 1 19947450 41,27 4] i el Delts Fren, 18,577
Cursarz 1750684 15,27 |- @] Delta Amplitude  26.00

50.0 Analyzer Settings
Agilent Technologies, E44464
0.0~ i | CF: 1985.000 MHz
SPAR: 40,000 MHz
30,0 RB: 430 kHz
VB: 1,300 MHz
o 200 Detector: POS
h=] Attn: 20 DB
£ 100~ RL Offset: 40.7 DB
g Sweep Time: 1,05
0.0+ Ref Lvl; 50,7 DBM
-10.0-
Comrments
-20.0 99% power BW: 17,967 MHz
0.0 Trace max hold For 60 sec

i I I I I I I I I
1965 1970 1975 1980 1985 1990 1985 2000 2005
Frequency (MHz)

EI Delta Freq. 17.967
Cusorz 1emeszz 1ser del-iee] Delta Armplitude 25.00

Cursori 19759867 41,27 [
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WCDMA - 5M — QPSK — Low Channel — 26dB

WCDMA - 5M — QPSK — Low Channel — 99%

50,0 Analyzer Settings
Agilent Technologies, E44468
40.0 CF: 1932,400 MHz

SPAN: 10,000 MHz
30.0-]

20.0- Detector: POS
Attn: 20 DB
RL Offset:

Amplitude
o 5
= o
T

Sweep Time: 1.
Ref Lvl: 50.7 DEM
-10.0-
Comments
-20.0 26dB BW: 4.607 MHz
Trace ma hold for 60 ssc
-30. I:|7| I 1 1 J I
19274 1930.0 1932.0 1934.0 19360 1937.4

Frequency {MHz)
Cusor 1 tomerom ants Al B

cusorz 1sa0.a007 158 Bl-H B | pelts ampitude 26,00

Delta Freq. 4.607

WCDMA — 5M — 16QAM — Low Channel —26dB

50,0 Analyzer Settings
Agilent Techno\uglesJ Ed446a

40,0 CF: 1932.400 M
SPAM: 10.000 MHZ
30.0-| RE: 100 kHz
VE: 300 kHz
20,0 Detectar: POS
Attn: 20 DB

RL Offset: 40.7 DB
Sweep Time: 1,05

Amplitude
=
o
1

0.0~ Ref Lvl: 50.7 DEM
-10.0-]
Comments
-20.0 99% power BYW: 4,100 MHz
Trace max hold For 60 sec
-30.0 - I I I 1 I
1927.4 " 1930.0 1932.0 1934.0 19360 1937.4

Frequency {MHz)
cusort 190.3m17 418 el=i &

cusarz 19344520 150 Bl BY | pelta amplitude 2600

Delta Freq. 4,100

WCDMA - 5M — 16QAM — Low Channel - 99%

50,0 Analyzer Settings
Agient TEEhnDIUg\Es, E44454
CF: 1932,400 M)
SPAN: 10,000 MHz
RB: 100 kHz

VB! 300 kHz
Detector; POS
Atr: 20 DB

RL Offset: 40.7 DB
Sweep Time: 1.0s
Ref Lvl: 50.7 DBM

40.0-|

30,0+

Amplitude
.
e B2 2
o & o
T 1

-10.0-
Carnrments
20.0+ 2648 B 4.603 MHz
Trace max hold for 60 sec
-30.0- | | ' | |
19274 1930.0 1932.0 1934.0 1936.0  1937.4

Frequency (MHz)
cursor 1 1347080 4tze |- &

Cusarz 1mmnaos4 15.26 @l & | pats Amplitude 26,00

Delta Freq. 4.603

WCDMA - 5M - 64QAM — Low Channel—26dB

50.0 Analyzer Settings
Agilent TE(hnn\DglesJ E4446
0.0 /‘\m-t\ CF: 1932,400 M
SPAN: 10,000 MHz
308+ RB: 100 kHz
VB: 300 kHz
5 20,0 Detector: POS
] Attn: 20 DB
£ 10.0- RL Offset: 40,7 DE
£ Swesp Time: 1.0
0.0~ Ref Lvl: 50.7 DEM
-10.0-]
Comrments
-20.0- 99% power BW: 4,100 MHz
Trace max hold For 60 sec
-30.0- | | | . .
19274 1930.0 1932.0 1834.0 19360 19374

Frequency (MHz)
Cursort 19303602 41,26 || B

cusarz 19a4as0s 15.es @rloHE | pats arpitude 26.00

Delta Freq. 4.100

WCDMA — 5M — 64QAM — Low Channel — 9%

50,0 Analyzer Settings
Agient TEEhnDIUg\Es, E44454
CF: 1932,400 M)
SPAN: 10,000 MHz
RB: 100 kHz
VB! 300 kHz
Detector; POS
Atr: 20 DB

0

40.0-|

30,0+

Amplitude
.
e B2 2
o & o
T 1

Ref Lvl: 50.7 DBM

-10.0-
Carnrments
20.0+] 2648 B 4.593 MHz
Trace max hold for 60 sec
-30.0- | | ' | |
19274 1930.0 1932.0 1934.0 1936.0  1937.4

Frequency (MHz)
Cursor 1 1346970 467 |- &

Cusarz 1mmamaz 15.67 el @] Delta Amplitude  26.00

Delta Freq. 4.593

50.0 Analyzer Settings
Agilent TE(hnn\DglesJ E4446
40.0 CF: 1932.400 M
SPAN: 10,000 MHz
308+ RB: 100 kHz
VB: 300 kHz
5 20,0 Detector: POS
] Attn: 20 DB
£ 10.0- RL Offset: 40,7 DE
£ Swesp Time: 1.0
0.0~ Ref Lvl: 50.7 DEM
-10.0-]
Comrments
-20.0- 99% power BW: 4,093 MHz
Trace max hold For 60 sec
-30.0- | | | . .
19274 1930.0 1932.0 1834.0 19360 19374

Frequency (MHz)

Cursor1  1930,3565 4167 8| =i B Delta Freq. 4.093

Cusarz  1o4se 1s.e7 gl e Delta Armplitude 26.00
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WCDMA - 5M — QPSK — High Channel — 26dB

WCDMA — 5M — QPSK — High Channel — 99%

50,0 Analyzer Settings
40— e e e e o o o A ———— Agilent Technologies, E44468
. CF: 1992600 MHz
30.0- SPAN: 10,000 MHz
20.0-
o Detector: POS
B 10.0- Attn: 20 DB
= RL Offset:
g 0.0~ Sweep Time: 1.
10— Ref Lvl: 50.7 DEM
0.0 Comments
-30.0-| 26dB BW: 4.600 MHz
Trare max hold For 60 sec
-40.0-, ! | ' ! !
1987, 6 1990.0 1992.0 19340 1996.0 1997.6

Frequency {MHz)
Cusor 1 1998921 anse Al B

cusorz 1902020 144 Bl-H B | pelts Ampitude 26,00

Delta Freq.  4.600

WCDMA - 5M — 16QAM — High Channel —26dB

50,0 Analyzer Settings
a0.0 Agilent Techno\uglesJ Ed446a
. CF: 1992.600 M
0.0 SPAN; 10,000 MHz
RE: 100 kHz
20.0-| VE: 300 kHz
o Detector: POS
B 10.0-| Attn: 20 DB
£ RL Offset: 40,7 DE
g 0.0 Sweep Time: 1.0s
100 Ref Lvl: 50,7 DEM
2.0 Comments
-30.0- 99% power BW: 4,095 MHz
Trace max hold for 60 sec
-40.0- | ! | | |
1987 6 1990.0 199z.0 1994.0 1996.0 1997.6

Frequency {MHz)
cursor1 1905419 qn.ge =i &

cusarz 19otemn 144 BB | pelta amplitude 2600

Delta Freq. 4.098

WCDMA - 5M — 16QAM — High Channel —99%

50,0 Analyzer Settings
40.0- e Agient TEEhnDIUg\Es, E44454
. CF: 1992,500 M)
0.0- SPAN: 10,000 MHz
RB: 100 kHz
20.0- VB! 300 kHz
o Detector; POS
T 10.0- Atr: 20 DB
£ RL Offset: 40.7 DB
g 007 Sweep Time: 1.0s
e Ref Lvl: 50.7 DBM
-20.07] Comments
-30.0- 26dE BW: 4,594 MHz
Trace max hold for 60 sec
0.0, ' | ' ' '
1967 6 1990.0 1992.0 1954.0 19960 1997.6

Frequency (MHz)
Cursor 1 1940007 4114 CloH &

Cusarz 1mo0.30ee 1504 @l Ed | pats Amplitude 26,00

Delta Freq. 4.534

WCDMA - 5M — 64QAM — High Channel—26dB

50.0 Analyzer Settings
Agilent TE(hnu\DglesJ Ea4464

0.0 P 4""\ CF: 1992.600 M
20,0 / SPAN: 10,000 MHz

RE: 100 kHz
20.0-| YB: 300 ke
o Detector: POS
T 10.0- Attn: 20 DB
= RL Offset: 40.7 DB
£ 007 Sweep Time: 1.0
10,04 Ref Lvl: 50,7 DBM
-20.04) Camments
-30.0-| 99% pawer BW: 4.099 MHz
Trace max hold For 60 sec
-40.0- | | | | |
1987.6 1390.0 1992.0 1994.0 1996.0  1997.6

Frequency (MHz)
Cursori 19905517 41,14 (| B

cusorz 1omesoe 1514 SloHE] | pats arpitude 26.00

Delta Freq. 4.083

WCDMA - 5M — 64QAM — High Channel — 9%

50,0 Analyzer Settings
40.0 Aglent Tethnnlngwes, E44460
" CF: 1992.500 M)
30.0- SPAN: 10,000 MHz
RE: 100 kHz
20.0- YB: 300 kHz
» Detsctor: POS
T 10.0- Attn: 20 DB
] 140 7 DB
2 oo-
= R RNt e
-10.0-
20,07 Comments
-30.0- 26dB BW: 4,586 MHz
Trace max hold for 60 sec
0.0, \ | \ . .
1967 6 19900 1992.0 1994.0 1996.0  1997.6

Frequency (MHz)
Cursor 1 199409 4146 loH &

Cusarz 1m0.3mre 1546 - Ed | pats Amplitude 26,00

Delta Freq. 4.586

50.0 Analyzer Settings
Agilent TE(hnn\DglesJ E4446
40.0 CF: 1992.600 M
SPAN: 10,000 MHz
308+ RB: 100 kHz
VB: 300 kHz
5 20,0 Detector: POS
] Attn: 20 DB
£ 10.0- RL Offset: 40,7 DE
£ Swesp Time: 1.0
0.0~ Ref Lvl: 50.7 DEM
-10.0-]
Comrments
-20.0- 99% power BW: 4,093 MHz
Trace max hold For 60 sec
-30.0- | . | | |
1987.6 19900 1992.0 1994.0 19960 19576

Frequency (MHz)

Cursor 1 1990.54e6 4145 | ] Bl Delta Fregq. 4083

Cusorz 1omezse 154 gl e Delta Armplitude 26.00
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Antenna Port Conducted Bandedge

Tests performed at Port 4 on lowest and highest channels for all modulations and channel
bandwidth modes. Due to 4x4 MIMO operation, limit is -19.03dBm (-13dBm — 10*log(4)) per
FCC KDB 662911D01 v02r01. For multicarrier mode, only 2 carrier configuration has been
tested since carriers have the highest power in that configuration. For low end, one of the carriers
was transmitting at the lowest channel and the 2" carrier was transmitting on the next channel
above that. Similarly, for high end, one of the carriers was transmitting at the highest channel
and the 2" carrier was transmitting on the next channel below that. For LTE, only 1.4MHz
bandwidth mode was tested for multicarrier configuration since narrowest bandwidth results with
the highest power spectral density. To observe any intermodulation products occurring around
the authorized block edges, frequency span has been extended 30MHz beyond the authorized
block edges of 1930MHz and 1995MHz.

LTE 3MHz, SMHz, 10MHz, 15MHz and 20MHz modes required power reduction at the lowest
and highest channels as described in output power section of this report. The columns shaded in
gray below are for those channels that are immediately inside the lowest and highest channels.

These channels were tested at full power to ensure bandedge compliance.

Total path loss of 40.7dB accounted in via reference level offset to the spectrum analyzer.

LTE - QPSK LTE- 16QAM LTE - 64QAM

Low High Low High Low High
1.4M 21.01 -20.26 21.29 20.1 21.88 20.79
M 2072 | -3351 | -30.31 | -20.34 | -2035 | -32.97 | -2956 | -2004 | 206 | -33.44 | -2961 | -19.52
5M 19.94 | -23.67 | -2407 | -2053 | -2025 | -2347 | -2343 | -197 | 2045 | -248 | 2367 | -20.31
10M 2059 | -2554 | -2408 | -2009 | -2033 | -2437 | 2512 | -2097 | -2006 | -2482 | -2549 | -2146
15M 971 | -24.71 249 | 2166 | 2042 | 2382 | 2486 | 2234 | 1979 | 2518 | -24.06 | -23.64
20M 2045 | 2413 | 2461 | -21.72 | 2079 | 2377 | 2508 | 2125 | 2101 | 2351 | 2386 | -22.15
1.4M Dual 22.35 224 2268 22.62 2374 2256

WCDMA - QPSK WCDMA - 16QAM WCDMA - 64QAM

Low High Low High Low High
5M 203 20.46 2009 19.32 19.58 19.22
5M Dual 2315 2305 2162 2056 2272 2162
All corresponding plots are included on the following pages.
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LTE — 1.4M — QPSK — Low

30,0 Analyzer Settings 0o Analyzer Settings
' ™ aglent Technologies, E44464 5.0 Agilent Technologies, E44464
200 CF: 1930.000 MHz CF: 1928.500 MHz
: 2.000 MHz -10.0-] SPAN: 1,000 MHz
10.0- RE: 15.0 kHz 15.04 RE: 15.0 kHz
WB: 47.0 kz - YB: 47.0 ke
5 00 Detector: RMS & -20.0-] Detactar: RMS
3 Attn: 20 D8 3 Attn: 20 DB
£ -10.0- AL Offset: £ -25.0- RL Offset: 40.7 DB
g Swieep Time: 27. E oo Sweep Time: 13, 7ms
20.0- Ref Lvl: 50.7 DBM : Ref Lvl: 50,7 DBM
RMS: 100 -35.0-] RPMS: 100
-30.0-
Comments -40.0 MMWWM Comments
~40.0- -45.0- Power over span: -23,35dBm
50.0- | | -50.0- | | | | i
1929.0 1929.5 1930.0 1930.5 1928.0 1928.2 1928.4 1928.5 1978.8 1829.0
Frequency (MHz) Frequency (MHz)
cursor 1 1an.0ot 2101 4] - B Delta Freq. 255 kHz Cursori  1926.0067 -39.57 | B Delta Freq. 990 kHz
Cusorz 1omosia zazr l=HE] |pets ampitude 49.28 Cusorz  19zemose 6557 =B | pelts Amplitude 2500
0.0- Analyzer Settings
50— Agient Technologies, E4446
CF: 1926.500 MHz
-10.0- : 3.000 MHz
RE: 1,000 MHz
1507 VB 3,000 MHz
& -20.0- Detector: RMS
3 Attn: 20 D8
£ -25.0- AL Offset: 40.7 DB
E ool Swieep Time: 1.1ms
<0 Ref Lvl: 50.7 DBM
-35.0- RMS: 100
-40.0- Carnrments
-45.0-|
50.0- | | ' | | \
19250  1925.5 19260 19265  1927.0 19275 1928.0
Frequency (MHz)
Cursor 1 |1527.9912 22,00 el @l
0.0000 oo Bl |E-
LTE — 1.4M — QPSK — High
30,0 Analyzer Settings 0o Analyzer Settings
s | Agient Technologies, E4446 5.0 Agilertt Technologies, E44464
200 CF: 1995.000 MHz CF: 1996.500 MHz
BULE SPAN; 1,000 MHz
10.0-
-15.0-]
5 00 Detector: RMS & -20.0-] Detactar: RMS
3 Attn: 20 D8 3 Attn: 20 DB
£ -10.0- AL Offset: 40.7 DB £ -25.0 RL Offset: 40.7 DB
g Sweep Time: 27.3ms E oo Sweep Time: 13, 7ms
-20.0- Ref Lvl: 50.7 DBM : Ref Lvl: 50,7 DBM
RMS: 100 -35.0-] RPMS: 100
-30.0-
Cormments ~40.0] Comments
~40.0- -45.0 -} ¥ Power over span: -24,54dBm
50.0-, ' | ' -50.0- ' ' ' |
1994.0 1994.5 1995.0 1995.5 1996.0 1996.0 1996.2 1996.4 1996.5 1996.6
Frequency (MHz) Frequency (MHz)
cursor 1 19944765 2503 4] i Bl Delta Freq. 522 kHz Cursori 19960035 -39.24 | B Delta Freq. 983 kHz
Cursorz  1995.0001 -20.28 i‘i—lﬂ Delta Amplitude  48.23 Cusorz 19969913 65,24 9= &7 | petts Amplitude 25.00

0.0
5.0
-10.0-]
-15.0-]
-20.0-)

-30.0-

Amplitude

-35.0-]
-40.0-)
-45.0-

-50.0-
1997.0

' | '
1998.5 1999.0 19995

Frequency (MHz)
2377 = &

000 el &0

| |
1997.5 1993.0

Cursor 1 1997.0070

0.0000

'
z000.0

-

Analyzer Settings

Agilent Technologies, E44468
CF: 1995.500 MHz

000 MHz

RE: 1.000 MHz

WE! 3,000 MHz

Detector: RMZ

Attn: 20 DB

RL Offset:

0.70B

Sweep Time: 1.1ms
Ref Lvl: 50.7 DEM
RMS: 100
Comments

CNTS
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LTE — 1.4M — 16QAM — Low

Analyzer Settings 0o Analyzer Settings
Aglent Technologies, E44464 5.0 Agilent Technologies, E44464
200 CF: 1930.000 MHz CF: 1928.500 MHz
: 2.000 MHz 100 SPAN; 1,000 MHz
10.0- RE: 15.0 kHz 15.04 RE: 15.0 kHz
wE: 47,0 ktz - VB: 47.0 kHz
5 00 Detector: RMS & -20.0-] Detactar: RMS
3 Attn: 2008 g Attn: 20 DB
£ -10.0- RL Cfsats £ -25.0- RL Offset: 40.7 DB
£ Sweep Time: 27. £ o Sweep Time: 13,7ms
-20.0- Ref Ll: 50.7 DBM : Ref Lvl; 50,7 DBM

RMS: 100 5.0 RMS: 100
-30.0-

Comments -40.0 Comments
~40.0-, 45,0 - ARt N v Power over span: -24, 79dBm
50.0- | | 50,0 | | | | i

1923.0 19235 1930.0 1930.5 1928.0 19262 1925.4 19286 19285 1929.0
Frequency (MHz) Frequency (MHz)
cursor 1 1500t 21,29 4] -] Bl Delta Freq. 947 kHz Cursori 1926.0070  -40.37 4| B Delta Freq. 990 kHz
Cusarz 109473 2046 @l B | pats Amplitude 5075 Cursorz 19289966 66,37 9= B | pelts Amplitude 25.00
0.0- Analyzer Settings
5.0 Aglent Technologies, E44464

CF: 1976.500 MHz
-10.0- : 3.000 MHz

RB: 1.000 MHz
1507 VB 3,000 MHz

5 -20.0- Detector: RMS
3 Attn: 2008
£ 5.0~ RL Offsst: 40.7 0B
2. Sweep Time: 1.1ms
<30 il Ref Lvl: 50.7 DBM
35.0- RMS: 100
-40.0-| Carnrments
45.0-
50.0- | | ' | | '
19250 19255 19260 19265 19270 19275 192800
Frequency (MHz)
Cursor 1 |1927.9637 -22.91 o] @l
0.0000 oo Bl |E-
LTE — 1.4M — 16QAM — High
30.! Analyzer Settings 0o Analyzer Settings
Aglent Technologies, E44464 5.0 Agilent Technologies, E44464
200 CF: 1995.000 MHz CF: 1996.500 MHz
10,0 SPAN; 1,000 MHz
10.0-
-15.0-
5 00 Detector: RMS & -20.0-) Detactar: RMS
3 Attn: 2008 g Attn: 20 DB
£ -10.0- RL Offsst: 40.7 OB £ -75.0 RL Offset: 40.7 DB
£ Swieep Time: 27.3ms E o Sweep Time: 13,7ms
-20. Ref Ll: 50.7 DBM : Ref Lvl: 50,7 DBM

RMS: 100 5.0 RMS: 100
-30.0-

Comments 40,0+ MMNWW S—
~40.0- -45.0 -} \  Power over span: -24,39dBm
50.0-, ' | ' -50.0-7 ' ' ' | |

19340 19345 1935.0 19355 19%6.0 1996.0 1936.2 19%6.4 1986 6 19965 1937.0
Frequency (MHz) Frequency (MHz)
cursor 1 19945612 28,73 ] i Bl Delta Freq. 433 kHz Cursori 19960027 -38.45 || = Delta Freq. 983 kHz
Cursorz  1995.0001 -20,10 i‘i—lﬂ Delta Amplitude  49.83 Cursorz 19969904 64,45 94— &7 | petts amplitude 25,00

0.0~

5.0-
-10.0-|
-15.0-]
-20.0-]

-25.0-)

Amplitude

-30.0- = L ¥
-35.0-]
-40.0-|
-45.0-|

-50.0-

' ' | '
1997.0 1998.5 1999.0 19995

Frequency (MHz)
2379 = &
Pl |G-

| |
1997.5 1993.0

Cursor 1 19970344

0.0000 0.00

'
z000.0

,“
-

g

Analyzer Settings

Agilent Technologies, E44468
CF: 1995.500 MHz

000 MHz

RE: 1.000 MHz

WE! 3,000 MHz

Detector: RMZ

Attn: 20 DB

RL Offset:

0.70B

Sweep Time: 1.1ms
Ref Lvl: 50.7 DEM
RMS: 100
Comments

NTS
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LTE — 1.4M — 64QAM — Low

30,0 Analyzer Settings 0o Analyzer Settings
v Aglent Technologies, E44464 5.0 Agilent Technologies, E44464
200 CF: 1930.000 MHz CF: 1928.500 MHz
: 2.000 MHz 100 SPAN; 1,000 MHz
10.0- RE: 15.0 kHz 15.04 RE: 15.0 kHz
wE: 47,0 ktz - VB: 47.0 kHz
5 00 Detector: RMS & -20.0-] Detactar: RMS
3 Attn: 2008 g Attn: 20 DB
£ -10.0- RL Cfsats £ -25.0- RL Offset: 40.7 DB
£ Sweep Time: 27. £ o Sweep Time: 13,7ms
-20.0- Ref Ll: 50.7 DBM : Ref Lvl; 50,7 DBM
RMS: 100 5.0 RMS: 100
-30.0-
Cormments -40.0 Comments
~40.0- -45.0- Power over span: -23,85dBm
50.0- | | | -50.0- | | | |
1923.0 19235 1930.0 1930.5 1928.0 19262 1925.4 19286 19285
Frequency (MHz) Frequency (MHz)
cursor 1 1529907 2180 4] i B Delta Freq. 611 kHz Cursori 19260076 -39.55 4| B Delta Freq. 989 kHz
Cusarz 1mm0.6099  2ses o Ed | pats Amplitude 50.54 Cursorz 1989966 6555 9= &7 | petts Amplitude 25.00

0.0 Analyzer Settings
5.0 Agilent Technologies, E44468
CF: 1926.500 MHz
-10.0- : 3,000 MHz
RE: 1.000 MHz
bl WE: 3,000 MHz
20,0 Detector: RMS

Amplitude

Attn: 20 DB
25.0 RL Offset: 40.7 DB
00— Sweep Time: 1.1ms

Ref Lvl: 50.7 DBM

-35.0- RMS: 100
-40.0- Comments
-45.0-
S0.0-, | | ' . ' '

1925.0 1925.5 1926.0 1926.5 1927.0 1927.5 1928.0

Frequency (MHz)
cursor 1 1m27.0205 2240 |- &

0.0000 oo Bl |E-

LTE — 1.4M — 64QAM — High

30,0 Analyzer Settings 0o Analyzer Settings
agient Technalogies, E44466, 5.0 Agilent Technolngies, E44464
200 CF: 1995.000 MHz CF: 1996.500 MHz
-10.0 - SPAM: 1,000 MHz
10.0-
-15.0-}
5 00 Detector: RMS & -20.0-] Detactar: RMS
T Atr: 20 DB 0 Attn: 20 DB
£ -10.0- RL Offset: 40.7 DB £ -75.0- RL Offset: 40.7 DB
g Sweep Time: 27,3ms £ 00 Sweep Time: 13, 7ms
-20.0- Ref Lvl: 50.7 DBM . Ref Lvl; 50,7 DBM
RIMS: 100 -35.0 RMS: 100
-30.0-
Comments -40.0 - Comments
~40.0- 45,0} ¥ Power over span: -24,06dBm
0.0, ' ' ' -50.0- ' ' ' |
1934.0 1994.5 1995.0 1995.5 1996.0 1996.0 1996.2 1996.4 1996.6 1996.6
Frequency (MHz) Frequency (MHz)

cursor 1 19947068 25,46 4] i B Delts Fren, 233 iz
Cursorz 1950001 -20.79 |- & Delta Amplitude 4925

cursor 1 199g.00z4 373 ]t el Delta Freq. 350k
Cusorz 1omsgezn -ge7s gl e Delta Armplitude 26.00

0.0 Analyzer Settings
5.0 Agilent Technologies, E44464
CF: 1995.500 MHz
-10.0-| 000 MHz
_| RE: 1.000 MHz
-15.0 VB! 3,000 MHz
o -20.0- Detector: RMS
k] e Attn: 20 DB
£ 250 i RL Offsek: 40.7 0B
E . _ Sweep Time: 1.1ms
T o v ¥ W RefLul: 50.7 DM
-35.0-| RMS: 100
-40.0- Comments
-45.0-
-50.0-,

| | | | | |
1997.0 1997.5 1993.0 1998.5 1999.0 19995 2000.0
Frequency (MHz)

Cursor 1 1997.0179  -23.97 &“_’:‘“E‘ = h‘
-

0.0000 o0 & ‘- A l’iTs
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LTE — 1.4M Dual — QPSK — Low

30,0 Analyzer Settings 0o Analyzer Settings
i T Agient Technologies, E44464 5.0 Agilert Technologies, E44464
200 CF: 1931.000 MHz CF: 1928.500 MHz
: 4.000 MHz -10.0-] SPAN: 1,000 MHz
10.0- RE: 15.0 kHz 15.04 RE: 15.0 kiz
WB: 47.0 kz - YB: 47.0 ke
5 00 Detector: RMS & -20.0-] Detactar: RMS
3 Attn: 20 08 3 Attn: 20 DB
£ -10.0- AL Offset: £ -25.0- RL Offset: 40.7 DB
g Swieep Time: 54. E oo Sweep Time: 13, 7ms
-20.0- Ref Lvl: 50.7 DBM : Ref Lvl: 50,7 DBM
RMS: 100 -35.0-] RPMS: 100
-30.0-
Cormmeants -40.0 A A YT W P Vg b iy bt Wi Comments
~40.0-, Dual carrier at lowest 2 45,0 Power over span: -23,97dBm
channels Dual carrier at lowest 2
0.0, i ' i ¥ ¥ ¥ T ) 50.0- \ . . \ | channels
1929.0 1929.5 1930.0 1930.5 193L.0 19315 19320 19325 1933.0 1928.0 1928.2 1928.4 1928.5 1978.8 1829.0
Frequency (MHz) Frequency (MHz)
cursor 1 1az0.0001 22,35 loH & Delta Freq. 248 kHz Cursorl 19260076 -39.76 || & Delta Freq. 989 kHe
Cusarz 1mmzasz ass0 loH & | pets Amplitude 47,55 Cursorz 19289963 65,76 94— &7 | pelts Amplitude 25.00
0.0- Analyzer Settings
50— Agient Technologies, E4446
CF: 1914.000 MHz
-10.0- : 28,000 MHz
RE: 1,000 MHz
1507 VB 3,000 MHz
o -20.0- Detector: RMS
3 Attn: 20 08
£ -25.0- AL Offsek: 40.7 DB
E ool Swieep Time: 1.1ms
<300 , s b St Ref Ll: 50,7 DBM
-35.0- RMS: 100
-40.0-| Carnrments
-45.0-| Dual carrier at lowest 2
channels
50.0-, ! ! ! ! !
1900.0 1805.0 1910.0 1815.0 1820.0 1925.0 1928.0
Frequency (MHz)
Cursor 1 |1527.9897 -22.65 [l @l
0.0000 oo Bl |E
LTE — 1.4M Dual — QPSK — High
30,0 Analyzer Settings 0o Analyzer Settings
e Agient Technologies, E44464 5.0 Agilert Technologies, E44464
200 ! CF: 1994.000 MHz CF: 1996.500 MHz
BULE SPAN: 1,000 MHz
10.0-
-15.0-]
5 00 Detector: RMS & -20.0-] Detactar: RMS
3 Attn: 20 08 3 Attn: 20 DB
£ -10.0- AL Offsek: 40.7 DB £ -25.0 RL Offset: 40.7 DB
g Swieep Time: 54.1ms E oo Sweep Time: 13, 7ms
-20.0- Ref Lvl: 50.7 DBM : Ref Lvl: 50,7 DBM
RMS: 100 -35.0-] RPMS: 100
-30.0-
Comments -0 Comments
~40.0- Dual carrier at highest 2 45,0 p  Power over span: -25,13dBm
channels Dual carrier at highest 2
0.0, i i i ¥ ¥ T ) 50.0- . ) . \ | channels
1992.0 1992.5 1993.0 1993.5 1994.0 19945 1995.0 19955 1996.0 1996.0 1996.2 1996.4 1996.5 1996.6 1997.0
Frequency (MHz) Frequency (MHz)
Cursor 1 19924463 25,49 |- & Delta Freq. 2.554 Cursorl 19960026 -39.30 || & Delta Freq. 989 kHe
Cursorz  1995.0004  -22,40 i‘i—lﬂ Delta Amplitude  47.89 Cusorz 19969916 65,30 9= & | petts amplitude 2500
0.0 Analyzer Settings
5.0 Agilent Technologies, E44464
CF: 2011.000 MHz
-10.0- 8,000 MHz
_ RE: 1,000 MHz
-1s.0 ¥B: 3.000 MHz
o -20.0-] Detector: RMS
3 Aktn: 20 DB
£ 25 AL Offset: 40.7 DB
E . n || Sweep Time: 1.1ms
-0 i 3 - g Ref Lol 50,7 DEM
-35.0-] RMS: 100
-40.0- Comments
-45,0- Dual cartier at highest 2
channels
-50.0- 1 I I I I 1
1897.0 2000.0 2005.0 2010.0 2015.0 2020.0 2025.0
Frequency (MHz)
Cusor 1 1997.0410 25,45 4| @] £ »,
T NTS
ooon 000 Sl |6 i
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LTE — 1.4M Dual — 16QAM — Low

30,0 Analyzer Settings 0o Analyzer Settings
Agient Technologies, E44464 5.0 Agilert Technologies, E44464
200 CF: 1931.000 MHz CF: 1928.500 MHz
: 4.000 MHz -10.0-] SPAN: 1,000 MHz
10.0- RE: 15.0 kHz 15.04 RE: 15.0 kiz
WB: 47.0 kz - YB: 47.0 ke
5 00 Detector: RMS & -20.0-] Detactar: RMS
3 Attn: 20 08 3 Attn: 20 DB
£ -10.0- AL Offset: £ -25.0- RL Offset: 40.7 DB
g Swieep Time: 54. E oo Sweep Time: 13, 7ms
-20.0- Ref Lvl: 50.7 DBM : Ref Lvl: 50,7 DBM
RMS: 100 -35.0-] RPMS: 100
-30.0
Comments 0.0 Comments
0.0 Dual carrier at lowest 2 45,0 Power over span: -23, 77dBm
channels Dual carrier at lowest 2
-50.0-, ' ' ' ' ' ' ' 50,0 ' ' ' ! ! channels
1929.0 1929.5 1930.0 1930.5 193L.0 19315 19320 19325 1933.0 1928.0 1928.2 1928.4 1928.5 1978.8 1829.0
Frequency (MHz) Frequency (MHz)
cursor 1 1az0.0001 2268 bl & Delta Freq. 2.392 Cursorl 19260088 -39.97 || & Delta Freq. 989 kHe
cusowrz 1omzaezs zan l=HE] |pets ampitude 49.78 cuswrz 19zeesr 65,97 - B | peita armpiitude 2600
0.0- Analyzer Settings
50— Agient Technologies, E4446
CF: 1914.000 MHz
-10.0- : 28,000 MHz
RE: 1,000 MHz
1507 VB 3,000 MHz
& -20.0- Detector: RMS
3 Attn: 20 08
£ -25.0- AL Offsek: 40.7 DB
E ool Swieep Time: 1.1ms
Ty y v — 7 Ref Lvl: 50.7 DBM
-35.0- RMS: 100
-40.0- Comments
-45.0-| Dual carrier at lowest 2
channels
50.0-, ! ! ! ! ! !
1900.0 1805.0 1910.0 1815.0 1820.0 1925.0 1928.0
Frequency (MHz)
Cursor 1 |1527.9932 -23.21 [l @l
0.0000 oo Bl |E
LTE — 1.4M Dual — 16QAM — High
30,0 Analyzer Settings 0o Analyzer Settings
Agient Technologies, E44464 5.0 Agilert Technologies, E44464
200 CF: 1994.000 MHz CF: 1996.500 MHz
1.0 SPAN: 1,000 MHz
10.0-
-15.0-]
5 00 Detector: RMS & -20.0-] Detactar: RMS
3 Attn: 20 08 3 Attn: 20 DB
£ -10.0- AL Offsek: 40.7 DB £ -25.0- RL Offset: 40.7 DB
g Swieep Time: 54.1ms E Sweep Time: 13, 7ms
-20.0- Ref Lvl: 50.7 DBM : Ref Lvl: 50,7 DBM
RMS: 100 -35.0-] RPMS: 100
-30.0-
Coments 0o % o
~40.0- Dual carrier at highest 2 45,0 ¥ Power over span: -24,61dBm
channels Dual carrier at highest 2
0.0, i i ¥ ¥ ¥ T ) 50.0- . ) . \ | channels
1992.0 1992.5 1993.0 1993.5 1994.0 19945 1995.0 19955 1996.0 1996.0 1996.2 1996.4 1996.5 1996.6 1997.0
Frequency (MHz) Frequency (MHz)
Cursor 1 1993.2140 25,49 bl & Delta Freq. 1.786 Cursorl 19860027 -39,z || & Delta Freq. 989 kHe
Cursarz 19500 -2zez @l Ed | pats Amplitude 4911 cusare 1omsgmz -esaz @loHE] | pats arpitude 26.00
0.0 Analyzer Settings
5.0 Agilent Technologies, E44464
CF: 2011.000 MHz
-10.0- 8,000 MHz
_ RE: 1,000 MHz
-1s.0 ¥B: 3.000 MHz
o -20.0- Detector: RMS
. Aktn: 20 DB
£ 25 AL Offset: 40.7 DB
S
g _=0.0- \L ] Sweep Time: 1.1ms
: Kt y Reef Lvl: 50.7 DEM
-35.0-| RMS: 100
-40.0- Comments
-45,0-| Dual cartier at highest 2
channels
-50.0-, 1 I I I I 1
1897.0 2000.0 2005.0 2010.0 2015.0 2020.0 2025.0
Frequency (MHz)
Cusor 1 1997.1299 25,22 4| @] £ »,
T NTS
ooon 000 Sl |6 i
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LTE — 1.4M Dual — 64QAM — Low

30,0 Analyzer Settings 0o Analyzer Settings
i Agient Technologies, E44464 5.0 Agilert Technologies, E44464
200 CF: 1931.000 MHz CF: 1928.500 MHz
: 4,000 MHz -10.0-] SPAN: 1,000 MHz
10.0- RE: 15.0 kHz 15.04 RE: 15.0 kiz
WB: 47.0 kz - YB: 47.0 ke
5 00 Detector: RMS & -20.0-] Detactar: RMS
3 Attn: 20 08 3 Attn: 20 DB
£ -10.0- AL Offset: £ -25.0- RL Offset: 40.7 DB
g Swieep Time: 54. E oo Sweep Time: 13, 7ms
-20.0- Ref Lvl: 50.7 DBM : Ref Lvl: 50,7 DBM
RMS: 100 5.0 RPMS: 100
-30.0
Comments -0 Comments
0.0 Dual carrier at lowest 2 45,0 Power over span: -22,91dBm
channels Dual carrier at lowest 2
0.0, i i ¥ ¥ ¥ T ) 50.0- \ . . \ | channels
1929.0 1929.5 1930.0 1930.5 193L.0 19315 19320 19325 1933.0 1928.0 1928.2 1928.4 1928.5 1978.8 1829.0
Frequency (MHz) Frequency (MHz)
cursor 1 1az0.0001 23,74 CbloH & Delta Freq. 1.798 cusort 1sesoose -3a.08 bl & Delta Freq. 989 kHe
cusarz 1mst7arr zeat @loHEd | pats Amplitude 4995 Cusorz  19zemosz 6508 9= B | petts Amplitude 25.00
0.0- Analyzer Settings
50— Agient Technologies, E4446
CF: 1914.000 MHz
-10.0- : 28,000 MHz
RE: 1,000 MHz
1507 VB 3,000 MHz
o 20,0 Detector: RMS
3 Attn: 20 08
£ -25.0- j RL Offset: 40.7 DB
E ool Swieep Time: 1.1ms
< -30.0 b A Ref Lul: 50.7 DBM
-35.0- RMS: 100
-40.0- Comments
-45.0-| Dual carrier at lowest 2
channels
=0.0-, ! ! ! ! LS
1900.0 1805.0 1910.0 1815.0 1820.0 1925.0 1928.0
Frequency (MHz)
Cursor 1 |1527.6906 |-23.04 [l @l
0.0000 ooo B
LTE — 1.4M Dual — 64QAM — High
30,0 Analyzer Settings 0o Analyzer Settings
T ' Agient Technologies, E44464 5.0 Agilert Technologies, E44464
200 CF: 1994.000 MHz CF: 1996.500 MHz
1.0 SPAN: 1,000 MHz
10.0-
-15.0-]
5 00 Detector: RMS & -20.0-] Detactar: RMS
3 Attn: 20 08 3 Attn: 20 DB
£ -10.0- AL Offsek: 40.7 DB £ -25.0- RL Offset: 40.7 DB
g Swieep Time: 54.1ms E Sweep Time: 13, 7ms
-20.0- Ref Lvl: 50.7 DBM : Ref Lvl: 50,7 DBM
RMS: 100 5.0 RPMS: 100
-30.0-
Comments -0 Comments
~40.0- Dual carrier at highest 2 45,0 Power over span: -24,45dBm
channels Dual carrier at highest 2
0.0, i i i ¥ ¥ T ) 50.0- . ) . \ | channels
1992.0 1992.5 1993.0 1993.5 1994.0 19945 1995.0 19955 1996.0 1996.0 1996.2 1996.4 1996.5 1996.6 1997.0
Frequency (MHz) Frequency (MHz)
cursor 1 1as4.e070 2551 |- & Delta Freq. 193 kHz Cursorl 1986003z -39.01 || & Delta Freq. 990 kHe
Cursorz  1995.0004  -22.56 i‘i—lﬂ Delta Amplitude 4806 Cusorz 19969923 65,01 =& | petts Amplitude 2500

0.0+ Analyzer Settings
5.0 Agilent Technologies, E44464
CF: 2011.000 MHz
-10.0-1 8,000 MHz
50— RE: 1.000 MHz
" YB: 3.000 MHz
o 20,01 Detector: RMS
k] Attn: 20 DB
5 25 AL Offset: 40,7 DB
& 30.0- INNEREAN Sweep Time: 1.1ms
<0 . 5 Reef Lvl: 50.7 DEM
-35.0 RMS: 100
-40.0- Comments
-45.0-] Dual cartler at highest 2
chaninels
-50.0- 1 I I I I 1
1997.0 2000.0 2005.0 2010.0 2015.0 2020.0 2025.0
Frequency (MHz)
Cursar 1 1997.0034 25,05 Sl & S »,
T NTS
0.0000 000 el &0 raimar
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LTE —3M — QPSK — Low

30,0 Analyzer Settings 0o Analyzer Settings
Agient Technologies, E4446 5.0 Agilerit Technologies, E44464
200 CF: 1930000 MHz CF: 1928.500 MHz
Mz 100 SPAN; 1,000 MHz
10.0- RE:ED.DkHz 15.04
WB: 91,0 kz -
5 00 Detector: RMS & -20.0-] Detector: RMS
3 Attn: 20 08 3 Attn: 20 DB
£ -10.0- AL Offset: £ -25.0- RL Offset: 40.7 DB
E Swieep Tirm £ i Sweep Time: 3.8ms
* 20.0- Ref Lyl: 50.7 DEM <300 Ref Lvl: 50.7 DBM
RMS: 100 5.0 RPMS: 100
-30.0-
Comments -0 Comments
~40.0-, 20W reduced power setting 45,0 Power over span: -28,45dBm
20w reduced pawer setting
=0.0-, i i . 50.0-! ! ! ! ! ‘
1929.0 1929.5 1930.0 1930.5 1931.0 1928.0 1928.2 1928.4 1928.5 1978.8 1829.0
Frequency (MHz) Frequency (MHz)
cursor 1 1az.0001 20,72 Cl-H & Delta Freq. 884 kHz cusort 1sesoosz 4104 bl & Delta Freq. 990 kHe
Cusarz 1mmgss a4az o Ed | pats Amplitude 4514 Cursorz 19289960 67.84 9= &7 | pelts Amplitude 25,00
0.0- Analyzer Settings
50— Agient Technologies, E4446
CF: 1926.500 MHz
-10.0- : 3.000 MHz
RE: 1,000 MHz
1507 VB 3,000 MHz
& -20.0- Detector: RMS
3 Attn: 20 D8
£ -25.0- _ RLOFfset: 40.7 DB
5 i = It MRS  5eep Tim
<300 iy d Ref Ll: 50.7 DBM
-35.0- RMS: 100
-40.0- Comments
-45.0-| 20W reduced power setting
=0.0-, ! ! ! ! ! .
19250 1925.5 19260 19265  1927.0 19275 1928.0
Frequency (MHz)
cursor 1 19274319 2701 el @]
0.0000 oo Bl |E-
LTE — 3M — QPSK — Low(+1)
30,0 Analyzer Settings 0o Analyzer Settings
Agient Technologies, E4446 5.0 Agilerit Technologies, E44464
20.0- CF: 1930.000 MHz CF: 1928.500 MHz
BULE SPAN; 1,000 MHz
10.0- 5.0
— Detector: RMS & -20.0-] Detector: RMS
5 0 Attn: 20 D8 3 Attn: 20 DB
=S AL Offset: 40.7 DB £ -25.0- RL Offset: 40.7 DB
E-10.0- Swieep Tirm E oo Sweep Time: 3.8ms
Ref Lvl: 50.7 DBM : Ref Lvl: 50,7 DBM
20,0 RMS: 100 5.0 RPMS: 100
200 Comments 0.0 ¥ Comments
o 19316 MHz channel at ful -45.0-| Power over span: -22,80dBm
power 1931.6 MHz channel at ful
00— i T , 50,0~ \ \ ] ] | power
1929.0 1929.5 1930.0 1930.5 1931.0 1928.0 1928.2 1928.4 1928.5 1978.8 1829.0
Frequency (MHz) Frequency (MHz)
cursor 1 1san.0ot 33,51 4] - Bl Delta Freq. 532 kHz Cursori 192G.0072  -36.35 || B Delta Freq. 983 kHz
Cursorz  1930.5317  27.06 i‘i—lﬂ Delta Amplitude  50.57 Cusorz 1989955 62,35 9= B | pelts Amplitude 25.00
0.0 Analyzer Settings
5.0 Agilent Technologies, E44464
CF: 1926.500 MHz
-10.0- 000 MHz
_ RE: 1,000 MHz
-1s.0 ¥B: 3.000 MHz
o -20.0- Detector: RMS
3 Aktn: 20 DB
£ -25.0- o AL Offset: 40.7 DB
E. i T Sweep Tim
= -0, .l Ref Lul: 50. 7DBM
-35.0-| RMS: 100
-40.0- Comments
-45.0- 18316 MHz channel at ful
power
-50. D7 I I 1 I 1 1
19950 19255 1ome0 19265 19270 19275 19280
Frequency (MHz)
Cursar 1 1927.9670 2146 Sl e
0.0000 000 el &0
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LTE — 3M — QPSK — High

30,0 Analyzer Settings 0o Analyzer Settings
= Aglent Technologies, E44464 5.0 Agilent Technologies, E44464
200+ CF: 1995.000 MH: i CF: 1996.500 MHz
Mz -10.0 SPAN; 1,000 MHz
10.0- RE: 30.0 kHz -15.0-]
WE: 91,0 ktz 1
o 00 Detector: RMS p 200 Detector: AMS
] Atn: 20 DB 5 -0+ Attn: 20 DB
£ -10.0- RL Offset: E ool RL Offset: 40.7 DB
£ Svieep Tim g Sweep Time: 3.8ms
-20.0- Ref Lyl: 50.7 DEM -35.0- Ref Lvl: 50,7 DBM
RMS: 100 a0 RMS: 100
-30.0- -
Cornments 35,0 -} Comments
-40.0- Z0W reduced power setting 50,0 Power over span: -28,22dBm
20 reduced power setting
50.0-, ' | ' S50 ' ' ' | |
19340 19345 1935.0 19355 19%6.0 1996.0 1936.2 19%6.4 1986 6 19965 1937.0
Frequency (MHz) Frequency (MHz)
Cursor 1 1944087 2419 |- & Delta Freq. 591 kHz Cursorl 19960035 -41.01 || & Delta Freq. 989 kHe
Cursarz 150001 2034 @l Ed | pats Amplitude 44,53 Cusorz  19ge.99z7 67,01 =& | petts Amplitude 25,00
0.0- Analyzer Settings
5.0 Aglent Technologies, E44464
1 CF: 1998.500 MHz
-10.0 : 3.000 MHz
15.0- RB: 1.000 MHz
WE: 3,000 MHz
o 2007 Detector: RMS
T -zm0- Aktn: 20 DB
E RL Cffset: 40.7 o]
= n
goe Sweep Time
35.0- et Lo ey D
0.0 RMS: 100
-45.0- Carnrments
00— 20% reduced power setting
550, | | | | ' '
19870 19975 19980  1998.5 19990 19895 20000
Frequency (MHz)
Cursor 1| 1997.2241 27,44 |50l Bl
0.0000 oo Bl |E-
LTE — 3M — QPSK — High(-1)
30,0 Analyzer Settings 0o Analyzer Settings
Aglent Technologies, E44464 5.0 Agilent Technologies, E44464
20.0- CF: 1995.000 MHz 1 CF: 1995500 MHz
-10.0 SPAN; 1,000 MHz
10.0- -15.0-
R Detector: RMS 20,0 Detector: RMS
5 00 Attn: 20 DB 250+ Attn: 20 DB
£ RL Cffset: 40.7 o] 04 RL Offset: 40.7 DB
£ -100- Svieep Tim - Sweep Time: 3.8ms
et e ey D -35.0- Ref Lvl: 50,7 DBM
-20.07 SAE -40.0) MWM"‘\MWW S
0.0 Cornments 35,0 Comments
- 1993.4 MHz channel at full 50,0+ Power over span: -25, 32dEm
pawer 1993 .4 MHz channel at ful
0.0~ f | ! : 55.0- \ \ ] ] " power
19340 19345 1935.0 19355 19%6.0 1996.0 1936.2 19%6.4 1986 6 19965 1937.0
Frequency (MHz) Frequency (MHz)
cursor 1 1astzz1 213 loH & Delta Freq. 887 kHz Cursorl 1986003z -37.51 || & Delta Freq. 990 kHe
Cursorz  1995.0089  -30,31 ﬂi—iﬂ Delta Amplitude 5745 Cusorz 19969930 63.51 9= & | petts Amplitude 2500

0.0 Analyzer Settings
5.0 Agilent Technologies, E44468
_ CF: 1995.500 MHz
-oe 000 MHz
15— RE: 1,000 MHz
WE! 3,000 MHz
» 2007 Detector: RMS
5 -25.0 “ﬁl Attn: 20 DB
£ ano- Al AL Offset: 40.7 DB
g . Sweep Tim
-35.0- Ref Lvl: 50.7 DEM
an0- RMS: 100
-45.0- Comments
50.0- 19934 MHz channel at ful
power
-55.! D7 I I I I I I
1997 o 1997.5 1993.0 1998.5 1999.0 19995 z000.0
Frequency (MHz)
Cursar 1 1971055 -24.75 el &

0.0000 000 Ml |6
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LTE —3M — 16QAM — Low

30,0 Analyzer Settings 0o Analyzer Settings
SR pgient Technologies, E44464 5.0 Agilerit Technologies, E44464
200 CF: 1930.000 MHz CF: 1928.500 MHz
MHz -10.0-] SPAN; 1,000 MHz
10.0- RE:ED.DkHz 15.04
WB: 91,0 kz -
5 00 Detector: RMS & -20.0-] Detector: RMS
3 Attn: 20 D8 3 Attn: 20 DB
£ -10.0- AL Offset: £ -25.0- RL Offset: 40.7 DB
E Swieep Tirm £ i Sweep Time: 3.8ms
* 20, Ref Lyl: 50.7 DEM <300 Ref Lvl: 50.7 DBM
RMS: 100 -35.0-] RPMS: 100
-30.0-
Cormments 0.0 bt st A A A AL A AM A A A PP AT Comments
~40.0- 10W reduced power setting 45,0 Power over span: -26, 16dBm
10 reduced power setting
50.0- | | ' -50.0- | | | | i
1929.0 1929.5 1930.0 1930.5 1931.0 1928.0 1928.2 1928.4 1928.5 1978.8 1829.0
Frequency (MHz) Frequency (MHz)
cursor 1 1az0.0001 20,35 Cl-H & Delta Freq. 977 kHz Cursorl 19260056 -39.09 || & Delta Freq. 990 kHe
Cusrz 1om.ozes zsss l=HEd |pers Amplitude 95,90 Cusorz 19z8oee 65,00 l-iE |pens srmplitude  26.00
0.0- Analyzer Settings
50— Agient Technologies, E44464
CF: 1926.500 MHz
-10.0- : 3.000 MHz
RE: 1,000 MHz
1507 VB 3,000 MHz
& -20.0- Detector: RMS
3 Attn: 20 08
£ -75.0- ;J._m RL Offset: 40.7 DB
£ e i Swieep Tirm
. ! Ref Lvl: 50.7 DBM
-35.0- RMS: 100
-40.0- Comments
-45.0-| 100 reduced power setting
50.0- | | ' | | ]
19250 1925.5 19260 19265 1927.0 1927.5  1928.0
Frequency (MHz)
Cursor 1| 1927.9927 24,50 [l @l
0.0000 oo Bl |E-
LTE - 3M — 16QAM — Low(+1)
30,0 Analyzer Settings 0o Analyzer Settings
b Agient Technologies, E4446 5.0 Agilert Technologies, E44464
20.0- CF: 1930.000 MHz CF: 1928.500 MHz
BULE SPAN: 1,000 MHz
10.0- 5.0
— Detector: RMS & -20.0-] Detector: RMS
5 0 Attn: 20 08 3 Attn: 20 DB
=S AL Offset: 40.7 DB £ -25.0- RL Offset: 40.7 DB
E-10.0- Swieep Tirm E oo Sweep Time: 3.8ms
Ref Lvl: 50.7 DBM : Ref Lvl: 50,7 DBM
0.0 RMS: 100 3.0 RTIIT L - RPMS: 100
v L
200 Comments -0 Comments
o = 19316 MHz channel at ful -45.0-| Power over span: -22,88dBm
pnoriatiey Lo et power 1931,6 MHz channel at ful
00— i T , 50,0 \ \ \ | " power
1929.0 1929.5 1930.0 1930.5 1931.0 1928.0 1928.2 1928.4 1928.5 1978.8 1829.0
Frequency (MHz) Frequency (MHz)
cursor 1 1zagssz 3297 |- & Delta Freq. 608 kHz Cursorl 19260080 -36.15 4|t & Delta Freq. 990 kHe
CursorZ 19306064 27,20 i‘i—lﬂ Delta Amplitude  50.17 Cusorz 1980958 6218 9= B | pelts Amplitude 25.00
0.0 Analyzer Settings
5.0 Agilent Technologies, E44464
CF: 1926.500 MHz
-10.0- 000 MHz
_ RE: 1,000 MHz
-1s.0 ¥B: 3.000 MHz
o -20.0- Detector: RMS
3 Aktn: 20 DB
£ -25.0- AL Offset: 40.7 DB
& 30.0-] Sweep Tim
- et 503
-35.0-| RMS: 100
-40.0- Comments
-45.0- 18316 MHz channel at ful
power
-50. D7 I I 1 I 1 1
19250 19255 foze0 19965 19270 1927.5  1928.0
Frequency (MHz)
Cursort 1mz7.gms -2ngz el &l
0.0000 000 el &0
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LTE — 3M — 16QAM — High

30,0 Analyzer Settings 0o Analyzer Settings
Aglent Technologies, E44464 5.0 agilent Technologies, E44464
20.0- CF: 1995.000 MHz 1 CF: 1995500 MHz
: 2.000 MHz -10.0 SPAN; 1,000 MHz
10.0-] RB: 30.0 kHz 5.0
WE: 91,0 ktiz 1
o _ Detector: RMS p 200
5 00 Attn: 20 DB B 25,0~ Attn: 20 DB
£ RL Offsat: E o RL Offset: 40.7 DB
£ -100- Sweep Time: 7.1ms g Sweep Time: 3.8ms
Ref Ll: 50.7 DBM -35.0- Ref Lvl: 50,7 DBM
0 =Ry 400 WW“WMM —
0.0 Cornments 35,0 | Comments
- 10W reduced power setting 50,0} Power over span: -26,07dBm
10w reduced pawer setting
0.0, ! i 5.0 ! ! ! ! ‘
19340 19345 1935.0 19355 1996.0 1936.2 19%6.4 1986 6 19965 1937.0
Frequency (MHz) Frequency (MHz)
cursor 1 19940781 2644 2] i B Delta Freq. 922 kHz Cursori 19960025 -37.95 || B Delta Freq. 991 ke
cusorz 10900 2004 )= B |pets ampitude 46,48 cuswrz 1999937 63,98 )-8 | peita armpiitude 2600
0.0-) Analyzer Settings
5.0 Aglent Technologies, E44464
1 CF: 1998.500 MHz
-10.0 : 3.000 MHz
-15.0- RB: 1.000 MHz
WE: 3,000 MHz
o 2007 Detector: RMS
-0 Aktn: 20 DB
= o
£ ool RL Offsst: 40.7 0B
£ iy Sweep Time: 1.1ms
35.0- Ref Ll: 50.7 DBM
0.0 RMS: 100
-45.0-) Comments
00— 10W reduced power setting
-55.0- | | | | ' '
19870 19975 19980  1998.5 19990 19895 20000
Frequency (MHz)
Cursor 1 |1997.0022 -25.12 [l @l
0.0000 oo Bl &
LTE - 3M — 16QAM — High(-1)
30,0 Analyzer Settings 0o Analyzer Settings
A Aglent Technologies, E44464 5.0 Agilent Technologies, E44464
20.0- CF: 1995.000 MHz 1 CF: 1995500 MHz
-10.0 SPAN; 1,000 MHz
10.0- -15.0-
o _ Detector: RMS o 200 Detector: RMS
5 00 Attn: 20 D B 5.0~ Attn: 20 DB
£ RL Offsst: 40.7 0B E ool RL Offset: 40.7 DB
£ -100- Sweep Time: 7.1ms g Sweep Time: 3.8ms
Ref Ll: 50.7 DBM -35.0- Ref Lvl: 50,7 DBM
20.0- RMS: 100 a0 [ RMS: 100
0.0 Cornments 35,0 -} Comments
- 1993.4 MHz channel at full 50,0+ Power over span: -24, 76dEm
pawer 1993 .4 MHz channel at ful
0.0~ f ] ' 55.0- \ \ ] ] " power
19340 19345 1935.0 19355 19%6.0 1996.0 1936.2 19%6.4 1986 6 19965 1937.0
Frequency (MHz) Frequency (MHz)
cursor 1 1as4ri0r 2o CloH & Delta Freq. 292 kHz Cursorl 19960025 -36.84 4|t & Delta Freq. 990 kHe
Cursorz  1995.0016  -29,56 i‘i—lﬂ Delta Amplitude  56.59 Cusorz  19g6.99z4 6284 9= B | pelts Amplitude 2500

0.0 Analyzer Settings
5.0 Agilent Technologies, E44468
| CF: 1998.500 MHz
-oe 000 MHz
-15.0- RE: 1.000 MHz
YB: 3.000 MHz
» 2007 Detector: RMS
B 25,0 R Atn: 20 DB
2 AL Offset: 40,7 DB
ET 1} iy Sweep Time: 1.1ms
-35.0- Reef Lvl: 50.7 DEM
40.0- RMS: 100
-45.0- Comments
S0.0- 1993.4 MHz channel at full
powet
-55'D7I I I I I I I
1997.0 1997.5 1993.0 1998.5 1999.0 19995 2000.0
Frequency (MHz)
Cusor 1 1997.0623 24,58 4| =i @] Hg »,
= NTS
ooon 000 Sl |6 i
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LTE — 3M — 64QAM — Low

30,0 Analyzer Settings 0o Analyzer Settings
v Aglent Technologies, E44464 5.0 Agilent Technologies, E44464
200 CF: 1930.000 MHz CF: 1928.500 MHz
Mz 100 SPAN; 1,000 MHz
10.0- RE:ED.DkHz 15.04
WE: 91,0 ktz -
5 00 Detector: RMS & -20.0-] Detector: RMS
3 Attn: 2008 g Attn: 20 DB
£ -10.0- RL Offset: £ -75.0- RL Offset: 40.7 DB
g Svieep Tim £ i Sweep Time: 3.8ms
* 20, Ref Lyl: 50.7 DEM <300 Ref Lvl: 50.7 DBM
RMS: 100 5.0 RPMS: 100
-30.0-
Comments -0 Comments
~40.0- 10W reduced power setting 45,0 Power over span: -25,65dBm
10w reduced pawer setting
=0.0-, i i . 500+ ! ! ! ! |
1923.0 19235 1930.0 1930.5 19310 1928.0 19262 1925.4 19286 19285 1929.0
Frequency (MHz) Frequency (MHz)
cursor 1 1az0.0001 -20.60 bl & Delta Freq. 195 kHz cusort 1seso0ss -ae.0m bl & Delta Freq. 991 kHe
Cursarz 16z 2596 @l Ed | pats Amplitude 46,56 Cusorz 19289965 65,08 9= &7 | petts Amplitude 25.00
0.0- Analyzer Settings
5.0 Aglent Technologies, E44464
CF: 1976.500 MHz
-10.0- : 3.000 MHz
RB: 1.000 MHz
1507 VB 3,000 MHz
5 -20.0- Detector: RMS
3 Attn: 2008
5 -25.0- PP _M RL Cffset: 40.7 DB
N “ v L Svieep Tim
T 300 i et Lo ey D
35.0- RMS: 100
-40.0- Comments
45.0- 10 reduced power setting
=0.0-, ! ! ! ! ! !
19250 19255 19260 19265 19270 19275 192800
Frequency (MHz)
cursor 1 1927.3978 25,00 el @]
0.0000 oo Bl |E-
LTE — 3M — 64QAM — Low(+1)
30,0 Analyzer Settings 0o Analyzer Settings
i Aglent Technologies, E44464 5.0 Agilent Technologies, E44464
20.0- CF: 1930,000 MHz CF: 1928500 MHz
BULE SPAN; 1,000 MHz
10.0- 5.0
$ 00- Detector: RMS o -20.0- Detector: RMS
5 0 Attn: 2008 g Attn: 20 DB
£ RL Cffset: 40.7 DB £ -75.0- RL Offset: 40.7 DB
£ -100- Svieep Tim £ o Sweep Time: 3.8ms
Ref Ll: 50.7 DBM : Ref Lvl: 50,7 DBM
-20.0 B 3.0 ‘q‘w,wwww [55 T
200 Comments 0.0 Comments
o 19316 MHz channel at ful -45.0-| Power over span: -22,93dBm
pawer 19316 MHz channel at ful
00— i T , 5.0~ \ \ ] ] | power
1923.0 19235 1930.0 1930.5 19310 1928.0 19262 1925.4 19286 19285 1929.0
Frequency (MHz) Frequency (MHz)
cursor 1 1az0.0001 33,44 bl & Delta Freq. 988 kHz cusort 1sesoore 36,00 bl &+ Delta Freq. 989 kHe
CursorZ  1930.9685  27.16 i‘i—lﬂ Delta Amplitude  50.60 Cusorz 19280960 6200 =& | petts amplitude 2500
0.0 Analyzer Settings
5.0- Agilent Technologies, E44464
CF: 1926.500 MHz
-10.0- 000 MHz
_ RE: 1.000 MHz
-1s.0 ¥B: 3.000 MHz
o -20.0- Detector: RMS
3 Attn: 2008
£ 25.0- RL Offset: 40.7 DB
E 30.0-] Sweep Tim
- et 503
35.0- RMS: 100
-40.0- Comments
45.0- 18316 MHz channel at ful
pawer
-50. D7 I I 1 I 1 1
19950 19255 1ome0 19265 19270 19275 19280
Frequency (MHz)
Cursor 1 1z7.038  -21ed el @]
0.0000 000l &0
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LTE - 3M — 64QAM — High

30,0 Analyzer Settings 0o Analyzer Settings
= T Aglent Technologies, E44464 5.0+ Agilent Technologies, E44464
20.0- CF: 1995.000 MHz 1 CF: 1995500 MHz
: 2.000 MHz -10.0 SPAN; 1,000 MHz
10.0-] RB: 30.0 kHz 5.0
WE: 91,0 ktiz 1
o _ Detector: RMS p 200
5 00 Attn: 20 DB B 5.0+ Attn: 20 DB
£ RL Offsat: E ool RL Offset: 40.7 DB
£ -100- Sweep Time: 7.1ms g Sweep Time: 3.8ms
Ref Ll: 50.7 DBM -35.0- Ref Lvl: 50,7 DBM
20.0- RMS: 100 a0 RMS: 100
0.0 Cornments 35,0 Comments
- 10W reduced power setting 50,0 Power over span: -25,50d6m
10w reduced pawer setting
-40.0-, ' ' S50 ' ' ' | |
19340 19345 1935.0 19355 1996.0 1936.2 19%6.4 1986 6 19965 1937.0
Frequency (MHz) Frequency (MHz)
cursor 1 19946093 26,19 4] | Bl Delta Freq. 391 kHz Cursori 19960032 -37.54 | B Delta Freq. 989 kHz
Cusarz 150001 1.5z @l E | pats Ampltude 4572 Cusorz 196992z 63.54 9=l B | petts Amplitude 25.00
0.0- Analyzer Settings
5.0 Aglent Technologies, E44464
1 CF: 1998.500 MHz
-10.0 : 3.000 MHz
15.0- RB: 1.000 MHz
WE: 3,000 MHz
o 2007 Detector: RMS
T -zm0- Aktn: 20 DB
=
£ U_ﬁ“‘"" RL Offsst: 40.7 0B
£ L Sweep Time: 1.1ms
35.0- Ref Ll: 50.7 DBM
0.0 RMS: 100
45,0 Carnrments
00— 10W reduced power setting
550, | | | | ' '
19870 19975 19980  1998.5 19990 19895 20000
Frequency (MHz)
Cursor 1 |1997.0289 -25.67 [l @l
0.0000 oo Bl &
LTE — 3M — 64QAM — High(-1)
30,0 Analyzer Settings 0o Analyzer Settings
e ¥ r Aglent Technologies, E44464 5.0 Agilent Technologies, E44464
20.0- CF: 1995.000 MHz 1 CF: 1995500 MHz
-10.0 SPAN; 1,000 MHz
10.0- -15.0-
o _ Detector: RMS o 2007 Detector: RMS
5 00 Attn: 20 D B 5.0+ Attn: 20 DB
£ RL Offsst: 40.7 0B E oo RL Offset: 40.7 DB
£ -100- Sweep Time: 7.1ms g Sweep Time: 3.8ms
Ref Ll: 50.7 DBM -35.0- Ref Lvl: 50,7 DBM
20.0- RMS: 100 o RMS: 100
0.0 Cornments 35,0 Comments
- 1993.4 MHz channel at full 50,0+ Power over span: 25, 51dEm
pawer 1993 .4 MHz channel at ful
0.0~ f ] ] ) 55.0- \ \ ] ] " power
19340 19345 1935.0 19355 19%6.0 1996.0 1936.2 19%6.4 1986 6 19965 1957.0
Frequency (MHz) Frequency (MHz)
cursor 1 19941362 2715 4l i Bl Delta Freq. 917 kHz Cursori 19960023 -37.76 | B Delta Freq. 990 kHz
Cursorz  1995.0529  -29.61 i‘i—lﬂ Delta Amplitude  56.76 Cusorz 19969927 63.76 9= B | pelts Amplitude 25.00
0.0 Analyzer Settings
EA Agilent Technologies, E44468
_ CF: 1908,500 MHz
-e.0 000 MHz
-15.0- RE: 1.000 MHz
WE: 3,000 MHz
, 200 Detector: RMS
3 !
£ 0 Fag Attn: 2008
S a0.0- Fi AL Offset: 40.7 DB
g : -y Sweep Time: 1.1ms
35.0- Ref Lul: 50.7 DEM
0.0~ RMS: 100
-45.0-) Comments
50.0- 1393.4 MHz channel at full
pawer
-55.0- I I 1 I 1 1
19970 19975 19980 19985 1099.0 19995 20000
Frequency (MHz)
Cursor 1 19970073

264 )= Bl Tt ";
0,0000 000 Ml |6 N l’qu
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LTE — 5M — QPSK — Low

30,0 Analyzer Settings 0o Analyzer Settings
Agient Technologies, E4446 5.0 Agilerit Technologies, E44464
200 CF: 1930000 MHz CF: 1928.500 MHz
Mz 100 SPAN: 1,000 MHz
10.0- RE:SI.DkHz 15.04
WB: 160 khz -
5 00 Detector: RMS & -20.0-] Detactor: RMS
3 Attn: 20 08 3 Attn: 20 DB
£ -10.0- AL Offset: £ -25.0- RL Offset: 40.7 DB
E Swieep Tirm £ i Sweep Time: 1.6ms
* 20, Ref Lyl: 50.7 DEM <300 Ref Lvl: 50.7 DBM
RMS: 100 5.0 RPMS: 100
-30.0-
Comments I R R A A T AR LSRR SRR ARY  Comments
~40.0- 20W reduced power setting 45,0 Power over span: -28,85dBm
20w reduced pawer setting
=0.0-, i i . 50.0-! ! ! ! ! ‘
1929.0 1929.5 1930.0 1930.5 1931.0 1928.0 1928.2 1928.4 1928.5 1978.8 1829.0
Frequency (MHz) Frequency (MHz)
cursor 1 1300001 -19.94 bl & Delta Freq. 424 kHz Cursorl 19260055 -40.16 4|t & Delta Freq. 990 kHe
Cusowrz 1omazm 2426 Bl=HE] |pets ampitude 44,20 cuswrz 19zoess -sets -l B | peita armplitude 2600
0.0- Analyzer Settings
50— Agient Technologies, E4446
CF: 1926.500 MHz
-10.0- : 3.000 MHz
RE: 1,000 MHz
1507 VB 3,000 MHz
& -20.0- Detector: RMS
3 Attn: 20 D8
£ -25.0- ) AL Offset: 40.7 DB
g 3 RPN Svesp Tim
<0 ¥ i et Lo ey D
-35.0- RMS: 100
-40.0- Comments
-45.0-| 20W reduced power setting
=0.0-, ! ! ! ! ! .
19250  1925.5 19260 19265  1927.0 19275 1928.0
Frequency (MHz)
Cursor 1| 1527.6024 2716 el @l
0.0000 oo Bl |E-
LTE - 5M — QPSK — Low(+1)
30,0 Analyzer Settings 0o Analyzer Settings
Agient Technologies, E4446 5.0 Agilerit Technologies, E44464
20.0- CF: 1930.000 MHz CF: 1928.500 MHz
BULE SPAN: 1,000 MHz
10.0- e RE: 51,0 kHz
150 VB: 160 kHz
4 0.0 Detector: RMS o -20.0-] Detactar: RMS
s O Attn: 20 D8 3 Attn: 20 DB
=S AL Offset: EI.7 DB £ -25.0- RL Offset: 40.7 DB
£ -10.0- Swieep Tirm £ i Sweep Time: 1.6ms
= et e ey o <300 Ref Lvl: 50.7 DBM
20.0- FUEs 35,0 Ay s M AP P~ AT ity e P T Ao, RMS: 100
200 Comments -0 Comments
o 19316 MHz channel at ful -45.0-| Power over span: 23, 04dBm
power 1931.6 MHz channel at ful
00—, ] ) T , 5.0~ \ \ ] ] | power
1929.0 1929.5 1930.0 1930.5 1931.0 1928.0 1928.2 1928.4 1928.5 1978.8 1829.0
Frequency (MHz) Frequency (MHz)
cursor 1 19299952 23,67 4] i el Delta Freq. 553 kHz Cursori 1926.0054 -34.13 | B Delta Freq. 990 kHz
CursorZ  1930.5540 27,25 i‘i—lﬂ Delta Amplitude  50.92 Cursorz 19289949 6013 9= &7 | petts Amplitude 2500
0.0 Analyzer Settings
5.0- Agilent Technologies, E44464
CF: 1926.500 MHz
-10.0- 000 MHz
_ RE: 1,000 MHz
-1s.0 ¥B: 3.000 MHz
o -20.0- Detector: RMS
3 Gl Aitn Z0DB
£ -25.0- AL Offset: 40.7 DB
& 30.0- Sweep Tim
- et 503
-35.0-| RMS: 100
-40.0- Comments
-45.0- 18316 MHz channel at ful
power
-50. D7 I I 1 I 1 1
19950 19255 1ome0 19265 19270 19275 19280
Frequency (MHz)
Cursar 1 127,158 2191 el @]
0.0000 000 el &0
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LTE — 5M — QPSK — High

30,0 Analyzer Settings 0o Analyzer Settings
Aglent Technologies, E44464 5.0 Agilent Technologies, E44464
200 CF: 1995.000 MH: CF: 1996.500 MHz
Mz 100 SPAN; 1,000 MHz
10.0- RE:SI.DkHz 15.04
WE: 160 Ktz -
5 00 Detector: RMS & -20.0-] Detactor: RMS
3 Attn: 2008 g Attn: 20 DB
£ -10.0- RL Offset: £ -75.0- RL Offset: 40.7 DB
g Svieep Tim £ i Sweep Time: 1.6ms
* 20.0- Ref Lyl: 50.7 DEM <300 Ref Lvl: 50.7 DBM
RMS: 100 5.0 RMS: 100
-30.0-
Cormments I i i e Pl VUSRI A 1L
~40.0- 20W reduced power setting 45,0 Power over span: -27,97dBm
20 reduced power setting
=0.0-, i ! i . 500+ ! ! ! ! ‘
19340 19345 1935.0 19355 19%6.0 1996.0 1936.2 19%6.4 1986 6 19965 1937.0
Frequency (MHz) Frequency (MHz)
Cursor 1 1a94.6066 24.36 bl & Delta Freq. 397 kHz cusort 1ssso03e -ae.0m bl & Delta Freq. 989 kHe
Cursarz 19950000 -20.53 - Ed | pats Amplitude 44,59 Cursorz 19969933 64,99 9= &7 |petts amplitude 25.00
0.0- Analyzer Settings
5.0 Aglent Technologies, E44464
CF: 1998.500 MHz
-10.0- : 3.000 MHz
RB: 1.000 MHz
1507 VB 3,000 MHz
5 -20.0- Detector: RMS
3 Attn: 2008
£ -25.0- RL Cffset: 40.7 o2
2 o R 7 T Svieep Tim
= - " " IR e Ref Lvl: 50, 7DBM
35.0- RMS: 100
-40.0- Comments
45.0- 20% reduced power setting
500 ! ! ! ! ! .
19870 19975 19980  1998.5 19990 19895 20000
Frequency (MHz)
cursor 1 19970220 27,77 el Bl
0.0000 oo Bl |E-
LTE — SM — QPSK — High(-1)
30,0 Analyzer Settings 0o Analyzer Settings
S Aglent Technologies, E44464 5.0 Agilent Technologies, E44464
20.0- CF: 1995.000 MHz CF: 1995500 MHz
10,0 SPAN; 1,000 MHz
10.0-] el RB: 51.0kHz
150 VB: 160 kHz
4 0.0 Detector: RMS o 20,01 Detactar: RMS
g O Attn: 2008 g Attn: 20 DB
£ RL Offset: now £ -75.0 RL Offset: 40.7 DB
2-100- Svieep Tim £ i Sweep Time: 1.6ms
= et e ey o <300 Ref Lvl: 50.7 DBM
20.0- RMS: 100 5.0 RMS: 100
200 Comments -0 Comments
o 1992.4 MHz channel at ful -45.0] Power over span: 24, 10dBm
pawer 19924 MHz channel at ful
0.0, ] ] ) 50.0- ! ! ! ‘ iy | o
19340 19345 1935.0 19355 19%6.0 1996.0 1936.2 19%6.4 1986 6 19965 1937.0
Frequency (MHz) Frequency (MHz)
cursor 1 19943403 26,75 4] i Bl Delta Freq. 660 kHz Cursori 19960026 -33.17 | = Delta Freq. 989 kHz
CursorZ  1995.0001  -24.07 i‘i—lﬂ Delta Amplitude 5081 Cusorz  19gemos 5917 =B | petts amplitude 2500

0.0~
5.0-

-10.0-|
-15.0-]
-20.0-]

-25.0 Mg

-30.0-

Amplitude

-35.0-]
-40.0-|
-45.0-|

-50.0-,
1997 o

'
z000.0

' | '
1998.5 1999.0 19995

Frequency (MHz)
2496 - &

000 el &0

| |
1997.5 1993.0

Cursor 1 19970293

0.0000

Analyzer Settings

Agilent Technologies, E44468
CF: 1995.500 MHz

000 MHz

RE: 1.000 MHz

WE! 3,000 MHz

Detector: RMZ

Attn: 20 DB

RL Offset:
Sweep Tim
Ref Lvl: 50.7 DEM
RMS: 100

D7DB

Comments
19924 MHz channel at ful
power
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LTE — 5M — 16QAM — Low

30,0 Analyzer Settings 0o Analyzer Settings
=% aglent Technologies, E44464 5.0 Agilerit Technologies, E44464
200 CF: 1930.000 MHz CF: 1928.500 MHz
Mz 100 SPAN: 1,000 MHz
10.0- RE:SI.DkHz 15.04
WB: 160 khz -
5 00 Detector: RMS & -20.0-] Detactor: RMS
3 Attn: 20 D8 3 Attn: 20 DB
£ -10.0- AL Offset: £ -25.0- RL Offset: 40.7 DB
E Swieep Tirm £ i Sweep Time: 1.6ms
* 20, Ref Lyl: 50.7 DEM <300 Ref Lvl: 50.7 DBM
RMS: 100 5.0 RPMS: 100
-30.0-
Comments 0.0 Comments
~40.0- 10W reduced power setting 45,0 Power over span: -26,54dBm
10 reduced power setting
50.0- | | ' -50.0- | | | | \
1929.0 1929.5 1930.0 1930.5 1931.0 1928.0 1928.2 1928.4 1928.5 1978.8 1829.0
Frequency (MHz) Frequency (MHz)
cursor 1 15an.0mt 20,25 4] - B Delta Freq. 714 kHz Cursori 19260060 -37.85 || = Delta Freq. 990 kHz
cusarz 1mm0.71ee 2570 @l & | pats Amplitude 45,95 Cursorz 19289956 63,85 9= B | pelts Amplitude 25.00
0.0- Analyzer Settings
50— Agient Technologies, E4446
CF: 1926.500 MHz
-10.0- : 3.000 MHz
RE: 1,000 MHz
1507 VB 3,000 MHz
& -20.0- Detector: RMS
3 Attn: 20 D8
2 50— AL Offset: 40.7 DB
=1
£ 0.0l el Sweep Time
. U Ref Lvl: 50.7 DBM
-35.0- RMS: 100
-40.0-| Carnrments
-45.0-| 10 reduced power setting
50.0- | | ' | | '
19250  1925.5 19260 19265  1927.0 19275 1928.0
Frequency (MHz)
Cursor 1 |1927.6768 -23.36 [l @l
0.0000 oo Bl |E-
LTE — 5SM — 16QAM — Low(+1)
30,0 Analyzer Settings 0o Analyzer Settings
TINE agient Technologies, E4446 5.0 Agilerit Technologies, E44464
20.0- CF: 1930.000 MHz CF: 1928.500 MHz
BULE SPAN: 1,000 MHz
10.0- e RE: 51,0 kHz
150 VB: 160 kHz
4 0.0 Detector: RMS o -20.0-] Detactar: RMS
s O Attn: 20 D8 3 Attn: 20 DB
=S AL Offset: n.? DB £ -25.0- RL Offset: 40.7 DB
£ -10.0- Swieep Tirm £ i Sweep Time: 1.6ms
= et e ey o <300 Ref Lvl: 50.7 DBM
0.0 RMS: 100 5.0 = wop RMS: 100
200 Comments -0 Comments
o 19316 MHz channel at ful -45.0-| Power over span: -23,27dBm
power 1931.6 MHz channel at ful
00—, i T , 50,0 \ ) ] ] | power
1929.0 1929.5 1930.0 1930.5 1931.0 1928.0 1928.2 1928.4 1928.5 1978.8 1829.0
Frequency (MHz) Frequency (MHz)
cursor 1 1an.0ot 23,17 4] - el Delta Freq. 753 kHz Cursort 192G.0042  -34.50 [ e Delta Freq. 990 kHz
Cursorz  1930,7532  27.26 i‘i—lﬂ Delta Amplitude  50.43 Cusorz 19289945 6050 =& | petts Amplitude 2500
0.0 Analyzer Settings
5.0 Agilent Technologies, E44464
CF: 1926.500 MHz
-10.0- 000 MHz
_ RE: 1,000 MHz
-1s.0 ¥B: 3.000 MHz
o -20.0- Detector: RMS
3 Aktn: 20 DB
£ 250 AL Offset: 40.7 DE
E . _l Sweep Tim
- et 503
-35.0-| RMS: 100
-40.0- Comments
-45.0- 18316 MHz channel at ful
power
-50. D7 I I 1 I 1 1
19950 19255 1ome0 19265 19270 19275 19280
Frequency (MHz)
Cursar1 1z7.9209  -21es el &
0.0000 oo SRl B
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LTE — 5M — 16QAM — High

30,0 Analyzer Settings 0o Analyzer Settings
¥ Aglent Technologies, E44464 5.0 Agilent Technologies, E44464
20.0- CF: 1995.000 e CF: 1995500 MHz
Mz 100 SPAN; 1,000 MHz
10.0-] RE:51.0 btz el
VB 160 kHz 150
4 0.0 Detector: RMS o -20.0-] Detactor: RMS
g O Attn: 2008 g Attn: 20 DB
£ RL Offset: £ -75.0 RL Offset: 40.7 DB
2-100- Svieep Tim E 0ol Sweep Time: 1.6ms
= Ref Lyl: 50.7 DEM <300 Ref Lvl: 50.7 DBM
20.0- RMS: 100 5.0 2 RMS: 100
- Comments -40.0-, %. Comments
s 10W reduced power setting 45,0 Power over span: -25, 71dBm
10w reduced pawer setting
0.0, ! ! \ 50,0~ ! ! ! ! ‘
19340 19345 1935.0 19355 19%6.0 1996.0 1936.2 19%6.4 1986 6 19965 1937.0
Frequency (MHz) Frequency (MHz)
cursor 1 19943748 2664 2] i B Delta Freq. 625 kHz Cursori 19960025 -35.56 || B Delta Freq. 983 kHz
cusarz 150001 10,70 @l Ed | pats Amplitude 46,34 Cursorz 19969907 6156 9= &7 | petts Amplitude 25.00
0.0- Analyzer Settings
5.0 Aglent Technologies, E44464
CF: 1998.500 MHz
-10.0- : 3.000 MHz
RB: 1.000 MHz
1507 VB 3,000 MHz
5 -20.0- Detector: RMS
3 Attn: 2008
£ 5.0 RL Cffset: 40.7 o]
=1 [~
£ 00 Svieep Tim
- PRy > et Lo ey D
35.0- RMS: 100
-40.0-| Carnrments
45.0- 10W reduced power setting
-50.0- | | | | ' '
19870 19975 19980  1998.5 19990 19895 20000
Frequency (MHz)
cursor 1| 1997.0212 -25.51 [l @l
0.0000 oo Bl |E-
LTE — 5M — 16QAM — High(-1)
30,0 Analyzer Settings 0o Analyzer Settings
= pr Agilent Technologies, E44464 5.0 Agilent Technologies, E44464
20.0- CF: 1995.000 MHz CF: 1995500 MHz
10,0 SPAN; 1,000 MHz
10.0-] el RB: 51.0kHz
150 VB: 160 kHz
$ 00- Detector: RMS o -20.0- Detector: RMS
5 0 Attn: 2008 g Attn: 20 DB
£ RL Offset: now £ -75.0- RL Offset: 40.7 DB
2-100- Svieep Tim E 0ol Sweep Time: 1.6ms
= et e ey o <300 Ref Lvl: 50.7 DBM
200 RS 3507 M‘\WWMMWW e
200 Comments -0 Comments
- 1992.4 MHz channel at full 45,0 Power over span: 24, 16dEm
pawer 19924 MHz channel at ful
0.0~ f ] \ 50.0- } ) ] ] " power
19340 19345 1935.0 19355 19%6.0 1996.0 1936.2 19%6.4 1986 6 19965 1937.0
Frequency (MHz) Frequency (MHz)
cursor 1 19942495 27,31 4l i Bl Delta Freq. 752 kHz Cursori 19960027 -33.9% | B Delta Freq. 989 kHz
Cursorz  1995.0011 -23,43 i‘i—lﬂ Delta Amplitude  50.74 Cusorz  19gemoiz 59.99 HH=o & | petts amplitude 2500

0.0 Analyzer Settings
5.0 Agilent Technologies, E44464
CF: 1998.500 MHz
-10.0] 000 MHz
RE: 1.000 MHz
1507 YB: 3.000 MHz
o 20.0-] Detector: RMS
k] Attn: 20 DB
5 "25.0- AL Offset: 40.7 DB
E 2pn- » Sweep Tim
<0 1 iy Reef Lyl: 50. 7DBM
-35.0-1 RMS: 100
-40.0) Comments
-45.0-! 1992.4 MHz channel at full
powiet
-50.0- I I 1 I 1 1
1997.0 1997.5 1993.0 1998.5 1999.0 19995 2000.0
Frequency (MHz)
Cursar 1 1997.0106 24,47 Sl &
0.0000 000 el &0
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LTE — 5M — 64QAM — Low

30,0 Analyzer Settings 0o Analyzer Settings
¥ Aglent Technologies, E44464 5.0 Agilent Technologies, E44464
20.0- CF: 1930.000 e CF: 1928,500 MHz
Mz 100 SPAN; 1,000 MHz
10.0-] RE:51.0 btz el
VB 160 kHz 150
$ 00- Detector: RMS o -20.0- Detactor: RMS
5 0 Attn: 2008 g Attn: 20 DB
£ RL Offset: £ -75.0- RL Offset: 40.7 DB
2-100- Svieep Tim £ i Sweep Time: 1.6ms
= Ref Lyl: 50.7 DEM <300 Ref Lvl: 50.7 DBM
20, RMS: 100 5.0 RMS: 100
w‘uﬂ‘-‘mﬂ“f""k Vo e g S
200 Comments -0 Comments
s 10W reduced power setting 45,0 Power over span: -26,09dBm
10w reduced pawer setting
-40.0- | | | -50.0- | | | | i
1923.0 19235 1930.0 1930.5 19310 1928.0 19262 1925.4 19286 19285 1929.0
Frequency (MHz) Frequency (MHz)
cursor 1 1az0.0001 2045 Cl-H & Delta Freq. 995 kHz Cursorl 19260057 -37.33 || & Delta Freq. 990 kHe
Cursorz 1mm.0%6e 2e.23 @l & | pats Amplitude 46,58 Cusorz  19zemgsz 6335 9=l BY | petts Amplitude 25.00
0.0- Analyzer Settings
5.0 Aglent Technologies, E44464
CF: 1976.500 MHz
-10.0- : 3.000 MHz
RB: 1.000 MHz
1507 VB 3,000 MHz
o 20,0 Detector: RMS
3 Attn: 2008
£ -25.0- RL Cffset: 40.7 o]
2. = Svieep Tim
<30 et Lo ey D
35.0- RMS: 100
-40.0- Comments
45.0- 10W reduced power setting
50.0- | | ' | | '
19250 19255 19260 19265 19270 19275 19280
Frequency (MHz)
Cursor 1| 1927.9615 23,38 [l @l
0.0000 oo Bl |E-
LTE — 5M — 64QAM — Low(+1)
30,0 Analyzer Settings 0o Analyzer Settings
" L) Aglent Technologies, E44464 5.0 Agilent Technologies, E44464
20.0- CF: 1930,000 MHz CF: 1928,500 MHz
10,0 SPAN; 1,000 MHz
10.0-] el RB: 51.0kHz
150 VB: 160 kHz
$ 00- Detector: RMS o -20.0- Detector: RMS
5 0 Attn: 2008 g Attn: 20 DB
£ RL Offset: now £ -75.0- RL Offset: 40.7 DB
2-100- Svieep Tim £ i Sweep Time: 1.6ms
= et e ey o <300 Ref Lvl: 50.7 DBM
20.0- RMS: 100 5.0 RMS: 100
200 Comments -0 Comments
- 1931.6 MHz channel at full 45,0 Power over span: -23. 33dEm
pawer 19316 MHz channel at ful
0.0-, f ] , <0,0-] \ \ ) . | power
1923.0 19235 1930.0 1930.5 19310 1928.0 19262 1925.4 19286 19285 1929.0
Frequency (MHz) Frequency (MHz)
cursor 1 19299554 24,80 4] - B Delta Freq. 728 kHz Cursori 1926.0046  -34.42 | B Delta Freq. 992 kHz
Cursorz  1930,7261 27,03 i‘i—lﬂ Delta Amplitude  51.83 Cursorz 19289963 6042 9= B | petts Amplitude 25.00
0.0 Analyzer Settings

Amplitude

-40.0-
-45.0-
-50.! D7 I I 1 I 1
\9%5.0 19255 1960 19265 1927.0 19975
Frequency {MHz)
Cusor 1 1027.8832 2132 =i @]
0.0000 000 el &0

'
1928.0

Agilent Technologies, E44468
CF: 1926.500 MHz

000 MHz

RE: 1.000 MHz

WE! 3,000 MHz

Detector: RMZ

Attn: 20 DB

RL Offset:
Sweep Tim
Ref Lvl: 50.7 DEM
RMS: 100

D7DB

Comments

1931.6 MHz channel at Full
power

Page 105




